
DIRECTORY TO

MODEL H-lOOB

PARTS MANUAL

THlS MANUAL B USED SPECIFIC 'LLY
FOR THE :.FOLLOWING SERlES .JF

MODEL H-IOOB PAYLOADER

THE SERlEL NUMBER OF A PAYLOADER CONSlSTS
OF FOUR PARTS WHICH IDENTIFY IT:.

OLD SERIAL NUMBER SYSTEM

MODEL
NO. SERIES POWER t1lI."JT NO.
117 B .H 1001 CO 1131
117 B C 1001 to 1137
117 8 C; 1001 toO 1137

:; 0-817 (IHC~
,:. NH-Z50-Cl' (Cummins)

6V-71 (Detroit Diesel)

NEW SERIAL NUMBER SYSTEM

COUNTRY
POWER OF

KIND '::ODE ORIGIN tJ1I.TI NO.
3S9 301 U 01138
359 302 U 011)8
359 303 U 0lD8

ENGI:\"E MODEL
D-817 (IHC)
NH-ZSO-CI (Cummins)
6V-71 (Detroit Diesel)

nrxrr NUMBER ONLY SUPPLIED IN TEXT)

IMPORTANT

Each pazt pictured in this m&llual is li~n an identHication
number which corresponds to the item number in the parts 11.t.
n{ ~ ,roup. Theil' item number. are Jlven to identHy the part
acd name of the items wanted. Part. lilted herein apply b)
ma:bines be,inning ...·Ith .eri&1 number shown unle •• otherwi.e
•peu/ied in the seria.l number column or at the top 0{ the 9&.'"
The quantity required information 11 ..hewn in parenthesi. follow­
i"l the de.c riptiOfl of the parts. "'hen part. are .hown without a
quantity it Ibould be undentood to mean onJ)' one 0) I. recrured.
Quant'~'ie. incl.icated a.re {or the subject a,uembly - not the t'::.141
lor the machi_.

The bad,;et is alway. con. ide red a. the front end of the rna­
eJdne and rl,ht (R. H.) or lelt hand (L. H. ) side. are determined
by the operator's podtilm when sinl"l In the .eat and {acini the
bucket.

Always live the followina information on "U repair part. orden.

1. The Part Num~.r, Name .. Quantity o{ Item. needed.
l. The Kind, Pow .... Unu No. o{ the machine.
3. When orderi"l parU {or the Tranaml .. iC'1\oDrive

Axle, Pump, Val". or En.Ine, be .ure to .Ive the
Serial Number" Model Num!tar of . \lch uniu.

4. Give the Destination and ~thod o{ Shipment de. Ired
alona with ....., special invoicina instructions.

CHASSIS A4

ENGINE BI

ACCESSORY DRIVE •. s;

TORQUE CONVERTEa· C6

TRANSMISSION CII

DRIVE SHAFT Dl

SOLID AXLE D9

!;TEERINO AXLE
NOT USEDON THlI UNIT

..,~
.' I

STEERING CEAR £1

LINKAGE E6

HYDRAULIC ~NES •
FITTINGS

HYDRAULIC
COMl'ONENTS

ELECTRICAL SYSTEM

B~KESYSTEM

ACCESSORIES •
ATTACHMENTS

NUMERICAL



t'AaLE or COIUJJU'S

,
l
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, SEC,!,~ I CHASSIS

BOOM • BUCItET •••••••
COMPARTMENT. Operator'.
COWLJNO. Sheet
FR..Alo(E. MaiD •••
Hn«:iE FIN 0.... .
HINCiEPIN REWORKKIT

,,--'......
!~

1-' M. ,. ...... 1-10 AI'
I-If AI.

o 0 o • ............ 1-1 AI..........
• 0

1... All..... 1-9 All
1-5 M...... I-IS ",IS

......
POSttlONER. Boom •••••••••
SEAT SUSPEXiJON ASSDDSLY

SECTDN 1 ENC~"E
Am. Startmc (Detroit DIe• .., ••••••
CLE.UrEP.. Air (IHC D-a17, ••••••••
CLEANER. Air (C'l11ID'dne NH-ZSO-Gl)
CLEAl'tJ:R. ~ (Detro&t a.eel 6V-1IM)
DfOINE (IHC 1>-117) ••• 0 • 0 0 ••••••

ENGINE. MOUNTING (Camr.m.) •••• _•
ENGINE. ).I()UNTING (o.trolt DIe•• 16V-11M) •
FUEl. TANJt • LINES (ute D-al T) ( .... D. " FM1 IIa,Jec:tloa Pomp) •
Ft1l:L TANK. LIND (ute D-a17) (Rooea .... ter ~u- PIm9)
FUEL TANK • i.mES (CanuniD., •••••••••••••••••
Ft1Ft. TANK • LINt.s (Detroit DIe.. 1 6V-1IM)
PUtAP. n..l (Awdllary)
Jl.Alt)ATOR (IHC 1>-117) ••••••••
r~TOR(CwmmWu) •••••••••
AnIA.Toa. (Dlrtroit DIe•• 16V-71M). ......

.....

.....

.......

SJ.:CTlON1 TOItQUE ('ONVER':'ER
TORQUE CONVERTER ASSEWBLT ..................... ." , .

SECTXlN " TRANSloIlSSION
PACK, Ba.lc Cbrt.::h •••••••••
TJlANS~ (P-UOI. P-llOZ,
VALVJ:" FOI"WU'd. a-.r.....
VALVJ:" MaJa bp1ator ••••••••
VALVE. Newtral KDocWo..
VAL VJ:" .....,. .. lector ••••••••

SECTION 5 z:.rn; SHAFT

· .· ....... · .· . · ....... ................ .................
DaIVE, Traaaler •• " •••••••••••••••
SHAFT. Drhoa (Coll".rBr to 'l'raDn",i .. ICIIl)
SBAFT.Dri_ (Traa.m.bn- to har Axle) •••
SHATT. Drift (TraDnfti .. l_ to Tr&D8fer Drive)
SHA7T.Drift (Traaaler Drt_ to Front Azle) .... ·.....

SECTDH , S01..C AXLE
AXLE ASSEWBLY (rr-t)
AXLE I__ DaLY (bar'
B.An (Aatoaladc ~tmeat) ••••••
BaAJtJ: (.......s ~tnIeaC) •• 0 ••• 0 •

CAJUUEIl. I*rernatlal (hoat. bar)
IIHAFT • HUB. AIde (haat ...... ,
WIIEJ:l, • ...:)tTN'TDfO •••.••.••••• ......

· . ............................. . .. .·.... . .· .· .
,.~

SI:ICTJON I STEERING GEAR

aI:.AJt. ~ riD.I: • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • •

.. 1-13 CIS
1-1 In
Z-f ••2-1 ..
1-' .11
1-11 .,,
2-12 .14
I-If .,.
1-.\9 ...
2-15 .11
1-21 11M
1-15 C4
l-U CI
1-13 CZ
1-14 a

CII
c..
al
c.
Otl
CD

...~
o •·. \

• • P.

Ie, Oil
6-1 01.._, 017
6.U Oft
Ie, OIS._. ola
6-12 011



'tAal.& 01' COIClDll'S
IZCrJOM PAQ&

'-3 It.
'-7 EI2.-, Ell!
'-10 IE II.-n EI.'-5 EIO'-12 1:11

~TJON 9 LINKAOE

LL\ lI.;ACE, AcC'el.rato-r ••••••••••••••••••••••
~E. Oearlhlft (Cable Control) ••••
L1NXA0E. Our.hlft CM~~hanical Cnntrol) ••••••
LJlI.'KAOE.Oean"1,ft (Tranamiliion Cable Control KIt'
LINKAOE. Steerl. II ••••• • • • •••••
LINKAOE. ParJd"l BrlAb 0 •• 0

LD'!ltAOE, \'alve Control

..... • •••••••••••••••• !
• • ..... • ••• • •••••• f• ..• - ••••• • ••••• -I'· .· " -,..... . .,

•••••••• , ••••• t

...
IJ:CTION 10 HYDRAULIC LINES. FJTTJNOS

LINES. Boom. 8I1ck.,. (Detroit DI.ul) •
LINES, Boom. Bllcket (DiC Il Cllmmin.)
LINES, Hydraulic Stt'erinl
LINES. Torque COIIIverter 0 •••••••••

.1 10-7 P'Z

-: 10-3 EZI...... o. H'-II P'•·..... 01 10-U P.

. SJX:TJON 11 HYDRAULlC COMPONENTS

CYLINDER. s-n •.
CYLINDER, Bucket
CTLmDER. Ste.rl", ••••••
FILTER, Comoerter on Line
PUMP, Mala HydrauUc •••••••
ItESERVOIR. "",raalle ••••••••
VALVE, Main Control (SIN 1001 tbn 1076) ••
VALVE, Main Coatrol (S;N 1077 tbn 01241) ••
VALVE, Malo Control (SIN OlZtZ • Up) ••••

11... P'I.
II-Z PII....' 11-7 P'17·.. lI-n CM
11-6 ...11........ II-S ...,.
lI-U GIl
11-13 Got
II-U -

Sl:CTJON IZ ELl:lCTRlCAL SYSTEM

LJCJlTINO •••••••••••••••
WIRINO(Curnmlnl) (Cae PI.c. Harnell)
WaINO (Cammiu) (TwoPiec. Harneu)
WDtINO (Detroit VI.lel, (One Plec. Hamell)
WIJUNCi(Detroit Dle.. l) (Two Pie(.. Barn... ) ••
WDlJNO (IHC) (On. Plec. !.u.r'Y'II) ••••••••
Wlll~O (UfC) (Two Piece HarJ:,u) •••••••

II-IS HI
U-U GIll... U·S GI4
12-17 HI.... ·... U-T 0.1
U·' GI....... ...., U-J Gct

CoLUST£R., P_er ••••••
C;ONMECTJOHS.Brab. Air
I:JOVEIlNOa ••• ••••
JtC)aN. AiI' ••••••••
YALVJ:. Safety •••••
VALYJC" •Tr.... • ••••••

...............
U-u HI7...... ''13-J H.·.. 1)-4 Hit·... ·.. u-, 0"........ ·. ...... .. u••• HII....... II-II HI ..

rJD:TJOlIf 14 ACCICSSOIUES. ATTACHMENTS

J)l:CAL ••••••••••••••••
T()()L •••••••••• ,. ••••
oPTJOfCA1.ATTACHMDITS

. . 1&
II.,.......... · ...............

IIICTJOlIf 15 NUMDJCAL JI.................~........................



CHASSIS
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1ts 591m BOOM. a.H.. a.c..... b .. Z • J

Its In HZ BOOM.L.R.. 1Del1lde.btU Z • J

151 UI HI B'OSHING (4)

1,. 9]3 HI B'OSHINC(4)

..
5

6

210017 H3

109461

191417 HI
2730'0
!!453 R1

1,6491 HI7

I 210745 HI

9 177 04;l:HI

10 17'671 HI
271 579
106267
103 325

III 614 HI

llA III 614 HI
1114'1 HI

12 1'7544 HI
106267
103325
271 ~7'

U III 614 HI

BELLCRANK. Include. Item U

FITTINO. Orea .. (Z)

IUNO, Cord (2)
SCREW, Cap 5'1 NF:It 7" (2)
NUT, ESNA5'1" NF-II (2)

SHAFT. Pivot

LINK. Bucket, Includee (2) JterA1 9 (2)

BUSHINC (4)

PINLOCK, Bucket Link (4)
SCREW. Cap 5/8 NF:It I" (4)
WASHER, Flat 5/8" (4)
WASHER, Lock 5/S" (4)

RINO, Cord (4)

RINO. Co...d (4)
FITTINO, OrM.. (4)

PINLOCK(2)
WASHER. Flat 5/8" (2)
WASHER, Lock 5/1" (2)
SCREW. Cap 5/1 NF :It 1" (2)

3.INO,Cord (4)

------.--------------------~

'r".' <. :~-r:
14 201mIU

106167
lOS S1..) -
ITI5 •• '

tS 191417 HI
109 461

16 199154m
271 519
106267
10.1)25

191 417 HI17

II

19

20

21

22

23 177033 HI

24 195700 HI
106267
103325
271 579

~s 169 7Zf:HI

PlNLOClt" .
&CREW.Cap 5/.10' :ItI" •

. WASHD.. l'iat 5/1" ..
WASHD. Lock 5/1" ,

lUNa. Core! (1) J

BuCKET. CClft\pl~... _bade. ltem8
19. 20. 21UMI1Z (See .)

BLADE(s..~

TIP (Se•• )

PLATE.kcklDc (lMe .)

CUTTJNQ EDOE. Sfde (1M ., (I)

BUSHINO. lSel1eraDk (2)

PINLOCK(2)
W~ •.nat 5/1" (2)
WASHER..Lock 5'1" (1)
SCltE.. Cap 5'1 NF :It1" 11'

aINO, Cord (4)

-NOTJ: - Bucket lbootA II optloll&l. See
SectlO1l 14 for compld. Ult
01blltcat. aad COIftPODeatl.
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MF. PART DE9CRIP1'JOI(NO. NUIIBEl' _

BOON POSlnONll:Il - Coatilnaea

2

3

ZOl 581 HI
181 161
103 026
103311

20~ 590 HI

BRACKET
SCREW, Cap 3/8 NF x 118" (2)
NUT, Hex 3/8" NF (2)
WASHER, Lock 3/8" (2)

INDICATOR, Include. Item 3

BUSHING (2)

GROMMET, Bumper (3)

KNOB, Includes Item 6

BUSHING

BEAR lNG, Thru"t

WASHER, Thrust (l)

SPRING

RETAINER

RING, Retainer

PLUG, Button

C."M FOLL'')WER ASSEMBLY,
Include .. (1) II 0 918 HI Bushing

BUSHING

NUT

WASHER, Lock 1/4"

VALVE, Control. Includes Item. 11
thru 32

VALVE, Le... Lever, Include. Item.
18 thru 31

BODY

VALVE

SPRING, Valve

RING, Sea lin,

MF.
NO.

II Id8 568 HI

188 56ct m
188 510 HI

IH 244 HI

4 zoz 602 HI

l4

25

26

352 2Z1 ~1

20l 595 HI

6 144 244 HI

27

188 511 HI

188512 HI

1 138470HI

l8 188513 HI

8 10~ eno RI

29

30

31

188 514 HI

313 113 RI

188 516 HI9 zi o P • } HI

188 511 HI

33 181 314

10 l02 59q HI

34

35

36

103014

103319

106 l61

16f839HI

II 454331 RI

31

38

39

115114 HI

115844 HI

119146 HI

202600 HI

104031

114184

114493

Il

13

127141

40

41

42

43

44

-------------------------------------------~-....... &.1 __ ..

Caev. NO',l '-11,
I

zro QI7 HI

210918 HI

14 103 024

NUT, Cap

WASHER, Pll1nler GauSe

SPRING, Plunaer Return

"0" RING, 9/16:IE 3/4 x 3/32"

:PLUNCiEn

SEAL, Plunler, Include~ Iterna 2a
• 29

BODY, Plunger Seal

WASHER, Felt

RING, Retaining

PIN

LEVER

SCREW, Cap 1/4 NF x )
1/8"(2) ,

) Valve
NUT, Hex 1/4" NF (2) ) Control

) Mountinl
WASHER, Lock 1/4" (2) )

)
WASHER, Fllttl/4"(2»

ELBOW (3)

CONNECTOR

TUBE

TUBE

YOKE. End

YOKE, Adju.table 5/16"

PIN, Yoke (2,

NU1', Jam 5/16" NF

1-5

15 103 319

186634 HIIt>

17 188 56l HI

18 188 563 HI

19

20

188 56<1HI

21

188 565 HI

188 567 HI



MAIN FUME

•!

(
>-
V) :z
V) 0< t-
Z U

L.U0:: V)

L.U V)
c.!)

IZ .....
I

Zu..J
L.U
V)



_.__ ....
~~~~~--------~----------------~~--~~------------------------........ PART DUCItJPTlON ur, PART
NO. NUMBER NO. NUMBER DESCRIPTION

MAIN FJlAMI: - Coatiln&ed

876 459 C91
212 .332 HI
126 152

176846HI2

3 17 894 RI
19592 RI

169724 HI

5 175 ~20 HI
271 627
106 l68

6 191 417 HI

7

8

9 195 534 H2

9
10

214 547 HI
148 177 H2
271 642
106 268
2.71 644
18 558 RI

11 196 500 HI
10342.4

12. 196045 HI
181 431

103028
103 32.3

13 196043 HI
2.71 581

10332.5

14 2.14944 HI

198938 HI15

14 zi s 978 HI

IS 215977 HI

15 221 712 HI
181 435

103 323
103 028
106265

16

17 199 U4 HI

18 147 867 HI

lSI 614 HI19

FRAME. Front
BUSHING (2)
FITTING. Greaae (2)

20 156 087 HI

179818Hl
271 5','9
106267
103 325
138 487
199 227 H3
l06 468 H2
l09 132. HI

16l 181 HI

21

COLLAR (2)

SCREW. CAP 1/2 NC x 6-1/4"
r-:UT. 1/4"-20NC ESNA (2)

RING. Cord (l)

PIr-:LOCK, Cylil1de r Pivot at FrAme
SCREW. Cap 3/4 NF x 1-1/8"
WASHER. Flat 3/4"

RING. Cord (2)

22

23 162 182 HI
l71 560

103325
PINLOCK (2) See Boom Ir

27Z 874Bucket in this
RING. Cord (4) section

100268
18 558 RlFRAME. Rear (Order Rear Frame

214547 HI. Cord Rink 218 132 HI
(4). Pin Any 214 546 HI (2). Nut
III 149 HI (2). Retainer Plate
211 055 HI (2). Flatwasher
106 270 (4), Lockwaaher 121 326 (4).
andCapscrcw 181377 :4)

FRAME. Rear
GRILLE. luting
SCREW. Cap 3/4 x 4" NF
WASHER, Flat 3/4"
SCREW. Cap 3/4 NF x 4-1/2" (2)
NUT. ESNA 3/4" NF-16 (3)

24 203 317 HI
203 372 HI
206 990 HI

25 216294HI
103343
181 431

18452 Rl

PIN. Drawbar
PIN, Cotter 1/4 x 2-1/2"

26 121 530 HI
271 637
271636

LADDER
SCREW, Cap i t : x
1-1/2"NF(4) Ladder

NUT, Hex I/Z" NF (4) Mtg.
WASHER. Lock 1/2" (4)

27 199263HI
181 426
106265
103 323

181 613 HIRAIL (2)
SCREW, Cap 5/8 NF x
1-1/4"(4) i(,HMtg.

WASHER, Lock 5/8" (4)

28

29 199265 HI
181 426
106265
103 323SUPPOR T. Hose Ir

Pivot - Front Used with
Gearshilt

SUPPORT, HOle" Linkaae
Pivot - Rear

30 181 613 HI

SUPPOR T, HOle Ir
Pivot Support Front Used with

Cable Control
SUPPOR T. Hose" Linkage
Pivot - Rear

5UPPORT, Hose" Pivot - Rear
SCREW, Cap 1/2NF x ) Hose Ie
2" (2) ) Pivot

WASHER, ~ck 1/2" (2) ) Support
NUT. Hex ./2" NF (2) ) to
WASHER. Fla'. 1/2" :2.) ) Frame

....0T USED

BOLSTEH. Rear 4,xlu (Inchdes
Item 18)

BUSHING (2.)

RING. Cord (4)

SPACER (AR)

PINLOCK. Bolster (2)
SCREW, Cap 3/8 NF xl" (Z)
WASHER, Flat 5/8" (Z)
WASHER. Lock 5/8" (2)
FITTING, Gre"le (Z)
SCREW, Cap (16) ) Rear Axle
WASHER. Hardened (16) ) to
NUT. High Tensile lI6) ) Boltter

SUPPORT. R.H. )
) Transmis.ion

SUPPORT. L. H. }
SCREW. Cap 5/8 NC x
1-3/4"(16) )

WASHER, Lock 5/8" (Ib) )

Tran.­
mi.sion
to SUpp<l ·:t

SCREW. Cap 3/4 NF x
5-1/2" (b)

WASHER, Flat 3/4" (b)
NUT, ESN" 3/4" NF x
16 (b)

Support
to
Frame

BAR, F'r s.rrie Locking
PIN, Bar (2.)
PIN'. Clinch (2)

BUMPER. Rubber (Z)
WASHER. nat lIZ" (Z)
SCREW. Cap I/Z NF x
1-I/Z" (Z)

NUT, ESNA 1/l-"-ZO NF
ESNA (Z)

Bumper
to
Frame

Cl.AMP, Steed", Gear •
SCREW, CAP 3/4 NF:It 2-3/4"
SCREW, Cap 3/4 NF x 2-1/2."

PIN LOCK. Cy1. to Rear Frame (Z)
SCREW. C~p 1/2. NF x 7/8" (Z)
WASHER, Flat 1/2" (2)
WASHER. Lock lIZ" (2.)

RING, Cord (4)

PINLOCK, Cy1. to Front Frame (Z)
SCREW. Cap I/Z NF x 7/8" (Z)
WASHER. Flat 1:2" (Z)
WASHER. Lock l/Z" (Z)

RING, Cord (4)

I1-7



Ii" DDCRIPTJOH REF.
NO. DESCRIPTION

KINO!: PIN

12 •

TYPE A

(U.ed with Rear Fume 195 534 H2)

204209 HI WASHER, Retainin,

2 204 159 HI WASHER (2)

3 211 078 HI RING, Cord (4)

4 .:104571 HI NUT, Stop (2)

5 204 207 HI PIN (2)

6 211 579 SCREW, Cap 5/8 NF xl" (6)
103 325 WASHER, Lock 5/8" (6)
106 2.67 WASHER, Flat 5/8" (6)

7 212 332 HI BUSHING (2)
210816 HI PLATE, Retainer (7 Inch) (2)

•

TYPE B

(U.e-l with Rear Frame 214 547 HI)

8 211 000 HI PIN, Weldment (Order Shalt A•• em-
bly (2) 876 444 C91 and Grea.e
F~Uinl 128 274 (2) ) (2)

8 8H1 444 C I SHAFT. A.. :, w/Bu.hln, 876445 CI
(2)

9 21I 149 HI NUT. Special (2)

10 211 055 HI PLATE. RetaiMr (10 kch) (2)

II 273 J 28 SCREW, Cap I NF x 1-3/4" (4)
121 326 WASHER, Lock I" h)
106270 WASHER, Flat I" (4)

12 217 671 HI LOCK, Cam Plate (2)
271 635 SCREW, Cap 3/4 NF x 2-1/4" (2)
103 326 WA5HER, lock 3/i" (2)

13 ZII 008 HI COLLAR (U.ed with Pin 211 000 HI)
(21

"1 876445 CI BUSHING (U.ed with Sh.an Auy
876 444 C91) (2)

14 218 132 HI RING ASSY, Cord (4)

15 Zl2332HI BUSHING, B.ll (2)

16 12.274 FITTING, Gre .. e (2)

I

,j



HINCE PIN 'UWOaJ(. JOT

",!"7!

A 886064 C91 KIT. Pivot Rework Field (Kit used 6 212232 HI BUSHING, Ball (2)
for Rewtlrk of Machlne8 where the
pivot shaft h~ad diameter 18 ..maHer 7 ':11 149 HI NUT (KIT A) (2)
than 4-3/8 inches) (Includes Items
I thru 14 and inlltallation paml-hlt:t a 211 055 HI PLA TE, Retainer (I<IT A) (2)

1085381RI)

B 891 Oi2,SC91 KIT. PIvot Rework Field (Kit us ed 9 l73 128 BOLT, 1 NF x 3/4" :KIT A) (4)

for Rework of Machines where the
pivot shaft head diameter is larger 121 326 WASHER, Lock 1" (.,)

than 4-3/8 Inchea) (Include .. Item.
z.. 6. 10, 11. i Z. and 13 plus instal- 106 l70 WASHER. Flat I" (4)

lalion pl'_mp}llet I 085 382 Rl \

2,18132, Hi RING. Cord (KIT A) (4) 10 879615 CI BU~HING (2)

II 879676 CI BUSHING (2)

2 876444 C9' SHAFT. w/Buahing 876 445 CI (2)
12 886087 CI BUSHINr. (2)

3 876 44!:.CI BUSHING (KIT A) (2)
13 128 274 r lTTING. Greue (2)

4 217 671 HI CAM (KIT A) (2)
14 886 C!!~ Cl WASHER (KIT A) (;.)

5 271 635 BOLT, 3/4 NF x 2-1/4" OUT A) (2) 218 427 HI BI.OCK (KIT A) (2)

103 32,6 WASHER, Lock }/4" (KIT A) (2) I 08~ 381 RI PAMPHLET. Installation (KIT A)
1185 382 Rl PAMPHLET. Ina.allation (KIT D)

____________ - -- A.12
~ .. ...,..1\.\", Of ... _'

(Rev 1 '-71)
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m.--PART
NO. Nl1lIBER

OPERATOR'S COMPARTMENT

'Lr. ,lAT DUCRJPTIOlfI!O. Nt1MBIR _DUCRJPTlON

~-a

~7
G:7--9

3"a ..4~(, ..L::~-
2 1

196487 H3 FI,OORBOARD. r ront 5 195£29H; COMPAR TMENT. Driven (Uled on179 881 SCREW. Cap (4) ) Front machinu not ~uipped with Seat103 323 WASHER, Loc k 1/2" (4) I Floorboard SUlpenllon "Air Type" Kit)I O~ 265 WASHER, Flat 1/2" ~") ) to Cro ..
102 637 NUT. Hex 1/2" NC (4) ) Angle 5 884 8q. CI COMPAR TM.tNT. Driven IU.ed Oft

machine. equipped with Seat Sul-2 198 438 HI RUNNER pen lion "All!' Type" Kit)IG3 3ol1 WASHER. Lock 3/8" (2) 271 63' SCREW. Cap 3/4 NF x ) Compart-106263 WASHER, Flat 3/8" (2) 2,1/4" (7) ) metlt181 361 SCREW, Cap 318 NF x 7/8" (2) 18 558 R1 NUT. 3/4 x 16" NF ) Attacb181 431 SCREW, Cap 1/2 NF x I-l/Z" (2) ESNA (7) ) fill103 323 WASHER, Lock 1/2" (2)
10~ OZ9 NUT, Hex 1/2" (Z) 6 202 953 III COVER

181 30'; SCREW, Cap 1/4 NF x , Covu3 115679 HI FLOORBOARD, Rear L. H. 1/2" (4) , Attao:h-181 431 SCREW. Cap 1/2 f\'F)( ) 103 319 WASHER. Lock 1/4" (4) ) in.1-1/2"(2) )
103323 WASHER, Lock 1/2" (2) ) Floor- 7 198 786 I- BOX. Inltrum.nt (LH•• C\lmmhll)106 264 WASHER, Flat 7/16" (2) ) board
103028 NUT. Hex i t z» NF (2) ) Re"r Leet 7 206 l67 l' .\OX. J-Itrument (Detroit DI.I.l)IC~ 321 WASHE:..\, Lock 3/8" (l) ) Hand 181 370 ~CREW Cap 3/8 NT x 1/4" (4)181 361 SCREW Cap 3/8 NF x ) MounUna 103 321 "'ASHE)~, lock 3/8" ('"7/8" (.!) )
106264 WASHER. Flat 7/16" (4) ) 8 198787 H. pjNEL, Inltrur1Wllt

4 196490 HI FLOORBOARD. Rear R. H. 9 197091H2 PI... \ TE. Inur\lment Pallel Lc-"m
~ 181 3Ll SCREW. Cap l/8 NC It ) PI,,,"7/8" (Z) ) 181 l11 SCR. W. Cap 1/ .. HI' x 5/." (")1Ol 321 WASHER, Lock 3/8" (Z) ) Floor- 10l l19 WASriER. Lock 1/ .." ('"106263 WASHER. Flat 3/8" (2) ) board Rear 412 580 BUT'l'OH. Plu.181 431 SCREW. Cap 11l NF x ) Riaht Hand ZOZ 60l HI GROPo'MET

1-1/2" (Z) ) MounUn.
10l l23 WASHER. Lo::k 3/8" (2) ) !O 8H 771 ci PLATl:, Cover10l Ol8 NUT. Hex 1t z» (Z) ) 179793 BOLT. 1/4 NCx 5/1" (4)' Plate143 792 ~1 GROMMET. Rear R. H. Floorbo..,d 109084 NUT. Jhx 1/ .... Me (4, , Moant·(1. H. and Detroit) 113114 WASHEI\, Lock 1/4" (4a) ) l~Il7440Hl GROMMET, Rur R. H. Floorboard

(Cumminl)

.-- __ A·1~
...... __ tr...... ._.

,~ -71)

..... ! •
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160 Z53 HI SEAT AS'EMBLY (Order 2Zl 362 HZ) 14 177 479 CI fiR ACKET (4)
1001-1156 111 316 CAP. lerew ~/I~ NI'.

III 6a9 "II !tEAT, 51\.11 3/""(4) ) ... t ..
U2 761 HI 8ACKREST ~ U.. d 103 320 WASHER. Lock 5/16" (4, , Brac~
lal 691 HI !JUT, Cuhlon with Seat 103 on NUT, H•• 5/16" NI' (4) ,
179 135 SCREW, Cap 3/. NC • ) 169 zn HI

5/a" (5) ) 15 177 303 HI SLIDE
103320 WASHER, Lock )

2 221 362 HZ SEAT ASSY., w/Arm ruta (Include. 5/16" I" ) SUeIeto Seat Deck
Iteme marked" 1157 • Up 1030Z5 NUT, ,lfe. 5/16" , and Brack.t

N)II'(a) ,, WF-36f' WASHER, Flat (Z)
1111170 SCREW. Cap 3/a NF • ,, Z22 190 "II SEAT. Shell 1-1/4" (I) ) BrllCk., to
\01 lZl WA.5HER,Lock 3/." I') , Bracket

I Z22 191 HI BACKREST 101026 NUT, Hex 3/a" Jl{1' II) )

I 2Z2 192 HI SEAT, C".blon 16 881 949 C91 SHOCKFREI: BASEAUEM8LY
(,:nclud.. hem. 16 tJsna 20, IN 01390, 179 83S SCREW, Cap 3/8 NC x 5/8" (5) and up

179 799 SCREW, 1/4 II ) B...
• I 3 an 511 CCJI CHAIN, Bolt Allembly ) 1-1/4" NC (4, IIt&~Ul-
! ) 19 592 RI LOCKNUT, 1/4" NC-ZO (4, •• ,, . ,4 875 51ZCl HINCE. Left HaU , 106 Z61 WASKER, nat 1/ .... (.., , Montl"l

) With Chain
, I 4 87S S13 CI HINOE, Rl,ht HAll ) Pull Seat 17 200314 HI SUSPENSIONSET AS'ENBLY

) AdJu.tment, 181 341 SCREW, 5/16"-24. ,,5 875 514 C91 HINCE PIN (Z) ) Mounted 1-1/4" (2' ) h~".IOft
.;/. ) Directly 103 lZO WASHER, Lock 5/16" (1), to rlclutt
~ , 19 397 RI ROLL PINS (2) ) On SlIdln, 106 261 WASHER, nat 5/16" (2) lan. "at
t
!;

, Ba•• 103025 NUT, Hex 5/16" (1)

~: , 175 ',15 CI SCREW, w/W.. her (5) ) 112 22S C91 BRACKETASSEMBLY(Incl....
) Item. II and 19,

'i, I 110122 SCREW (2) ) I1A 112224 CI BAR. !tablliler (1,
, 18 200 ll9 HI BRACKET, Shock Mountl". (1,
I 6 176 «5 HI SHOCKFREE SUSPENSIONIinciudu

Item. 7 thru 13) SNIOOI thru 01225 19 177 301 HI A.BSORBD, Shock
except 0120a to 01221 and 01223 103315 PIN COTTER, 1/1. 1" ('"
(Order Shocklree Ba.. 881 949 C91) 200 311 HI ('IN, [)rI-l (1)

III 341 SCREW, Cap 5/16 NF x )
1-1/4" (4, ) Su'pen- 20 lIZ 2U CI SLIDE ASSEMBLY IU.. to

615031 RI WASHER, Flat 5/16" (4) ) .Ion to 10lOn NUT, Hex '!o/16" (I, ) ... t DIe"
10] 320 WASHER, Lock 5/16" (4)' Seat 10] ]20 WASHER, Lock 5/16" (I)' ....
10) 025 NUT, Hew5/16" (4' , 106 261 WASHER, Flat 5/16" (.., ) Ito ........

7 177 198 HI SUSPENSION
19592 RI NUT, 1/4"-20 NC )

ESNA(4, , Bar
179199 SCREW, Cap 1/4 NC x ) StabWur

1.1/4" (4) , M~ntln.
106261 WASHER, nat 1/4" (4) ,
177 299 HI SHOCk ABSOP,BERKIT (lnclud..

Item. I thru 12,

• 177 lOI HI SHOCK, Abonber
ZOOIII :n PIN, Dowel (Z)
103 lU PIN, CoUer 1/1 • I" (4,
lOS ", WASHER, Flat 1/4" (4,, 177 S02m 8USHINO, aubb.r (4)

10 'of.) USCI HANDLE
"1 3l' SCIlEW, Cap 5/16 NY. I", Handl.
17 U4 al NUT, '/." 1'(1'-14 ) Mount-

ZOOno HI WASHER. Sprlna ) Ina

Il ZOO119 HI 8RACKET ASSEMBLY. Rear

U In 791 HI ~RACUT ASSEM8LY. rront

I) 177 JOJ HI ILIDU, "".",lIly
615 OJI RI WASHD, nat ,

,5/1." (4) , Shock. rn. 8 •••
10l Ol5 NUT, H.. 5/U", \0 Adju.tabl.SUd ..

Nr (4, )

A-IS......__ ..._ I-U

a ~:.~~.~.ftt" tm •.
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'" 610 H; 1tOOD. a•., CU... wt.. L H. &.ttM, , an UI HI PANE&.. .... , ,'- N.
n. '" KZ IIOOD.... , CUN wi.. c.......... • an ." HI PANE&.. ..... 't:"'~tI,c.,t.. , ,

I" '" HI ,'A"Es.., .... 1"..... ' .... k.... , '" HI MOOD, It•• , (u... t. o."et, "",••1~, ~ 11141"" HI I'ANWL.••••• ,.,.,. ... ~ ...311 "I tea . c., '11 HF • ,
1· '"" (4' ~tt..4 It•• , , IU"ltfl LATCH(II'JU UI WAaHD."-II 1/1" (4' ~w-..t~ .M 11) HI 1II:Il.eW, Donn ."',Itl." HIUT, .... III" HF C4, • au '1' Ha .UMPD. Pal..... .,1.. (II,

III '" oc..... Co, "' ..... I IU '40 Ha
~a"'/I" CI, ..... 110.... JnJT I.IM.U fIAIIID. nat I, ... CI, r.... III '41 " ....... CU,1., NI "AMD....... " ... CI, .........

III ... MUT, .... ,/1"Ct, ,
I Iff aHtn PANEL. ..... I.M._ ...

"~',,,,-,. ... -lIt



.",S JDr
MV'1!'

CHASSIS

oac......------
,n 'f!' HJ
111 ::'(0
h)' 111

In 691;11

195 699 HI
III 161

103 311
10) OU

15'611 HI
161 753 Hi

U 196944 HI
10' )61

,
10

11

1) lOl 173 HI
106 261
10) 319
ae 090 IU

14 1;5 431 HI
179 117

103 320

15 191 Z62HI
l71 636
U 551Rl

COVU
SCREW, Cap III NT x 1-1/4" Cl)
WA.SHD, Lock 3/1" Cl)

COVlCR. Battery Box, R. H.

cr VD, :s&ttery~, L. H.
SCREW, Cap 3/1 HI' )
x 7/1" ,I) ) Cover to

WA.SHEJl, Loc.k 3/'" CI) ) Bulkhead
NUT, Hex "1" CI) )

CLA.'oCP, Hooel C2} ) h~ry
SCR?:W (6) ) C.;,vn

ANOLE, Battevy R.tat.ner (Z)
PIN, Cotter (ot,

BOLT, Battery R.taiD.:' :4)
WASKER, nat 11 '(4)
WA.SKER, Lock 1/ .... (')
NUT, J:SNA ./4"-20 He (ot,

COVER, Ace.o. Hoi. (Z)
SCREW, Cap 5/\6 NC , Cover
x 7/1" (6) ) Attacb-

WASHER, Lock 5, :6" (6) ) in,

BULKHEAD
SCREW, Cap 3/4 NF 'IC Z-1/Z" (6)
NUT, !:sNA 3/4" NT-16 (6)

A.17

Uf,
l!Q,

JDT
!!PMM'
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;RE;SF~.--~P~AR~T;------------D-~--C-~----------------~ii~' ••--~Jp.Xifnar- u..-.~ ~

NO. "' .. 81R J!O. HVMHIt IJaCIIIPfICII

88; ZoOCQI ,T, Air Seal Su.penlion (See NOTE 1)
(Include. the followin.1

a. z 4Zo4 CQZ SEI'T

IA ZZl 191 HI BACK REST

Z 88Z '110 CI CUSHION, S.at

I'75SI5CI B01.:(5)

4 1791H9 BOLT, )/8 NC X I" (ll

WASHER, J/~" (Z)10} 140

SHE'LL ASSEMBLY (Nol Furnhhed
Separately)

'f 373 513 RI NING, Rt'talnin. (4)

8 01539ZCI SHAFT(Z)

9 887 H5 CI BASE

10 610 Z66 CI BEARING (8)

II 887 756 C I BOLT, Shoulder (4)

IZ 888 079 CQI AIR CONTROL ASSEMBLY
(Include. item. Il Ihru z I)

610 Z9Q CI HOSE

887 757 CI GASKET

HB 89,~HI ELBOW

140 018 HI ELBOW

~87 758 C91 VALVE, Air

13

14

15

10

1 j

18 145 41Z HI WASHER, Lock

19

ZO

21

PANEL NUT

SCREW Order
887 758 C91

KNOB

22 10} 32) WASHER, Lock - I/Z" (4)

23 887759 CI SUPPORT. Upper

24 615 39l CI SHAFT

25 886 Z86 CI PIN. Spiral (7)

ZO 120 196 WASHER

27 615 394 Cl SHAFT

Z8 70Z 999 C1 SCREW. Adjultin.

29 610 Z93 C91 ADJUSTMENT. Vertical

ro 145 009 NUT. Hex-lock - 1/2-20 (10)

31 887 760 CI SHAFT

lZ 817 124 CI ABSORBER, Air ~hock

H 610 ZI9 C91 ADJUSTMENT. Tilt

34 603 570 RI RING. Ret_lnlnl (Z)

15 619 )91 CI SHAFT (Z)

)6 619 1"CI SPACER (4)

17 AR.. (Not Ful'D1-aaH"p&I'at.l~'

)8 17577SHI ELBOW

)9 TUB _/0 NUTS - cut InItia I'."
O. D. JI 1'" loa. - cut frOID bIaIk
Tube No. ZU 192 HI

Z9 898 D NUT. Tube - 1/4" (2)

40 175 714 HI CONNECTOR

41 1648)9 HI ELBOW (2)

• 2 TUBE _10 NUTS cut leqtb II." O.D•
x 60" Ion. - cut frOIDbulk Tube
No. 2U 192 HI

Z9 898 D NUT. Tube - 1/4" (i-)

43 VALVE, Treadl. (Se. Tr.adl. Valve
in Section 13)

883 001 CI PLATE. Sid. (2)

885 Z44 C3 TUBE

185 245 C} TUBE

FGH-l0742 DRAWINO. In.tallation a..t

FOH-I0141 DRAWINO, Drivln Compartm.ent

213 192 HI TUBIWO, 1/4" 0, D•• bulk 50 ft.

619497 C91 KIT, Suapen.ion Arm
(Con.lata of -

2 LOCKWASHER lOllZJ
Z NUT .45 <HIt
I SHAFT 6.9·3'1-C:1'
2 SPACER 619199,CI

11 ARM

I8Z oza C91 SUSPENSION BASE ASSJ:UBLY:"· .'~.~
(Includ .. Item. 7 thn 51) .

181 427 BOLT, 1/2 HC x I" (4'
10] 1Z9 WASHER. Lock - 1/2" (4,
10] OZ8 NUT.I/2N"(.)

• - Not FurDiabed "11tU'.\I,ly.:1:

NOTE I - Ord.r oa W.ICII_.4:1", ..:'
Form.

&_10



ENGINE

SECTION 2
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AUt CL£AMEJl (IHC " 0-.17) ••••... ,"', .•• t-l
AlJ' C~ (C.mnU~ HH-UO-GO """, •• Z....
ADl C1..J:A.NEa (OIrtTt'!: til •••• 'VenN) .,.,.' •• l'l
AfJIIC LXAHD f5Dor".' Type' , , , , , , , , . , , , ••• I~
AlJ' CLEAND KIT f'Saork.' Type) •. , . , ....••• 1-«:
£MOINE(ate 0-.,') •••.•• , , . . . .. ., ...•• 1-'
D«l1Nl: .. MOUNTING (CI&I'NftUl'1 .. , •.••.•• leU
EHCUu:. WOVNTING(Dttrott OM•• , 6V-llNl •.• Z-11
ruEl. PUMP (AIuIilUry) ........,.,....... 2·ZJ
ruEl; TANK. LIMES (IHC 0-11') ("R. D... r-,

~t\on Pln"p) ••• , ••••••.•. " ••••••• Z-14
ruei,TANK. LINES (mc: D-Il') (._. Wuter

!DJecU_ Plamp) •.•••••••••••• ,", .•• , Z-I'
ruEl. TANK. UNES (Cummine) ••••••••.• ,. z-u
rJ". TAN1t • LlN~' (DetrOlt 0l ••• 1 t.v-?!N) ••••• Z-ll
JlA1)LATO,," (Inc D-'Ill ••• , ••.. " •• "., .••. Z-U
IlAD1A.TOIl (C.nwni... ) •• , , , , •. , . .• ., •..• j 1-11
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,a,..
NO.

PART
HUllBER

u,..
NO.

PART
NUIIBER

DESCRIP'Ik»I

15l 540 HI CLEANER, Air, Includes Itenu l 14 15l 944 HI ADAPTERthru lZ
15 ISO 751 HI ELBOWl 155 l6Z HI COYER, Include. Item 3
16 184 III HI CLAMP (4)3 155 l63 HI GASKET

BOLT. GASKET ASSEMBLY'
17 198503 HI TUBE. Air Cle&Det.. 155 l08 HI 179837 SCREW. Cap 3/1 NC lI:

3/4" (6) ) Adapter5 445654 PLUG, Pipe 1/8" 103 311 WASHER. Lod. 3/1" (6) )
103016 NUT, Hex 3/1" NF (6) )6 155 l64 HZ ELEMENT 198 510 HI BRACKET, Air Cleaner (l)
181 421 SCREW. Cap III NF x ) Bracket7 BODY (Order Air Cleaner, 1-1/1" (4) )to15l 540 HI) 1033Z3 W~SHER. Lock l/l" (4» Bulkhead

• 155l66Hl SHROUD. SHIELD ASSEMBLY 18 176034 HI HOSE, Hump
9 151;~67 HI BAN:>ASSEMBLY 19 196271 HI ELBOW. Air IntAke Manifold

178496 HI GAUGE, Air Cleaner10 155 l14 HI BOLT ASSEMBLY (3)
193425 HI COVER ASSEMBLY, Inner 20 177638 HI HOSE. Air Cleaner to Compre •• or193 416 HI GASKET. Innser Cover

II 33J 710 R'n CLAMP (l)11 155 l70 HI GASKET 187 500 HI ADAPTER )
Il0 605 HI ELBOW )Il 155268 HI CUP ASSEMBLY 153610Hl GASKET ) Compre.-152539 HI BAND. Mounting (l) 179817 SCREW, COLi'5/16 NC x ) .or Inlet181 39~ SCREW, Cap 7/16 NF ) Cleaner 7/a" (2) )

x I" (4) ) to 103 320 WASHER. Lock 5/16" (l) )
1.71 505 NUT, Hex 7/16" NF (4) ) Mountin,
103 3lZ WASHER, Lock 7/16" (4» Bracket

13 152945 HI GASKET

., ..



ENGINE

DESCRIPTION
UJl'.
NO.

PART
NUMBER

Ala CLEANER. (CummiD. NH-Z50 CI)

15 16 14

15Z 540 HI CLEANER, Air (Includes Items 2
thru 12)

Z ISS 262 HI COVER

3 ISS 263 HI G"-SKET

4 155208 HI BOLT .. GASKET ASSEMBLY

5 445684 PLUG. Pipe 1/8"

6 155264 HZ ELEMENT

7 BODY (Order Air Cleaner 152 540 HI)

8 155 266 HI SHROUD .. SHIELD ASSEMBLY

9 ISS 267 HI BAND ASSEMBLY

10 IS5214H1 BOLT ASSEMBLY (3)
193 4ZS HI COVER ASSEMBLY. Inner
193426 HI GASKET, Inner Cover

II 155 t.70 HI GASKET

1.2 155 26MHI CUP ASSEMBLY
152 539 HI BAND. Mounting (2)

REF.
NO.

PART
NUMBER DEICIUPTION

19

13

I

__________________________ -~.~:4, ___
2-4 .......... ...,.. .. __ AIIIIICA

5
iaI-----6

7.....-.,..--+---- 8

13

181 395 SCREW, Cap 7/16 NF x ) Cleaner
1" (4) ) to

271 505 NUT, Hex 7/16" NF (4) ) Nt,.
103 l22 WASHER, Lock 7/16" (4» Bracket

152945 HI GASKET

192 l4ti HI ADAPTER
179 837 SCREW. Cap 3/8 NC

x 3/4" (6)
AdapteC'103321 WASHER, Lock 3/8" (6)

103026 NUT. Hex 3/8" NF (6)

178 080 HI ELBOW

177 179 HI CLAMP (4)

198 504 HI TUBE

178080H1 TUBE

198 520 H1 BRACKET, Air Cleaner (2)
181 4.28 SCREW. Cap 1/Z NF x )

1-1:8"(4) ) Bracket to
103323 WASHER, Lock 1/Z" (4) ) Bulkhead
178496 HI GAUGE, Air Cleaner )

14

15

16

17

IS

I",



REF.
NO.

PART
NUMBER DESCRIPTION

~(~.
I~ \

2;--Q t
·3-f t <::)

~ I 0-"

Am. CLEAND. (!Dorke1 Type)

( )6

10

REF.
NO. DE8CRIP'I1ON

o 13

0-11

Part. without lettera after de.cr\ptioa
indicate. the part 1a ared lor both air
cleaner. Uated: Letter. A aDd B ..\~
undto idemify .eparate air c1.... n.

A 879 19ZC91 CLEANER. Air (I. H.)

~ 879 407 C91 CLEANER. Air (Cc.mmilla &eel Detroit
Die.el)

172 43Z HI COVER (Cleaner A)

IS5 Z6ZHI COVER (Cleaner B)

Z ZZ9 938 RI GASKET (Cleaner A)

Z i55 Z63 HI GASKET (Cleaner B)

3 313 714 HI BOLT

4 184 659 HI COVER. Inner (Cleaner A)

4 193 4Z5 HI COVER. Inner (Cleaner B)

914 909 C91 ELEMENT (Cleaner A)

3Z6 Z87 C91 ELEMENT (Cleaner B)

I
I
t

5

5

6 189986 HI GASKET. Inner Cover (Cleaner A)

6

8

193 4Z6 HI GASKET. Inner Cov~r (Cle_r Bl

17Z 434 HI BODY (Cleaner A)

881 172 CI BODY (Cleaner B)

.-15
8

9 164710 HI CAP

....s- •.~

10 3Z1 934 R91 Cl.AMP (Cleaner A)

895 Z7Z R91 CLAMP (Cleaner B)10

II 309 046 RI "0" RING (Cleaner A)

11 155 Z70 HI ''()'' RING (CI..aner B)

17Z 437 HI BODY (Cleaner A)

881 173 CI BODY (Cleaner B)

3Z1 931 R91 CLAMP (Cleaner A)

Z18 890 HI CLAMP (Cleaner B)

IZ

1Z

13

13

14 307 963 C91 CUP (Cleaner A)

14 881 174 HI CUP (Cleaner B)

15 383 714 RZ VALVE. Vaeuator

1-40\................
tIt ...y M" , a-'n'



tNGN

AIJl CLJCAND KIT (IDol'k.l 'l'rPe)

14--~' .~'.~ -=::=:-. ~'_.--'
9

1 INTERNATIONAL HARVESTER

10
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P.AItT.u.... DESCRIPTION••J!O. UF.
NO.

PART
Nl1MBER

Pafl. -1thout I.n.r. att~rftKripUoa
m.ft~... ttl. ,_,'f I. lIMd fen Ittu
li-""'~ r.. tt.r. A. IS ..... C are •• ed
en lthl".c1fy ..",..r.'" kit••

A • 1104I" ••• ICIT. fir ci.......r (I. H. ,

•• 0.'.'4 llG •• 1 IaT, AIr C"Ien"" (Cummm.)

C II 004 .'t JR., KI1', ".r Clun.,,, (De1:l"nt Di... l)

C·_.J Al'fI:R. Air (Fnr c"mpo __ • __
AI • Ch,.n ..r (Sno"It.l TnwH

~ 11'401 HI

I 1~l H" HI

) ~"!~ '"0 cz
JA .~ 402 CI

1'1 417
111 4l~
10J ?at
to} toll

II...tm (,tit A,

aAl'fO (Xlt IS and C)

IIRAeKE T (Kit A)

liAR (Xi.I IS aM C)
1/1MT. I" BOLT (2,
l/UfT :a 1-1/." BOLT (2)
1/1''NJ'' hX NUT (2)
112" loclt WASHER (2)

III 1118237 CI ELBOW (Kit B)

I' 8111183 CI TUBE (Kit C)

20 117 174 HI ADAPTER (Kit C)

21 177175HI CLAMP (Kit C)

FGH-IOI57 INSTALLATION DRAWING (Kit A)
FGH-I0158 INSTALLATION DRAWmG (Kit B)
FGH-IOI5' INSTALLATION DRAWING (Kit ci

8004 III RI DRAWING. Hood Rework (Kit A)

1-7
2~--4-D~---------------------------------------------~------_-~~---ft---A-W.--"~ '-------------------------------------------------

(Rev. Noe .4.., ... 71)..""'......,;, '!Il,~,

JIt 190 'HI HI BAR (Xit IS and C)
III 4)0 1/2NT • 1-1I'"80LT (1)

4 '7' 174 CI ELBOW (Kit A)

4 117' 61. CI ELBOW (Kit B and C)

~ In 175 HI CLAMP (2)

6 106 64' ELBO'"

7 177bOICI GAUGE

• 1667111 HI ELBOW (Kit Al
417 III Rql CLAMP (2)

'7,) 374 CI ELBOW (It'it Band CI
177 175 HI CLA"{P iZI
107336 HI BAND (Kit A) (Z)

144 .20 HI BAND (Kit B and CI (1)

'7' 117 CI BRACKET17' 117 5116NC x 7'1" BOLT (11

166 787 HI TUBE (Kit A)

17947' CI TUBE (Kit Band CI

116 008 CI SUPPORT (L. H.) (Kit A)

Z05 lM HI SUPPOR T (L. H. ) (Kit B and C)

116009 CI SUPPOR T (R. H. ) (Kit Al

ZOS )70 HI SUPPORT (R. H. ) (Kit B and C)
179811 ~/16NC. I" BOLT (6)
10Z 6)4 5/16''NC hex NUT (6)
I0) no 5/16" 10...1, WASHER (6)

Jll 6)0 R91 CAP (Kit A)

70Z 7)8 C91 CAP (Kit B and C)

871 l74 CI TUBE (Kit A)

184 ZI'! HI C"''''MP (Kit AI (2)

876 III CI ELBOW (Kit A)

•
9

9

10

II

II

12

IZ

II

lJ

14

14

15

16

17

----------------------
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ENGINE

Ala. CLEANEa. (Detroit Di••• l 6V-71H)

21

16 16 14 13

I

•

8..a-------------------------------~----.--------------------------------



REF. pAJtT
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

Alit CLEANER. (Detroit Dlue16V-7lN) - COftttnuecl

152 540 HI CLEANER, Air, Include. Item. l- IS 178080 HI ELBOW, 450
thru 12 plu. Item ••

*193425 HI COVER ASSEMB:i."l.- Inner 16 17717<] HI CLAMP (2)
*193426 HI GASKET - Inner

17 198505 HI TUB~
2 155262 HI COVER 178496 HI GAUG~, Air Cleaner

3 155263 HI GASKET 18 177 178 HI HOSE

4 313 714 R91 BOLT. GASKET ASSEMBLY 19 178 153 HI AD}PTER ASSEMBLY, Engine
179839 SCREW, Cap 3/8 NC x ) Acapter

5 445 684 PLUG, Pipe 1/8" I" (6) ) to
103 3Z1 WASHER, Lock 1/8" (6) ) Engine

6 ISS 264 HZ ELEMENT
20 152945 HI GASKET

7 NSS BODY (Not Serviced Separately)
21 198 52C.HI BRACKET, Mo".nting Air Cleaner (2)

8 155 Z66 HI SHROUD. SHIELD ASSEMBLY 181 428 SCREW, Cap 1/2 ) Air Cleaner
NF x 1-1/8" (4) ) Mourting

9 155267 HI BAND ASSEMBLY 103323 WASHER, Lock ) Br-acket to
1/2" (4) ) Bulkhea.d

10 155214 HI BOLT ASSEMBLY (3)
22 137 956 HI HOSE, Air Cleaner to Cornpr e ... nr

11 155270 HI GASKE":' 333 ~10 MI CLAMP (Zl

12 155268 HI CUP ASSEMBLY 23 153609 HI ELBOW )
15Z 539 HI BAND, Mounting (2) 315209 CI GASKET ) Cr,'1'lpreli-
181 395 SCREW, Cap 7/16 NF x ) Air 179816 SCREW, Ca.p 5/16 NC ) • ,T

I" (4) ) Cleaner to 3/4" (2) ) '".let
103 32Z WASHER, Lock 7/16" (4) ) Mountina 103320 WASHER, Lock 5/16" (2) :
271 505 NUT, Hex 7/16" NF (4) ) Bracket

24 COMPRESSOR, (See your Detroit
13 15Z 945 HI GASKET Die s e l F.ngine Dl-aler)

14 178 153 HI ADAPTER ASSEMBLY, Air Cleanl!T
181 360 SCREW, Cap 3/8 NF x )

3/4" (6) ) Adapter to
103 3Z1 WASHER, Lock 3/8" (6) ) Cleaner
103 026 NUT, Hex 3/8" NF (f.) )

• -9
...,. ....... "A ... ..-u

(Re". N". J 8-7n ~,..".....,.". I•
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REF. PART
NO. NUMBER DESCRIPTION

ENOINJ: (lHC D-I17) - Coatlilu.cl

lA '09237 R91
IA }09 2H RI
2 2v5 166 HI

271 592
11 453 RI

J 163441 HI

4 163 44l HI
20303 RI
ie 453 RI

In 511

18 46l RI
III 326

5 9410204

6 364885 RI

7 197 109 Hl

8 ios 686
444 588

9 101 150 HI
IOl635
103 lZl
876686 CI
Izo 217
120 614
201 663 HI
181 349
103 320
103015
lOI 666 az
150 715 HI
177 904 HI

167 565 HI

10 177 l11 HI

11 177214 HI
101635
103 311

Il ;77215 az
,
13 153691 HI

14 143855HI
181 360

106 l63
103321
103 Ol6

IS 177 216 H2

16 117Z17H.

17 165 377 HI
200 206 HI
1Z',' 440 HI

18 197 5H H3
181 sse
103 JZI
106 .~63

19 16'1 3-70HI

ENGINE, (See PM 0-817 En,lne
Manaul)

FAN, Blower (Standllrd)
FAN, Suction (Optional)
WASHER, Round (Z)
BOLT, 5/8 NF x 3-1/4" (Z)
NUT, ESNA5/8" NF,lt (Z)

ENGINE MOUNT, P. H.

ENGINE MOUNT, L. H.
SCREW, Cap (8) ) Mounte to
NUT (8) ) Bellhoudnl

SCREW, Cap 1 NF x
Z-3/4" (2) Mount. to

NUT, ESNA 1" NF-14 (l) Frame
WASHER, Flat I" (2)

ADAPTER, Oil Pan Drain

"0" RING, Z-3/4x3xl/8"

HOSE, Oil Pan Drain

ELBOW, St. 900 x 1/ z­
PLUG, Pipe Ill"

"U" BOLT
NUT, Hex 3/8" NC (l)
WASHER, Lock 3/8" (2)
TACHOMETER (Rr.p1acel lui 555 HI)
WASH.i:R, Lock (l)
NUT (l)
dRACKET, Mountin, Tachometer
SCREW, Cap !I16 NF x 2-1/2" (2)
WASHER, Lock 5/16" (Z)
NUT, Hex 5/16" NF (l)
FLEXIBLE SHAFT AS5EMBLY
ADAP1'ER, Drive - 900
SPACER, Tach. Mou'\tinl to J'\attery
Box (l)

KEY, Drive

FLANGE, Exhauet

GASKET. Exhauet Exh&uet
NUT, Hex 5/16" NC (4) ) nanl. to
WASHER, Lock 3/8" (4) ) En,lne

MUFFLER, Exhauet

CLAW,

BAr..D
SCI- :W, Cap 3/8 NF x
3/4"(l)

WASHER, Flat 3/8" (l)
WASHER, Lock 3/"" (l)
NUT, Hex 3/8" NF (2)

EXTENS?ON

) Mounlinl
) Band
) to
) Hood
) Support

iif.
NO.

PART
NUMBER

20 165372 HI

21 165373 HI
179835
1e3 321

22 165374 HI
179793
103 319

23 197 541 HI

24 165 369 HI

25 l21 290 HI

26 165375 HI

27 165 376 HI

l8 138457 HI

29 H~...-3530
116 98.3 HI
HL-35S0

875651 C91

________. 1-11
............ PA... ,....

(Rel&..t!.'b..L!-71)
2·'

CLAMP, Extenelon to Muffler

STARTING FLUlD
GASKF.T, Starlin, Fluid
GROMMET, Floorboard •
BRACKET, Mountini
SCREW, Cap 3/8 NI' x
3/4" (4)

WASHER, Lock 3/8" (4)
WASHER, FI.t 3/S" (4)

INJECTOR ASSEMBl.Y, Air Shut-o!!
It Ether

Bracket
Mountin,

DE8C1UPTlON

SHIELD, Injector

BAIL
SCREW, Cap 3/1 NC x 5/1" (2)
WASHER, Lock 3/1" (2)

BRACKET, Control Cable
SCREW, Cap 1/4 NC x ~/I" (2~
WASJaR, Lock 1'4" (l)

TUBE

CONNECTOR (2)

CABLE, Air Shut-Off

swrvzr., Lever {2)

RETAINER (2)

SCREW, Set (2)

CLAMP, Cabl. to En.lne (2)
CLAMP, Tach. Drive to En,iae (2)
CLAMP, Tach. Drive to Frame

KIT, Cha .. i. Field Converaion (For
convertinl en,lnu equipped with
International Model "R. D. " Fuel
Injection Pump. to Roo.a-Maner
lnjection Pump') (En.ine Field
Conveulon 612 (142 C91 mUlt be
uud In conjunction with Chi. Kit)
(Se. Note)
SN 1001 thru 01274 exc.pt 01261.
01Z64, 0lZ71 and 01~73
(Cc".iete o{ -
I PLUG
1 BUSHING,

Reduc.r
ADAPTER,
Strai,ht

I ADAPTER,900
1 ADAPTER,900
I BRACKET
2 SCREW, Cap
I AUXILlAR Y,

Pump
Z SCREW, Cap
2 WAS}fER, nat
2 NUT, Eeu
I HOSE, Supply
I HOSE, Supply
1 CLAMP
I WIRE, Hourmet.r

to Ground
WIRE, Switch to
Solenoid Lead

WIRE, FueISoI.­
noid to Auxiliary
Pump

CABLE. Acceler .
ator Control 211 9';3 HI

, JOINT, Ball 211 800 C'"
I WASHER In 409 HI
Z NUT, Jam 114..,2

SCHEMATIC FtlEL
PIPINO FGH-10021
DIAORAMWDUNG 214243 HI
DIAG~AM.
THROTTLE
LINKAOE

4456t6

144 046

876 165 C1
9 40Z 164
876 161 ci
(75171 C1
179139

204994 HI
179117
615 Oll Rl
19277 RI

196 230 RI
177 S.I HI
120 4-11 HI

117 396 HI

193841 HI

2c!~ 920 H1

ZIZ 060 HI)

NOTE: All part. U.t.d in the ConVllr­
.Ion Kit areU.t.d and Dlu.­
trat.d throu,hout thl. cat&lol.
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UF. PART
NO. NUMBJ:R liF. - I'Xi+

NO. HyMBIR Da:1UPT1ONDE8C1UP'I'IOtf

ENGINE. MOUNTING (Cummla.) - CoatlA ..ed

19S 604 HI ENGINJ: (Sel Cummlnl Erll. Manual
NH-Z50-Cl)

271 589 SCREW, Cap 5/1 NF x
2-1/2" (2) )

Trunnion103 32~ WASHER, Lock 5/8" (Z) )
:Atl.II! 953 Rl NUT, lAna 5/. NF x )

11" (Z) )

z 199873 HI lI~AN, Blower (btandnrd)
Z 886487 cr FAN. Suction (Optional)
3 184 OZZHI MOUNT, Enllne, R. H.

4 184023 HI MOUNT, En,ine, L. H.
Z71 598 SC~EW, Cap, 5/& NF x 4-3/4",

Support to Frame (2)
16849;, HI SPACF.l\, Fan End (Z)
Z71 558 SCREW, Cap 5/8 NC x ) Mountl

1-1/Z" (8) ) to
103 3Z5 WJ\SHER, Lock 5/8" (8) ) Be1lhoullnl
106 267 WASHER, FAn End 5/8", Und.r Bolt

Head. Nut (4)
27Z :ill SCREW, Cap I NF x )

Z-3/4" (2) ) Bracket.
18 462 RI NUT, Elna 1" NF x ) to

14 (Z) ) Fram6
106270 WASHER, Flat I" (Z) )
112 002 III PETCOCK

4A 163730HI SOPPORT - Fan End

LINE-ENGINE TO LUBE OIL BY BY-PASS FILTER

152938 HI
11.6989 HI
183667 HI
122 763 HI

181 333

103 320

ADAPTER
UNION ADAPTER, 900
HOSE, Enllne to Lube Filter
ELBOW, 900
FILTER, By-:'.:'18 (See Cummlnl
Enfiln" ManlAal)

SCREW, Cap ;/16 NFx Filter
5/8" (4)

WASHER, Lock 5/16" (4) Mountlna

LINE-BY-PASS FILTER TO ENGINE

5

6

122991 HI
183 667 HI
876799 CI
876 686 C1
120217
120 614
201 663 HI
181 349
103320

1 103025
201 667 HI
177 904 HI

177 559 HI

177560hl

7 i77 563 HI
181 436
103 028
103 3Z3
153 1,91 HI

191693 HI
16135DA

181 365
103 026
103 321

8

ADAPTER UNION
HOSE, Filter to fn,'nc
ELBOW, se., 90
TACHOMETER
WA!iHER, Lock (2)
NUT (2)
BRACKET, Tachometer Mountin,
SCREv', Cap 5/16 NF x 2-1/2" (2)
WASHER, Lock 5/16"
NUT, Hex 5/16" NF (2)
FLEXIBLE SHAFT ASSEMBLY
SPACER, Tach. Mountln, (2)

MUFFLER, Exhault

FLANGE

GASKET
SCREW, Cap I/Z NF x 2 '1/4" (4)
NUT, I/Z" NF (4)
WASHER. Lock I/Z" (4)
CLAMP

BRACKET, Exha"lt
SPACER
SCREW, Cap 3/8 NF x 1-1/8" (2)
NUT, Hlx 3/8" NF (2i
WASHER, Lock 3/8" (2)

1-13

9

~O 175381 HI
181 360

103 321
106263
180080 HI

137491 HI

STARTINO At:) .MSD.mLY, (Se.
Cummine EIlpae t.t.&m!a1)

B:aACKET, Startina Aid
~REW, Cap 3/1 NF x )
3/4" (4) ) Bruklt

WASHER, Lock 3/." (4) ) MounU...
WASHER, nat 3/1" (4) )
HOSE

LIOHT, Indicator

RESISTOR, Pre-I'-ater (Se.
Cummine Eb,inl Manual) (Z)

SCREW (Z) )
WASHER, Lock 1/4" (2) ) Rlel.etor
NUT, Hlx 1/4" MC (2) ) Mountina

CIRCUIT BREAKER (Se. Cummfu
En,inl Manual)

SCREW, Circuit Breaker MountlnJ
(2)

GAUGE, Pr ... ure (Se. Cummlnl
En,iD' MaDUal)

SCREW (3)
WASHER, Lock No.
NUT, No. 10 (3)

) O&u,.
a (3) ) WOUDt­

) InJ

PRIMER, Hand ) Se. Cum-
) min. En­

SWITCH, On,;,Off TOllll ) ,Ine Manual

WIRE (2)

ELBOW

ELBOW

TEE

11

II

168456 HI
163 319
109084

13

140746 HI

14

IS6 438 HI
III 1141
UO 6ZZ

15

16

17

18

134319 HI

1£2866 HI

175775Hl

182 594 HI

182 656 HI

197548 HI
175715 m
127440 HI
179183 HI
H1.··:-550
116983 HI
HL-3550

TUBE, Primer to Gaule

TUBE, Primer to Enatn. (2)
.ELBOW, At Entlne (2)
GROMMET, Floorboard
CLAMP, Tubel (4)
CLAMP, Cable to Entin. (2)
CLAMP, Tach. Drive to En.m. (2)
CLAMP, Tach. Drive to Fram.

19

20

21

22

I-II



ENGINE
UF. PA! r DESCiUP'l1ONNO. NUXl.:,ER::.;._ _ REF. phf

NO. NtJMBER DJ:8C1UPTJON

EHGIMr. ~ MOUNTING(D.trott Di... 1 6V-71N)

,
4 5

195605 HZ ENc'INE (S~. Detroit Dieael En,lne IZO614 NUT (2)Manual) 120 617 WASHER, Lock (2)
lA 8854"5CI FAN, Blower (Standard) 184615 HI FLEXmLE SHAFT ~'Y
IA ZIO 044 HI FAN. Suction (Optional) 173 881 HI ADAPTER, Drlve.90

142409 ru KEY, Drlv.
2 184 056 HI SUPPORT, Fan End

273 014 SCREW, Cap 5/a NF x ) 4 CLAMP (5•• yO\u Detroit En,ln.
5-1/4" (Z) ) Support Dealer) (2)

106267 WASHER, nat 5/8" (2) ) to
1. 453 Rl NUT, EIn& 5/8" N..•• ) Fram. 5 184 079 Hi PIPE, Exhaull • L. H.

18 (Z) )
5 114 080 HI PIPE, Exhault • R. ~..

Z71 ~87 SCREW, Cap 5/8 NF x ) En,ln.
2" (2) , to 6 127 4117HI, CLAMPS. Mum.r. Pipe i6)

103325 WASHER. Lock 5/8" (2) ) Support
ZOO086 HI SPACER, Fan End (Enlln. Support 7 176 Z17 H2 MUFFLER (2)

• Frame) (Z)
8 184078 HZ PIPE. Exhauet (l)

3 19" 099 HI BRACKET, En,)n. Mauntin, • HA-1006 DRAINCOCK. Thumoltat Moulin,
nywh.el End (2) (Z)

279 991 RI SCREW, Cap· Bracket ti) En,ln. (8) 10) OZ5 NUT (Brack.t to Battery 80x) (2)
Z71 637 SCREW, Cap 3/4 NF x ) ISO 178 HI CLAMP, Un 5/16" NY

2-3/4" (4) ) Hracket 181 )O? SCREW, Cap 1/4 NY x ) n..tbl.
18 558 Rl NUT, Elna 3/4" ""F. ) to Frame 5/S" (2) ) St \"16 (4) ) 10) 319 WASHER. Lock 1/4" (Z) ) to

201 663 HI BRACKET, Mt.. • Tachom.t.r 1030Z4 NUT. fI.. 1/4" NY (1) ) Hood
III 349 SCREW, Cap 5116 NF x ) Brack.t 177 904 HI SPACER. Tachmountln. (2)

2-1/2" (2) ) to 8&tL"I'Y
103 320 WASHER, Lock 5/16" (2) ) Box
a76 686 ci TACHOMETER

1-14
Z-12 ....,. ...... "AftI .. ~'ft ..



61'. PART
NO. NUKBElt DESCRIPTION

ITAllTlNO AID (Detroit Di... 1)

6

UF. PAkT
NO. NUMBER D.ESCRIPTlOM

-
2-------------- ..

195 f.35 HI BRACKET, Mour.tinl 3 In 83Z HI ELhOW
181 360 SCREW, Cap - 3/8 x 4 197 543 HI TUBE3/4" NF (4) Bracket
106 Z63 WASHER, Flat - 3/8" (4) ) Mountinl 5 17Z83ZHI ELBOW103 3Z1 WASHER, Lock - 3/8" (4) )

6 IZZ811 HI NOZZLE ASSEMBLY, Manilold7. IZI IH6 HI PRIMER, Prc .. ure Dbcharler IZ7 440 HI GROMMET, Floorboard

1-15
2-U



ENGINE
ur.
NO.

po;Jl-t
NUMB1.R

PART
Nt1MBZR

REF.
NO.DI:8CIUPTJON

,
FUEL TANK. UNl'.I (lHC D-817)
(U.ed wUhEn.lDe. Equippedwith "Il. D. " Fuel InJectlon
Pumpe (SM1001 thru OU74 except 01261, 01264, aU71
and OlZ73)

•

9

a.fO~A

1!14137 H4 TANK, Fuel, Includes Item 2 al.o 7 163439 HI HOSE, Adapter to Fuel FUter
Plul 444 588

8 163438 HI HOSE
2 193421 Hi CAP, Fuel Tank (Stanilard)

271 589 SCREW, Cap 5/8 NF x ) 9 126989 HI ELBOW, 900 Swivel2-1/2" (6) ) Fuel
103 02S WASHER, Lock 5/8" (6) ) Tank 10 In 947 HI STRAIGHT ADAPT Ell, Swivel103030 NUT, Hn 5/8" NF (6) ) Mounting
106267 WASHER, Flat 5/~" (6) ) J • 119113 ELBOW, St. 450- ,

2A 1J6 493 HI CAP, Fireproof (Optional)
3 201 826 HI FLANGE 12 124 281 HI TEE

4 155 93Z HI GASKET 13 107863 HI STRAIGHT ADAPTER, Swivel
181 356 SCREW, Cap 3/8 NF x Flange3/4" (4) Mountinl 14 144 046 BUSHING, Reducer (Z)
103 321 WIISHER, Lock 3/8" (4) ... 4588 PLUG, Fuel 7'ank I/Z" (l)

5 154131 H2 OUTLET, Fllel Tank 15 445686 PLUG, 3/8"

6 304699 RI "0" RING, 4-1/2 x 4-3/4 x 1/8" 16 218718 HI HOSE, Return
181 360 SCREW, Cap 3/8 NF x ) Oltlet

3/4" (4) ) Mounting 17 108 686 ELBOW, 900
103 32I WASHER, Lock 3/S" (4) )

--------------- 1.16
.......... ITA_ ... 1.leA

f •• y, ......, tII-71\ .... "'••.•
2-14



---- .. ~~~----------------------------------~~~--~~ .. ---- .a ~ ..UF. PART DESCRIPTION UF. PART
l'40. !'lUMBER NO. NUMBER DUCNP'l"lClf

FUJ:L TANK. UNJ:5 (Cwnmlu)

15.. 137 H..

Z 193 ..ZI HI
Z71 589

18 ..53 RI
103325

ZA 116 "91 HI
3 ZOI 826 HI

181 360
106 Z63

.. 15593ZHI

4A ...... 588

5 188716 HZ

6 30 ..6999 RI
181 360
106 Z63

7 178 573 HI

& 139676 HI

9 HS-97Z

1
19

12
13
14,

15
16
17

19

TANK. Fuel. Include~ Jtem Z al.o
PluS ...... 588 (2)

10 1..5 3Z5 HI
105 Z..5

.... 5686
181 31J-
103 OZ.
106 Z61
103319
120 ..18 HI

TUBE, Bl'e.~.l'
CLIP

CAP. w/Chain (Standard)
SCREW. Cap 5/8 NY.It )
Z-I/Z" (6) ) F",~l 'l'ailk

NUT. E.na (6) ) Mo.,ntins
WASHER, Flat ste- (6) )
CAP, Firepl'oof (Optional)
FLANGE
SCREW, Cap 3/8 x 5;'8" NF (")
WASHER. Lock (")

GASKET

11 P}JUG.Pip. 3/8"
SCREW. Cap 1/4Nl'x )/4"
NUT, Hex 1/ .." NF
WASHER,Flat 1/4"
WASHER,Lock 1/4"
CLAMP

LINE. FUEL-TANK TO FILTU

PIPE, Plu,

TUBE. Outlet

"0" RING. "-1/Z x ~-3/" x 1/8"
SCREW, Cap 3/8 NF x 3/ .." (")
WASHER, Lock 3/8" (")

lZ 199 I,Z6 HI HOSE ~lCMBL,,{
1001 dana OUT?

1ZA 1I1b536 HI J'OSE ASSEMBLY
OIMO. lip

13 9 .. 10978 ELBOW. 900 AdJuet .TJC

1.. 364 el85 RI "0" RING

15 FILTER, Fu.l (CUmnWl' Mo.
I'" 9"0, S.. Cllmama. ':'lu
.... r.ual)

H~E. Injection R.turn

ADAPTER

CONNECTOR
~-17 ~~

....".. ..... ~ ItA_" .'_ ..CJ;aA a·n
,,, .... ....,.. • ,... 1" '"



ENGINE
~'~~--~~~----------------~------------------~~----~~~"""""""""""""""".d.REF. PART DESCRJPTION REF. PART
_~O. NUUBER NO. NUMBER DUCRIPTION
FUEL TANK. LINES (Cununin., - Continued

16 {II <)98HI SUPPOR T. Cabl~ and Filter
(Order BAR, 8S3 045 C I, BRACKET.
877 559 CI, HOSE, IS6 'i36 HI, and
HOSE 167 Qr:,7 HI)

01001 thru 01379

loA 883045CI

lSI 465

) 03 3Z4

4759i1SRI

17 140531HI
:SI 379

103 321
lSI 403

BAR. Fu~1 Filt~r
01180 .. up

BOLT, 9/16NF x )
3-1/2" (4). )

WASHER, Lock 9/16" )
(4). )

SPACER (4) • )

Br.lcket to
Eng:ne

BOSS, Sp"c e r Ii
BOLT. 1/8NF x
2 -1/4" II

WASHER, Lock J/8" Ii
BOLT, 7/16NF x
1- 3/4" Ii

Mounting
to
Engine

LINE, FUEL-FILTER TO FUEL PUMP

IS ; 99 627 HI HOSE
01001 thru 01379

18 167957 HI HOSE
01380 &. up

20410256 CONNECTOR, Straight
9410256 ELBOW. 450

19 364885RI "0" RING

• - 0 I 380 " up
Ii - 01001 thr'J 01379

Z-16



6.'-, II-I

9-L--

(cff! • HllO 'UltO 'ILliO '.'ZlO 'I'Z: ' HI'
(cfWftcr "'1"),(-"00"1qUAl'
L ts-c :mI XHVJ. 'l:rn.l



ENGINE
UP',
NO.

PART
NUJml:R DUCRlPTJO.N

TtlEL TANlt .He 0-11"1 - CoetlDuotd
IWlth Roo •• -W•• 'er Pump)
(SN O1l61. 0121.... 01l71. 01,,7}. 01l7!!l • up)

.... 588
1.71 5119

18 45J RI

z
Z
3

1934Z1 1-41
116 f93111
ZOI Sl6 HI
181 356

TANK, FU'II (Include. Item Z .1.0
Plui .... S88)

PIPE. Plu, 1/1."
SCREW. Cap 5/S x Tank
i.-Ill." N!'" ,~) ) Mount-

NUT. E.na 5/S"-ISNF (6) ) in,

CAP (Standard)
CAP. F~reproo{ (Option .•1)
FLANGE
SCREW, Cap l/S x
5/8" NF (4)

WASHER. Lock l/S" (f)

GASKET

OUTLET
SCREW, Cap 3/S x
3/4" NF (4)

WASHER. Loci, 3/8" (4)

"0" RING, 4-1/ Z x
4-3/" x 1/8"

BUSHING

ADAPTER. nc x Pipe

.
I

jo-Ian,.
Mourtin,

Outh! •
Mv .. 'in,

UP'. pdf DESCRIPTIONNO, __ ~N%Y=MB~I~R _

1·20

196 :lO HI

10 BllSHING

ADAPTER. 900 - JIC x Pipe

HOSE. :>eturn
CLAMP

_"DAPTER, 90" .nc x Pipe

PUMP, Auxiliary Fue. 'See Fuel
- ~ump in thi. Section)

BRACKET
SC~F.W, Cap l/S x I" NC (l)
WASHER TOOTH (l)
SCREW, Cap 5/16 x 7/b" NC (Z)
WASHER, nat 5/16" (l)
NUT, E.n& 5/16"-18 NC (l)
WASHER, Lock 5/16" (ll

HOSJ.::,Supply

APAPTER, 90° - nc x Pipe

IOl l~1

t ISS 93l HI

II P " ltd CI

5 15.. 131 HZ
181 360

•03 II I

30.. 699 RI

7 144 Of6

876165CI8

IZ zoo HZ PH
1Z"418HI

IJ 1402 86 ..

14

IS 8- -; l76 C I
'/9 839
lSI ....0 HI
179817
"IS 031 RI
191.77 RI

liS 548

16 '.77 ')['1 HI

17 8n Itli CI



FUEL TANK (Detroit Dle.. l 6V-11N)

\\0
13- ~
12--~ ...',,-~

I..
I,,'" -,..._

11-

_ ....,._ 1·2.
z-zo ..... __ . __ •. "'_'"



r'.:=: ~p:..' _" ~PM~"~'T!!'"__~_'f'..._-'""_'_"._+--_'_.A_""_n__ "· _' "j_:I"_'''_''~..'~_'"_~~_'~... _'~_'_~_tMJ_"_·;:""!U!'!~!'!;!'"'-_·_~~""!P!'!lXRT~~:~~~~~~~~~:D~a~~~!!JIUPTION_~~_I!l:_"_"::_~_~_;j_-_-_

110. MUlmER .NO. NUMBER

'-t'I'I:L TANK (Detrod Dle•• l (,v-11N) • COAel.ued

LINE-FUEL RETURN TO TANK

II154 137 h': TANK, Fuel (Include. Item 2 abo
Pllli 444 588)

5-11020 5(.. .. £W. Cap (6) ) Fuel
18453 RI NUT. ~.na 5/8" NJ,o"-18(6) ) Tank

106267 WASHER, "lat 5/8" (6) ) ~ountinl

2 193421 HI CAP. Tank (Stal."ard)
lA 116 493 HI CAP, Fireproof (Optional)
3 201 826 HI FLANGE. Sender Unit

181 356 SCREW. Cap 3/8 NY x I 1'1anle5/8" (4) )
MO'""t:'11103 321 WASHER. Lock 3/8" (4) )

.. 155932 HI GASKET

~ 154 J 31 H2 OUTLET. Fuel Tank

6 3046999 Rl "0" RING, 4-1/2 x 4-3/<4 x 1/8"
181 360 SCREW, Cap 3/8 NF x ) Out) t

3/4" (4) ) e .
103 J21 WASHER. Lock 3/8" (4) ) Mountlnl

184238 HI
181 364

103 321
103026
179890

12

13

119113

151 207 HI

14 19!i916Hl

387297 PI
132 159 HI
444588
1::'0 178 HI
181 360
110730
103026
181 30?
113 114
109984

15

LINE-FUEL TANK TO STRAINER

HOSE ASSEMBLY7 188 750 HI

l1,l 947 HI

184 824 HI

117 383 HI

VALVE. Check

ELBOW, 90°

8 ADAPTER. Reducer

9

10

I

I .-22

STRA",iER. Fuel (Sea your Detroit
Die .. 1 Engine Dealer)

BRACJ:ET, Fuel Stl·.ainer
SCREW, C ...p 3/8 NY x )
1" (2;) ) :Jtrain.r to

WASHER, Lock 3'8" (2) ) Brack.t
NUT, Hex 3/8" (2) ,
SCRJo~W,Cap 1/2 NC x 2-1/4" -
Brl&cket to Encine (2)

ELBOW, 45°

HOSE ASSEMBLY

UNION, Adapter, 90°
CLAMP, Ho..
PLUG, Pipe 1/2" - Fuel Tank
CLAMP, Hose
SCREW, Cap 3/8 NF x 3/4" )
WASHER, Lock 3/8" )
NUT, Hex 3/8" NF ) Clamp
SCREW. Cap 1/4 NF x 1/2" ) to Tar..'1k
WASHER, Lock 1/4" )
NUT, Hex 1,4" NC )



ItEF. PART
NO.....__ N_tIMN.==R_ DE8CRJP,;;' UFo

NO.

.JOC :.!) H~ RAOlA TOR. Inc. I.... Ite", l io ... ma l11 sal SCREW, Cap"/I.InA' ".d •
I-Ia" NF (4) RadJAtol'• ICl4It.l til SCREW (I) 18Hl RI NUT. En. S/I • to• lOI hA HI SCRE.'. s.~(l)
II" NF (4' FI'&IDe• lOl 0fI':' HI .)P TANX ASSENB LY 10" ~ft7 WASHER, nat S/I" (4)• o!Ol 04KIHI Be-TTOM TANK A5!E"t~'LY• o!Oo!O"~ HI SIN: ASSEMBLY fl) o! III In R~I CLAMP, Ho••• lo. IH HI SHROU&)ASSEM8LY• lOl ('cat HI ,-0.4.1; ASSEMBLY 1 III 01) HI HOSE. Upp-r ~cliaSOI'lOl 101 HI • ASHER. Cor. (4)• lOZ 10l HI 'UBE. Ov.rn_ .. III lIft HI HOSE (l)• lOl 10) HI CLIP. Ovunow (l)• lOl I (\S H. BRACKET. Top (l) S 181~" HI TUBF.. Rautol' 8y-Pa ..• 1.4 ZS) H. CLIP. "'I'oud (6)• 10o!&34 m'T, ~/l." NF' (n) • 11>1III H. CLAMP• 114 SOl NUl. Jam J/I" He (l)• 1'7 ~ 81 ':' BOLT, S/I. He ... r: ;~") 7 ,.4 l13 HI HOSE (l).. I1q IIIQ BOLT. S/16 Nr. • I-II'" t.:")• I (J) )lO .·ASHER. l.ock S1I6" ('1) 8 I•• SO) HI TUBE. Rad1&Ior to £Beine• lOt. It.':' SPACER. Bet ••• " ".clutor • Fram.

S" t. .. (4, .,
)O~ 6~J ".1 C '-'MP C4,• ll'O)1 RI -·AS.HEf'. nat ;/1t."Ct>:• , I Ill .. II I GASKET. Cor. (S) 10 ..... 0..' !lUSHJNC. ".duc.r• lO~ 106 tfI PLUG. Pla.hC'• HA·ll-:'4 CAP, Rawator II I") ..~m Ol,AIN. Ccci< (l)IlIl HO 5C:l!:I". Cap Silt.. )

1·11"" Nr (l) ) RaltaalorI') SO~Rl NUT. E.I\& "116 NF • ) to
l4' Il) , Hood

tllS Oll RI ".ASHER, n.t S/1." Cl) )

:·z;: C-I
,_,.._--. I lA

fa....... 1 I-'ll '



REF.
NO.

PART
NUXBER

REF.
NO.

PART
NUlIBER DESCRIPTION

aADIATOR tCummw)

2, 3....

200225 HI RADIATOR, Includes Item. marked ;I 18 J 340 SCREW, Cap 5/16 NF x
SN 1001 thru 1061 (Order 200 l26 H2) 1-118 (2) Radiator

: '1 503 R1 NUT, Ellna5/16NFx to
200 2Z6 HZ RADIATOR, Include. Items marked. Z4" (Z) Hood

S!'\ 1062 II up 615031 Rl WASHER, Flat 5116" (Z)

·"z HA-IZ74 CAP, Radiator 271 583 SCREW, Cap 5/8 NF x
.(1 IC;4Z6l HI SCREW (8) I-liZ" (4) R}ldiator., 201 80t! HI SCREW. Set (Z) 18 453 RI NUT, lC.na '5/8 NF x to Frame
·t 20Z 088 HI TOP TA.."'JK ASSEMBLY IBoo (4)..~ lOZ 091 HI BOTTOM TANK ASSEMBLY• ZOZ093 HI SIDE ASSEMBLY (Z) 3 19Z 034 HI HOSE, Upper Radiator• ZOZ094 HI SIDE ASSEMBLY (l)., 208 877 HI SHROUD ASSEMBLY 4 157 ~Z6 HI HOSE, Lower Radiator
I ZOZ098 HI CORE ASSEMBLY
• 202097 HI CORE ASSEMBLY 4 lZ8 316 HI HOSE., ZCZ101 HI WASHER, Core (t)., Z02 102 HI TUBE, Overflow 5 113 584 HI ELBOW., ZOZ103 HI CLIP, Overflow IZ)., ZOZ105 HI BRACKET, To? (Z) IJ IZ2 322 R91 (:LAMP, Hose (4)
·f 102 634 NUT, 5/16" NF (76)., 114 503 r-,'1J7, Jam 3/8" NC (2) 7 144 049 BUSHING, Reducer., 179817 BOLT, 5/16 NC x 7/8' (68)., 179 819 BOLT, 5/16 NC x 1-1/8" (20) 8 153490 HI COCK, Drain., 103 320 WASHER, Lock 5/16" (88) 106 267 SPACER, Between Radiator.• Z02 106 HI PLUG, Planic Frame (4)

(,-2...". .. ,.... A_ Of I{'f ncA
......... l.'I

z-u



ENGINE
REF. PAHT
..:Nc:.:;O::;.:.._..:..N:...::Ul;.:::mER

REF.
NO.

PART
NUMBER

DESCRIPTION DESCRIPTION

llADlATOR (~troit Dinel 6V-71Nl

200 1.Z7 HI RADIATOR, Includes Items marked iI "'fI 114 503 NUT, Jam 3/S" NC (2)<x 1001 thru 01061 (Order 200228 H3) "'fI 179817 BOLT. 5/1b NC x 7/S" (6S)./1 179 SI9 BOLT, 5/16 NC x 1-1/8" (20)200 228 H3 RAD1A TOR. Includes Ite rns marked .. *;1 )03 320 WASHER, Lock 5/16" (88)SN 0) 062 &: up '" 218703 HI BRACKET, Top - R. H.181 340 SCREW, Cap 5/16 NF x * 218717 HI BRACKET, Top - L. H.r-r za: (2) Radiator * 169074 HI GASKET, Core (5)19503 RI NUT (Z) to Hood II ZOZ lOS HI BRACKET, Top615031 RI WASHER, nat (Z) /I Z02 106 HI PLUG, Plulic
*fI HA-1274 CAP, Radiator27 I 583 SCRE'\', Cap 5/S NF x Radiator

1-' /l" (4) to Z 279 OZSR91 CLAMP, Upper (8)I~ 45; RI l\:'_T. Esna 5/8" NF-18 (4) Frame
*11 194 zez HI .:CREW (f$) 3 120 5S4 HI HOSE, Upper (4)*/1 ZOI 86B HI SCREW, Set (2)
.. It 202089 I-:l TOP TANK ASSEMBLY 4 184 27f, HI TUBE, Upper (2)
* 218701 HI BOTTO~t TANK ASSEMBLY• 20.2 09L HI BOTTOM TANK ASSEMBLY 5 184.278 HI HOSE. Lower (2)./1 .20.20/3 HI SIDE ASSEMBLY (2)• 208 ';83 Hl SHROUD ASSEMBLY f. 184277 HI TUBE, Lower Il).. 211' 702 .-11 SHROUD ASSEMBLY• 2rl. 099 HI CORE ASSEMBLY - 279 029 HI CLAMP. Lower (4)• I.J2 100 HI CORE ASSEMBLY., .'02101 HI WASHER, Core (4) 8 144 049 BUSHING, Reducer., 1.(J2 102 HI TUBE, Overflow., 202 103 HI CLIP, Overflow (2) 9 153490 HI COCK, Drain•• 102 &3• NUT, 5/16" NF (76)

2-24



ENGINE

REF. PART
NO. NUMBER

REF. PART
NO. NUMBER DESCRIPTION DESCRJPTIOM

FUEL PUlItP tJ-udUary)
(SN OIZf»I, OlZ~". OlZ7l, OIZ73 and up)
(U.. ct with Roou-Muter Fuel Pump)

313 602 R1 PULSE, Chamber 8 2060117 HI BAIL ASSEMBLY

Z BODY (Order ac 144HI Pump) 9 186819 HI GROUND LEAD

3 88871.3 Cl GASKET 10 109084 NUT, Hex 1/4"NC

4 313 606 R1 FILTER II 179 801 SCREW, Cap 1/4 x I-liZ" He

s 113 607 Rl BASE IZ Z06 08b HI BRACKET, MounUn,

6 313608Rl SPRING 13 18680) HI SHOCK PAD

7 313 b05 RI BOWL 14 WffiE NUT • SWI'fCH ASST (ONer
PUMP Z04 944 HZ)

IS Z04 994 HZ PUMP, Fuel-Comple'.

C-4
------------------------------------------------------------------------------------= l-ZS.........__ ""... .-eIl



TORQUE
CONVERTER

SECTION 3

Tabl. Of Cont.nt •

Group ••••

Toaau. CONVEJlTEJlASSD(BLT •.••••••• J"'

REFER TO ALPHABETICAL INDEX GRLU A-l

C-o

L- • ~

-,•• l.... "
,...



TOROUE CONVERTER ASSEMB1.Y

_______________ ~C~-7 _
'-1



0,

DaCIUP;;;fDaCIUPIIOit

TORQUE CONVERnR ASSNal.T • C ........

I..... m

1' HZ

" H'
I" J4'HI
119..,'
101 lZ I

IA llO 845 HI

IA ZIO 14~ HI

IA ZIO 147 til

IB llo.nHI
laO 171' HI

TORQUE CONVUTER (o.JO'UOO.6,
CO"." ....... HI)

TORQUE CONVUTER (o.JI~SOO.S'
(O"'u I..... Hl)

TORQUE CONVERTER CHUaoooo'6,
Hua. Input Dl'1.... !h&t1
"OLT. tc... 1M. 1/D"·16 •• n(6'
'oW'ASHER. Lock ,,." (6)

SHl C.OO,,'" (AR,

5HI (.010', (AR)

5Hl C. OlO'" (AR)

PLATE.. Loclun. (0'
nOLT. H.. "-aJ SIl~"·I' •• lS (l)

l I" ,.. IfI WASHER. nane.
1 lit n. HI BE.ARINO. Ball

6 I.' ).44:1) TURBINE

7 U4 OIS RZ SPACER. C01\vel't.r

I ~41 ol07 11.1 SNAPRlNc. IIIt.rnal

LA P III Rl PIN. Sprln.

, lUi 712 R'Z STRATOR •• /Pln. 17 IlZ 11.1aroe!
Mine•• 41 l07 11.1

10 1'9 )SJ HI l..lPELLER CUud on To"qu' CO".
v.,t.,. 191 I .. H1)

CO,., Kit IU llZ C9.)

lOan SlS C I IMPELLER (.)

II "9 HI Hl

1l 19 Z6) 11.1

I" lJ' HI

cEAR. (JOT) ce)

NlJr. Hn Flnloclr ce)
CUR, CU•• d ...It~ To''I'Ie Cony. rt ....
198 119 HI)

COJ'eie,Kit hl loll C9lt

Il I7S S74 Cl cEAR. ,40T) c.)
199 )4Q HI SCREW. Cap IUud .lUl CUI

lQ'))'Hl,(7)
1973911.1 SCREW. C.p:"!16"·~O.I.1/4"(')C7)

14 606 601 C91 "EAIUNc. 8&11

1~ 156 ZSl H2 RINO. SuI C., {or.,
17 19' ..2' HI HUB. Sleeve O,ound

II U.071 11.2 PLATE. 1.o:)lln,
2UI 178 til BOLT. H.. Head (3)

19 1" 337 HI WASHER, Itetalner

10 197 97b HI YOKE. JoInt

21 197 974 HI SE.'L. OU

22 197977 HI
156 595 HI
103 3Z1

21 199 275 HI

21A 199 m HZ

RETAINER. Bearl",
BOLT. H... Head )/ ... ·16 K .. 175 (6)
WASHER. ~Io. !/I" (6)

CASKET (or., (2)
SHIM. (. OOS, IAR,

e-I

kir.
I!O.

UA I"',.:U

UA I" lSI HZ

.aB I" ,n HI

,. .,. fil4 CI

l6 ~Ol ~ll C'I
103 l: I
IH 142

Z" l'l'l Jll HI

Z." n. Z"tI CI
179.,.
10) JZI

)0 I" Z'5 HI

31 19' III HI
I~fi 5.... HI

31 t~~ lU HI

)4 149 »6 HI

n Zo.'44 HI

HA 119 fiU CI

37

11

ZI1 7,.. HI

III 191CI

114 527 HI

19

40

197'71 HI

199 '" HI

11 414 11.141

41 I" 2,.. HI
199 334 HI
Z10 177 HI

ISO 269 HI

141 519
15ZIII HI
"4 '01 HI

43
44

46
47.,

144 (47

19•• " "1
179481

101 lZl

179.60

103 III

SHtN. f. 010) CAR)

SltlM. (.010) CAR)

SPACU

SHAFT CTOI.Uw, _UIl SPACER
.... 6U CI wUI .0 ..11fo~ SHAFT
Z10U'Hl)

ftE.ARINQ. Ball

PUMP. HycSra\lUc (ZO cPN) (e)
WASHER. Locll )/1" C.) C~)
"OLT. He .. H.actl,."·,,. I." t.)
(l)

SJ:AI.. ''0'' Rh'C (~) ce) Cl)

CO"·E". (!'tot \I•• 41"_'" C........ " .. i.
\lpda,.41)s.. S.cU_ 10

SN 1001 lim_ Oili. ewc.pe OU~

COVD. Hou.inl C__ .., ...
SN OlliS anet \lp al.o 01164

BOLT. )/ .... 16 •• 75(6)
WASHJ:R. Lock 1/1" (6)

cU1<ET. Cove.. f!.) f.)

HOUSINe. Conv.".,
BOLT CH'

RINC. Piet_ twok Type (.)

RINQ. Snap

Rt"C. £.,.,,,&1 S-r CV ••• -ith
TORQUE COtlVERTEJtS 191 II .. HI
and UZ)

SPACER IU •• d_1Ul SHAFTm6l.CI)

PLUc. ElciWln.ion (Z)

c£...R. Spur un) el,
bEARUlG. Ball (4)

SNAPiUNc. "'t.,,,.1 (Z,

SNAPRINCi. E.t.,.Q&l (Z)

SEAL. ''0'' Rln. (~) tZ)

SEAL. ou fTo) (Z)

ADAPTER, Ori_ Ace. (Z)
SH!).(

BREA1<ER. Vac\lum

REDUCER
BREATHER
"0" RINC. C!.,(No. fq..Di ,
01 Torqu. Coa" mbly'

ADAPTER. Pipe
II.INC, [)YOi"..
SCREW. r.ap 3/1 NC •
1·1/4" U)
• AStlEI'. Locll )/1" (I)

SCU:W. Cap 7/16 He • ) eo.-rtn
1-1/~" (II) , to n~l

WASHElt. Lock 711'" (U» HINa",

C+)- Aho ,.. ... 01Kit III lU C9'
,e) - Aho part oIlUtIta"S H1
rIt) • Aho part ,f Kit 1"196 H.

...... ,.'_IIICJiAA
,.;;;---,.,... , .-'"



lir. •PART
DllCItIJ'1CII1m. "ll!mIl!

TOaQU~ ':ONVUTD AattJlaLT • c..e--..

Itl 6U HI KIT.~. C1Mr
(C... ,... 01.
I 0AS1CET ,~U, HII au.. I~ ))' HI, NUT "UJ "I

'.J "0" "INC ,,, UO ...
r!-,~, PUWP ASaT. "' .u c••,8C"r., c.~ "t IU,WASlCD. r...caa 'OJ )l, .
-~

I" '1M HI KIT. c..,..., Snl .... "0" ""I
-..._fI!

(( ....... ,. of • .., OA5kJ:T '" ,1\ HI ~, OASK&:T '" It\ HI
.~I "0" "rNa I"~' HIl "0" "INC J., UO '" *;I SEA.... on 156601 tu, SEA.... on I" H4 HI
,~

I ''0'' "rNa U 41. ".,H1 III C9I KIT, Drt". CHar !rftp.Uar C~ ••• ~llTo,r." C.., ....., .. , I""t I ,. .I.. ,t tu)
ICo'''"'' of •. BOLT It"t "ICEAR In !'14CI

IMPELLQ ." SU CI
PLATE, r...caa llO I" HI
SEAUUHCi IS' ISl HISEALIltD«l I'" 181HI)

C-9 I,_..._..,. ......-.-.



TRANSMISSION

sEenoN 4

..

Tabl. Of Cont.nt.

Group pag.

BASIC CLUTCH PACK •••••••••••••••••••• 4-CI

FORWAJU). U:VEItS£ VALVE ••••••••••••• 4-IZ

MAlN REGULATOR VALVE •••••••••••••••• 4.11

NEUTRAL KNOCKDOWN VALVE •••.••••••••• 4·1 Z

IlANOE SELECTOR VALVE ••.•••••.••••••• 4,·13

TAANSMl!SSlON (P·U01, p.UOZ) ...•........ ,.)

REFER TO ALPHABETICAL INDEX GRID A-l.
"-l.

,. ,,



lIANSMISSION

TRANSNISSION (p-nOI) (p-noz)



·.~.........-....,..
REF. PART
NO. NUMBER DESCRIPTION

TRANSMISSION (P-lZ01) (P·lZ02) - Contlnllid

194 Z90 HI

ZIO 801 HI

·075 495 C91

Z

179851 SCREW, Cap 3/a NC x 3" (11)

1033Z1 WASHER, Lock 3/8" (11)

3

5 Z54 954 RI

6 191 IZI HI

7 165635 HI

8 684645 RI

9 174341 HI

9 888 505 CI

\0 174337 HI

11 174 339 HI

rz 174 334 HI

13 165635 HI

14

14A 176355 HI

14A Z10 804 HI

14A 888557 CI

HB 176 357 HI

HB ZIO 805 HI

VALVJo:, Main Regulator See Main
Valve in

GASKET thi8 Section

"0" RING, 1-1/16 x 1-5/16 x 7/8"
(+) (10) (4)

TUBE, Oil Tranflfer (Z)

BEARING, Roller

RING, Snap (Z)

GEAR, Z9 T (U.ed w/Trantmillion
875495 C91)

GEAR, 19 T (U.t!d wi Tran.rnillion
888 593 C91)

SHAFT, Rev. Idler

GEAR, 39 T

BEARING, Ball, Rev. Idler

BEARING, RoUer

CLUTCH ASSEMBLY, Forward Ie
Reverae (See Ciut.:h Pack F.»)'"ward
Ie Reveree in thla Section)

GEAR, (Order Gear ZIO 804 HI.
Bearing 110 81Z HI. Roll Pin
I ~3 336 HI and Spacer ZI Z Z87 HI)
(Uud with Tran..mi .. ion 194 Z90HI).

GEAR (U.ed wI Tran.miuion
875 495 C9l)

GEAR (U.ed w/Tran.miliion
881593 C91)

GEAR, (Order Gear ZIO 805 HI,
Bearin, Z10 81Z HI, and Roll Pin
153 336 HI) (Und with 'lun.million
194 Z90 HI)

GEAR (39 T)

16

165 635 HI BEARING. Roller

17

11

174 389 HI GLAND, .,,"orward Ie Reverae on
Supply

174 319 HI 3PACER, Brl., Outer Rae. (4)

Z91 841 R91 BEARING. Race Ie Rollen

19 174345 HI

19 818506 CI

GEAR. 40 T• .Main Idler (U.ed
-/Tran.mi .. ion 175495 C91)

GEAR. Z9 T (\I.ea w,'lran.m,uioQ
II. 59] C91)

C.13

REF.
NO.

PART
t~UMBER

OEAR. 58 T(Uud w/Tun.minion
875.95 C91)

OEAR, U T (U.. d w/Tran.militon
88a 593 C91)

OEAR, (Order aear ZIO 806 HI,
Beart", Z10 812 HI, and Roll Pin
153336 HI) (tIled with Tranlm!lIil)ft
19.290 HI)

GEAR (55 T)

CLUTCH ASSEMBLY. lit. 3rd
(See Clutch Pae:b lit. 3rd, Znd
.. 4th In thh Section)

Z4B 176364 HI OEAR, (Oriler O.ar ZIO 807 HI,
Bearinl ZIO 81Z HI. and Roll Pin
153 336 HI) (U.ed with Tranlmillion
194 Z90 nn

Z4B Z10 807 HI GEAR. 29 '1' (O.ed wI Tranami .. ton
875495 C911

24B 881S556 Cl OEAR (Und w/Tranlmi .. ion
888593 CI)

20

ZI

Z2

Z3

1743.3 HI

ST-Z65

165 635 HI

174 370 HI

TRANSMISSION. (P-1201) (Order
aa8 593 C91)

1001 thru 01122

TRANSMISSION. (P-1201) (Order
888 593 C91)

011Z3 thru 01~76

TRANSMISSION (P-1202) (Order
888593 C91)

01Z77 Ie up

888593 C91 TRANSMISSION (P-IZ02) (Servie:e
Tran.million)

Z] 8a8 503 CI

Z4 176 363 HI

24 Z10 806 HI

Z4A

DESCRlP'I'IOK

SHAFT, Main Idler

BEARINO, Ball. Main Idl.,r

BEARING

Z5 Z91 841 P.91 BEARING

Z6 174 336 HI BEARINO

Z7 174 375 HI oEAR, 32 T (Und w/Tran.mtllion
875495 C91)

Z7 88a 504 Cl GEAR Wled w/Tranlmillion
88G 593 C9l)

za 176363 HI OEAR. (Order 0.. 1' 210806 HI.
lSoarin, ZIO lIZ HI. an>!R~U Pin
153336 Ht) fUnd with Tran.mi .. ion
194290 HI;

28 210106 HI GEAR (5' T)

ZIA

aaa 176 364 HI

Z8B ZIO 8~7 HI

UB 188556 CI

Z9 174 333 HI

30 165 635'Hl

31 324731 RI

32

33

lot

174 37~ HI

174377 HI

174311 til

J4 11150. C)

PACK. 8&.ic Clutch (See Balie:
Clutch Pack lit. 3rd, 2nd. 4th
,eara in thil See:tion)

GEAR. (Order a..r Z10 807 HI,
hart",ZIO.12 HI, &Del Roll Pin
153336 HI) (U.. d with Tran.miulon
1'.290 HI)

OEAR Wled wI Tran.mi •• ion
875495 C'l)

OEAR CUI" w/Tranlmillion
1.1 '19) C9l)

BEAIUNO

ISJ:A.\INO

SNAP RINQ (Z)

OEAR. Z6 T

SHAFT. IAwer Coa"ter

OEAa. N T (V." w/rr_.m1e.lon
.75495 C,.,

OEAA, 34 T (V..... /Tuft.n .... loa
lUIS" C,)

(+' - AI....... ., KI' '7!.4" C9J

(tA, - AI.. ,an of KIt ~95571HI

.............. IrA"'.:e .-..
• S'S•. , ,•• ". 11•• 1 1-11)",~, __



UF. PART
ItO. H11IIBKJt

TaANSMJaIOM (P-UOI, (P-UOZ' - COd"'"

'5

36

174 33Z HI

120061

III 5a6 HI

39

40

fl

103 no
179 no

...
f5

103 321

119 .51.. 10J 311

49 IT9140

50

51

52

53

156 357 HI

156315HI

J Ol 3Z1

179 UO

54

55

156330 HI

1'74 lU HI

'I 179440

6.z 156S~1 HI

6J 174 Jl5 HI

.... 10J III

ELBOW. It.. 900.3/1" - 8r.ather
NoantiDi

8RUTHU

CASKET. Ithle ,
Selector , See Valve

) Ra"le III thll
VALVE. Ita",. ) hction
Sel.ctor ,

W~. Lock 5/16" (') , Rau ••
, Val"

sellEW, Cap 5/16 NC. ) Mount-
3" (a) , Iftl

GASUT ) Se. Nlutral
) 1Cn0cJuioWft

VALVE. Nlutral ) Val .... Ita thh
lCaockdowa 1 s.,cti"..

<lASUT I S•• Forward
) • Rlv.,.1

VALVE. Fwd. ) Valva III thll
• alv. ) hctio ..

WASHEJIt. Loc If )
3/'" (6) ) DincUoDaI

) COfttrol Valve
SCREW. Cap lIe • ) Nounlin,
lIt He (6) )

wASHJ:JIt. Lock ,
3/1" (l) ) Neutl'lrJ 8r .. k­

) down Valve
SCREW. Cap ) Mountta,
3/1" (3) )

OASKET. MaiD Idl.r Cap (I)

CAP, leDer 8r,_ RltalDJn,

WASHER. Lock 3/." (6) ) Wain
) rdler

SCREW. Cap lIe He. , Cap to
1-1/." (6) ) Houllftl

GASKE"t (I)

COVER

PLUG, Pipe l/f" (2) .
WASHER. :..ock 3/." (12)

SCR);W. Cap (IZ)

GASKET (e)

CAP

PLUG, 1/4" (2,
"0" RlNO. COYer (+! (ft) (f)

WABHER.. Lock .:,." (12) ) 011
) lupply

SCIlEW. car J/, He • ) Cap
I-III" (11 ) MaunU",

GASKET (I)

CAP

lip.
lfO.

PlAT
NllMBEJt DE8CRJPTION

.4
15

16

.1
81

89

u
Il

66

67

1'74321 HZ

174329 HI
123 Z50 HI

61

69

70

ZU 617 Itl•1942.93 HI

1~4 294 HI

19f ZII HI

178 a39

106 Z61

1'4 Z92 HI

194 2U HI

'73 479 CI

55A 44f 5.,.

56 10l 3Z1

57 179 l40

58 1563)0 In

59 174 ,za Hl

"A 444 576
'52 UI Itl

60 I' ."Z

71

7Z

13

74

75

75

76 Zl 417 RI

174333 HI77

77 104577 HI

7. 174 '46 HI

7. .15453 C91

79 17' 841

•0 103 321

3Z4 731 RI

174 3al HI

II

az
8Z aaa 50a HI

1942'1 CJ

815 fal Hi

174 JI? HI

156 "4 HI

156 3Z9 HI

154 oqo HI

340045 Rl

154 ~92 HZ

90 103 511 HI

91 10~ 66~ HI

92 1r., 637 HI

COVER, Main Moulin, - Rlar

PLA TE, Naml
SCREW, Orlve (2)

NUT

RETAINER. Yolle

GASUT el)
YOKE

SCREW, Cap l/. He :II I" (a)

WA.SHJ:R, Lock 1/4" (I)

SEAL, 011 (f)

RETAINER. harms (U,.. with
TraumJ .. !.-"" ZlO .01 HI)

RETAlNEK. harm. (U.. cI WIth
TraunUllioa 175 49S C'I)

"0" RINC, 6-3/4 JC 7:11 1/4" (~) C-r.i

BURING. OIIter Rae. (UI •• with
Tranimililma Z10 'Ot HI)

CUP, Bearln, (U... with Tranl­
mJ .. lon 175 495 C91)

BEARING, Inner Race (U... with
Tranel"lll .. lon 210 '01 HI)

CON!:. (U... with Tranlmillion
I1S 4iS C91)

SCREW, Cap lIa He • )
1-1/Z" (Z9) ) COYIrto

) HouelD •
WASHER, Lock 3/1" (29) )

RING, Snap Cl)

CEAR. 52 T (U... w/Tranemlliion
875 "95 C91)

GEAR. II T (U••• w/Tra .. lmJlli"..
aas 593 C91)

SHAFT, OIItput CUu. with Trana­
mi .. lon Z10 801 HI'

SHAFT, OIItput (U.e. with Traal-
mJ .. lon '15 495 C91)

BAFTLE, 011

SCRJ:W, Cap - ou Bal1le to C... (1)

GASKET, R.ar Cover to Ho.uiftl

DIPSTICK

SEAL

PIPE

92 104577 HI

WASHER, Lock 3/1" (6, , Counter
) Shaft

SCREW. Cap 3/. He. ) Cap to
1" (6) ) Hou"111

--.------ C-14......,--"...--..
(an. Mo. I '-til "'.,...,

65 11' Ill'

BEARING, OuUer Rae. (UI •• with
Trall.mJllllon 210 aOl HI)

CUP, OIIter (Uled with 1'ranlmJ •• lon
815495C91)

(+, - "'.0 .. rt 01Kit 875 4'1 C91
C'lf,) - Abo .. rt 01Kit 195 511 HI
CI) - Aho .. rt ollCit 195 559 HI
(I) - Al.o ,.rt 01 Kit 195 551 HI



REF. PART
NO. NUMBER DBSCRlPTJOIfDESCRIPTION iiI'.

NO.

TRANSMISSION (P-IZ0l) (P-120Z) - COIltlnlled

185534 HI

94 194 Z9Z HI

95 875476 Cl
875 477 Cl
875478 Cl

CJ6 194 278 HI

96 875480 CI

97 179 839

98 1033Z1

99 194 Z88 HI

194294HI

194293 HI

215617 RI

100

101

102

1(13

104 445686

156306 HI105

105A 877 588 CI

179 883

103 323

IQ6 167 321 HI

106A 214 187 HI

107 167 323 HI

107 A 1~9 206 HI

108A 179839

10SA )79842

BEARING. Inner Race

SEAL, Oil (I)

SHIM, .004" (AR) ) U.ed with
SHIM, .007" (AR) ) Tran.million
SHIM•• 020" (AR) ) 875 495 C91

RETAINER, Bearin, (Used with
Tranlmillion ZIO 801 HI)

RETAINER, Output Shaft (Usee::with
Tranlmillion 875495 C91)

SCREW, Cap 3/8 NC x
I" (6)

WASHER, Lock 3/8" (3)

YOKE

GASKET (.)

Retainer
to HO\1.ing

PART
NUMBIR

109 103 3Z1

RETAINER, Yoke

NUT

PIPE, Plug 3/4"

P!!'E, Plug 3/8"

GASKET (....)

RETA:NER, Filter
01303 " up, al.o lZ95 lZ3

SCREW, Cap 1/Z. :"C x 1-1/4" (4)
01303. up, alao lZ95 124

WASHER, Lock ttz» (4)
01303 • up, also 1Z95 1Z5

FILTER. 011 Sump (Order Oil Filter lZ6
Z14 187 HI, Gasket 169 206 HI,
Cap ScNW 179883, Lock Waaher lZ7
103 324, ~etainer Filter 877 588 cr,
Cap Screw IH 84Z, and Lockwuher 128
103321. allo order Ad;r.pter
9 410 207, "0" Rin, 296 247 HI, 129
Hos e for I. H. and Cummin.
2041140 HI, Hose for Detroit 130
876341CI)

1001 thru 0130Z except 011.95 131

FILTER, Oil (Include. It~m. \ 25 thru 13Z
lZ9)

1303 • up, alao 1295 133

lin 162 40S HI
148 880 HI

156398 HI

87!' 110 C2

CAP. Filter Screen ('">rder Oil Filter 134
214 187 HI. Guket 169206 HI, Cap
Sc rew 179 883, Lockwuher 103 !Z4, 135
Retainer Filter 877 588 CI, Cap
Screw 179847, and Lockwaahe r 136
103321 allo order Adapter
9 410 207. "0" Rln, 296 247 m, 137
Ho.e for 1.H. and Cumminl
204 840 HI. Ho.e for Detroit 13S
876341 Cl)

1001 thru 0130Z except 01Z95 139

GASKET. Filter (Used with Filter
214 187 HI) ,

01303 • up. aho 01295

SCREW. Cap 3/8 NC xl" (4)
10('11thru013lZexceptOl295

SCRF.W. Cap 3/8 NC x 1-3/8" (6)
01303 • up, aho 01295

140
141

142
143
144

145

111

lIZ

113 179 481

113A 125 003 HI

114

115

116

103 3Z1

156 60Z H2

174358 HI

106270

174 386 HI

215617RI

lZ9 509 HI

117

118

119

lZO

1ZI 174 34Z HI

174 318 HIIZZ

WASHER. Lock 3/8" (Uled with
Filter 167 321 HI) (6)

1001 thru OUOZexcept 01295

HOUSING, Main
DOWEL (4)

CiASia:T, Front Cove r to HouI!t;1, Ce)

COVEr. Main MOUlin, Front

SCREW, Cap 3/8 NC x 1-1/4" (ZO)

5J.o;AL,Dyna (3)

WASHEP•• Lock 3/8" (ZO)

SEAL, Oil, Input Shaft Yoke (I)

FLANGE. InPl-ot

WASHER, Flat 1"

WASHER, Rubber

NUT

RING, Seal, Shaft End (6)

RACE. Inner Bearin, (Z)

SPACER, Outer Race

174 38Z HI RACE, Inner Burin,

174 346 HI RACE, Inner Bearilll

ZZO84": HI FLANGE

876428 C91 SCREW, Cap with Lo:nalber (4)

Z85 723 Rl "0" RING, 3-1/8 x 3-3/8 x 1/8"

Z20 844 HI VALVE ASSEMBLY

220845 HI ELEMi:NT ASSEMBLY, Flltt!r

148 880 HI DOWEL (4)

174 342 HI BEARING (2)

174357 HI WA..C!HER,Tbrult (Z)

ZlZ Z87 HI

Z10 812 H2

176352 HI

327 149 Rl

327 150 Rl

153336 HI

117 613 Rl

287 049 Rl
174 34Z HI

174 368 HI
153336 HI
176 35Z HI

3Z7 149 Rl
WASHER, Lock 3/S" (Und with
Filter. 214187 HI) (4)

_____________ 0_1_3_0_3_.___,;up;..,._al_._0_0_1_2_9_5_C. 15
....,. .. UNm8 itAta Of AMatCA

(Rev. No.1 8-T1)A.a •....

109A 1033Z1

SPACER

BEARINO (2)

SPACER (1\

WASHER, Tbrult (Z)

SPACER, W.lher (2)

PIN. Roll (Z)

RING, Snap

RINO. Snap
RACE, Inner Bearina

WASHER, Tbru.t
PIN, Roll (2)

SPACER, Clutch (2)

WASHER, Thru.t (2)

(.) - Allo part of Kit 195 559 HI
(I) - Allo part of Kit 195 558 HI
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~EF. PART
NO. NUMBER DESCRIPTION

TRANSMISSION
REF. PART
NO. NUMBER DESCRIPTION

TRANfoMISSION (P-lZOl) (P-lZOZ) - Continued

146 lZ7 150 Rl SPACER (2) 195 559 HI KIT, Ga.ket

'~
(Con.ilt. ot - .i'147 210812 HI BEARING (3) 5 GASKET 3Z1 992 Rl
1 GASKET 14.133 AI .J

.j148 114 371 HI WASHER, Th ruat 1 GASKET 148 U5 HZ
':11 GASKET J48 890 HI149 174 372 HI BEARING, Inner Race I GASKET 149224 HI

'1
Z GASKET 149421 HIISO l87 0-19 RI RING, Snap I GASl<ET 1'56257 HI
1 GASKET 156306 HI151 117613 hi P.ING, Snap 1 GASKET 156329 HIz GASKET 156330 HJ152 114 376 HI RACE, Inner Bearing 2 GASKET 156350 HI
1 GASKET 156 352 HI153 114 368 HI WASHER, Thrust I GASKET 156367 HI
1 GASKET 156398 HI154 210 BIZ HI BEARING (3) Z GASKET 194294 HI)

155 127 1;0 R I WASHER, Spacer (Z) 195 558 HI KIT, Oil Seal
(Consists of -156 3l7149RI WASHER, Thrust (Z) I OIL SEAL 148 574 HI
I OIL SEAL lSI, 602 HI157 176 352 HI SPACER (2) 2 OIL SEAL 194292 HI)

158 153336 HI PIN, Roll (2) 195571 HI KIT, "0" Ring
SN 1001 thru 01275159 174 371 HI WASHER, Thrust

(Consietll o£ -
Z "0" RIUG l2 299 RI160 174 372 HI RACE, Inner Bearing I ",." RING Z2 ,U3 Rl
1 "0' RINCi ZZ 417 RJ161 287 049 RI Rll~G, Snap
9 "0" RING )48 876 HI
I "0" RING 149415 HI162 444709 PLUG, 3/4" Pipe (l) 2 "0" RINr 176339 Hl
4 "0" RING 254 954 RI163 22413 RI "0" RING, (Used with Transmission I "0" RING 350 684 Rl210801 HI) (%) 4 "0" RING ) 52 221 R I)

163 21 207 RI "0" RING, (Used with TranlJmi8sion 875493 C9i KIT, "0" Ring875495 HI) (+)
SN 01276 .. upHIlZ 389 C91 KIT, Gear .. Drum - Kit updates one (Cons iets or -entire Transmission from the Bush- I "0" RING 21 207 RIing Design to the Bearing Design 2 "0" RING 22299 Rl(Consists of -

I "0" RING 2Z -417 Rl7 BEARING, Roller 210 IH2 HI 9 "0" RING 148876 HII GEAR 210804 HI 5 "0" RING 1-49415 HII GEAR 210805 HI 2 "0" RING 176339 HIZ GEAR 210806 HI 4 "0" RING 254954 HIZ GEAR 210807 HI .1 "0" RING 350 684 RII) PIN, Spring 153 336 HI 4 "0" RING 352 221 R I)6 SPACER, Clutch 176352HI
6 SPACER, Washer 176 354 HI
6 w A~J-I":'. Thrust 176353 HI)

2i7389HI RETAINER, 194282 HI w/Bnring
ZIO 801 HI and Oil Seai 194292 HI

SN 1001 thru 01275

ll7 379 HI RETAINER, 194278 HI w/Bearin,
165 07 HI and Oil Seal 194 292 HI

SN 1001 thru 01275

876 782 C91 RETAINER, 8754'15 C91 w/Bearing
104 577 HI and Oil Sea I 194 29Z HI

SN 01Z76 " lip

876 783 C91 RETAINER, 875480 CI wlCup
104 577 HI and on Seal 194 19Z HI

(+) ~ AI..n part o{ Kit 875 493 C~ISN 01176'" lip
(1.) - AI.o part of Kit 195 57 J HI

-----------------------.....----__ C.16
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- 'UTIAOnoJ al{l .lllP.lol
Z2IlO n.ll{l IOOI-NS

(I{l... puZ
'p.l£ .. UT) )I::>Vd H:J~n'l::> ::>ISVg tH 09" ttT

dn .. £ZIIO-NS
(Of n.ll{l I

.wII1I .apnpuz) (auIIAa'll " Poly ....oIo..!)
A'lgW:lSSV )I::>Vd H::>~n'l::> ::>ISVe tH 2'19 OIZ

t

L

9

S

L'l

Ll

LZ

92

S2

S2

f2 (IHtS£9LI
IH (Sf 9LI
THL82ZIZ
Iii Z~£ 9L I
IHZI80lZ

'113HSVN. Z
lI:1HSVN. Z
lI:I::>VdS I
lI:I::>VdS Z

ONIl:IV:I'd
l:I:I'l'lO'if 'Z

,-lId 'l'lOll Z
'ifV:lO ,
'ifV:!O I

)I::>Vd H:::lJ.fl'l:::> I
- f .' ....oll·'} a'll' ap'O)

'Z'Z 110 n.l t{1 101)l -NS
al.la",,'if '9 P'y .....,'3

- A'lgW3SSV H:::>l.O'l:::>:::>ISVQ

fZ

12
IH 9H fliT
IH li08 OIZ
IH t08 01C'
CH 'Z09 Oi2OZ

61

81

NOIJ.dIll.)S:m 1I118J1(nN 'ON
.LWcf '''9,

NOISSIWSNVIJ.
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TRANSMISSION
i~--~P~AR~T~--·------------------------~-------------------------------------------------------"-·--~...
Nu. II:UMBER DESCRIPTION

HASIC C LU ;'C H PACK - C nt mue d MEMORANDA

t (JH ~H7 III I'll. Sl';d Hill~
(C O:lSis t ~ of -
I '0" fliNG .!l 299 HI
4 HING, S".. , 17(, 334 HI
l HING. S<',d 17& 337 HI
l RING, Seal 17 33'.l III )

!!k~ 340 VII KIT, Se pa r a to r Plate
(Con"i8t~ uf -
l DISC. Reinforcing
,! DISC, Valve
3 PI!\O. 0<)",,,1
I PLATE, Sepa ra to r
~ HING, F:~It'r'l~ll

Sn,,1'

ll4 779 III
176333 III
ll4 77A III
II

lib 33& HI)

("',cr,) _ Part of Kit 8H": 2'10 C"I
fI - Not Fu r n is ln-d Sc pa r a tclv



r

"
·----------~----------------------------~~j...~.*~ww~~~--------~..~ ___Ri:NC" PART DESCRIPTIO.... UT, pART OI*:RlPT""tON

r.urdBER NO. NUIQIR
,(AIN REGULATOR VALVE

4

3 2

3
Cl-I1U' A

148 889 H3 VALVE, MaIn ReaulAtor [Inc lud .. 10 141818 HI SPRING, By-Pa .. ValveItem. I thru lO)
11 148 82b HI YOASHER (AR)166 ,,0;0 H2 VALVE ASSEMHLY (lncludu Item.

12 thrcl 15) Il 186 4~1 HZ 'fALVE, Main R.,ulator
189 317 HI SCREW" WASHER ASSEMBLY (20) 13 186 H4 HI BALL

z 148 827 HI COVER (5) 14 186 45Z H4 SPRING
3 148828 HI GASKET (5) (.) IS 190769 HI PIN
4 149 413 H2 PLUG 16 148125 HI VALVE, Main Re,ulator
5 149422 HI VALVE, Lube 17 148 iZ9 HZ SPRING, Compr ••• ion
l. 2('1 <If.,'; !ll PLUG, Pipe - 3/4" 18 148 1190HI GASKF.T CI)
7 1934SCH. PLUG (3) 19 IH653HZ SPRING, JaBer
8 148 883 HI BODY 20 606506 c i WASHER, Sprbl, CAR)
9 148 830 HI SPRING, Lube VAlve i·) - Abo part of Kit 195 559 HI• ,

4-11



DUCRDtTION

NEUTlU.L KNOCKDOWNVALVE J'oaWAJU) 1& aEYEU!: VALVE

2-------_3-----~
4

a 875 on C91 VALVE,

9410359 PLUG

Z 570828 RI "0"RING
156 345 HI VALVE, Neutral Knockdown (Includ.. 3 148574 HI SEAL, Oil (')Item. 1 thru 8)

4 VALVE, (Not Furni.~ ••d Separately'156346 HI BODY
5 148587 HI BALL (Z)Z I ~7 Z51 HI PLUCi
6 149 Z46 HI .SPRINCi, Valve Detent (Z)3 156350 HI CiASKET(Z) (.)
7 149 4Z1 HI CiASKET(Z) (.)• 156 348 HI RINCi, Se..!
8 149 4Z0 HI PLUCi (Z)5 156347 HI VALVE
9 BODY, (Not Furni.hed Separately)6 156 351 HZ PLUG ASSEMBLY
10 445686 PLUCi, 3/8" Pipe (Z)7 156 349 HI SPRING
11 IZ8 779 HI PLUG. Expan.ion8 156 35ZHI CiASKET(.)
lZ 148 833 HI CiASICET(.)

(.) • Part of Kit 195 559 HI
13 157634 HI PIN, Sprinl

193 4S8 HI PLUCi (Z)

(') • Part of Kit 195 558 HI

(.) • Part of Kit 195 559 HI

4-1'
:-·c-~I

,_. ... ., •• IA



I TRANSMlSSION

DESCR!P'l-JON~_. NUKB.==E~R~ __

1l....NGE SELECTOR VALVE

2 3 4 5

SN 1061) II up

WASHER, Thru.t (Z)
BEARING, Needle Thru.t

BEAR ING. Needle

"0" RING r.) (.,.)
COVER
RING. Sn..p (ll
<EY, W .ooru(! - No.9
SPRING

8ALL

SHAFT
BEAR lNG, Needle

RING, Sui
SPACER (Und on VALVE Z07 59Z HI)
[Or de r the follow in, -

1 VALVE STOP 89~ 479 CI
1 PLATE 89Z 481 CI

or
1 PLATE ASSY

89Z 479 Cl STOP. 'Ialv. (U.. d on VALVE
89Z 436 C91)

615850 CI WASHER

REF.
NO._____1!UY.P":~i

10 Z07 59i HI

11 148 811 HI

IZ JZ4 105 R91
1) Z76 578 R91

14 615851 CI

Iii 148 808 HI
16 Z69 181 RI
17 106751
18 14941 i III

19 1015587 HI

ZO 148806 HI
ZI 10 OZ6RI

Zl }Z4 OZZRI
Z} l07 594 HI

Z4

(Order lh .. (ollowin, -
I VALVE Z07 593 HI
I SPACER Z07 594 HI) C.2 2........_ ..".....-.

(Rev, No. I '-11),...........

DESCRIPTION

14 15

~!r~
16 17 16

CU?HlA
VALVE

(-) - Serial Number Not Availabl.
(.) - Part 01 Kit 19S 559 HJ
('Tt). Part 01 Kit 195571 HI
C.) • Part 01 Kit .75 493 HI

22 21

I
I
I

?
23

4

20

161 Z7} HI VALVE, Range Selector (Order
89Z 436 C91)

1001 thru 01065
Z07 59Z HI VALVE, Rang .. Selector [Ozd..l' V.,\LVE

89Z 4~6 C911
1066 thru I-I

161 348 HI PLATE ASSF:MBLY (includ ... Item.
l,41<ZI)

89Z 436 C91 V".LVE, Range Selector (Include. It"m.
1 thru ZS)

(-I " up

Z

3

14'1 ZZ4 HI GASKET (.)

113 991 SCREW

197996 HI PLATE (U.ed on VALVE Z07 59Z HI)
(Ord .. r th., follow ina -

I' PLATE 89Z 481 c i
1 VALVE STOP 89Z 479 CI )

89Z 481 c i PLATE (U.ed on VALVE 89Z 436 C911

161 349 HI PIN, Spuni (Z)

148 t.35 HZ GASKET, Cove r (.)

148 857 HI PIN, Dowel

3Z4 009 R I VALVE, Oil Inlet

3

5

6

7

• 147641 RI "0" RING t+) ("')

, )lot 010 R I SPRING
10 161 345 HI VALVE

SN 1001 thru 1065



DRIVE
SHAFT

•
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rJIM SHAFI'
REF,
NO,

PART
NUMBER

DIlIVE SHAFT (Converter to Tranami .. ion)

DESCRIPTION REF,
NO, DESCJUP1'1ON

1')ObOHI

l«;Ib JH !I

135755 HI

Z Z1119RI

3 135765 HI

4 127 727 HI

5 110 146 Rql

6 lOO ZOOHI

19q 316 HI

/]}
!
7

DRI\'E ShAFT, In'l'~d ..a Ih'm_ I thr~
q (Uaed with D-IC" Cumm.r:s Enll.r:e
Poy.'er,

DRI\'E SHAFT. Includea Item. I thr\l
., (U.ed y.'ith Detroit Oleael En,lIle.)

SCRE"'. Cap (8)

~;:T. Jam 3/8" !l:F-H (8,

SPIDER" BEARING ASSEMBLY.
Includes Item. 4 Ie 5 tz)

WASHER. Cork (4)

FITTJ:IIG. Creue

SLIP YOKE .. Tl'SE ASSEMBLY.
U.ed "dth 011\'(' S!lafl Iqq OtO HI.
Include. Item. 7 thr·, 9 .. Pb ..,
44S 684

SLIP YOKE .. TUBE ASSEMBLY
l'u'd with Orin' Shdt 196 33~ Ii'.
Include. hem. 7 th~·.lQ .. PIIlI!
44S 6114

F-Lt:G. Pipet I,S"

b

9

135 I.!I HI

llS IZl HI

135 123 HI

RETAINER. Felt

WASHER. Felt Retai~er (l)

WASHER. Felt

10 llS 755 HI scazw. Cap (Yoke to Sh&!t) (8)

Nt:T, Jam 3/8" ~F-Z" (Yolte rc
Shaft' (8)

II 11 119 RI

I Z YOKE. Con,..erter End (See Torque
Cenve rte r in Section 3)

13 YOKE. (See Tran.millioa in $t:ction4,

D-2



DIM SHAFT
REF. PART
NO. NUMBER DESClUPTJON REF. PART

NO. NUMBER DESCRIPTION

DRlVESHAFT (Tranami.,iOD to llear Axle)

13 3-5 7 8 1 9

G.?,l•. ~ ~~ ~ ill ~ a~l~.~ l.sJ. t \" ~ OQ)y()' M! ~', J¥\ l/' r\ J1-5 f1~\
10 II 4 .___---------,------ II 10

6 4

196 335 HI DRIVE SHAFT. Includes Items I
thru 9

135754 HI SCREW, Cap (8)

Z ZI IZI Rl l'\UT. Jam I/Z" NF-ZO (8)

3 136 14Z HI SPIDER .. BEARING ASSEMBLY.
Includes Items 4 &r 5 (Z)

4 IZ8 533 HI SEAL (4)

5 109461 FITTING. Grease

b 199 309 HI SLIP YOKE .. TUBE ASSEMBLY.
Includes Item. 7 thru 9 It Plug
445684

145684 PLUG. Pipe 1/8"

7 135914HI

135915Hl

135916HI

WASHER. Felt Retainer (Z)

8 WASHER. Felt

10 135754 HI

21 121 RI

RETAINER. Felt

SCREW. Cap (Yoke to Shaft) (8)

NUT. £flna II z .. NF-ZO (Yoke to
Shaft) (b,

II

IZ YOKE. (See Yran.mi .. ion in Section
4)

13 YOKE, (See Differential in Section 6)

D-3
5-3



DKIVt »tAtI

~~~~--------------------~~~~-------------------REF. PART DESCRIPTION REF. PART
NO. NUMBER NO. NUMBER DESCRIPTION

DIUVE SHAFT (Tran.minion to Tr&nder Drive)

2
I

4 5

196336 HZ DRIVE SHAFT, [Inc lude s Items lib 8Z0 HI DUST CAP ASSEMBLY, (Includes
thru 5) Iterns 3, 4" 5)

1.35754 HI SCREW, Cap (4) 3 135914HI WASHER, Metal (ll

II III RI NUT, Esna Ill' NF-20 (4) 4 135915HI WASHER, Felt

136 142 HI SPIDER .. BEARING ASSEMBLY, 5 135916 HI CAP, Dust
IncIudes next two parts (ll) 13S754HI SCREW, Cap (8)

IZ8 533 HI SEAL (4) 135754HI SCREW, Cap (4)
109461 FITTING, Grease 103 3Z3 WASHER, Lock lIZ" (I)

2 l16 540 HI SLIP YOKE" TUBE ASSEMBLY, 6 YOKE, See Transmi.sion in Section
Includes next {our parts 4

197 cl4 HI PLl'G, Welch
175 04c HI LOK, N)"lon 7 YOKE, See Transfer Drive in Sec-
445 684 PLUG, Pipe 1/f!" tion 4



VN.1ii .....-u-.
~_--_,'~~~------------------------~~--~~.,-------------------------ItEr . PART DESCIUPTJON REF. PART~~~~UMBE~==R~_________________________NO. NUMBER DESCRIPTION

DaNE SRAFT (Tr&llafer Drive to Frcmt Axle)

2

196 337 HI DRIVE SHAFT. Includes Items I 3 135914 HI WASHER. Retainer (2)thru 5
4 135915HI WASHER. Felt135754HI SCREW. Cap (4)
5 135916HI RETAIl'ER. Felt21 121 RI ~'oJUT. Jam liZ" NF-ZO (S) 135754 HI SCREW. Cap (S)

103 3Z3 WASHER. Lock I/Z" (4)ZI Z05 RI SCREW. Cap I/Z x l.-I/Z" GRS (4) ZI IZI RI ~UT. Esna lIZ" NF-ZO IS)
103323 wASHER. Lock I/Z" (4) 6 YOKE. See Transfer Drive in Sec-

tion .;13614ZHI SPIDER" BEARING ASSEMBLY.
InrIude s next Z item. (Z) 7 YOKE. See F'r onr Axle in Section 6lZ8533HI SEAL (4) 0145684 PLUG. Pipe I/S"109 461 FITTING. Grease

1. 199315 HI SLIP YOKE" TUBE ASSEMBLY.
Include. Item. 3 thru 5 " Plug
445 6,\14

0.-5...-.....-.~
'.HMIW.,iIliIlllllMllll.&'iI"'loI\:tJ~";i\.~~~t..,:;..,~~n,'~\~~, ' ,

---------------------------------------------
5-1



UlUY& »UU-I

RIP'. PART
J!Q. NUllBER DDCKIFl ..- REF. PliT

NO. NUIIBDDESCRJPTJON

TRANSFER. DaIVE

!

•

I
I
......... -....--.--.1
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DIlM SHAFT
~RE==~P~"--~~~AR~T~----------DESC---KDr---TI--ON----------~R&~F~"--~PXR~T~----------n-~---a~------------'-
NO. NUJlBER NO. NUMBER _AU" &,_..

1,.651 HI TlUNSFER DRIVEASSEMBLY, Z8
(lnc1udu Item. 1 thru Z8)

179889 BOLT, lIZ NC :It Z" (Z)

179 887 BOLT, l/Z NC :It 1-3/4" (4)

103 )23 WASHER, Lock I/Z" (6)

1 194413 HI HOUSING

Z 195 785 HI CUP, Bearlna (Z)

3 195787 HI RINO, Retainin, (Special) (Z)

4 194417 HI SHAF1', 195784 HI coxs, Bearin, (Z)

6 195786 HI SEAL, Oil

7 3046999 Rl "0" RING, 5-5/8 :It 5-7/S :It l/S"

• 194421 HI COVER
179841 BOLT. 3/8 NC x 1-1/4" (8)
103321 WASHER, Le:k 3/8" (S)

9 1944Z3Hl SEAL, OU

10 194424 HI DRAKE, ParkiDi (Include. Itema 11
thru 16)

11 194276 HI PLATE ASSEMBLY, (Include. Item
IIA)

llA 139343 HI ~IVET

12 141 127 HI LEVER

13 141 131 HI SHOE. LININGASSEMBLY(Incluct..
hem. 13A • 13B) .(Z)

13A 162557 HI RIVET (ZS)

13B 141 IZS HI LININO(2)

14 141a~HI SPRING(Z)

15 143206 HI ROLLER

16 191 7•• HI DRUM

11 1."526IU NUT, 7/16"-14 He E._ (4)

17A IH.60 SCREW, Cap 7/16 He x 1-1/4" (4)

I. 17' .51 SCJtEW, Cap 7/16 He :. I" (4)

I.A lUJU WASIIEJl, Lock 7/16" (4)

I. 194653 HI TOKE, 5Iwa nuced

10 1'4654 HI Tou. 5Iwa Flttlq

21 194194 HI lEAL, Toke (2)

ZZ 19429. HI RETAINER, Toke (2)

ZJ 215 61' R1 NUT, Loc:.\ (2)

U U2 127 HI .JUCATHD

ZJ 1'4 "''I Ul NIPPLE. Hall

" 214 Its HI sm.TJCX

n Ul 101HI PLVO, Mqaedc

114851 HI

165684 HI

WASHER, Copper

KIT. Brake Linin, (Include. ZS of
Item 13A • Z of Item I3B)

-- --_.----------------------------------------------------------------------



SOLID
AXLE

.
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AXLE ASSEMBLY (Front) ••••••••••••••••• 6-3
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AXLE SHAFT .. HUB (f"ront "R~") .•••.•.••• (,-4
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SOlI) AXLE
REF. PART
NO. NUMBER UFo PlAT

NO. N1lMBIRDElCIUP'I'1CII

AXLE ASSEMBLY (bar)

•
2
\

9

J

195 190 H3 AXLE ASSEMBLY. (R~' r) 6 368 lei9 RI "0" RING (4)1001 thN O. III
OIIH .. up

21715SH4 AXLE ASS£MBL Y. (R ,u) 7 195 19l H5 HOUSING. (Ordu Ho.I'i ... l21 177 HI.01133 ..... ;
Seal Retainer 221 148 HI and -o-
Rin. 21S 253 RI) (2)l 310700 RI "0" RING. 6.6·.114 x III" (2)

1001 tllMI 01132
3 273045 BOLT. 1 NF. 3-114" (16) 7 221 177 HI HOUSING (2)

01133 .. up4 II 462 RI NUr. 1"-14 NF E'M (16)
e 213 371 H2 BOWL. Axle (To.ether with ~ Plu.5 190302 HI PLUG

220 ISO HI And 4 "0" Rin,.1001 thru 01132
361 269 RI will work lor Bowl
213 371 HI)5 220 150 HI PLUG

01133 .. up 9 PLANETARY HOUSING. (See Axl.
Shalt .. Hub in thh Section) (2)5A 9 410 359 PLUG

1001 thru 011.\2 10 DIFFERENTIAL. (S. ~ DUferenU&l
Carrier in thl. Sectlon)5A9410361 PLUC (3)

011l.5 .. up 11 BRAKE, ISee Brake Group 1ft thl.
Section) (2)b 570.2& RI "0" RING (2)

IGOI thru 01132

D-10'-2



SOLID AXLE

-'~--~~~--------------------------------~~--~~~P-----------'''''------'.-''--''---F.EF. PART DESCRIPTION REF. PART
NO. NUMBER NO. Nt1MBER

AXLE ASSEMBLY(Front)

203194 H3 AXLE ASSi:MBLY(Front) 3 9410 359 PLUG
1001 thru 01132 alao
01138. 01140. 01141 4 570 82a R1 "0" RING (1.)
and 01145

5 190302 HI PLUG
I 217 156 H3 AXLE ASSEMBLY, (Front)

01133. up. except 6 PLANETARY HOUSING. (See Axle
011)8. 0114Q. 01141 Shalt Ie Hub in thi. Section) (~)
and (1)1145

7 DIFFERENTIAL, (See Dilferential
2 203427 HZ HOUSING.Axle (Order Houdn. Carrier in thl. Section)

221 17a HI. 1 S4al Retainer
221 141 HI and 2 "0" Rlna • BRAKE, ,See Brake Group in thi•
285 253 RI) Section) (2)

1001 thru 01132 alae
01138, 0t140, 01141
and 01145

2 ZZI 17. HI HOUSING,Axle
01133 ,. up. except
~~I3I, 0114~. 01141
and 01145

D-11
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!OlIO AXlE
Gp. 'AIt1':I!O. I!1lHBp DaCiUP'U _

AZJ.E IHAn , w. (J'..... , "'r,
Ii,.
..I!O. 'liT1Ip-, DaCiUPlICM

In 14. HI CARlua A.ElaLT. C...... , In ... III ITVD. ... '" Cll)............ H•••• " n.
U'IlI tA .,f,•• PI.A.JImT O&.U , CuP A111:laLY.1 11'4HI HI COVEa......... '" C.ukr CI- , ............. • .. "Il)Cl)
nick - liZ" a...... ' ONe. c:.... • .,tWRI PJNJOM. PIuet CllMt 61, C.

,,.. 04I1Q covn. ~fY eana.. CI. t In .AIa CUP............... C.)1
nIc.Il- J-.,... ar...., ONe. It n, ... "ACDCl)c...... 'NtC.

coval ........ '" c..n.. (1_"". II 17."'10 .1Na. a.taJatll5 CJ'IY. HI HJ
nIck ••• Oneft, Or... c.... II ..NtIQ NUT. u«..~, UI)." Nt C.

II In ... "' ,",T.I""'CI1)1I, ..n CI PLANn cavD ASSEMBLY.
, .. Jude....... '.... , U "'?lIN aaw. c.ooS) fAa,"'4n CI DOLT. fWIU •• rll I... SO!"1'
In 'It,CI' U '''''IID lime. C.OlO) c.u,lA US OOl HI WASHD... all.. (V~ ., .. .or.T
In IJ9) u euCN6CI SlUM. f.".. fAa)I .74 0"HI QASKJ:T

14 nOli. to PDf.0...1 r»1 Ito HZ HI PLUC
4 no au Itt ."0" "!NO

t-) ...... Ado. 191 Ito Hl • 1001 ..S aUl'TOft. nrw., fOrIl., ,n ~:,CI OllJa. ........... Hllt4 JD •C~'er'
1001 .. 'JIll aIMon.. 01140.olla. on.., 114 0.. HJ cua!D....... t-)

ria - .... AIde. 117 U' aN - Oil», In no HI CAUIU.. PIMet ~
.......... AllIe. 117116 ID.n .: • ~....,. '''., .n...1 114010 HI ITVI), JI ...... nl, 01h ........

D-12..._.,---- ••,..._ ..- .., - .



SOlID AJOI
U,.. PART
NO. NUMBER Ii•.

NO.
1m

I!1J1IBIJt
AX1& SHAFT. HUB(Fnat ....... ) - C..e'-M

15 175110 HI CONE, RoU... B•• rl...(6) " 174011Hl SEAL. B.... Drvm
16 174 057 Hl SHAn ~ PI.n.t Pinion (3) 40 194 610 Hl SHIELD, (!Dcb.". lteme 41 and 41)R.... Axl. 1001 to 01l~1 17'13"1 DOLT. 3/. He a 3/4" C~)F ..ont Axl. 1001 to 01111 lOS UI WASHO, Lock 3/1" (6)211 239 HI SHIM. (U•• d with 114 057 HZShaft)

(AR) 41 194611 HI SEAL. C.,UDCSe..
16 Zit IU HI SHAFT. Plan.t Pinivil (3) 4Z 4).l 607 !!IUTTON.Pia. (Z)R.... Axl. OllOZ • lip

~ront Axl. 011U • ap 176 71ZC91 :ruB. DRUMASSEMBLY, (fncla",
hem. 7, 17 till'll 31, 33, )6 thl'll ,.)'6A Z1411Z HI NUT (l) ,ft)

17 174 059 H3 OEAR, Rlnl 219057 RI SCREW, C.p Sf' NF a 1" (U.. d with
Con", 174041 HI) (6)II 195305 HI RETAINER, (U•• d wlta Axl.. In 911 CI SCREW, C.p 3/1 NF a 1-1/4" DH-a195190 HI .nd Z03 1'4 HI) (U.. d with Con", 174 041 HZ) (6)175 9J2 CI SCREW, Cap 4/1 x 1-3/"" DH-II (6) 175917 CI SCREW. Cap 3/1 NFal-l/IS" DH-I176019 CI WIRE, Lock No. 16 x IS" (U.. d with Con... 174 041 H3) (6)

18 209324 HI RETAINER, (Uled with aU axl ..
17600) CI WIRE. Lock'16 a 5" (Und withexcept 195 190 HI and Z03 194 HI)

Cove... 174041 HI. H2 •• .'3) (3)I' Z09 U5 HI BOLT (IZ)
ZO 217 144 HI BOLT, (U•• d with Drllm, ZI7 149 Hl) 175107 HI PLATE, Lock (Uled with Con ..,

(3) 174048 HI) (3)
Z09 115 HI PLATE. Leek (U•• d with Coyer,21 176239 HI HUB W/!!IEARINCiCONE, ZIO 181 HI 174041 HZ) ()~. Zl1 245 HI PLATE, Lock (U•• d with COYerZZ 174061 HI PLATE, Lock (4) 174 043 iil) (3)

23 117 OS) HI BOLT (a)

24 203 192 HZ SHAFT, Axl.
(I) - R.ar Axl., 195190 H) - 1001 to

01132 FrOftt Axl., 203 194 H3 -25 174076 HI RINO
1001 to olin alao 011",01140,
OU41 IIld 0114526 210 lIa HI CONE, Roller B.arinl

176 Z41 Hoi , ... '" ASSEMBLY, (InclucSeehem. 27 <'" - R.ar Axl., Z17 155 H4 - Ci1133
• ap F..ollt Axl., 217 156 H3I ."'\1 31 and 33) !I)
0113) • up exceptOIUI, 01140,
01141 and 01145217 214 HI HUBASSEMBLY, (Includ.. Jtf'tml 27

tbna 31 and 33) Cft)
n 174075 H5 HUB (I)

27 217 147 HI HUB ("~
2a ZIO 1a7 HI CU,>

29 Z10 177 HI CUP

30 1701098 HI SPACER

31 \74 099 HI SEAL

31A 174 100 HI RING, R.talninl {V.ed with Wheel Hub.
with retaintol rtn, Iroove) Ce)

3Z 174069 HI SEAL, Oil

33 210 178 HI CONE, Roller !!Ieari...

34 27.1148 HI RETAINER, Rin, ('"

35 285 Z53 Rl "0" RING, 5-I/Z x 5-3/4 x 1/8" ('"

36 174 077 H4 SCAVENQER

37 176 ZIS HI RING

38 174079 HZ DRUM, Brake (I)
179114 BOLT, l/Z HC x 1-3/a" (31
10llZl WASHER, Lock l/Z" (3)

38 ZI' 149 H3 DRUN, Brake <'"
:D·13..................-.. I.-II

----



SOLID AXLE

DIFFEllENTlAL CAJUUEIl(Froat • 1.tear)
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SOUD AXLE

~.~~--~~~~----------------------------------~~~--~~~--------"----""--~'"''''''''''''IiF. PART DESCRIPTION REF. PART
_t:O. NUMBER NO. NUMBER DESCIUPTJON

DIJ'FEIlENTlAL CAlUUJ:Jl (Front. Jlear) - CODtlaIMci

144661 HI DIFFERENTIAL CARRIER ASSY. , 22 132912 HI RING, Adju.Una (2)
"

Include. the lollowin, item. .
23 132900 HI LOCK, Bearin, Adjultin. R.I... (2'

136294 HI DIFFERENTIAL. CONE ASSY. , 132780 HI SCREW, Cap (4)
Include. 136 296 HI, 28 thru 34, 876004 Cl WIRE, Lock, Adjultin. Rilll Cap-
37, 38 .. 43 .. LW-1612 acrew '16 x 0'1 (2) ~

136296 HI DIFFERENTIAL CASE ASSEMBLY. 24 CAP, Bearin, (Order 132913 HI' ca, ;
Include. Item. 29 .. 36 ,

25 III 793 HI DOWEL (4)
144659 HI GEAR .. PINION SET, Include. heml

15 .. 35 26 132876 HI SCREW, Cap (4)
876019 Cl WIRE, Lock 116 xIS" (2)

132913 HI DIFFERENTIAL CARRIER .. CAP
ASSEMBLY, Include. Itema 25 2') 132862 HI CUP, Differential (2)
.. 26

28 132863 HI CONE, Dearina (2)
136292 HI PINION FORWARD BEARING CAGE

ASSEMBLY, Include. Item. 9, 10. 29 CASE, Plain (Order 1136 296 HI)
11 and 14

30 132892 HI WASHER, Thruat, Sidc' Gear (2)
103390 COTTER

31 132911 HI GEAR, Side, Dllfe rential (2)
2 132885 HI NUT

32 132 9Z9 HI SPIDER
3 136298 HI COMPANION YOKE .. SLINGER

ASSEMBLY 33 132910 HI PINION, Differential (4)

4 340340 RI SCREW, C::ap1/2 NC x 1-1/Z" (8) 34 13Z 893 HI WASHER, Thru.t (4)

5 136 Z97 HI COVER .. OIL SEAL ASSEMBLY, 35 DRIVE GEAR, (Order Set
Includea Item 8 1144659 HI)

6 137058 HI GASKET, Case Cover 36 CASE, Flanse lUll (Order '136 296)

7 136 Z77 HI OIL SEAL ASSEMBLY 37 136275 HI BOLT, Long (8) i21 163 Rl NUT, 1IZNF Gr 8 (8) j3 132894 HI WASHER 38 876 016 CI WIRE, Lock (Z)

I9 13Z 864 HI CONE, Pinion, Outer 39 13Z 871 HI RIVET. Differential Drive Gear (12,

10 68875 RI CUP, Pinion 40 9409949 PLUG, Oil Filler" Level 3/4"

II 136291 HI PINION CAGE .. CUP ASSEMBLY, 41 161 368 HI WASHER, Special (4)
Include. !tern 10 and 43

42 136276 HI BOLT. Short (4)
1Z 132902 HI SHIM, Thin 21 163 RI NUT, I/ZNF Or 8 (4)

13Z 903 HI SHIM, Medium 43 68875 R1 CUP, Pinion
13Z 901 HI SHIM, 003 132908 HI GASKET )

20 548 RI SCREW, Cap 5/8 NC x ) Differea-
13 136278 HI SPACER, .2Z0 ) 1-1/4" (10) ) tial Car-

136279 HI SPACER, • Z21 ) 20661 R1 SCREW, Cap 5/8 NC x )rlt.rto
136280 HI SPACER, •Z22 ) 2" (4) } Axle Bowl
136281 HI SPACER, •ZZ3 ) 103 3Z5 WASHER, Lock 5/8" (14) ) ,:-:
136 Z8Z HI SPACER, ·Z24 ) .<
136 283 HI SPACER, .225 ) AI Required -;
136284 HI SPACER, .231 ) ..,'\

.:,-",

136 285 HI SPACER, •Z37 ) .:!"
136286 HI SPACER, .2'3 )
136287 HI SPACER, •2~9 )
136 288 HI SPACER, · 2~5 )

14 136299 HI CONE, Pinio,I, Inner

15 PINION, ,Jrde,' Set 1141, 659 HI

16 137 001 HI BEAR~,a

17 136999 HI RING, Lock

18 CARRIER, Differential (Order
132913 HI)

20 881 046 CI SCREW, Thrult

21 132:787 HI NUT, AdJulung Screw

_D.II...,. ...... ,,_or~ 6-7
~,'-71): '



SOLID AXLE

B!lAU (Alltomatic AdJll8tmlat)
IN 01001 thru 01146

2727A·28 30

19 18 17 16 15
\

25 26

14

------9 ,,',
I

/
234 5 6 CUIOH A



SOLID AXLE

~--~~'----------------~~~~~--------.--------_~~__~~~1p. DESC~IP_~~O_N___ ~~' N~~~~~R~ D_E_~RfP_TI_O_N__

BRAKE (Aut ornat r« Ac..Ju.tment) - Continul!d
SN 01001 thru 01Hb

200 962 HZ

<:00 96.! H3

1501305 HI

- 15S 110 HI

3 155109Hl

01 15C 108 HI

5 155 j 07 HI
196 887 III

6 154301 HI

~,

a
9

1543001 HI
876 305 C91

10 196811<: HI

11 196 8111H ~

11 61C,llo1Cl

1961179 HI

12 6!, . ll. CI

1 ) 196880HI

14 lO,,87IHI

15 180 6C3 III

15 196 8801III

It. 196885 HI

17 196 81D HI

18 196886 HI

19 1St. 60l III
186 603 HI

20 \97 -,51 HI

21 196891 HI

22 196892 HI

197 764 HI23

NO lE: Ouann t ie s of Co rnpor.e nt s
shown below are for one
brake.

BRAKE ASSEMBLY, (Order Brake
Assembly 877 304 C91 (4)

BRAKE ASSEMBLY, Automotive
Adju s t ing , Inc lude s the foj lowing
it er.t s (Order Brake As s emb ly
877 304 C91) (4)

SP}UNG (2)

SPRING. Re ta ine r (4)

R2TAINER (4)

FELT (4)

PIN. Anc ho r (2)
SHOE," LINING ASSEMBLY, Inc Iude s
Items 6 th r u 9 (2)

IlU',HING (4)

SHOE (Order Sho e '" Lining Assembly
.90 887 HI) (2)

LINING. Anchor i:nd (2) Order
201 702 HI

LINING, Adjustable End Lining
(2) Kit (I)

LIVET (56)
SPIDER ASSEMBLY, (Includes Items
JOlhrul9)

BOLT, Adjusting (2)

ACTUATOR. (Singh, Lip) (2)

ACTUATOR. (Double Lip) (2)

SEAL ASSEMBLY, (Used w itt.
Actuator 196881 HI) (4)

S!::AL ASSEMBLY. [U's ed with
Ac tua to r H76 h31 C I) (4)

PLUNGER

SPIDER. (Order 876 305 C91)

GUIDE, Plunger (Used'with Brak .
1O0 »c: HZ) (2)

GUID!::. (Usl"d with Drake 200 962 H3)
(2)

SPRING (2)

DE, E~;T, Adjustin!! Bolt (2)

LOCK

SCHI::w, Cap(l)
GUIDE, Pillnge r (t)

WEDGE ASSEMULY. Ir.cIude e hem.
II thru l6

CAGE

ROLLER (l)

WASHER

.......... NtJ , ".

D-17

24 186 61L HI

25 .17 7('3 H!

26

SPHING

WASHER

1968'15 Hi WASHER "E"
876 304 C91 WHEEL CYLIN0EP. ASSEMBLY.

Indudee .tems 27 thru 31 (Will
work for Cylinder 201 703 HI)

B76 .!99 Cl PISTON. (Colored "Silver") (Order
Kit 881 465 C9l)

27

27 8814b4CI,

27A 707 253 RI

27B BBI 464 CI

28 201715 HI

L.9 101713Hl

30 2:2. 062 III

30 876 396 CI

31 876 308 C91

32 186617 HI

186619HI

34 186621 HI

35 186222 HI
881 465 C91

PISTON. 881 464 CI and "0" Ring,
707 253 Rl (Colored Black)

"0" RING, (Used w ]Pisrc n
881 ·.64 CII or 881464 CI)

PISTON. (Colored Black)

CUP

SPRING

PLUG, (U", d only on 201 703 H!)

PLIIG. (Used only on 876 304 C<;:l

HOPSING

SEAT. TU',e

scnzw, Ble"der

SCREW. Set

PLUG
I-;IT, Wheel Piston Repair ({or Wheel
Cylinder Aeeembl y 876 304 C91)
(Consist& of -
I CUP
I PISTON ASSY
I PLUG
I SPRING

201 715 HI
881 464 c n
876 396 Cl
201 713 HI

lOI 702 III I<'IT. Brake Lining (litcludea (4)
Lmings and (60) Ri-u:ts to serv' ;':
two shoes) (AR)

876789 C91 KIT, Brake Conversion, Auto' vAtic
Adjustable to Ma'mal Ad_jtlst'}.-~e
(Consists o{ -
2 PLUNGER "DJ. 87/, H8 CI
2 SEAL ASSE.MBLY S"S 30J C91
z DETENT I'" 883 HI
2 BOLT ADJ, ,r)6 88Z HI
2 GUIDE. Piv.ngel J 86 603 HI
2 LOCK 196886 HI



,"""""

SOLID AXLE
------------------------

BRAKJ: (ManualAdju.tabl.)
(8H 01347 • UP)

Ie I~ 14

D-ll~' _
--------------------~,.=,-.......~.'.10



I SOlI) AXLE

--------~--------------------~~--~~~----.u------------------___REF. PART
NO. NUMBER

-,~-
"P"'~ i'ART
N0 NUMB.E:R.:___ DESCRIPTION DUCRIPTJON

NlAXI: (Mamal Adju.tmClr:t) • Cl)nlinueci
(SNOlH7 Ie UP)

877 30-4C91 SHAKE. (Include. 11em. thru 3J) Z7
i2 .... ernbl ie s per I.lde)

28

201713HI SPRING

876 396 CI PLUG

876 308 C9l HOUSING, Cylinder

186 617 HI SEAT, Tube

1116619 HI SCREW, BI•• der

186 6Z1 HI SCREW, Set

186622 HI PLUG

877 383 C91 F!JUNGER, Adju.Uible Aaaembly
(It.clude. Item. 10 thru 12) (Z)

87 .. 330 C91 SPIDER ASSEMBLY, (Include. Item.
10thrul6) 32

154 305 HI SPRING, Return 33

WEDGE (Not Furniahed S.paral.dy)
{Order 197 751 HI)

18 196 891 HI CAGE

19 196 892 HI ROLLER (2)

zc 197 764 HI WASHER

ZI 186612 HI SPRING

ZZ 197763 HI WASHER

23 373 523 RI WASHER "E"

24 ll81 4b4 CII PISTON, ""Ith "0" Rlnl 707 Z53 RI
(Colored Black)

Z4A 8761.99 C91 PISTON, (Colored Silver) (Order
Kit 811 465 C91)

24.' 881 4104CI PISTON, (Colored Bladel

25 707ZS3RI "O"RING,l-I/Zxl-3/4xl/a"

2 155110HI

3 155109HI

155 108 HI

5 15'\ 1.j, HI

6 154301 HI

7

8

9 196887Hl

9A 154304 HI
10 877 383 C91
lOA 196882 HI

II 615H2,'

12 lI/b 948 c i
13 205873 HI

14 19b 883 HI

15 196 886 HI

16 186603 HI

17

29

30

31

SPRING, Retainer (4)

RETAINER, Felt (4)
1~7 751 HI WEDGE ASSEMBLY

FEi..T (4)

PIN, Anchor (2)

BUSHING (2)

lS 876 304 C91 WHEEL CYLINDER ASSEMBLY

SHOE, (Not l--urni.bed S.p'.rately)
(Order 196 887 HI Shoe and Linina
A.eembly) (2) (2)

881 465 C91 KIT, Wh.el Cylinder Pbcon Repair
(For Wheel Cylinder A... mbly
876 304 C91)
(Conai.U of -
1 CUP 201 715 HI
I PISTON ASSY 811 404 CI I
I PLUG 116396 Cl
I SPRING 201 713 HI )

LINING, Nichor End (Not IG"urni.hed
Separately; (Order one Zlil 70Z HI
Brake Lininl Kit) (2)

SHOE " LINING ASSEMBLY
(Include. It.m. 6 thru 9A) (2)

RIVET (52)
ADJUSTING PLUNGER ASSY (2)
BOLT, Ad;.atinl (2)

;.j.t.:ALASSEMBLY (2)

PLUNGER. Adju.table (l)

SPIDER. Brue

DETENT (2)

LOCK (l)

GUIDE (l)

26 ZOl 115 HI CUP

D-19



DEBCRlPTJON
NO. NUMaZR

ART
NUMBER

WHEEL. WOUNTING
(For Ope'_J Wh•• l•• Ill!f.r to Ser.tlOil 14)

OUCRJPTlON

)

QuanUtie. hated are lor one wheel 5 141 ZSS HJ LOCKRING•••• mbly
6 14J Z53 HJ "0" RINGlOI 699 Hl WHEEL

Z06 6J9 HZ ~'ALVE ASSEMBLYz TIRE, (P."rcha .. Locally)
8 l06 6Z0 H3 VALVE ASSEMBLY. Dummy3 119937 HI FLANGE (Z)
9 I'll .48 HI NUT ,Z)4 141 lS4 HJ BAND, Bead S.at

,.u-------------"--1 0-20..-- ,~....._-., "
.... . .lSI•• ~·



STEERING GF.AR ••••••.••••••.••••••..• 8~3

REFER TO ALPHABETICAL INDEX GRID A-l.

STEERING
GEAR

Group

SECTION 8

E-lI~.~~~~~~----.----------~----------~-----~

Tabl. Of Cont.nt.
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5IEERlNG GEAR

STEEllING GUll

56 ~._._..
41
44
57-
43
52~~'F~~--

I
1-2 _

...........---~,-z



REF. PART DESCRIPTJON
...:1ft)~.:,._....:H:.;..UIIB==E:.:.:R:,._ _

STEEJU:>lO OEAR • ConUauH

JQ7 192 HI

z IZ~HI

198 110 HI
198 III HI
181 381
103 HI
103 31.1
1l-l4'l4

3

4 HS-91.3
1534?ZHI
181 37C

roe lb3
15Z713HI
1033Z1
103 OZb

144079 Hi
I .... 06i! HI
103 3Z1
10Z b35

104 510 HI
103 3Z3
IS -152 Rl

121 530 HI
l.1 637

.~ 5~ RI

Z11 4(,,3 Hl

Z11 463 H3

5 HS·9ZI

b 1',0 181 III

7 !98 754 HI

8 NSS

9 NS5 BOLT •. WASHER (3)

BALL (106)

WHEEL. Steering

COVER

KNoe. Spinne r
BUSHING
SCREW, Cap. 3/S x l·11Z"
WASHER, nat, 3/e"
WASHER, Lock, 3/S"
!'OUT, 3/8"

NUT
BRACKET. Upper
SCREW, Cap, 3/S x
1·1/4" (l)

WASHER, F1~t. 3/8" (4) Bracket
WASHER, Loc k (l) to Frame
WASHER, Lo.k, 3/8" (2)
sur, 3/8" (;!)

"U" BOLT, Up~r
BLOCK
WASHER. Lock, u»: (l)
NUT, 3/S' NC (Z)

Stee r ing
Cc l-rrnn to
t:pp..·r
Bracket

"U" BOLT. J...co.wer
WASHER, Loek, Ill" (2)
NUT, Elna lIZ' NF-20
(Z)

Steering
Column
to Lowe r
Bracket

CLAMP
SCREW, Cap. 3/4 I'\F x Steerins
Z·3/4" Gear

SCREW, Cap. 3/4 NF x to
l·1/Z" Frame

l"UT (Z)

STEERING GEAR, Internally Mounted
Valve (replaces 194 6Z0 HZ Steerln.
Gur) (Includes Items 5 thru 39, 46,
47 4r 58 thru 6b) (Orde r ,:11 463 H3)

STt;ERING GEAR, Extern.allv Mouroted
VaIn (replaces ZII 463 HZ Steering
~ar) Ilncludu Item. 5 thn. 39 ..
41 U"ru ~71

KEY

BEARING AS~F.!o(BL"i

SHAFf ASSEMBL'{ (Includes Item. 8
th ru I~)

10 1(17941 HI .....CLAMP

11 107 'HZ H.I GUIDE, Balll~~turn (4)

iz 107 943 HI NUT

13 198750 HI HCU~INu ASSEMBLY, (Includes
Itt'm.14"15)

14 158 Z99 HI BJ;;AJ( rNG

IS HS·90", RUSHING (Z)

16 HS-9Ib GASKET

17 183 3b6 HI

18 ISB Z96 HI

ADAPTER ASSEMBLY, (Include.
Item. 1&Ie 19)

BEARING

REF.
NO,

1..3

PART
HUMBER:.:..,_ __

Z52 483 R 1

lO

II

2~4 091 RI

liB 413 HI

DESCRlPTJON

"0" PING, 1·1/4" I-liZ" L'S"

"0" RING. Z-3/4 x 3. 1/8"

SPACER

WASHER .. PIN ASSEMBLY (ll

"0" RING. ~·3/S x 3-3/'\ x 1/8" (Zl

"0" RING

BEARING ASSEMBLY (l)

NUT

BOLT (of)
WASHER, Lock (4)

CO\'ER

BOLl, 31t, x 3/4" (3)

WASHER, Lock, 3/S" (3)

ADJUSTER, Lash

COVER ASSEMBLY

GASKET

GEAR, Pitman S1-aft

SEAL

WASHER. Lock

NUT
SCREW, Adapter (4)
WA3HER, Lock (4)
KIT, Luh Adjustt'r Shim (Includes
next lour item.)

SHL'f •. 063
SHIM, ,065
SHIM, .067
SHIM, .069

Zl 177 939 HI

PLUG, Ill" Pipe

ARM. Pitman
1001 th,'u 1138

183361 Hl ARM, Pitman
1139. up

875586 C91 VALVE ASSEMBLY, (External)
(replA(.e. ZI4 080 HI) (U.eo ....ith
Stt'ering Gear Zl1 463 H3) (lndude,'
Control Val"e Ho•.uing. Spool. Z
&ll. and Item. 4Z thru 57)

ll4 08Z HI PLUG, HouBing (Z)

........... a__ ' I ~
" I! Ui_'-

23 2S5 7Z4 RI

183 41Z HIZ4

l5 158 297 HI

875 588 C I GUIDE. Plunger Relief Valve

-=7~0;119C 1 HOUSING, Relief Vdve

lO h3G RI NUT, Hex Lork

875 S~ CI PLUNGER, Rehf!l Valve

10 _ l..i,,'edwith S~e~ritl, Gear
ZII 41d 1-13.

------------------------------------------------------------.---------------------

Zb 158 Hb HI

183 3b'1 HI
103 330

l'

18.. 657 HI

Z9 179 837

30 103311

31 HS-9J.f

3l Z7Z III

3) HS·90Z

34 HS-919

35 214 ('ISSHI

HS·9l5

37 HS-9l9

HS·9Z4
183411 HI
.....L-l7
IlZ 511 HI

HA·I440
HA-I441
HA-1445
HA-I446

444 58!!

40 194611 HI

40

41



-.
REF. PART
NO. NUJ.fBER DESCRIPTJON REF. PDT

NO. NUMBER DESCIUP'l'lON

ST£EltINa GEAIt - Continued

lliJ 415 HI

*.47 183418 HI

*48 876 119 CI

.49 570 8Z8 RI

.50 Z5Z 483 RI

.51 875 59Z ci

.:]Z 875593 Cl

*53 875594 CI

*54 375 595 CI

*55 875596 CI

*56 876 IZO CI

"'57 876 III Cl

58 Z14 080 HI

Z14 082 HI

+59 194 bl6 HI

..60 194 617 HI

..~1 194618 HI

+62 194 619 HI

+63 189 634 HI

+0. 183416 HI

+65 i~9 833 HI

+66 183 ..J 9 HI

MEWOaANDA

PLUNGER. Valve (4)

SPitING, Centering (2)

SCREW, R. V. A~jllIt

"0" RING, .644 x .811 x .087

"0" RING, 1-1/4 x 1-1/Z x 1/8"

SEAT, Plunger Reliel Valve

SEAT, Spring Relief Valve

SPRING, R. V. Inner

SPRING, R. V. Outer

WASHER, Snub, R. V.

SCREW, Bl eede r

WASHER, R. V. Seal

VALVE ASSEMBL~, (Internal)
(replaces 198 755 H:\ (Used with
St-.erin: Gear 194 620 HZ and
Z11 463 HZ) (Order Valv" Asumbly
875586 C91)

PLUG, Houling (Z)

BALL &r STEM ASSEMBLY

SPRING

PLUG, Restricting

PLUG, Assembly

RING, Retaining

"0" RING

F1..UG

SPRING

* - Used with Steering Gear
2J 1 463 H3.

+ • Used with Steering Gear
1<'4 620 H2 or 211 463 HZ,

.-..=--_. at
, .. ',. . .- .....~~.'~~i. . ~ .,"<., ••



LINKAGE

SECTION 9

Tabi. Of Cont.nt.

Group Page

ACCELERATOR L~~CE • . . . • • • . . . . • . . • • . •• 9-3

PARKING BRAKE LINKAGE •••••.......•...•.. 9-S

GEARSHIFT LlNJ(.ACE (Cabl. Control) '" .••...... ,._,

GEARSHIFT LnotAGE (MechAnIcal c."nt r ..D .•••••••• 9-1j

GEARSHIFT LINKAGE (Tran.mJulon Cable Control Kit) 9-10

S1'EERING LIN'<AGE ••.•••..••.............• 9.11

VALVE CONTROl. LINKAGE .•••..•••.•....... s-r z

REFER TO ALPHABETICAL INDEX GRID A-3

9-1



ACCE LERA TOR LINKAGE
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LINKAGE

UI'. PART
NO. NUMBER Dl8ClUPTJON

ACCELEaA TOil UMlCAOE- Coat .....

11 IU 153 HI

21A 211 100 C92 JOINT. Ball) Detroit Di... l
01074 • up

175409 CI WASHER) Detroit Di••• l

llA 111 100en JOINT, Ball (.) ) LH. Enalne
01215 • up, al.o 01261,
OlZ"', OU71. 01271.
and 01273

175509 CI WASHER, L H. EatiM

ZZ HA·932 CLIP. L H. En.in ..
01016. up

12 165 152 HZ

13 117 256 HI

13 157756 HI

24 196457 HI

24 211 996 HI

24 210021 HI

Z4A 212 000 HI

179795
103319

15 203271 HI

15 III 995 HZ

174415 HI
III 309

1030Z4
103 319
139017 HI

'-4

CLIP. Detroit DI... 1

SPRINO. Throttl. (U.. d on L H. and
Cc..mm1n.. En,in.,

SPRINO, Throttl. (U.. d OIl .o.trolt
Di... .,

BRACKET, LH.
1001 Chi'll IOa5

BRACKET. (I) LH. En,tn.
1086 011'1101274 •• c.pt
01261. 01264, 01271.
OU72 and 01273

BRACKET. Cabl. Support - Detroit
Die.el

1001thru 01073

BRACKET. Cabl. Support - Detroit
Di••• l

01074 • up
SCREW. Cap 1/4 He x 3/4" (2,
WASHER. Lock 1/4" (2,

BRACKET. Throttllt Cabl. Front
I. H. • Cummin. •

1001 Chru 1015
Detroit DI••• 1

1001thru 01073

BRACKET. Throttl. Cabl. FrODt-
LH•• Cummiu

01016. up
.o.trolt DI••• 1

01074. up
CL.UCP, Attachment to MWll. Clamp
SCRl.'W, Cap 1/4 NF x ,us- ) Cabl. to
NUT, He. 1/4" NF ) Clamp
WASHER, Lock 1/.... ,
STRAP. Cab1. to Ho.. - LH. •
Cummin.

01085 • lip
Detroit DI••• 1

01074. up

-,.,_

U,.. plAf
NO. lMC8p

ACCELEaA TO.. UIQtAOE - COiM.....

26 1751S3C91 PZJ)A1.ACCELDATOIl
01346. up

111313 seaEW, Cap 1/4 HI'a )
l/4" (I) , Pedal

103319 WASHEIl. Lock 1/4" (2\ I MooIatiac
103024 NUT. H.. (2, ,

28

175157 CI
103 02 ..
370686 RI
)0) 491 RI
10606 HI

130 596 HI
11449)

lSI 396 HI
19503 RI

15.. 012 HI

114494

19

31 ::9059 HI

CLEVIS (I) Cammiu
01016. up

LH. Elllal-
01016Chru 01274 .xcept
01261. 01264. 01271.
01272. and 012ll

ZlA 158 396 HI JOINT. Ball , Detroit Di••• 1
1001 011'11Ion

103 n5 ~"UT, Hex 5/16" NF , .o.trolt DI... I

117 559 CI

475'ltlU
III J))

10) 110

151Itl HI
III 364
10) OZ6
10) '11

..............-.~......-..

HINOE
NUT. Hex 1,4" NT (2,
BUSHlNO (2)
PIN
PIN. Roll

I
)
, U•• d with
) Pdal
) 175.53
)
)
)
)

ROD
NUT. Jam 5/16" NF

JOINT. Ball
NUT, Eana3/S" NF

FOOT, ) Lit.. C•.mmiu
R.. t ) SN 1001 'Ill''ll 1015

NUT. ) Dltto!t
Jam ) 1001 thr~ 1073

SPRINQ

BIlACKETCABL£ SUPPORT}
01]10 e: .p )

SPAr.Ea )
OUIO ... p )

BOLo •• S/16NF-l5l1"Cl) - )
Bncbt t.Iow:tq ,

OnIO •• p)
WASHE_. J.oc-&S/I6"(Z)- !CwnmI ..
Bracbt ..... .et.. , Enclae

OUIO •• p )
CLAMP. Calli. Sapport ,
seuw, c.,. l/INFal" )
NU7".H.. 3 S"NJ' )
WASlm., l.JCk3/1" )

(. - Part of Cbaull KIt 175 651 C9.
(Se. Section l)

I - U•• d oaty wh.1l Challt. ICIt
175651 C91 I. DOt u.. d (Se.
SeCUOIl Z)

I



Ii". PART
DJ8CRJP'1DC lir. pm

!!2: IOlMBKJt NO. lWMBER DElCRJPTlOfI

PAUDIQAI.U& UJeKAQ&

115016 HI PAAKJNOBRAKE LEVER ASSDCBLl'
2 Q. 1 ("clude. 111m. I tJana II)

11.147 1/. Me • 2" cap SCREW (1,
3~4 101 UI " ••• locI!: WASHD (1)

I~J 925 HI CAP

5~ 9 I 160 'U HI SPRINO

t:Ci I !LOO-II 1 16 001 RI BALL. Chrom. Sleel OR 1

4 160916 HI BASE8~ I
5 I SO74J HI PIN__ 9r'-18 6 103 11) PIN. 1.'lZ • 3/4" Con.r12
1 10. 4Cf1R1 PIN13
I 1)4704 HI SPACER (Z)

9 10) 340 WASHER. 5/16" nat (Z)

r------l 10 39Z llO '1 R!NO. R.lair-in,.'" I .
II 113 115 '11 LINKI• 17~f=:I u 1040)7 CLEVIS. 5/16"

19 14 u 114 493 NUT. 5/16" NF J&m

14 .... )~CI CABLE

IS 1144.4 NUT. 31." ~ Jam

I 16 104 0)1 CLEVIS. "a"'- ______ J
11 1147'" PIN

II 615 031 IIll WASHER, nal (4,

I. lao 119 HI CLANP, Cabl. eo ManHolcS

1-10
...... --_.' •• IIe ... 1·71) ',::."

•• 5
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REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

GEAUHIFT LINKAGE· Continlled
(Cable C01ltrol)

HL·3343

2 214111 HI

3 214 113 HI

144 244 HI

4 109462

5 213335 HI
131 348
19503 Rl

6 293739 Rl

7 1C4 037

8 11-1784

9 103372

10 113 3'16 HI

11 143 1"2 HI

12 181 319

I) 106 261

14 1n) 319

15 103 OZ4

16 1!l8 396 HI

17 10) 320

18 103025

19 l14 188 HI

20 104037

21 124771 HI

22 103372

7.3 1Z4 198 HI
179845

214 192 HI

24 307915 R:

25 214 193 HI

144 244 HI

26 301915 RI

27 103 348

11 103397

NOTE: Machinea equipped with a
Tranlmtuion Cable Control Kit
216 070 HI, refer to "Gearshift
Linka,e (Trani million Cable
Contral Kit)" in thil Section

KNOB (2)

LEVER, Forward" Reverie
(Includu two - 144244 HI BUlhingl)

LEVER, Range (Includes two
144 244 HI BUlhinl')

BUSHING (4)

FITTING, Gre:\u

PIN
SCREW, C:1P 5116 NF x l-I/2"
NUT, 5/16 NF x 24" E.na

"0" RING, 1-3/8 x 1-5/8 x 1/8" (3)

YOKE. End 5/16" (2)

PIN, Yoke 3/8" (2)

PIN, C::ottn (2)

C -'S I.E, Control (2)

CLAMP. Fitted to Front Hydraulic
Manilold (2)

SCREW, Cap 1/4 NF x 1-1/l" (2)

WASHER, Flat 1/4" (l)

WASHER, Lock 1/4" (Z}

NUT. 1/4" NF (2)

BA.LL JOINT, Range Shift

WASHER, Lode 5/16"

NUT, Hex 5/16" NF

LEVER

YOKE END, FOI·ward .. Reverae
Shilt 5/16"

PIN, Yoke

PIN, Cotter 3/32 x I/Z"

SUPPORT, to Tranlmi .. lon
SCREW, Cap. Support to)
Tran,million (3)

SPACER, aetween Support ..
Tranlml.,lon Cover (3)

"O"R~G. '.475xl.711x.118-
Between Support .. Bellerarut

BELLC RANK, (Includel two BUlh­
in", 14.. 244 HI)

BUSHING (2)

"0" RING, 1.475 x 1.711 x .118-
Setween Flatwalh.r " Belle rank

WA.!HER, Flat I"

PIN, Cotter 5/32 x 1-1/4"

REF.
NO.

PART
NUMBER

29

30

114787

153996 HI

____________ . ~!1-12
~ .. a.ItCA

PIN, Yoke (2)

LINK (2)

9-7



GEARSHIFT LlNXAGJ:
(Mechanical COIltrol)

-_. ,~la ,__
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L~GE

GEARSHIFT LINKAGE
(Tranimilllton Cable Control Kit)

ZI6070HI

158 396 HI
79051 Rl

Z Z14 40Z HI
181 431

106 Z6S
'030Z8

3 Z14 885 HI

4 19Z91ZHI
178 eoz HI
181 3Z5

103 319
1030Z4

5 15839bHI

b Z14 391 HI
J 03 ll3
lOb Z61

7 ll4 b68 HI
5-161(1
lOb Z63
103 lZl
1030lb

TRANSMISSION CABLE CONTRlJ1.
KIT, [Inc lu de s the following parta)

8 ZI4 400 HI

9
BALL JOINT (Z)
NUT, Eana 5/ Ib" NF-Z4 (Z)

BRACKET
SCREW, Cap I /Z NF x
l-I/Z"(Z) )

WASHER, Lock 1/2" (2) )
NUT, Hell I/Z" NF (l) )

II)
Support
MounUn.
to Front
MainFrame 181 3b4

10) 3Z1

103 321

103026

CABLE (Z)

CLAMP, CAbl,,. to Rear Frame (l)
C~.P
SCREW, Cap 1/4 rlF x
2-I/Z" (2)

WASHER, J...Qck1/4" (l)
NUT, 1/4" NF (2)

Center
Cable
Support
MounUn, 214797 HI

214407 HI
214393 HI
214798 HI

BALL JOINT (l)

ADAPTER
WASHER, Lock I/Z"
WASHER, F!oOr1/4"

SUPPORT
SCREW, CliP (l)
WASHER, Flat l/8" (Z) SupJ'Ort
WASHER, J...Qckl/8" (2) Mountina
NUT, Hex 3/8" NF

, I.'·S- .,__.. ._.• .A .~~_ •.. __._.

LEVER

LEVER, Forward. Reyeree (Order ":'
Lever 201 828 HI and R.work '\:
DrWJ ZI4 798 HI)

LEVER, R;\n.e (See "Gearahlft
LlnKa.e (Mechanical Control.)" In
thl j aecti JD) ~;

.:.'...!
SCREW, Cap 3/8 NF x , "'&"1' Hoe. t
1" (Z) ) Bracket to :

WASHER, Lock ) Froat 1
3/8" (Z) ) Support FOI' '~';

WASHER, nat , w.ch..... ':i
3/8" (Z) , witt. .~

NUT, Hex ) HeaC.1'
3/8" NF (2) ) Xlt

INSTALLATION T\RAWJHQ
REWORK DRAWINO, FrOGt Fr __
REWORK DRAWINO. Support
REWORK DRAWINO. lAYer ,.

-,•

i,



DI8CNPTION DIICRIPTIOM

irltEJUNG LINKAGE

23----.~,

22- ~
,

"1 'F('_3
2,r--.. ~4\__---..tf[---------_=---~~~

• ._j
I

Ea{[------------
----ulL~

6
12-13"'14-15-16

7-S-9-10·11 a.f19SJ

199 Z63 HI PINLOCK, Cyl. to Q.ear Frame (2) 11 146 631 HI SEAT
181 4Z6 SCREW, Cap 1/2 NF x 7/8" (2)
106Z65 WASHER, Flat uz: (2) 12 167071 HI SOCKET, Ball, L. H., lncludn103323 WASHER, Lock 1/2" (2) Item. 12 thru ) 5

2 181 613 HI RING, Cord (4) 13 146634 HI PLUG
3 199 Z65 HI PINLOCK, Cy1. to Front Frame (Z) 14 148 911 HI SEAT (Z)

131 4Z6 SCREW, Cap l/Z NF x 7/8" (2)
106265 WASHER. Flat 1/2" (2) 15 146 632 HI SPRING103 323 WASHER, Lock uz- (Z)

16 146 631 HI • GUIDE4 181613H1 RING. Cord (4)
17 138 9Z6 HI CLAMP, Include. Item. 18 thru 21 (2)5 109 461 FITTING, Greau (Z)
18 138 92S HI CLAMP6 195418 HI ROD
19 1030Z8 NUT, Hex 1/2" NF7 167070 HI SOCKET, Ball, R. H. Thd., Include.

Item. 7 thru 10 20 103323 WASHER, Lock uz»
• i46 634 HI PLUG Zl 181 436 SCREW, Cap I/Z NF It Z-1/4"
9 138911 HI SEAT (Z) ZZ 177259 HI STUD, Ball, Rear Frame
10 146 63Z HI SPRING 23 18 558 k1 NUT, E.na 3/4"-1" NF

,...

,
"~

1.16 I..J-........ .....-----.-. ... -_--..-
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HYDRAULi'~ Ll1NES
&. FITTING1;

r----------------~
SECTION 10

Tabl. Of Cont.nt.

Group Pag.

BOOM .. BUCKET LINES (IHC .. Cummin.) • • . •• 10-3

BOOM .. BUCKE'.r LINES (Detroit Ct ... 1) ••.• .• 10-7

TORQUE CONVEIlT..z:R LINES • • • • • • • • • • • • .• 10-13

HYDRAULIC STE£RINO LINES ••••••••••••• 10-11

REFER TO ALPHABETICAL INDEX GRID A-3

I., 0



HYDRAUUC UNES & FIT11NGS

BOOM. SUCUT UNI:.!
IIHC • Cwnrnlna,

ii I
[/
.:~./

<J. t,

1-20 ..

,
(1~--1
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HYDRAWC LINES & FI11INGS
REr.
NO.

PART
NUMBER DESCRIPTION

BOOM • BUCKET UNE.!, - Continued
fIHC • Cwnmin.)

LINE-RESER\rOIR TO PUMP-SUCTION

2

3

870085 CI

I~ESERVOIR (See Section 11)

''0'' RINC, 5-3/8 x 5-5/8 x I/S"

ELBOW, Re ee zvoi r End

CLAMP, Split Flange (2)
SCREW, Cap 5/S NC x ) Elbow
2-1/4" (4) ) to

WASHER, Lock 5/8" (4) ) Ruervoir

COUPLING, Elbow to Elbow (Include.
next 5 item.)

COUPLING (2)
SEAL ASSEMBLY
SLEEVE
SEAL ASSEMBLY (Replaces
21Z 630 HI)

RETAINER

ELBOW, Pump End

"0" RING, 4-3/S x 4-5/S x I/S"
SCREW, Cap 5/8 xc x ) Elbow
a-: (4) ) to

WASHER, Lock 5/S" (4) ) Pump

II 876074C1

LINE-PUMP TO VALVE-HI-PRESSURE

"0" RING, 1-7/8 x l-I/S It 1/11"

REF. PART DESCRIPTI'ON...;;N.;...;O~'_...;;N..;..:U::..;:M~B=E;;.:R;.;._ _

Z3 Zl5 013 HI
179 887

4

199 116 HI

198455 HI
l71 563

CLAMP, Split Flange (Z)
SCREW, Cap - Hose to Pump 1/2 NC x
1-3/4" (4)

HOSE

"0" RING, 1-7/8 x Z-I/S It !/8"

CLAMP, Spilt Flange (01)
SCREW, Cap - Ho.e to MAnifold
Plate I/Z NF x 3-1/4" (4)

NUT, Hex 1/2" NF (4,

MANIFOLD PLAT E

MANIFOLD PLATE (w/Plug
Receptacle)

SCREW, Cap 5/& NF x 1-3/4" (4)
WASHER, L.ock 5/S" (4)

''O'' RING. 1-7/8 x 1.-1/8 x I/S"

HOSE, Manifold Plate to MAnifold
Block

"0" RING, 1-7/8 x Z-I/8 x 1/8"

CLAMP, Split Flange (Z)
SCREW, Cap l/Z NC x 1-1/Z" (4)

MANIFOLD BLOCK
SCREW, Cap 1/2 NY x 1-1/Z" (4)
WASHER, Lock 1/Z" (4)
WASHER. Flat I/Z" (4)

"0" RING. 1-7/8 x Z-I!Z It 1/8"

CLAMP, 5"lit Flan._ fZ)
SCREW, Cap l/Z NC x i-1/l" (4)

HOSE ASSEMBLY

''O'' RING, 1-7/8 x Z-HZ x 1/8"

876 OH Cl

Z4 ZOZ962 HI
181 427
103 3Z3

Z03 306 H3
181 319
103 319
106 261

5

103 3Z5

195 'n7 H4
Z5

Z6 161 749 HI

6

1.04 149 HZ
Z04 150 HZ
Z04 151 HI
877 Z31 Cl

S77 230 Cl

199 115 HI

876 083 CI
271 56Z

1033Z5

27 S76 07i CI

7

9 215013HI
119 887

28 2150HHI
179 S85

10

11

198569 H3

816014 Cl

Z15 013 HI
111+"

29

30

198 422 HI

816011 CI

IZ

103 OZS

13

U

198 427 HZ

198427 H3

31 215014 HI
lSI 443
103 Ci2S

3Z 1911172 HI
209 335 HI
219093 HI
209 331 HI
186 309
103 321
103 026
181 421
103323
103028

32A 196091 H4

180107 HZ
180 708 H2
19Z 680 HI
877 ZOZCI

871 203 Cl

33 S76 072 CI

34 183 0·~9HI

35 1ZP 542 HI
119 861
1033lZ

CLAMP, Split Flange (2)
SCREW, Cap I/Z NF ,,' 1-1/4" (4)

LI:"IE-VALVE TO RESERVlJ;i{

"0" RING, 2 x Z-I/4 It 1/8"

TUBE ASSEMBLY
SCREW, Cap I/Z NF xl"
WASHER, Lock 1/2"

TUBE
SCREW, Cap 1/4 NF x I-I/l' (l\
WASHER, Lock 1/4" (Z)
WASHER, Flilt 1/4" (2)

BLIND, FLanlle

"0" RING, 2-11~ x Z-I/Z It 1/8" (3)

CLAMP, Split Flange (6)
SCREW, Cap Ill. NC x I-In" (12)

HOSE ASSEMBLY

"0" RING (2)

CLAM?, Split Flange (4)
SCREW, COli)I,'Z NF x 3-1/4" (4)
NUT, Hex I/Z" NF (4)

14

211 585
103 3Z5

876 074 Cl

TUBE, Return (Rear)
PLATE
ANGLE
CLAMP (2:)
SCREW, Cap 3/8 NF x 3-1. -t" (Z)
'IVASHER, Lock 3/8" (2)
NUT, He:" 3/8" (2)
SCREW, Cap i t z NF x I"
WASHER, Lock lIZ"
NUT, Hex I/Z" NF

COUPLING, 900 (Include. next 5
item.)

COUPL!NG (2)
SEAL ..a,SSEMHLY
ELBO~
SEAL ASSEMBLY, (Replaces
ZIZ 6)3 HI)

WASHl:R

"0" !'t:NG, 1-1/Z x 1-3/4 x 1/8"

PLUG" ~n,e

CLAMP, Split Flan,e ,Z)
SCREW, Cap 1/16 N'. x 1-3/8" {4)
WA,.'U{ER,Lock 7/J,j" (4)

875 OZ9ci

LINE-VALVE TO :VLINDER :JOOM RAISE

36

36 1't6 092 HI

IS 198 4Z3 HI

37

38

816012 ci

16 876 OH Cl

39

lZ8 54l HI
179862
103 12Z

1960<;3 HI

Ii ars 013 HI
179885

__________________________ ~~1-21..................... -.

18 198 432 H3
III 431
103 3Z3
106265

876074 ci
lIS 013 HI
179115

191 568 H.3

176 074 Cl

19

ZO

Zl

U

, ... ~ ". J,

TUB'E, 01247. • "'P

TUbE ASSEMBLY, 117GH-l00l tbru
12&1

''O'' RING, 1-1/2 x 1-3/4 x 1/8"

CLAMP, Split nan,. (Z)
SCREW, Cap 7/16 NC x 1-1/2" (4)
WASHER. Lock 1/16" (4)

PIPE, C1'(".

10-3



HYDRAULIC UNES & FI11ING~
P'EF. PART
NO. NtTJdBER DESCRlPTlON

BOOM. BUCKET UNES " Conhnu.d
(JIiC • Cummine)

JO 153 ..s z HI
9 -n o 057

81 l03 7'H HI

82 20) 495 HI

1..t,876 HI
181 437

103 l23
18 452 RI
!53 676 HI
106 263
lif .. Z~ 1'1

1~3675HI
.53676 HI
106 Z63
18 4Zl RI

177690 HI
181 416

103 lZ3
4Sot Sl.Z II I

IH 177.,6SH ..

: ..... 7U7 HZ
I ~l. ,~.' J-il
,JO 7(.9 h:
!j7i zvz c ,

1i7i 203 c t

1'"11TI:"JG, PulKhead
:-:Cl

HOSE

GAUGE

CLAMPS

CL",~U> (4)
SCREW, Cap lIZ ~F x
l-1/Z"("

WASH£R, F1~r lIZ" (4)
NUT, Ill"-20 Nr" EenA (ll
"U" PlJl.T (4)
WASHER, Flat l/S" (8)
NUT, E.na ste- ~C-16 (8)

SPACER (l)
1..' BOLT (4)

W~SHF.R, Flat l/8" (8)
Nt:T, Eena ste: NC-16 (8)

CLAMP (4)
51:REW, Cap 1/ z NF x
,-II." (l)

"..ASHf:R, Flat 11z is)
:-':UT. !lZ"-13 NC E.na (l)

T'lbe
A •• em­
bUe.

Boom
Cylinde r
Linea

COl,; P LI..;G , Tub .. t() Tuh. (In~h:.C:e.
n~xt S .t e rn e )

CUl,;PLl:-';C (.!)
SEAL
SLEEVE
SJo_,,: -'SSEMBL'i. [Re plae e ..
l; Z o::;h S r i.'

WASHFj{

REF. PART
~.NUMBEJt

MEMORANDA

--~-~



HYDRAWC UNES & RTnNGS

BOOM. BUCKET LINES
(Detroit Dieeel)

------------------,-. ----------- -------- ---
'" t.



- pm -UFo PART
DESCIUP1'ION UFo I>~RJPTroNNO. ~ NO NUMBER., ,

BOOM • aUCr1:T I.lKES - CODtiDued ,.-
(Detroit Dle.el)

LI!I."E-RESERVOIR TO PUMP-SUCTION J~E-VALVE TO RESERVOIR

I 876 085 cr "0" RING. 5-3/B :II: 5-5/B x ue- l' 2(\2962 HI TUBE A.<;SEMBLY
876075 Cl "0" RISG. 2 x 2-1/f x 1/S"

2 198764 HI ELBOW. Reservoir End 1.81 427 SCREW. Cap I/Z • I" NF
1~3 3Z~ WASHER. Lock t tz»

3 198455 HI CLAMP. Split flange (Z)
271 563 5!:rt.t.W. Cap 5/8 NC x ) Elbow 2Z P7 t.~5 H4 COUPLING. (Include. ~xt 5 Item.'

2-1/4" (4) ) to 18S!707 JfZ COUPLING (Z)
103325 WASHER. Lock SIf4" (4) ) Reservoir 180708 Ii:! SEAL ASSEMBLY

1807," HI SLEEVE
4 ,95 9Z7 H4 COUPLING. (Include" next 5 Item.) 877 ZDZCl SE:AJ..• .A.aeinbly (Replace .•

ZOf 149 HZ COUPLING (2) lJZ 633 HJ) (Z,
Z04 150 HZ SEAL ASSEMBLY 877 Z03 CI WA..'HER
20f 151 HI SLEEVE
877 231 CI SEAL AS~EMBLY. (Repl.&ceJ Z3 203306 H3 TUBE

21Z 630 HI) UI 319 SCREW, C.p 1/4 NF x 1-1/2" (2)
877 Z3(1C;I RETAINER 103319 WASHER. L,.''Ck1/4" (Z)

106261 WASHER, F1a1. J/4" (Z)
5 J 99 113 HI ELBOW

Zf 161 749 HI BLIND FLANGE
6 876083 CI "0" RING, 4-3/8 x 4-5/8 x 1/8" (f,

Z71 56Z SCREW. Cap 5/8 NC x ) Elbow Z7 876 077 CI "0" RING. Z-I/O( x Z-1!2 x lIS" (3,
Z" (4) I ~~

103 3Z5 WASHER. I..ock5/8" (4) ) Pump Z8 Z15 014 HI CLAMP (6)
179885 SCREW. Cap lIZ NC x J-I/Z Ill)

LINE-PUMP TO VALVr;. :tU(if\ .f'R~5URE Z9 198 42Z HI HOSE: ASSEMBLY

7 876074 CJ "0" RINO. 1-7/8 x Z-I/B x 1/8" 30 876077 Cl "0" RING. Z-1/4 x Z-I/Z x 1/S" (2)

8 Z15013Hl CLAMP. Split FIa.oae (2) 31 ll5 014 HI CLAMP (4}
1798B7 SCREW. Cap I/Z NC x 1-3/f" (4) 181 4-43 SCREW. Cap l/l NF x 3-1;''' (4,

1030U NUT. Hex I/Z" NF (4)
9 ZOZ989 HI HOSE ASSEMBLY

3Z 198 7n HI TUBE. Return - Rear
10 876074 CI -o- RING, 1-7/8 x Z-I/8 x 1/8" Z09 335 HI PLATE

Z19 093 HI ANGLE
II :.15 013 HI CLAMP (f, 2,09331 HI CLAMP (Z)

181 0143 SCREW, Cap I/Z NF x 3-1/4" (4) 186309 SC REW. Cap 3/B NF)I Z-I/4" (1)
103028 NUT. Hex I/Z" NF (4) 103 321 WASHEn. Lock 3/B" (Z)

1030Z6 NUT, Hftx 3/8" (Z,
1Z 198 43Z H3 BLOCK, W...a.nilold, Front Frame 181 427 SCREW. C.p I/Z NF xl"

181 431 SCREW. Cap I/Z NF x ) 1033Z3 WASHER. Luck 1/ Z"
I-JlZ" (4, ) Block 103028 NUT, Hex in-

103 313 WASHER.. Lock I/Z" (4' , Attaching
106 Z65 W~HER. Fla.t 1/Z" (4) , 33 196091 H4 COUPLING, (.Include. the next 5 ltaIma)

180707 HZ COUPLING (Z)
13 876074 CI ''()'' 1lINC, 1-7/~ x Z-1/8 x 1/8" 180704 HZ SEAL ASSEMBLY

19Z 6aO HI ELBO~
If lIS 013 HI CLAMP (l) 877 ZOl CI SEAL. A..~umbly (Rf:pl.:-;ced

179885 SCREW. c."p lIZ Ne x I-I/~" (f,- lJ Z 633 ~')
Hoae t...Ma!'lUold Block 877 ZO.3Cl WASHER

14A 198 4Z3 HI HOSE - Manilol~ Hate to M.anilold
BIO<:$ LINE-VALVE TO CYLINDER. DOOM RAISE

15 198 4Z7 HZ PLATE. Manifold 31 175 OZ9CI TUBE ASSEMBLY, SIN 01Z4Z • up

15 I <Ie 41.7 H3 PLATE. M&ai£old (w/Pl,"' • .Receptac:le, 37 19609Z HI TU8!: ASSEMBLY, SIN 100\ dmt
Z71 ~85 SCREW. Cap 5/8 NF x I-~"''' (f, OUtl
103 3~S WASHER. Lock SIB" (4)

J8 376 07Z CI ''0'' RING, 1-l/Z x 1-3/4 x 1/."
11- B76 074 c: "0" lUNG. 1-7/8 x Z-1/8 x 1/S"~ 39 IZ8 542 HI t::!..AWP, Split ~tl (U_d wid: TlIbor
17'\ Z15 013 HI CLA..t.lP (Z, .A..CIIlblT 196 on HI) (Z)

·.1798S5 SCREW. Cap I/Z NC x I-liZ" (4) 11, 161 SCREW. c;&p 7/16 He.~ 1-3/S"(.)
103 JU WASH.ER. Lock '1/16" ("

18 1'f,' S68 H3 H~E ASSEMBLY
,0.0 19609.JHl CROSS PIi'E (Not u .. d __ btce.

19 8760"" Cl ,'()" RtwG, 1-7/8 x Z-I/8 x 1/'" ~!llf "'" with Seat •• ,...Ioe
",AIr Tnw" Ktt)

ZO lIS 013 :.(1 CJ...AJI4P(Z)
179887 SCREW, C'JJ I/l NC x 1-3/4" (4) 40 ~.S Z4S CJ TUBE (U.ed OD machla.. eqaipp4lCl

jwith Seat Sa.pan.1OG "Atr Typ." Itit)

F-2--."-- _ ........._ ---- -- ....._- ..... _



HYDRAULIC LNS & R11INGS -~
'1;1REF. PART

DESCRIPTION UFo PART
DESCRIPTIOIfNO. NUMBER NO. NUMBER

_1BOON • .BUCKET LINES - CODtillu.d
(Detroit Di .. e!)

41 87b 072 CI "0" RING, 1-1/2 x 1-3/4 x 1/8" 59 875 OZ7CJ TUDE ASSEMBLY, SIN 01Z42. up
4Z IZ8 54Z HI CLAMP, Split nange (Z) 60 IZ8 54Z HI CLAMP, SpUt nanle (U•• d 'With Tube1798bZ SCREW, r.ap7/16 NC x l-li8"(4) A.. embly 196 094 C I) (2)1033ZZ WASHER. Lock 7/16" (4) 179 86Z SCREW, Cap 7/16 NC x I-I/Z" ,f)

103 lZZ W.ASHER, Lock 7/1"" (4)43 n7 997 H3 HOSE (Z)

15'; 6110HI PLA TE, Connector (l) 61 196033 HI TUBE ASSEMBLY44

876071 c i "0" RING, 1-5/16 x 1-9/1b x 1/8" (6) 6Z 876 074 CI "0" RING, 1-7/1 x Z-1/8:11: III"45

46 115 70b HI CLAMP, Sp!iI Flange u z) 63 ZI5013Hl CLAMP, (U.ed only w/196 096 HI
Tube A.. embly' (Z)181 377 .!leREW, Cap )/8 NF x )

181 436 SCREW, Cap liZ NF x Z-1/4" (4)1-3/4" (8) ) HOle to
10) 3Z3 WASHER, Lock I/Z" (4)103 3Z1 WASJiER, Lock 3/8" (8) ) Tube
1030Z8 NUT, Hex lIZ" NF (4,1030Z6 NUT, Hu 3/8" NF (8) )

179 841 SCREW. C.p 3/8 NC x Hose 64 196032 HZ HOSE
1-1/4" (8) to

65 876 on CI "0" RING, 1-1/Z x 1-3/4:11: II'" (Z)103 3ZI WASHER, Lode 3/8" (8) Cylinder

66 lZ8 54Z HI CLAMP, Split nanae (4,
LINE-VALVE TO CYLINDER-BOOM LOWER 17986Z SCREW. Cap 7/16 Ne x 1-1/Z" (I,

1033ZZ WASHER. Lock 7/16" (8)
47 876 07Z CI "0" RING, I-I/Z x 1-3/" x 1/8"

67 194 ZZOHI TUBE ASSLMBLY
48 196094 HI TUBE ASSEMBLY. SIN 1001 thru

68 1>;6 on Cl "0" RING, l-J/Z x 1-3/4 x JlS"01Z41
17 j 86Z SCREW, Cap 7/16 NC x I-I/Z" (<!:)

875030 Cl TUBE ASSEMBLY, SIN 0lZ42 .. up 103 3ZZ WASHER, Lock 7/16" ,4,48

49 1Z8 542 HI CLAMP, Split nange (Z)
LINE-VALVE TO CYLINDER-BUCKET DU),(F17986Z SCREW, C~p 7/16 NC x I-lIZ" (4)

1033ZZ WASHER, Lock 7/16" (4)
6~ 876 on CI "0" RING, l-I/Z x 1-3/4 x 1/8"

50 196095 HI CROSS PIPE (Not uled on machine. 70 19~ 097 HI TUBE ASSEMBI.Y. SIN 1001 tbruequipped with Seat Suspension 01157"Air Type" Kit)
70 ZZI 384 HI TUBE ASSEMBLY, SIN 01158 til...5(, 885 Z44 c i TUBE (Used on machinu equipped 01Z41w:th Seat Suspension "Air Type" Kit)
70 875 OZ8CI TUBE ASSEMBLY. SIN 01Z4Z • up51 876 rn ci "0" RING, 1-1/Z x 1-3/4 x 1/8"
71 lZ8 54Z HI CLAMP, Split Flanle (Z)5Z IZ8 54Z '1-11 CLAMP, Split F&ange (Used with 17986Z SCREW, Cap 7/16 NC x 1-1/Z" (4)Tub.e Auembly 196 094 HI) (Z) 10.3 3lZ "'ASHER, Lock 7/16" (4)17986Z SCREW, Cilp7/16 NC x I-I/Z" (4;

10.3 3ZZ V!ASHER, Lock 7/16" !4) ri 177686 m TUDE ASSE~.fBLY
53 197 997 1-13 HI..~E (l) 73 876 1174Cl ''0'' RING. 1-7,'8 x Z-1/8 x 1/8"
54 153680 HI PLA1.C:, Cunnector (4) 74 ai s 013 HI CLAMP, (Uud on.1yw/196 097 HI

-o RINe. (10) Tllbc. A.. e"'t>ly' (':'5S ~16 071 CI
181 ." SCREW, Cap Hz NF " Z-I/4" (4)
1033ZJ WASHER, Lock irz» (,~,56 !I5 706 HI CLAMP, Sl'h: Fl.ng~ (1l} 1030Z8 NUT. Hex I,'Z" rtF (4,III 371 SCREW, Cap ),'8 NF x 1-3/4" (16)

10J 3Z1 WASHER, Lock ~'f8" (16) 75 177 687 HZ HOSE1030Z6 NUT, Hu 3/S" N} (16)
76 876072 ci "0" RING, 1-1/Z x 1-3/~ x l'~" (4)57 184 033 HZ TUBE ASSEMBLY (Z)

; 79 841 SCREW, Cap 3/8 NC x I 1/4" (S, i' 1Z8 54Z HI Cl.AMP, Split Flat\.e \~).'.13Z1 WASHER, Lock 3/S" (8) 17986Z ~REW, Cap 7/16 He x: -In.'' (f,
-1)33ZZ ~"A..~HER, Lock 7/1*''' 14,

LINE-VALVE TO CYLOJDER-BUCKET CLOSI. 78 19• .:'9 HI PLA 1 E, Mountillf
179 ab. SCREW, -tap 7/1 NC x 1,·3/4" f4)58 816 on CI ''C'' R1NG, '-l/Z x 1-3/4 x 1/8" 1033ZZ WASHER, Lock 7/16" (<I)
111 31<1 SCREW. Cap 1/4 NF x 7/1" (2)59 196 09E. Hi TUBE ASSEM2!LY, ~/N 1001 tbru 103319 WASHER, Lock 1/4" (Z,01157 1030Z4 r'_!JT, Hex 1/4" NF (l,

I59 ZZI 383 HI TUBE ASSEMDL '(, ~/N OJ158 tbru
IIIZ41

_1_-3 --



... $. PART
NO. NUMBER DtlICRIPTION

IDOOM. BUCKET LDCJ:S • CcmtulIlCd
CO-trolt !>W.. l)

LINE-PRESSUR E GAUGE
SN - 1001 thru 01463

79 176159 CI ELBOW. 90° JIC lr SAE

19Z 507 HI
1405(,8

&1 153 41l HI
9410057

80

IZ Z03 794 HI

&J 7-0S 495 HI

196 "76 HI

181 437

1033Z3

18 45Z RJ

153676 HI

106 Z63

18 4Z3 RI

153675 HI

153676 HI

106 Z6.3

18 4Z3 Rl

TUBE
CLAMP (Z)

FITTING, B"Dlbead
NUT

HOSE

GAUGE

CLAMP-TUBE ASSEMBLIES

CLAMP. Aoom Cylinder Pipe Support
(.01,

s<':REW. Cap liZ NF x I-liZ" (Z)

WASI-:F.R. Flat I/Z" (4)

....UT. Eana '/Z" :"F-ZO (Z)

'.",H ~O!.T (f)

WASHl':lOl.~t 3/8" (&,

NUT• .E8n.a3/8" t~C·16 (8)

CLAMPS-CROttS P1PES

SPACER (Z)

"U" BOLT (oe)

WASHER. nat 3/8" (8)

NUT, Eana 3/8"-16 Me (8)

CLAMPS-BOOM CYLINDER LINES

176690 HI

181 436

103 3Z3

454 5ZZ R!

CLAMP (4)

SCREW. Cap I/Z NF x 2-1/4" (Z)

WASHER, .-...t it z: (8)

NUT• .E8na 1/2" NC-13 (Z)

'.4
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HYDIAWC .LNS & fI11INGS

DUCIUPTJON

HYDaAUIJC STEEalHG UHES ~COlI.tilllled

LINE-PUMP TO MANIFOLD PLATE

PUMP. See Section 11

l08 840 H3 HOSE ASSEMBLY. (LH. • Cummin.)

1 198679 HI HOSE AS.4;EMBLY. (O-troil Die .. l
only)

2 128 542 HI JtL.~NGE. Split (2)

3 876072 CI ''O'' RING. 1-112 xl-3/4xI/8"
179861 SCREW. Cap 7/16 NC x 1-3/8" (4)
103312 'I.'ASHER. Lock 7/16" (4)

4 128 54;! HI FLANGE, Split (2)

5 87~ on Cl "0" RING. 1-112 x 1-3/4 x 1/8"
181 400 SCREW, Cap 7/16 NF x ) HO.eI to

2-3/4" (4) ) Manifold
271 505 NUT. Hex '7116" NF (4) ) Plate

LINE-MANIFOLD TO MANIFOLD BLOCK

6 211431 HZ

7 Il8 542 HI

8 876 on Cl

PART
HUMBER DE8CRJPTION

UF.
NO.

HOSE ASSEMBLY

FLANGE. Split (4)

"0" RING. 1-1/Z x 1-3/4 x 1/8" (2)

9 198642 HI

LINE-MANIFOLD BLOCK TO STEERING GEAR

HOSE ASSEMBLY

10 128 542 HI
181 409
271 505

11 876 on Cl

12 876071 CI

13 115706 HI
179481

14 196 748 III

15 876071 Cl

16 115706 HI
179 481

17 198643 HI

FLANGE, SIllit (2)
SCREW. Cap 7/16 NF x 2-3/4" (4)
NUT, Hex7/16"NF(4)

''0'' RING, 1-1/Z x 1-3/4 x 1/8"

''0'' RING. 1-5/16 x 1-9/16 x 1/8"

FLANGE, Split (l)
SCREW. Cap 3/8 NC x 1-1/4" (4)

ELBOW
1001 thru 1068

''0'' RING

FLANGE, Split (2)
SCREW. Cap 3/8 NC x 1-1/4" (4)

HOSE
1001 thru 1068

11 210 602 HZ HOSE
1069 • .ap

18 279027 R91 CL.AMP. Hole (l) ,
, 1001 thru 1068

19 191 53f, HI STEM. Hoae )

20 I Z' 54;! HI FLANOE, 5rUt (Z)

21 876on CI "0" RING, 1-1/Z x 1-3/4 x 1/8"
179.61 SCP.EW, Cap 7/16 NC x 1-3/." (4)

LINE-STEERING GEAR TO STEERING CYLINDER

2.Z 203 196 HI

Z3 115706Hl

ADAPTER (2)

FLANGE. Split (4)

JC

Z4 876 071 Cl "0" RING. 1-5/16 x 1-9/16 xl/I" (1)
179481 SCREW. CIlp3/8 He x 1-1/4" (I,

25 199163 H1 HOSE (2)

26 196635 HI HOSE (Z)

27 9 410 979 ELBOW, 900 AdJ',ut nc
28 164784 HI ELBOW

29 876 108 Cl "0" RING (4)

30 9410205 ADAPTER. .nc x SAE (2)
4.5684 PLUG. Pipe 1/8"

_______________________________________________~~.6
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HYDRAULIC LINES It flmNGS
t Dr.
{. NO.

PART
NUMBER DEICRIPTJON

TORQUECONVEIlTEIl UNES - Continuecl

SUCTIONLINE-TRANSMISSIONTO CONVERTER

177 348 HI INSERT
SIN 1001 ttlru UOZ .xcept U95

ADAPTER. nc x SAE ) SIN 1303
) • up

"0" RINC. 1.171 x ) allo
1.349 x .116 ) U95

1 9 410 207

Z96 247 Rl

2 ZOI954 HI HOSE. (LH•• Cummin.) ) SIN 1001
) thru 1302

2 201 572 HI HOSE, (Detroit Di... l) ) except 1295

2 176 )74 Cl HOSE. (Detroit Di... 1) ) SIN 1303
) • up

Z 204840 HI HOSE, (LH•• Cummina) ) _1.0 U95

3 Z79 024 R91 CLAM}" ) SIN 1001
) thn llOZ

4 196 274 HI INSERT, .xcept U95

4A9 402 713 ADAPTER, nc x PSpe
SIN U03 • up allo U95

/ DRAINLINE-FLYWHI.EL HOUSINCiTO TRANSMISSION
(Se. Note. I • Z)

5 191 640 HI ADAPTEll. 900

6 ZOI953 HI HOSE. (1, H. • Cummin.,
SIN 1001 thn 1047

6A 220414 HI HOSE, (LH•• Cummln.)
SIN 1041 • up

6 201 573 HI HOSE, (Detroit Die.. l)
51N 1001 thn 1047

6A 220413 HI HOSE, (Detroit Ole.. n
SIN 1041 • up

1 311 164 C91 CLAMP. Ho.. (Z)

I J9J 643 HI ADAPTER. Strai.ht
SIN 1001 thru 1047

IA 191 640 HI ELBOW, 900
51N 1048 • u'p

~ 9 21 115 Rl BUSHING. Reducer
;:: 103499 HI ELBOW
~. SIN 1001 thru 1047

10 140160 HI CLAMP~.. III 4Z9 SCREW. Cap 1/2 NF x 1-1/4"~ 11 452 Rl NUT. E.na 1/2" NF-20
20970 Rl PIPE PLUG. (In tran.mi .. ion when

unit 11 not equipped with two drain
11na.)

SIN 1048 chru 01215 .x.c.pt01Z64

LINE CONVERTER TO CO~TROL VALVE

ADAPTER. Str~lbt

HOSE. (LH•• Cummin. Otuy'

HOSE. (Detroit Di... l only)

ELBOW. Acljuetabl. (Uud with Filter
AI ... mbly 173940 H1)

ELBOW. 900 (U.ed. with Fibu
AI.. mbly 177 310 C91, F.I

-----------------------------

11 9 40Z 711

12 U9 163 HI
::~J: 12 137 054 HI
~ U 9 410 979I

13 9402167
t·".•

REF.
NO.

PART
NUMBER DESCRJPTlON

"0" JUNCADAPTER. (Uud with
Filter Alnmbly 173940 HI) C.924 x
1.156 •• 116,

177 laO C91 FILTER ASSEMBLY. Oll (Tot."""
with Elbow. 9 402 167 • Elbow
4) 402 121 will wor" lor FUter A... m­
bly 17) 940 HI) (f(efer to hcttoa II
for compor.. nt parta)

14 )61 269 Rl

15 173 940 HI

111 571 HI
III 574 HI
III 570 HI
165 714 HI
III 340

615 031 RI
10) 320
1030)5

16 9 411 107

16 94021U

17 161 Z69 RI

II I)" 151 HI

19 9402711

20 21 114 RI

FILTER ASSEMBLY. Oil (Order
Filter A... mbly 177 310 C91. Elbow
9410979. Elbow 9 402 IZI)
(Includ •• n.. t 4 it.m.)

CASKET. Ba ••
CASKET. Sh.n
ELEMENT
PLUG DRAIN
SCREW, Cap 5/16 NF x ,
I-liS" (4, 1 niter

WASHER, nat 5/16" (4, ) Mount­
WASHER, Lock 5/16" (4, , inl
NUT (4) , )

ELBOW, 4So (U.. d with FUter AI.. m­
bly 173 940 H1)

ELBOW, 4So (Cud wiU. Filt.r " ••m­
b'y 177 380 C91)

''0'' RINC, Adapter (U.. d with Filter
AI.embly 173 940 H1) (.924.1.156
x .116,

HOSE

ADAPTER, Strai&ht

BUSHING, Reducer

LINE-CONTROL VALVE TO CONVERTER

21 167971 HI INSERT. Ho..

2Z 177 351 HI HOSE, (1. H... Cummin. only)

ZZ 172692 HI HOSE. (o.troit Die.. 1 only'
NOTE I: For tbou dealrln. to update

machine. equlp~d with on.
train line from FI,..-t.•• 1
Houalnl to Tran.mi •• loft
(St'C' Inut 1)
SIN 1001 tbn 010-47
(Orde I' tbe follo""il\l ,..1"1. -
Z CLAMP 161 178 HI
I FLANGE 171 296 HI
I GASKET 199 Z')S HI
Z ELBOW 194 ZOIHI
1 HOSE 220 414 HI
2 BUSHING 21 lIS III
I TEE 10] SII HI
I NIPPLE 106 662HI)

NOTE Z: For tho.. d•• lrln. to update
machine. equipped with _
drain Un. from Flywbs.1
Houaln. to Tran.ml •• I_
SIN 1041 tbn 01114 except
0lZ64
(Ord.r the follo....'1\1 part. -s.. In•• t U
1 J:LBOW 191 WO HI
Z CLAMP 161 171 HI
I HOSE 101 '5) HI
I HIPPLE.

Ho.. 19164) HI
FLANGE 17' 296 HI
BASKET 199 Z9J HI'

,.".. .. __ •• _ •• '.ICA 10-U



HYDlAWC LINES " RmNGS
PO\Iri' :UP. PART

DE8C1UP'I'Df UP.NO. HtlMBER 1m: N1JK8J:1t 01':... 1__

TO&OUE CONVEaTER. UNFa - COtati_eel

Zl 133 710 R91 CJ...U.Cp, Ho.. (Z) 47 196 171 HI TUBE ASSDaLY
Zot 167 971 HI INSERT. Ho•• 41 153 ..12 HI nTTlNO. "!M:e••.., I" 131Hl HOSEl.INE...cONVEaTER TO COOl.ER

50 lal lZI HI OAUQEzs 1I0U .. nz TEE. !erne•• ~cI&1 140 S7. CI..A).Ip, h_ eo rn..1..1 611 ELBOW, It. 90° xl' .... 10Z 61. HUT..... 5'16" He
103lZ0 WASHEJl. Lock 5/16"l6 167 971 HI INSERT, 110.. 10) II) Pl.OO. 1/1" fa...... Pre...... a....

to Tr ...... eI.. ,17 17' 01.. HI HOSE. (L H. • CununJu 0C\l.,.)
fSM· 01464 • .."

17 174 ooa HI HOSE. (Detroit IX... 1 Oftly) OU.COOLa133710 R91 CLAMP (Z)
51 ZI941'HZ COOLD. OIlD IT7 355 Hl TUBE 111341 IeUW, Cap 5/16111'. ,

167 971 HI 1-1'." (4) Ieooa.rz, INSERT. Ho•• It 501 R.l NUT. I:na 5/1'" NI'- ...... '..
11 111 no R91 Cl..UCP (Z) Zot(..,

IU OOZHI PETCOCX. oa Cooler
lOS "2) ELBOW, •• toO .1/4"LlHE-COOl..ER TO TRANSMISSION

3Z 167971 HI ADAPTER, Ho•• DRAJN I.JH&-TOaQliE COMVDTD TO ~
"N nZlS ... aIM OIZU13 U5 905 HI CLAMP (Z)

51 .94 ZOI HI ELBOW34 113014 HI HOSE
51 11 115 HI BVSHIIta. ..... Ilea

J
l5 lZ0 UZ HI CLAMP

54 191 641 HI NlPPLJ:. Hoeel6 333710 R91 CLAMP, Ho•• (Z)
111 317 SCREW. Cap I' .. HI' xi-I' ....(Z) 55 ZOI"' HI HOSI:

37 191 769 Hi TUBE 56 161 171 Hl CL.UCP (Z,III 316 SCREW. Cap I' ..NF x 1-111"
57 171 Z96 HI FLANOEl< )I 177351 HI HOSE

1'" Z61 WASHER. nat 1' .... (3) 51 .99 195 HI CASKET, (JM TOI'", C_wltn III10),<319 WASHER. Lock 1' .... (1)
8ectSo8 J)1050Z4 NUT. Hex 1/4" NF (3)

59 1,.. 101 HI a.aOW (1't 39 331710 a91 CLANP, Ho•• (2)

NIPPl.E. Ho•• 900 60 110 .. :4 Hl HOlE• 40 la6 "9 HI,
61 11 116 IU aVllDNO

.
41 ZI 114 al BUSHlNO. Ite6acer

6Z 101511 HI Tn
LINE-Fn.TER. TO Pll£S5URE OAUQE 63 106661 HI HlPPl.1:5N - 1001 tIIn 0146)

64 21 116 R.l BVIIUNO
"Z .176159 Ct

4ZA 444 576

4) 141111 HI

4JA 879 Z59 cr

44 ZOZ104 HI

44A 940Z 706

4S Its 090 HI

46 201.04 HI

10·14

ELBOW, Adapter, 90° (900 nc •
Pipe,

(SN -1001 tlm,OUIT,

Pl.UO, 1/4"
(5N-OUII. up,

TUBE ASSEMBLY
(!N -1041 thruOUl7)

TUBE
(SN-UII. up)

FITTING. BulkJt.a4l..
Comn:CTOJt

(SN-UI" •• )

HOSE AIIEMlSl.Y

f·'



SECTION 11

HYDRAULIC
COMPONENTS

Tabl. Of Cent.nt.

Group

11-1 I

BOOM CYLINDER ••.•.•••.••.•.•.•••..•• ,11-S
BOOM CYLINDER ••.•••.••.••••.•••••••• ill-SA

I
BUCKET CYLINDER ••.••••.••••••••••••• i II-Z
BUCKET CYLINDER •••.•••••••••••••••••• I 11-3,
CONVERTER OIL LINE FILTER •••••••.••••• lll-I?
HYDRAULIC RE~ERVOIR •••.•.••.••••••.• : 11-5
MAIN HYDRAULIC PUMP ••....•..•...•••• 11-6
STEERING CYLIND~R •••.••••••••••••••• '11-7
STEERING CYLINDER •••••••••••••••••••. II-S8
MAIN CONTROL VALVE (SIN 1001 thru 1076) •••• /11-11
MAIN CONTROL VALVE (SIN 1077 thru 01Z41) ••. /'11-13
MAIN CON,TROL VALVE (SIN OIZ42 • Up) •••••• 11-15

REFER TO ALPHABETICAL INDEX GRID A-3

F,- 1 1.., ..



n,UlCAUIJC COMPONENIS
~~--~~~--------------------------------:;~--~~,.--~....~~""~ ....-UF. PART DDCRIP1'Jaf UF. PART DUCIUF..iClfNO. NVllBER .l!Q. NtlMBlJt
aUCUT CYLINDER

)J?
29 28 27

11

I.~
I 13 J B I3C 7

22 20 18 I. a flA 5

19.916 H5 (' tLIND£R, 8uck.t (lnclad .. It.m. 1 15 19.917 HI CTLINDER, (indueS.. Item 22,thna 24J ., ,. Diameter ~Order

''0'' RINO, ). )-)/ •• 3/16" CZ'
CYLINDER 179 77] C 4' 16 '7' on CI1'" 921 HJ ROD, Pi.ton (IRetude. It.m 2)

17 175156 HI PISTON, Hall2 175165.,',J 8USIIINQ
II 17644" H) PACItINO, Pi.toe (2') 109 "f, rl1'TIJI!O, Ciruu

In'17 SC.REW, Cap 1/2 HC • ) Cap 19 1751b0 HI RINO, Lock (2)1-)/." (6, , to
"JU, HI WASHER. Lock (6) ) Cylinder 20 1'; .!! Ifl PISTON, Hall• ,., 171 HZ RETAIPt'~R, Wiper 21 190270 SCREW, Cap liZ He • 4" (I'I?' 012 CI WIRE, Lock, 'I). 11"I 17.611 HI lJEAL, WI,.!'

U 1"(5901 HI 8USHJNO• 17, .of HI CiMKET, W'pe~ a.al
ZJ 1749" tQ CiASKET1 115.U m ~AP
24 10, 460 rnTINO, Or....• 141 191 Hf PACKUfO, Rod
U 191 411 HI INDICATOR, ~of i., .n HI ISPRINO, PackJn, Ol"ruS(h~' l6 199 20) HI OUlDE. Indicator no. Aa .... y

(_lude. "me n, II ... It)10 147 IU HI 'UNO, Olancl .".~~i;.n.
27 171'UHI BUSHINOII 141.72 HI RINO, Lock (I'
2. 17J 162 HI WASKD (2,Il .47 'U HI WAlJHER, Back-up
2' 21 225 Rl RINO, .... t&JDi ... (2,I) .n 102 (:1 "0" RINO, 6-I/Z • 7 • 1/4" 199 206 ~'1 "U" BOLT

10'" 265 WAltHEa. na .. III" (I,IIA 117 'W CI BU:RIIHO , 11 .52 RI NV',', 1/1" Hr·zO I:e.. ell
) R.ptac •• JO 102 27. HI CL.~iVII.,B 17. JOf CI ''0'' RINO, 4.4-1'4.) PackJn.

1/1" , Oland )1 H-JIC NUT, Jam (I') 14716. HII)C 1T1 IU C.. SEAL, WIJJC'r )
JJ '14 ,,, PDf, Yoke14 147 .U HZ CAP, C,II."r
U ." "7 HI BOLT, Jl)oe,., 211-' """.-...--.fR..,. !b' '·V.



HYDRAUUC COMPONENTS
Dr. PART
NO. NUMBER

BUCKET CYLINDER

REF. PART
NO. NyMBER DESCR:::P'IIOII

--------J

87977) C94 CYLINDER, Bucket Control 14 890 III CI WASHER(Uud with CYLINDER,
179 773 C93 aDd .79 17] C94,

194917 HZ CYLINDER w/BUSHING, 175901 HI
!" 878 101 CI PIN, Back-Up (Ua.d with OLAND,

Z 175907 HI BUSHING 178 10(.\CZl) (3)

3 109461 FITTING, Greaae 16 890 761 C91 GLANDw/BUSHINO, '7' 065 C2
(Tolether wlth PACKLNCiROD.

3A 109460 FITTING, Ore .. e 890 835 CI and RETAININO RINO,
1908]1) CI will work for OLAND,

4 S'/6 OIl CI LOCKW'Ir.E (Uaed with BOLT, 878 100 CZl)
875934 en

17 147872 HI 1(1;.;0. Lock (3)
5 Z5 060 RI BOLT, 5/8NC" 4" (8)

17A 87.065 CZ BUSHDrG
6 11930. C3 PISTON, Half

18 81. 096 C91 SEAL
7 171064 CI PACKINO, Piaton (Z)

I8A 878 387 CI RINO COI\D
1A .78095 CI BUSHING(Z,

19 '7' 099 CI CAP
8 879307CI LOCKRINO(Z)

an 118975 WASHER, Lock (6)
9 179309 Cl PISTot{, Hal!

ZI 179885 BOLT (6'
10 871090 CI RINO, Retalnin, (Uud with CYLINDER.

179 771 C9Z) ZZ 871914 CZ WASHER. Back-Up (4'

lOA 190130 CI RINO, R.talnln. (Ua.d with CYLINDJ.:R. Zl 176093 CI "0" RIHO (Z)
119 173 C93 and .79 773 C94,

Z4 • 79 77Z CII ROD. Pl.ton w/P·;dHtHCi• 115165 HI
11 171094 CI BUSHINO

Z4 175165 HI BUSHINO
IZ 190115 CI PACKING. ".xl
IJ .76 10ZCI "0" RING

14 147 '6~ HI WASHER(Ua.d with CYLIND£R,
119 ", C9Z, ,-13....,..,......"'..~ u-s

(and.....t. 1-")
._-_._--



HYDRAWC COMPONENni

HYDRAULIC U:SEIlVOIR.

1
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11-4
F-14
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HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTIONDESCRIPTION

HYDRAULIC IlESER.VOUl - Continued

195250 H5

Z71 587

1

18 -i53 RI

195251 HI

2 . 195 Z53 HZ

3 195 Z60 HZ
181 364

106 Z63
103 3Z1

4 193 843 HI

4 877 811 CI

5 176026 HI

6 176 OZ7HI

6 877 8Z5 CI

106 Z647

8 88Z ZJ~' CI

9 877 8Z6 C3
877 8Z4 CI

10 195264 HI

11 883 553 CI

12 194 552 H2
194 553 HZ
194554 HI
194555HI

13 177605 H4
180707 HZ
180708 HZ
180 709 HI
877 ZOZCI
877 Z03 CI

14

IS

16

158894 HI

134045 HI

879 Z04 CI

ZI4 330 HI

879 375 CI

ZI4 338 HI

IZO 377

17 176 Z6l. HI

18 876110 CI

19 181 191 HI

RESERVOIR, (Includu Iteml I thru
17)

SCREW, Cap 5/8 NF x
ZIt (4)

Reier­
voir to
Enclo-

NUT, 5/8"-18 NF Elna (4) lure

TOP

BOTTOM

BAFFLE
SCREW, Cap 3/8 NF x
I" (4) BaCne to

WASHER, Flat 3/8" (4) ) Ruervolr
WASHER, Lock 3/8" (4) )

VALVE. Check (Ulled on RESE~"
195250Hl. HZandH3)

SLEEVE (Uled on RESERVOIR,
195 Z50 H4 and H5)

SPRING

GROMMET (Uled on RESERVOIR.
195Z50HI. HZandH3)

INSULATOR (U.ed on RESERVOIR.
195 Z50 H4 and H5)

WASHER, Flat

NUT

FILTER (3)
SPACER (3)
PLATE

NUT (3)

SCREEN (Include. next 1 itern s]
BAFFLE )
CAP ) Part oC Item IZ
SCREEN )

JOINT. Tube (Include. next 5 item.)
COUPLING (Z) )
SEAL ASSEMBLY) Part (lCItem 13
SLEEVE )
SEAL ASSEMBLY)
WASHER )

CAP. DIPSTICK

SEAL (2)

RETAINER, (Tolether wlBOLT
879375 Cl • NUT 120 377 will work
£01' RETAINER 209609 H!) (2)

BOLT, Carrl_le (Uled w/Z09 609 HI
Retat ner) (2)

BOLT, (Uled w/879 204 CI Retainn)
(2)

NUT, Flanled (Uud w/209 609 HI
Retainer) (2)

NUT, (Uud wi879 204 CI Retainer)
(2)

''0'' RING

"0" RING ) r-;ot uud on
) Reurvolr

ADAPTER, Drain Valve) 195 Z50 H3

REF. PART
NO. NUMBER

19 9410363

ZO 215605 HI

PLUG, Drain
1001 thru l11Z

VALVE, Drain (Includel heme 21 thn
33)

1113. up

LOCKNUT

HANDLE

NUT. Stem BUlhinl

STEM

RING, Back-up

SEAL. Stem

PIN, Stop

BODY

SEAT (Z)

BALL

SEAL. Body

CAP, End

PLUG, Pipe

35 194401 HI VALVE, Vacuum. Pre .. ure ReUer
(Include. Iteml )6 thru 39) (Order
88Z 845 C9l)

SN-IOOI thru 01464

36 198 464 HI SEAL, Poppet

37 198 463 HI SEAL, Sleeve

38 198461 HI FILTER

39 198 462 HI RING, Lock

21

ZZ

217 544 HI

ZI7 545 HI

Z17 546 HI

ZI7 547 HI

SEAL, Poppet.

SEAL, Sleeve •

Z3

Z4

Z5

Z6

Z7

ZI7 548 HI

ZI .' 549 HI

ZI7 550 HI

Z8 -'17 551 HI

ZI7 552 HI

40 88Z 845 C91 VALV';.~RELIEF (Includu Iteml 41
thrl.l 45)

SN-01465. up

41 I!'B 170 C91 KIT. Valve Repair

4Z

43

45

Z9

30 ZI7 !O53HI

31

3l

33

34

ZI7 554 HI

217 555 HI

ZI7 556 HI

ZO969 RI

F·15
....... Itt UNmO ITAna Of a..tCA

IQ_.v N,.. , .~.,.\

SEAL, Filter.

RINO, Lock I

•• Not Furnilhed Separately

11-5



~~~ H_m_.~~_~C~Q~\~_~~~~~R_S 1
IiEr. PART DB8CJUPTD( Ur. pm DUCIUPTIOft .1
HQ. Ht1IIBZR NO. ~ER ':1'MAIM HYDRAULICpuWP

20 22 ~
~ ~

1
'i
~'i

194774 HZ PUMP, Main (Vicker. 4535 Vi50A-Z5- ZI 180019Hl VANEKIT (e) )19DC-I0L)
)201 181 HI BOLT (4) 22 PLATE, Preuur .. (e) )
)1 201 lIZ HI COVER 23 "0"RING1*)(") )Z RING, Back-up (I) (") ) )

24 RING, Back-up (e) (") ) Order)
) Cartrida. KIt

3 "0"RINOIf) (~) )
25 "0"RINO(e) (", ) 180179 1M)4 "0" RINO(f) (.", ) )26 ''O'' RINO(e) (") ))

)
5 RINO, Back-up (f) (~) ,

1.7 RING, Back-up (e) (", ,,
6 "0"RING (I) (~) )

28 299899 Rl SNAP RING)Order7 PLATE, Pr".. ure (f) ,cutrid,e
29 659380 HI SNAP RING, hJ:• ROTOR (f, '185354 H)
30 104737 HI BEARINO)9 VANEKIT'(I) )
31 201 187 HI SHAFT,

10 RINO(f, ,
32 165 OZ2HI WASHER)11 PLATE, Weal' (I)

~ 33 163896 HI SEAL (",12 PIN (" (2, ;
34 1" 023 HI WIPER ("),

"
n SCRJ;W(I) (2) ) ,35 163891 HI BODY14 204913 HI BOL'r (f)

271 565 SCREW, Cap 5/8 x ) Pump
2-3/4" NC (2) ) Wauat·15 ZOI lib HI HOt'JINO, Inlet (Order HOUSINO.

103 325 WASHF.R,Lock 5/8" (Z) , Jot8'148IZ C91)
15 894 .12 CC}I H('"JUSINO_Ilour BUSHING~. 36 194 592 ci BU.3HINO(Abo part 01 HOUSIHQ. "IA,.. 592 CI. Inlet

194 l'12 C91, (4)16 PIN (e, (2, ,
) 180179 H4 KIT, Cartriq. (Include. ltema abcwe17 !.5C kEW (e) (l) ) marked e) (AR)) OrcMrCartriclc.

185354 H3 1UT, Cartriqe (Include. ltema ....18 'NEARPLATE SUB- , Kit IIG 179 H4
M!EMBL.Y (e, ) marked I) (AR)

) 201 189 HI KIT, ea.ket (Incl.}" .. lteme ......19 RINr. t., ) marked ") (AR)
'·1611-6 '-'(r.-:.-z.,A1!,'n In.Uo

15 16

2 4 5 e

3

?~J
32 3334 35cn99ff

26 27 28 29 30
25

31

18

1
®

I
'-~
,J

_,--:



HYDIAWC COMPOtef1tS ,."...,

~:r.:-----;;=::--'-m:::---;:m------- 'JlU~ P~T INO. NUllBER DJ:8C1UP'I'JON UF. pxiT ,'XNO. Nt1MBER DESCIUP'I'ION ' :~
------------------------------ 1:'11

.~..~iSTJ:J:alHG CYWHDJ:a

199 378 HJ CYLINDER. Steerina. Include. the
{oUowina it ..m. (2)

13 155991 H5 PACKIHG, Rod

199383 HI CYLINDER
14 876097 CI ''0'' lUNG

2 118 107 HI BUSHING
15 174 298 HI WASHER, Back-up

3 174 287 HI PISTON HALF
16 174 2en HI RING, Lock (3) ;8

.. 176446 H3 PACKING, Pi.ton (2)
17 152039 HI PLUG, Rubber ·,1

5 114 290 HI RING, Lock (2)
18 174 300 HI CAP

,~>.

6
19 174 )01 HI

,~

174 291 HI PlSTON HALF
RING, "t&iDiDI .J

20

.;;~

7 875915 CI SCREW, Cap, 3/8 NC x 2-3/4" (8)
192369 HI NUT. PackiDJ

,.
t'1

8 876 018 CI WIRE, Lock. '16 x 14"
21 174636 HI SEAL. Wiper ~

9 199 380 HI ROD, Pilton
22 195622 HI SCREW. Set (2)

10 118 107 HI BUSHING
23 174304 HI :leREW. Set-Self LockiDJ (3)

11 87608. Cl "0" RING (2)
24 114 501 NUT. Jam 1/.f" NC (2)

1Z 174 297 HI CAP, Cylinder
25 109 4161 !'ITTINCi. OUiUl.
25A 1094162 FITTINO. 01'.&1.

';'11---,'.....- ••:,..:-:-~.==I«.~,---------------I-I...::;~



......,..~~~~------------'--------~..------ ~~~~ ..~~.~ --..---- -- .REF. PART RE.. PARTo DESCRJPTI<'N DESCRIPTION_N_~__NUM3ER _N_O~.~~N~UMBER. __
BOOM. C YUNO~R

1 'lc, .IO.! HI

I b'1 ~b,* HI

10'l -I b I
!7 J '-I~

1'*5 '103 HI

17.j (1,17 !!1

b

i

lb9~1.7dl

Q 30 .. 7 J .. r:1

10 Hi !jlli HS

I j 147 <; 12 HI

I': 1-17~t.3 H3

13 I 69 ~...v III

HYDIAtIJC COMPCMNIs

22 20 18 8 12 10

CYLP.';DER. Bo('m~" Diarrrete r­
(Inclu~ Items I thru l6) (l)

14 141 543 HI

HOD, Pi s ton (Includes Item l)
15 8~b 101 c i

!IlJSHI~~G

FITTING. Grease
SCR~W. Cap 3/8 NC l<
1-3/H" (3)

wASHER, Lock (3)

Cap to
Cylinder
Cap

16A 877446CI

WIPEH. Retainer
17 176471 HI

18 876092 CI

r.ASKET. Wip"r Seal
19 169577J

CAP lO 176 ·H8 li)

IU:'o:G. Back-up
II 169 580 Hl

RI!'l:G. R.-taming [Togethe r ....ith
dr aw in~ 877 55l CI will work ;or
16Y 581 HI)

l7. 169576 HI

8193'i8Rl
876 Oil CI

PACKING. Hod 193 zez HI

~PRING, }'ackin)o(Gland (10) l5

l6

174 694 HZ
r: I!'\C, Gland Adjusting 109 461

RINC. Lock (3)

11-8--------------------------- F-l1.....fM*_., ......~.

4 2

WASHER. Back-up

"0" RING

CAP. Cylinder (Include. F~u.hin.
877 ....6 CI) (Together with Ret&.inin.
Ring 304 7J4 CI will work (or
169 556 HI)

BUSHING

CYL.NDi::R. (Include. Item Z4)

"0" RING (ll

PiSTON HALF

PACKING. Pis ton (Z)

RING, Lock (l)

PLSTON HALF

SCRE .... Cap lIZ NC x 3-3/4" (I,
WIRE, Lock <113x 16"

BUSHING

GASKET



HYDRAUUC COMPONENTS

---~--~~~--------------------------------...~--~~~--~~~~----------------------------~~REF. P.'.RT 0 REF. PART
NO NUIo4BER ESCRIPTION NO. NUMBER DESCRlPTlON

&00..i CYLINDLR

7

2J 23

88) 07S C94 CYLINDER. Boom (ll
(Con ••• '. of tlU' follow.n!.'

Il 890 qlO (" I ROD. Pack!n,

I) 87&101CI ''O''RING
170471 uz CYLINDER ... /BUSHING. 19) lSl HI

14 890 911 C I WASHER. B"ck -Up
z 19) z sz HI BUSHING

109401 FITTING, Gr ..~n
15 878449 CI PIN (Used .... th GLAND. 878451 ClI)

lA 109 4&I FITTING. Gr eu ..
10 89091) C91 GLAND w/BUSHlNG. 87i 440 CZ

(To.ell'.er _ith P'CKlNG ROD.
I~O '10 CI and RETAlNlNG RING.
890 'IZ CI _Ill .. ork for GLAND.
878451 ClI)

4 87& Oil C I WLRE. Lock (Uud ... tn PISTON HALF.
878 Hl CJ)

5 z s OS8 R I BOL T (8) 17 Jto9 S5" HI RING. Locs (l)

17A 878 HO CZ BUSHINGto 89b 4bb C I PIS TON. HdE

7 b57 86l C I PACKING. Puton (l) 11 878 4411C91 SEAL

7A 89b 4b4 C I BUSHING III

8 Ib9 580 HI RING. Lock III

18A iI'·1i 186 C I CORD. Rln,

I~ 1711450 CI CAP. CyUnder

9 896407 C I PISTON. Hal. ITo,ethrr "'Ith ..i,ht
BOL TS. lS OS8 R I ... .u _ork lor
P~TON. 878 "4) c n

zc III III WASHER. ~..ueprool (01

II (791)9 BOLT. )fINC. 1-1/1" (6)

ZZ 171 61Z CZ RING (4)iO 878444 CI RlNG. Reta,nlD, lUnd with CYLINDER.
II) 015 C911

l} 1T6 CWZCI "0" RINC (Z)
lOA 890 91l CI RING. Retainin, (U.ed with CYUNDER.

III) 075 C9l. C9) and C94) II) 071 Cll PISTON, Rod .. /BUSHING. I., S64 HI

169 S64 HI BUSHINGII 878445 CI BUSHING ZS

_.F-19



HYDRAULIC (:OMPONENTS_,~ ,~~ __~~~ ~ ..
REF. PART DESCIUP'I'ION REF. PART
NO. .. 14UMB~~ ...___ __ _ ~ NUMBER DESCRIPTlON

l
'\

r-®
\__ .. ..

----- .'

81130409C93 CYLINDER, Steering (4-1/2 inch
Diameter) (Conaiah of Iterna I thr ...
2S) (Z)

199 jU] H2 CYLINDER w/BUSHING, IZl! 107 HI

IS 880 r;zz CI NUT, Packing

I,A 174 304 HI SCREW, Set (3)

16 878 169 C91 SEAL

2 Iza 107 HI BUSHING n 174299 HI LOCK RING (3)

3 152039Hl PLUG 1[. IH:SOOHI CAP

3A 109 %Z nTTING, Grean 19 174 30! HI RING, Retainini

4 ZI 396 RI BOLT (8) 20 876088 CI ''0'' RING (2)

S 876 OHI CI WIRE, Lock 116 x 14 (Uaed ~ith PISTON 21 880521 (;1 RING, Back-Up (4)
HALF, 880 523 C3)

6 880 5Z4 C3 PISTON, Half

7 880527 CI RING, Lock (2)

d 880526 Cl BUSHING (2)

ZZ 883 408 Cl1 ROD w/BUSHING, 128 107 HI, Piaton

2) Il8 107 HI BUSHING

24 884 483 C1 SCREW, Set "Nylok" 1/2 -20 xl" (2)

9 880 5ZS CI PACKING, Piaton (Z) 2S FITTING, Greaae109 461

10 26 PIN, Lock - Cylinder to Front Frame (2,
(Se. Steer in, Linh'ile in Section 9)

896 4Z0 C~ PISTON, Half (Tolcther with .iaM
BOLT", 21 396 Rl will work for
PISTON HALF, 88() 523 C3)

11 .76097 Cl ''0'' RING
27 CORD, Rini (See Sturin, Linka,e ill

Section 9)

PIN, Lock - Cylilltl'n to R.ar Frame (2,
(s-. Steerin, Lillkr.ae in Sectioa 9)

12 II194 ZOOCI WASHER, Back-Up

11 174 297 HI CAP Z9 890 ZZ9C I WASHER (X)
14 878 147 CI PACKING, Rod

(Xl - Aa Required

_ '-ao _. _
11-'8 ......._---- ...-_.



HYDRAUlIC COMPONENTS

MAIN CONTIlOL VALVE
(Hilico lSSZ-5J)

(SIN 1001 to 1076)

IO-~~~~
13_~~~lI

______~ 0-1
.....,....~ "A.Of ~11-10



HYDRAULIC COMPONENJS
R!:F.
NO,

PART
NUMBER REF. PART DE8CD~NQ~Y~HB~E~R~ ~ £~ _

DESCRIPTION

MAIN CONTR.OL VALVE - COfttinued
(Huaco 385l-5J)
(SIN 1001 to 1076)

195678 HZ

1.

3

-{ 16 01Z Rl

5 156 801 HI

6 156 80Z HI

7 156 1103HI

8 156 804 HI

9 156 805 HI
"

10 156 806 HI •

11 156807 HI

lZ 156808 HI

13 15~ 809 HI

14 156810Hl

15 156 all H1

16 156813Hl

17 156814Hl

18 156815Hl

19 156 8Z1 HI

ZO 156 8ZZ HI

ZI 1~~ SZ5 HI

ZZ 165794 HI

Z3 176 197 HI

*Z4 176198HI

Z5 176440 HI

Z6 19Z 68f. HI

'Z7 19Z 687 HI

Z8 19Z 688 HI

Z9 In 6S9 HI

Z9 ZOSOl5 HI

"30 ",IS9llRI

31 192 691 HI

'32 19l 692 HI

33 19Z 693 HI

*34 19Z 694 ltl

VALVE ASSEMBLY, (Includel Item. 1
thru 45) (Order l14 III HI Main
Control "alve)

HOUSINC
Not

PLt'GNER, Do~ble Actinl Furni.hecJ
Separately

PLUGI':ER, Double Acting
Float

BALL

PLUG, Relief Valve

PLUG, Relief Valve Pilot

SLEEVE, Adju.ting

SCREW, Adju.tinl

SPRINC, Relief Valve

SPRING, Relie! \':"Ie Pilot..
NUT

NUT, Ca.tIe

POPPET

POPPET, Rellef Valve

SLEEVE, Relief Valve

SPRING, Check Vabe (3)

POPPET, Check Valve (S)

SCRE ...., Cap, St>CketHead (8)

PLA':'E, t;eal (of)

!';::nEW (4)

R~G, Back-up ,4)

SEAT, Sprln, (Z)

xmc, Wiper (Und ...-/195 618 HI
V".\ t',) (See Note) (4)

Fi..'.'G, Check Valve (3)

.':£/0. T. 5prin, (Z)

Srrt;~G, (Z Uud wI 195 678 HI Valve)

q,?:!-:C, (U.ed w/195 678 HZ Valve]

U" .RrNG, 1-5/8 x 1-7/8 x 1/8" (See
NOh:) (4)

CAM, Oet.nt (l)

!>PRING (.~)

Sl..EF...·E

~J5 19Z t.95 HI Pl';TON (Z)

..36 19Z 696 HI SLEEVE

37 19Z697Hl PIN, Plunger

">1'1 IQl 698 HI CAP, Plunler

3q 192699 HI SPACER

40 36" l69 RI "0" RING. .9Z4 x 1. 156 x • 116 (Z),
41 301 t.lb RI "0" RING. 1. no xl. 956 x .11S (5)

ofZ 310936 RI "0' RING. Z-1/4 x Z-I/Z x liS"

43 m~l" "0" RING, I-I I I 6 x 7/8 x 3/3Z" (Z)

44 313 579 RI "0' RING, 15/16 x 1-3/16 x liS"

45 444 691 PLUG, Prpe, 1/4"
18752 Rl SCREW. Cap 3/. NC x ) Valve

6-1/Z"(4) ) Mount-103 3Z6 WASHF:R. Lock 3/4" (4) ) 1"1
lOS OqO HI SPACER, (Used wlltem 9)
Z14 496 HI INSERT, (Used w/lteme 31 and 37) (Z)

*NOTE: On orden for Item. Z4 .. 30 above, a Z13 Z05 HI
Wiper Seal Service Kit will be supplied conlf8tin,
of:

(Z) ZI3 Z06 HI SCRAPER. RING
(Z) Z13 Z07 HI SPACER Rll'lG
(Z) Z13 ZOSHI RETAINING RING
(Z) ZIZ 955 HI "0" RING

'Service uf anyone of -,he•• part. would require. replace­
ment with All of th'" new paru listed. It is recommended
that both p:unler. be updated If either plun,er I•• emced.

BOOM PLUNCiER
Part Name
Sleeve
Cap
Piston
Poppet
Snap RiD,
Spacer

BUCKET PLUNGER
Part Name
Sleeve
Cap
Pilton
Poppet
Snap Rin,
Spacer

Old Part
19Z 696 Hl
19Z 69S HI
19l 695 HI
19l 69Z HI

Mew Part
214 49Z HI
214490 HI
205565 HI
214491 HI
214494 HI
Z14 495 HI

Old Part
19Z69&H1
19Z 6e7 HI
19Z 6;1S HI
19Z ton ffl

New Part
114491 HI
214490 HI
2lJ 777 HI
214491 HI
214494 HI
214495 HI

_________________0-2....... -== ,., ..MaICA 11-11



MAIN CONTROL VALVE
(Huteo 385Z·' &l

(SIN 1077 to OlZ4H

10
13

Ir •
~

21 ..~43 .

2 3

4!) 5
41

H-lZ
• .:oj.
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HYDRAULIC COMPONENtS
REF, PART

DESCRIPTION REF. PART~ NUJlBER NO. NUMBER
WAINCONTIlOLVALVE - Coatuuaed
(Hllaco )lSl-eB)
(S/N 1077 to c)IUl)

ll4 20:2HI VALVEASSEMBLY, (Include,. It~m. 37 192697 HII thru 47)
38 214 490 H)HOUSING

Not 39 192699 HI2 PLUNGER, Double Actina Furnllhed
:.·parately 40 368 269 RI, PLUNGER, Double AC'tina

Float 41 30) 016 RI
4 16 OIl. RI BALL, (R~pl.ud III 387 HI) (a) 4l 310936 RI
S I~~ aOI HI PLUG, R~liel Valye 43 313 579 kl
6 156 &<. ~ HI PLUG, Reliel Valve Pilot 44 444691
7 15(.803 t.' SLEEVE, AdJUIUn, 4!) lOa 090 HI
8 156804 HI SCREW, Adjust'"a 46 l13 l07 HI
9 15tJa05 HI :>:>RI:-:G, Rellel \'.h·e 47 ll.' lO6 HI
10 156806 HI SPR.NG, Relief Vah'e Pilot t8 214 4'~4HI
11 156807 HI NCT 49 ll4 495 :~I

I. 75l Ie1~ 156808 HI SUT, C•• ~ ,
103 32613 156809 HI POPPET

14 1:'(,810 HI POPPET, Reli~f .'aln

15 156.' 11 HI SLEEVE, Reliel Va' •

16 156 81l HI SPRING, Chec:kValve, "I

17 156814 HI POPPET, Ch~ck Valve (3)

la 156815 HI SCREW, Cap (I)

19 156 821 HI P:.ATE, Seal (4,

ZI 15c..8ZlHI .. SCR..-W (4)

21 156 al5 HI RING, ~ack-up

lZ u., 794 HI SEAT, Sp.ln, (2,

Z3 17t. 197 HI CAP

Z4 ZI3lO&Hl RING, Ret&in1~ (l)

Z5 176440 HI PLUG, Ch~c:kVal\'e (3,

26 19l 686 HI PLUG. Specla. (l)
j

11 ZI4 490 HI r.~F. Phlnaer (l),,<,

18 19Z688 HI SEAt'. Spri"- (l)

19 In 68' HI SPRINC (l)

)0 lIZ ~55 HI ''0'' RING. 1.595. I. 88l •• 1." (4)

31 19Z691 HI PIN, Phana••
2Ie.16 H! INSERT, Lucl(na (U.. d wI Item. 3i ..

37) (Z)

'Z ZI4 491 HI CAM, Detent (l)

33 19Z69) HI SPRING(Z)

34 Z14493 HI SLEE\'E

35 l05 565 HI PISTON (l)

.)6 ZI4 49ZHI SLEEVE
~ 0-4------_
~.::*. ,_.._-- ......u!I!'

-DESCIUPTION

PIN, Pluna~r

CAP, Plunaer fl)

SPACER

"0" RING, .924 x I. J 56 x • 116 (l)

''0'' RING, 1.720 IC I.956 x • H8 (5)

"0" RING, l-I/4 x l-1/1.. 1/8"

''0'' RING, 15/16 x 1-3/16 x J/~" -.~

PLUG, Pipe J /4"

SPACER

RING. Spacer (2)

RING. Scraper (l)

RINO, 5Mr (Z)

SPACER (l) ~
SCREW, Cap 3/4 NC x Valve ~
6-1/2" (4) , Mount-

WASHER, Lock 3/4" (4) ) ina
~'.

.~
•:'

II-I'
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REF. PART
NO. NUMBER DEICRIPTJON

MA1HCONTllOL VALVE - COiltillllK
(Hueo 470Z-Ut,
(SIN 01Z42 • Up,

875 176 C93

875 176 C91

875176C9Z

NSS

Z

3

NSS

NSS

208945 HI

l08 942 HI

Z08943 HI

208 944 HI

875719CI

876 HI CI

Z08 941 HI

208 939 HI

875718 CI

876065 CI

4

5

6

7

8

9

10

11

12

13

t 14

IS

208 937 HI

8iS 709 CI

Z08940 HI16

17 875 no CI

18 156801 Hl

19 212 9~5 HI

ZO 213207 HI
f 21 213 Z06HI

156821 HI

156822 Hl

22

23

24 176 197 HI

lZ6 815 HI

876077 C1

213208 HI

165794 HI

'9Z 689 HI

Z5

26

Z7

28

29

30

31

32

ZJ~ 496 HI

1921.17 HI

!92 693 -}fl

VALVEASSEMBLY, (Hulco '4702-le,
SIN 01439 .. up

VALVEASSEMBLY, (HuICO tH70Z-3A,
(Order 815 176 C93 Valve Auembly)
(See Now I'

1242 thrll 0131Z

VALVEASSEMBLY, (HuICO tH70Z-38,
(Include. Item. 1 thru 80) (Order
375 176 C93) (See Note 2,

01313 thru 01438

HOUSING

PLUNGER, Do'Jble Acting

PLUNGER. Double Acting Float

NUT, Cutle

SCREW, Adjulting

W_t.SHER(2)

Nt.;T, Jam

Pl..UC, Relief Valve Pilot

"0" RING, 1. io:.!l x 1. 956 x .118 (5)

SPRING, ReUef Valve Pilot

POPPET

RING, Back-up (2)

"0" RINC, 3/4 x'5/16 x 3/32" (2)

SPRING

POPPET

PISTON

SLEEVE

PLUG

"0" RING, 1.595 x 1.867 x .118 (4'

RING, Spacer (Z,

RING, Space r (2,

PLATE, Seal (4)

SCREW, Mac:hine, Rd. Head (4)

PLATE, End

SCREW, Cap (8,

"0"RING, 2"1/4 x 2-1/2 x 1/8"

RING, Retaining (2)

SEAT, Sprinl: (Z)

SPRING, Plunger (Z)

INSERT (Z,

PIN, Plun.er

SPRING, Cam (2)

REF.
NO.

PART
NUMBER DESCRIPTION

33

34

35

214491 HI

16012 RI

214490 HI

US 031 R1

878 2Z1C1

878 ZZ3 ci
875 5~') C1

878 22.2CI

214492 HI

876 108 C1

3u
37

38

39

40

41

42

44

878 224 C1

214 494 HI

45

46

214 495 HI

444691

192699 HI

214493 HI

192691 HI

192688 HI

156812 HI

156sa HI

156 8U HI
216971 HI

47

48

49

50

51

52

53

54 208 945 HI

55 208942 HI

:':0 208943 HI

57 208944 HI

58 876 III ci
59 208 9J3 III

60 876070 Cl

61 876068 CI

6Z Z08 946 HI

63 Z08940 HI

208 947 HI64

CAM(2)

BALL (8)

CAP, Plunger (2)

WASHER,Flat 5/16" (2)

SPRING (2)

PIN, Guide (2)

"0" RING(2)

PISTON (2)

SLEEVE (2)

"0" RING, .924 x J. 156 x .116 (2,

PLUC (2)

arxc, Snap (2)

SPACER (2)

PLUG, Pipe 1/4" (2)

SPACER

SLEEVE

PIN, Plunger

SEAT, Spring (2,

PLUG, Cbeck Valve (3)

POPPET, Check Valve (3)

SPRING, Check Valve (3,
VALVE, Cylinder Rr.Ue£(Includet
Item. 54 thru 71, (Z)

NUT, Acorn

SCREW, Adjulting

WASHER(2,

NUT, Jam

"0" RING, 1.720 x 1.956 x .116 (Z)

RING, Back-up

-o- RING, 1-1/4 x 1-1/2 x 1/8"

"0" RING, 7/8 x 1-1/8 x 1/8"

RING, Back-up

PJ.C:TON

POPPET

Note 1: To convert valve a•• embly
from 875 176 C91 to
875 176C92 order 878 140 C91
valve rework a'lel ..\~ly.

Note Z: Tu convert 875 176 C9Z to
875 176 C93 order Kit
883 139 C91.

11-15



~.~-~'I,~~~~~--------------------~~~~--------------------~REF. P.o\RT DUCIUPTION REF. plRT
NO. NUMBER NO. NUMBER

HYDRAULICCOMPOtem

DE8CRJPTJOH

MAlH CONTROL VALVE - CODlinued
(HlI8co 470Z-1B,
(SIN 01Z4Z • Up)

70 Z08 938 HI CAP

80 17296 RI Nt'T, £.ona 3/4 x 16" NF
18 15Z RI SCREW, Cap 3/4 x ) ~alve

6-1/Z" Me (4) ) MO'lnt-
11)3 3Z6 ~'ASHER, ~k 3/4" (4) ) In.
878 140 C91 VALVE REWORK ASSEMBLY,

(Include. It.m. 36 thru 40, oil. 43)
(S4!~ Not' 2) (2)

83 lOS SbS m PISTON (l) ) U•• on
) 875176C91

84 In 686 111 PLUG (2) ) V"h-. A... mbly
) Only (Se.

8S 876 1011 CI "0" RJNC, • 9~.. x ) Drawln,
1.1S6 x .116 (l) ) n.low)

65 Z08 949 HI

66 208 937 Hp

67 212502 HI

6Ij loa 941 III

69 208 939 HI

71 Z08 948 HI
208 561 HI

7Z Z12 499 HI

73 90961 RI

74 ZIZ 498 HI

75 Z08 933 HI

76 876070 CI

11 876111Cl

78 l08 934 HI

79 2lZ 501 HI

81 883 16&CI

82 883 168 Cl

883 13Q CI

POPPET

S.,RING

SPRINC

SPR~G

POPPET

PLUG
VALVE, Void (Include. Item. '2 thru
80) (2)

POPPET

''0'' Rt'IlG

SPQCER

RING, Back-up

"0" RING, : -1/4 " I -II Z x 1/8"

"0" RINC

PLUG

SPRING

POPPET
SIN 01..39 II up

SPRING
SIN 01439 .. up

KIT, Check Valve
(Con.I.,. 01 -
I POI-PET 88l16C1 Cl
I SPRNC au 168 C1)

;-

J.

Note Z: To convert 875 176 C9Z to
1i7S 17t. C'H ..rder Kit
ISS) 1)9 Cql. - ...

0-7



HYDRAULIC COMPONENTS

CONVERTER LINE OIL FILTER

REF. PDT
NO. NUMBER DESCRIPTION

UF. PART
NO. NUJlBER DESCRIPTION

7

1

2-3
4-5

6 16 1

877 380 C91 OIL FILTER ASSEMBLY, (Together 8 880 625 Cl STUD, Centerwith Elbow 9 402 867 and Elbow
9 402 828 will wcrk for Filter 9 132543 HI RING, Retaining173 940 HI) (Includes the following)

10 131 567 HI GASKET, Center Stud191 479 HI BASEASSEMBLY, Oil Filter (Inc1udu
Ref. Nos. Z to 5) 11 131 566 HI RETAINER, Element

2 191 474 HI PLUG 12 191105Hl SPRING, Retainer
~. 3 191 477 HI GASKET, Plug 13 131 574 HI GASKET, Center Stud
" 191 475 HI SPRING 14 165714 HI PLUG, Drain
~~ ..

5 191 47.1,HI VALVE 15 191 106 HI WASHER
6 131 571 HI GASKET 16 880 624 C91 OIL FILTER SHELL ANDSTUD

ASSEMBLY, (Includes Ref. Nos:7 131 570 HI PACKAGE, Oil Filter Element 8 thru 16)(Consista of Element and Gasket
131 571 HI)

X

0-•
...". .. ....".I!A1II Of --.cA..... IMot:·



ELECTRICAL
SYSTEM

"~

en,.

SECTION 12

Tabl. Of Cont.ntl

Group Pal.

i

L.9QII1'U'IQ •• • • • • • • • • • • • • • • • • • • • • • •• I Z - I 5

WDUNO (ute) (Two Piece Hane .. ) •••••••• u-s
WUUNO (DIC) (Obe Piece Manell, •••••••• 12.9

WmJNa (c.mmlDl' (Two Piece Hane .. , •••• u-s
WDUHO (C\lmmJn.) (OM Piece Ham ... ' •••• lZ-U

WtRlNO (Detroit Dle .. 1) (Two Plece Hane .. ' • 12.7

WtRINO (Detr"', OM .. l) (One Plece HarDe .. ) • lZ-17

REFER TO ALPHABETICAL INDEX GRm A-3

12-1



B.ECtIUCAL SYSTEM

WlaJMO CUtc)
CTwe~. HIIrw •• )
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ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

WllUNG (1He) • Continued
(Two Piece Harne •• )

2

3

132226 HI
lZ0 217
lZ0 614

187 319 HI

187 364 HZ

HL·3151

187318 HI

187316 HI

187317 HI

190345 HI

107 149 HI

109 214 HI

140158 HI
168 752 HI
121 841
120 6ZZ

432580

4

5

6

7

8

9

10

11

lZ

13

14

15

16

III 339 H2

17

18

19 196943 HI

20 181 396 HI

Zl 140719 HI

ZI 140719 HI

22 118281 HI

23

24 196806 HI

25 196807 H2

26 196808 HI

27 116949 HI
143 142 HI

28 157996 HI

29 196971 HI

30 881 635 Cl

31 .11 636 ci

BATTERY, (Ph.Jto Lite 2~·ZI69C) (4)

PAN~L, Inltrument (See Section 1)
SCREW ) Inltrument
WASHER, Lock ) Panel
NUT ) to Ground

GAUGE. T.C. Tem~rature, Da.h

HOURMETER, Duh

AMMETER, Dash

GAUGE. Engine Tempoerature, Dash

GAUGE, Engine Of1 Pre. sure, Dash

GAUGE, F'lel, Dalh

SWITCH. Ignition

SWITCH. Light

SWITCH, Starter

BREAKER, Circuit
SCREW, Machine (Z) Brnker
WASHER, Lock (2) Mount-
NUT(~ ing

PLUG, Button

LAMP ASSEMBLY, Dalh (See Lighting
in this leclion)

SWITCH. Stop Light

GAUGE. Hydraulic 011 Prellure
(See Section 10)

G.,\UGE, Tranalmillion Clutch Pres.
• ure (See Section 10)

GAUGE, Air Pre .. ure (See Section 13)

WIRE, Inltrument Jumper

WIRE, Hourmeter to Janition Switch

WIRE, Ianition Switch to Circuit
Breaker

WIRE, Light Switch to Circuit Breaker

WIRE, Ammeter to Liaht Switch

LAMP ASSEMBLl;', (See Lightin, in
thh actction) (4)

LOOM, lDltrument Panel

HARNESS,
Wiring

HARNESS,
Wiring

) Order HarM.s
) 213 979 HI, Strap
) 139017 HI (4), Clamp
) 141 453 HI (3), and Lui
) 214988 HI

REF.
NO.

PART
NUMBER

3Z

33 183039 HI
181 431

163839 HI
103028

136 395 HI

IZ6 Z87 HI

HL-3685
173443 HI

HL-3685
154051 HI
107755 HI
163578 HI

STARTER, (See I. H. C Enline Manual)
(REF)

CABLE, Starter Ground
SCREW, Cap 1/2 x )
I-lIZ" NF ) Starter to

WASHER (2) ) Ground
NUT, Hex lIZ" )

WIRE, Prellure Swit..·.hGround

SWITCH, Pre •• ure, Hourmeter

SENDER, Ensine 011 Pre •• ure
SCREW, Set (<I)

SENDER, Engine Oil Prellure
SENDER, Fuel Tank
GASKET
SCREW, (Replacel 161 316 HI Screw.
108 498 HI Wuhe-r) (5)

GENERATOR, (See L H. C. Engine
Manual)

REGULATOR, Voltage (See En,ine
Manual)

BRACKET
SCREW, Cap 1/4 x
7/8" NF (2) )

WASHER. Lock 1/4" (Z) )
NUT, 1/4" NF (2) )

Voltage
ReJUlator
Bracket
to Engine

SCREW, Cap5/16x
1NF (4) ReJUlator

WASHER, Lock 5/16" (4) to Bracket
NUT, Hex 5/16" NF (4)

WIRE, Ground (Furnilhed w/Regulator)
WIRE, Jumper

LOOM, Jumper, Stop Li,ht •
LIGHT, TaU Ie Stop (Set' Li,hting in
thil •• clion) (2)

WASHER, Lock 1/4" (4) ) Bracket
NUT, Hex 1/4" NF (4) ) MO'.lntlnl
SCREW (4) ) Wire. to
WASHER, Lock (oJ)) TaU LiShti
SCRE'·', Cap 1/4 z )
1" NF (2) ) Harn ...

NUT, Hex 1/4" NF (i) ) to Frame
WASHER, Lock 1/4" (Z) )
CLAMP, Hune.i to Frame (3)
NUT, Hex 5/16" NC (3) ) Bolt
WASHER, Lock 5/16" (3) ) Studs on
WASHER, nat 5/16" , Frame
SCREW. Machin. (6, )
WASHER, Lock (6) , Ground
NUT (6) )
CLAMP, Harne .. to R(lar Frame
CLAMP, Front DriviD, Lite Wire to
Anll. (3)

CLAMP, Wirinc Harne .. at Converter
to Flywbeel !iou.inc (3)

CLAMP, Battery Cabl .. to BIllkhead
NUT, Hex 3/8" NF) Wlrtna Hanle .. Un~&
WMHER, Flat ) SlcSe of Seat Deck
CLAMP, Cable ~mper to fhalkhead
Bo••

SCREW, Cap 5/16 NF z its»
WASHER. Lock 5/16"
GROMMET, Battery Cabl. tbroulb
Bulkhad (i.)

CLAM;. Harne ... to Fr-.me (3)
STRAP, Harne .. to Lower Tube.
Front Frame

1
I

CABLE, Battery Jumper (Z)
CLAMP, Harne ..

SENDER, Temperature, T. C.

CABLE, Battery Jumper

CABLE, Battery to Starter (-,

CABLE, Battery to Starter (+)

34

35

36

37
38

39

40

163855 HZ
181 314

103 319
103 OZ4

181 339

1033Z0
103 025

41
4Z

43
44

lU 946 HI
153976 HI

103 319
1030Z4
168 344 HI
104469 HI
181 315

103 024
10l ll9
141 453 HI
102634
103320
615031 Rl
132 lZ6 HI
106497
13Z Z22 HI
136139 HI
161 043 HI

lZ9 668 HI

Z04 73Z HI
1030Z6
106263
153436 HI

181 33)
103 3Z0
167 685 HI

158 159 HI
139016Hl
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ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

wta.Jl(O (Cummin., - COQtin"'ed
(Two Piece HarUII'

Z

3

4

5

6

13Z ZZ6 HI
lZ0 217
120614

IS7 319 HI

187 364 HI

HL-3151

IS7 31S HI

IS7 316 HI

187 317 HI

7

S

9 190345 HI

107 749 HI10

11

1Z

109 Z14 HI

140 75S HI
168 7S2 HI
121 841
120622

13 432 ')80

15

16

112 339 H2

~h 17

IS

19 196943 HI

20 187 396 HI

21 140719 HI
21 140719 HI
22 178 281 HI
Z3

24 196806 HI
Z5 196807 HI

Z6 197 343 HZ

143 142 HI
27 116949 HI
28 157 996 HI
29 196 97S HI
30 S81 (,36 HI

102 SIS HI

31 130974 HI

3Z

33 183039 HI

34 HL.3685

BATTERY, (Pruto Lite, Z6.Z169C) (4)

PANEL, Inctrument (See Section 1)
SCREW ) Instrument
WASHER, Lo-::k "10 ) Panel
NUT, Hex'10-3Z ) Grc!.

GAUGE, T. C. Temperature, Dash

HOURMETER

AMMETER

GAUGE, Enllne Temperature, Dash

GAt'GE, Oil Pre •• ure, Dad,

GAUGE, Fuel, Dash

SWITCH. lenition

SW!TCH, Liaht

SWITCH, Starter

BREAKER. Circuit
SCREW. Machin. (2) )
WASHER, Lock "8 (2) )
NUT. Hex 18-32 (2) )

Circuit
Breaker

BUTTON. Plu,

LAMP, Da.h (See Lightina in thI.
nction) (Z)

SWITCH, Stop Li,ht

GAUGE, Hydraulic Oil Pre .. ure (See
Section 10)

GAUCt::, Tran.mission Clutch Prus­
.ure (See Section 10)

GAUGE. Air Pressure (See Secti':ln 13)

WIRE, Jumper, Instrument
WIRE. HO'.lrmeter to Ignition SWltch- .
WIRE, Igm Switch to Circuit Breaker
WIRE. Ammeter to Cltcuit Brel.ker
WIRE. Ammeter to Light Switch
LAMP ASSEMBLY. (See Lightiftl in
this .ection) (4)

LOOM, In.trument Panel 1~\
HARNESS. ) Order Harne.. J~'O\
Wirina ) ~!~~~~!i.~~LJ

) ~4). Clamp
HARNESS, ) 141 453 HI (3). I.nd
Wirlnl ) Lua 214 988 HI

CLAMP. Harne .. (2)
CAaLE, Battery Jumper (2)

SENDER, Temperature, T. C.
CABLE, Battery Jumper
CABLE, Battery to Starter (-)
CLAMP

CABLE. Battery to Starter (+)

STARTER, {See Cummins ';n,lne
Manual)

CABLE, Starter to Ground

SEl'mER, Enline Oil Prelllure

--------------------------~·G-14

PART
NUMBER

35
36

157996 HI
154051 HI
107755 HI
163578 HI

SENDER, Temperature, Enline
SENDER UNIT. Fuel Tank
GASKET, Tank
SCREW, (Replace. 161 316 HI Screw
• 108498 HI Washer) (5)

REGULATOR, Vo1ta,e (5.. Cummins
Enline Manual)

BRACKET. Volta,e Replator
SCREW, Cap 1/4 NF x )
1-3/8" (4) ) Rel'llator

WASHER, Lock 1/4" (Z) ) to Bracket
NUT. Hex 1/4"!'JF (Z) )
SCREW, Cap lIZ NC x ) Re,ulator
3/4" (Z) ) Bracket

WASHER, LockI/2":Z» to
WASHER, Flat lIZ" ) En,ine
WIRE, Grou:td
LOOM
GENERATOR, (See Cummins En,ine
Manual)

WIRE, JumjA!r, Back-up Ll,bt.
LOOM, Jumpu', Stop Ll,ht.
LIGHT, Tail. Stop, (See Li,btlr'l
In this section) (2)

SWITCH, Fuel Solenoid (See Cummins
Engine Manual)

PLUG, Glow (See Cummins En,lne
Manual)

COLD WEATHER STARTING UNIT
WIRE, Loom to IInitlon Switch
WIRE, Hourmeter to Ground

CLAMPS

CLAMP, Wirln, Harne •• Con_rter to
Flywheel HO'lsin. (3)

CLAMP, Harne •• to Frames (3)
CLAMP, Starter to Ground
SCREW, Machine (6) )
WASHER, Lock (6) ) Ground
NUT (6) )
CLAMP, Harnes. to Real" Fram.
CLAMP, Front Drivin, LI.ht Wire to
Anile (3)

CLAMP. Battery Cables to Bulkhead
CLAMP
SCREW, Cap lIZ NF x ) Starter
1-1/2" )

WASHER (2) ) Ground
CLIP
GROMMET
CLAMP, Harne .. to Fram. (2)
NUT, Hex 5/16" NC (3)
WASHER. Lock )Bolt Stude on
WASHER. Flat 5/16")Froftt "rame
SCREW, Cap 1/4" NF (2) ) Harne ..
NUT, Hex 1/4" NF (Z) ) to Rear
WASHER. Lock 1/4" (Z) ) Frame
NUT, Hax 3/e" ) Wirlns HaTII...
WASHER Loek 3/.") to U,US... Sid.

, o! Seat Deck
STRAP, Harne .. to Lower Tube.
Front Frame

CLAMP, Harne .. to Hos •• LInJca••
Support

C1..AMP. Harne •• to Rear l-'rame
CLAMP. Cable to Bulltheacl 8a ..
SCREW. Cap 5/16 NF x ) Clamp
lIZ" ) Mtt. to

WASHER, Lock ) B\llkMacl

37

19'1 90Z HI
181 318

103 319
1030Z4
179879

38
39
40

103 323
106 265

119 Z31 HI
178 Z80 HI

41
42
43

lZ4 946 HI
153976Hl

44

45

46
47
48

171 823 HI
193848 HI
187 396 HI

129668 HI

158 159 HI
183 039 HI
132 226 HI
106497
13Z222HI
136 139 HI
161 043 HI

204 73Z HI
138793 HI
181 431

10839 HI
154055 HI
107 544 HI
141 453 HI
102634
103320
615031 RI
lSI 315
10307.4
103319
103026
103 3Z1

!39 016 HI

143 142 HI

158 159 HI
10Z 81S HI
181 331

103 3ZU



ELECTRICAL SYSTEM

WIRING (O.trott Oieeel)
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tl.KllUCAL 5Y5ltM

Dr.
NO,

PART
HUMBER DUCRJPTJON

WlJUHQ {DeuoU DiI .. I, • Coou... cI
(Two PlICI HarM,,'

Z

3

4

IlZll6HI
IZO Z17
120614

117 319 HI

117 364 HI

HL-3151

117 311 HI

187 316 HI

117 ll7 HI

no J·45 HI

107 14. HI

5

6

7

•
10

11 109 ZI4 HI

140 758 HI
168 15Z HI
IZI 141
IZO 6ZZ

4lZ 510

lZ

Il

14

15
•6

lIZ 3J9 HZ

.1

19 196 943 HI
ZO 111 396 HI

ZI 14011. HI

U 140'19 HI
U 1111I1 HI

U

Z4 ." 106 HZ
It ." 101 HZ

J6 ItT 4S1 HZ

14' IU HI
J1 II. '4. HI
11 I" •• , HI
J9 IU .,1HI
)0 Z(lI"" MI
JI IU ft. Hi
)J

JJ IIJOItHI
)4 MI.-'.. '

•• 1 n.
II 111"' HI
,. I .. ,,. HI

BATTCRY, (Pr .. to Lit. l6-ZIMC) (4,

PAN£'., In.trumlnt (~I ~ctlon I)
SCRE" ) In...
WASHE~, Lock 110 , Panel
'.:UT, H,,_~·lZ , Cr",..nd

CAUCE, T. v. TlmP'"ratu,., Ca.l!

HOURMCTCf

AMMET£R

CACCC, En,ln. T.mperature, o..h
CAUCE. En,ln. OU Pr ... ure, Oath

CACCC, Fuel, D.. h

SWITCH, "nlUon

5WITCH, LI,ht

SWITCH, SUrtar

BREAkER, Circuit
SCREW, Machine, P.d. Hd. (2)) Clr(;ult
WASHER, Lock (Z, ) Snalen
NUT (Z, )

PLUC, Button

LAMP, Da.h, Se. Li,h,ln. In tlIli
.. cU~n (Z)

SWITCH, Stor 1. 'stat
CAUCE. Hydraulic OU p,... ure (Se•
Section 10,

CAUOE, Tran.mlllion Cluth P,. .. u,.
(Sel Section 10,

CAUCE, Air r,...u,. (5.. Section 13,

.,IRE, rn,tr.un.nt JllmPf.r
WIRE, Hourmet., to Icr,Ulon SwItch
WIRE, lenition Swiech to Circuit
B,.aker

WIRE, ..... ht Switch to Circuit B,.ak.,
WIRE. Amlntar to LJ,ht Switch
LAMP ASSEMBLY, (:1.. LI.htln. In
thl ••• clIo.'

LOOM, Inunlm.nt PI.. ,••

HAJtNEIS, , Order Harnell
Wlrl.. , Zl3"4 HI, Strap

, I" 01' HI (4', Cia""
HA.ANElS, , 141 OJ HI U), and
•...Irl"l , Lu, ZI4 .11 HI

CLAMP, Harne .. to licI•• lupporl
CABLE, B.,tary Alml,.r (l)

'EMDD, .:..,1", Tlm,.~-.'t\I,.
CABLE. Bat"ry ohm,.r
CABLE. "'tery c. Starter (-,
CABLE, B.ttary I. lu"., (.)
'TAJlTEa.. ,... ywr o.troll DI... I
EAt' .. o.al.r)

CABLE. kar .. r OreN"'
'DOCll, EfttiM 011Pr ... ",.
BUIHDfO, Il.M.,
'J:MZ)Ea. J:Atl .. Tlm,.,.tur.
lUaHlCII, O'.. r ......... .,. .. "r

UF.
l!O.

.Df
tMfBlR DEICRIPTJOM

l7

31
39

l!>l 855 Hl
III ))11

10) 3Z0
10) OU

119 HI HI

R CCULATOR, ("1 Y(lUI' Detroit
Die •• 1Enllr'~ D.. I.,)

BRACKET, VoIU,1 ReJUlator
SCREW, Cap 5/26 NF III ,
I" (6) ) Rlpl •.tol'

~ASH;;R, Loc:k (6) ) Moantln.
NUT, 5/16" Nr (4) ,

WIRE, Cround - Rlaulator
COMPRESSOR, Air (S.. your
Detroit DI... I En,lnl o.aler,

SWITCH, Prellll,. • Hourmlt.r
WIRE, Hourmeter Prellure Switch
to Cround

CENERATOR, (Se. your Detroit
01... 1 En,lnl Dc~l")

SENDER, Unit, Fuel Tank
CASKET, Tank Sond.r
SCREW, (R.plac ... 111 l16 HI Scn.
• lOa 4?1 HI Wuhlr, • Tank Sender
Attachln, (5)

WIRE, ]lJmper - Buck-up Ll,ht.

LOOM, Jumper - Stop LI,ht.
L:CHT, ComblnaUon Tall ~ SlOP (So.
Lllhtln. In thl ... ctlon)

WIRF:, Cround • En,ln., Shutdown
WIRE. Cround - Emer.ln. Shutdown
Solenoid

SWITCH, P. B. Emer,ency • Enlln.
Shutdown (Z,

WIRE, Jumper - Amm.t.r to Shut­
down ~ollnold

CLAMPS

CLAMP, Cable Jumper to BlIlkh.ad
Ro••

SCkl:W, Cap '116 II ) }lJmper
lIZ" NF ) Clamp

WA.!HER, Lock 5/16" ) MounUn.
CLAMP, Cabl .. to Bulkh.ad (I'
CLAMP, Harn••• 10 " ..ame. (3'
SC~EW, Machine (6, )
WASHER, Lock (6) ) Cround
NUT (6, )
CLAMP, Harne .. to Re.r rr.""
CLAMP, rront Pr1yl"l '-'.h, Wir. to
An.l. (l,

CLAMP, Harne .. at COIIY.r"r to
rlywh •• 1 HoueS U,

ST~AP, Har 10 l.o_r T\abe.
rr ... 1 rra""

SCREW, Ca, liZ Nr II
I-lIZ" , karter

WAJHE~, INke P?_' (Z) , Ot-CN'"
NUT, H.. lIZ" Hr )
IC~E'W,Ca, lIZ NT. ) htt.,..,
1-11.1" ,Oround

WA.SHEJt,Au. PI'_' (Z), to
NUT. He. liZ" Nr , rrame
CLAMP, HarMII " rrame el)
NUT, He. "U" NC U, , Belt
WAlHO,Lock :J, , .....
WAlHD,n., , rra""
SCIlllEW. Ca, II. NF. I
I..(I) ) Har_ ••

NU':, .... til" Nr (It I .. r .....
..AlH.n, 1.. 1/4"e.l, ,
'TRAP, Harne , TII~"
rr._ rra"", w.,~.......

HUT, .... J/'" Nr, na'" •
WAlHD. ""II ,,.,,' := te. 0:....

40
41

116287 HI
143863 HI

".~

4Z

43 154051 HI
107 755 HI
163 578 .'n

n.t

44

45

46

lZ4 946 HI
153976 HI

117 Z40 HI
HA-1359

109 ZI4 HI

ZOb998 HI

10Z 8.8 HI

III HI

1033Z0
104 7JZ HI
151 as. HI
III ZZ6HI
10' 491
III 112HI
116U' HI
161 043 HI

1Z9 '''' HI

13' 01' HI

III 431

16) I)- HI
103 OZ.
III 4JI

16) IS. HI
10'Oli
141 4U HI
10l .,4
lOJ UO
106.161
III JU

10' Ot4
10.) '1'IJ. 01. HI

10J U'
10) ).II



B.ECTRICAL SYSTEM
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I
I

B.ECTRICA1. SYSTEM
~~~.~~.--------------------------~~--~~---------------------.----REF. P,~T DESCRIPnOH REF. PART
~9_. Nlf~BIi~ NO. NUMBER DESCRIPTJOtII

WIRING (1'"('1 - C~hnued
(Or.e P'<'CI' rlo.rn .... )

'91: s o e Hot
III 8~ 1
13, ab HI
I~(· n 7

.1.' 3 979 H,2

3 ~C9l14HI
11,3 14l HI

116949 HI

5 196 978 HI

6 :.UIl 035 C I

7 8811036 CI

8 196 9-43 HI

9 140719 HI

10 140 71~ HI

II 187 396 HI

12 ll-' 27,2 HI

ZI5 Z3Z HI

ZI5 Z33 !Il

15 ZII OZ5 HI

ISA ZII OZ6HI

15B 18313SHI
ZII02.lHI

18J 309

ioe Z61
103 319
ZISI99HI

114 493
167 'dJ HI

16 136)95HI

17 Il6Z87J-1.1

18 18l0J9~1

IQ

Z( 163855 Hl
181 )14

10) .ll9
10) 024

181 3)q

10) ]2.0
10] 0,,5

II

zz 187 llq HI

LOOM. Iru\rum",nt Panel
WASHER. Lock. ,8 ) Panel
SCREW ) to
WASHER, Lock 010 ) Ground

HARNESS. Wirina

SWITCH, Starter
CLAMP, HArne .. (l)

CABLE. Battery Jumper (Z)

CABLE. Battery Jumper

CAC<LE. Battery to Starter (Po.,)

CABLE. Balt"ry to SLarter (Nea.)

WIRE. In.tr<1ment Jumper. Grommet
B6ttery Cuble throuah Bulkhead (Z)

w IRE. Ianiticn Switch to Circuit
Breuer

WIRE. Wahl Switch to Circui, Breuer

WIRE. Hourmeter co lenition Switcb ('~

WIRE. Ammeter to Circuit Breaker

WIRE. lenition Switcb to Connector (.)

WIRE. Connector to HAndbrue Switc.b
(+)

WIRE. HAndbra)..e Switch to Warnilla
Waht (+)

LAMP. HAndb7ue Warnin. CE (f 103)
Z8 Volt. (.)

SWITCH. HAndbrake W,u"oina (,;
BRACKET

SIN 0113l & up
SCREW. Cap 1/ .. NF x
u i-

WASHER. f'loat Brackrt
WASHER. Lock 1/4" .. S..itch
LUG ) Mounbn,
NUT. J&m 5/16" Nf' (.2) ) SIN 0113.2
NUT. Hex 51l6"Nf' (2) )" up
GROMMET \

WIRE. Pre .. ur. Switch GrO<lnd (-) (,,)

SWITCH. Pre •• ure. Hourm~ter (.) (,,)

CABLE. SLart.. r Ground

REGULATOR. VoiLaa. (Se" 1. H. C,
En,ine M.t.nual)

BRACKET
SCREW. Cap 1/4 Nf' x
7/8" (l) ) Rei, Br&cut

WASHE~. Lock 1/4" (l) ) to f'r&m4
NUT. Hex 1/4" NT' (l) )

SCREW. CapS/16x
I" HI' (4) ) Me",lator

WASHER. Lock S:lb" (4) 1 to Bracke'
NUT. He.. \/16" Nf' (41 )

BATTE:RY. (Pr.. 'o Ute l'107XI (4)

GAUGE. T. C. TemperaCUre. I:IIub

G..11

13 187 3b4 HZ

HL,,3IS1

Z5 187 318 ~I

26 187 316 HI

HOURMETER. Dub

AMMETER. I)I.. h

GAUGE. Enai",. Oil Pre •• ure. na.b

27 187 117 HI G."UG~. f'l.;.el. Dub

28 877 123 C91 SWITCH. Janition (1·OI.tber with Wire
Jumper 101 981 HI will work {or
Ianition Switcb 190 .uS HI)

ZJJA 101 981 HI WIRE, Jumper lenition (U.ed with
l&nition Switch 1177 123 C911

29 107 749 HI

214278 HI

140 ?!i8 HI
I b8 752 HI
III 841
120 6Z2

10

31

3Z 157 996 HI

157996 HI33

H 154051 HI
107 755 HI
163578 HI

35

16 II Z 339 HZ

31 161 548 HI
412 S80
171 4-41 HI

39

40 19]848 HI

41 lOCI 129 HI

41A lOS 910 HI

4l

SWITCH. Uaht

BREAKER, Circuit

BREAKER. Circuit
SCREW. Machine (4) )
WASHER, Lock (4) ) Breaker MtJ.
NUT. Hex8-]Z(4) )

SENDER. Temporature. En,ine

SENDER, Temporature. T. C.

SENDER, Fuel Tank
GASKET
SCREW. (R.place. 161 316 HI Scre.
• lOS 498 HI Wa.b.r) - Sender
Mauntin,

LA)'{p ASSEMBl.Y. (Seo Li,bUna in
thi ••• ction)

.sWITC.H, Stop Li,ht

SI:ND£R. En,LDft Oil Pr.e.un
PLUG. ButtoD
SCREW. Set (8)

LIGHT. Tail. Stop (5•• Li,htiac in
thi •• ection) ('!)

LAMP A.5St:M8LY. (Se. Li,btina l.n
l'IU ... ctiOll) (f)

WIRE. linition Switcb to Fuel SoleDeli.
(1)("

WIR:5:, .~rm.Ur to Cocuaector (.,

WIRE. Fuel Solenoid w Fuel Pump
(I) (M
f'ua,.. SoleDOicl(See L Ii. Eftai­
WUQ&l) (.)

(I) - Al.o UNd wbeD Cba.el. Kit
.75 651 (;91 (Refer to Se:tiOD l)

(+) - SIN 01l3l • Up

(., - U.ed oo1y ...beD C~ .. ie Kit
175651 C91 I. DOt u.ed (R"e..
1.0 Section l)

(", - 51N 1(I(ll !lIr.a 01l7 •.. ept
(lIlLI. OIl"4, 01271. OU7Z,
.01l13

(@l - SIN OlllS. Up &l.o 012.1.
OlZW. OIZ71, OlZll • 01n3

,~ ..



REF. PAnf
NO. NUMB.ER DESCRJJ'TION

WIklNG (IHC) - COiltiDued
(One Pi.c. HarD,,,..)

43 PUMP. Fuel AU'riliary (~.ee Sectiou Z)
44 875 181 c i SWITCH. Safety Neutral

01395 .. up

~J 886 433 C I WIRE. Harne,. to .'ieutral Sw; ch (Zl
SN-01395 " up

4i- II} 868 f-'l CONNECTOR (2)
SN-OB95 .. up

47 NOT USED

181 431

103939 hi
103028
HI 453 HI
1033.2:
103020
141 453 HI

103 320
0) 5 031 RI
102 b34
143 142 HI

101 043 HI

129608 HI

139017 HI

102818 HI

181 331

103320
204732 HI
167 085 HI

153019HI
158 159 HI
158159HI
112 Z20 HI
lOb 497
132 Z22 HI
Do 139 HI
181315

103 319
103 OZ4

103 026
103 321

11-10

,,
HARDWARE .. CLAMPS

..... c
SCREW. Capl/2x
1-1/2" NF Starier to

WASHER (2) Ground
NUT. Ht"X1/2" NF )
CLAMP. Harn" •• to Seat Deck
WASHER. Loci. 3/8" ) CJ.mp to
NUT, Hex 3/8" NF , Seat Deck
CLAMP. Harl' .••• to Stud on }'ront
Frame

WASHER. Lock 5/16" , CJ.mp to
WASHER. Flat 5/16" ) FrCT.lt
NUT. Hex 5/16" NC ) Frame
CLAMP. Hilrnea. to Hoae .. Linkaae
Support

CLAMP. Front Orivina Liaht to
BeariD" IHock. (Zj

CLAMP. Harne .. to Flywheel Hou.ina
(3)

STRAP, Harne .. II) Upper Hydraulic
Hose (4)

CLAMP. Cable Jumper to Bulkhead
Bo••

SCREW. Cap 5/16 x ) Cable
1/2" NF ) to

WASHER. Lock 5116" ) Bulkhead
CLAMP, Sattery Cabl •• to Bulkhead
GROMMET. Battery Cable tbrou,h
Bulkhud (2)

BUMPER. 1'0 Hourm.ter
CLAMP. Harne •• to Tran.mi.don (Z)
CLAMP. Harne .. to Frame (3)
SCREW. Machine (6)
V;ASH.i:R. Lock (6)
NUT (1,,)
CLAMP, Harne •• to R~r Frame
SCREW. Cap 1/4 x )
I" NF (3) ) Clamp

\/ASHER, Lock 1/4" (3) ) to Fram.
NUT, Hex 1/4" NF (3) )

0-19 _
-------------------------- ----------------------------------,_._---..

, •• '" M"" , .... .,.,

NUT, Hex 3/8" NF
WASHER, Lock
3/8"

) Extra Lon, Cap­
).crew to Urder­
) .ide Seat De..:k



ELECTRICAL SYSTEM
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WUUJIG CC__ , - ~
(0... Piece Ha__ e.)

196 106 ."
DZ %16 HI
120217
lZO 614

2 213 910 HI

3 109214 HI
143 142 HI

4 116949 HI

5 196 971 HI

6 88l 635 CI

7 181 636 Cl

8 196943 HI

9 140 719 HI

10 140 719 HI

11 187 396 HI

12 214272 HI

13 215232 HI

14 215 233 HI

15 211 025 HI

15A 211 026 HI

158 183 135 HI
211 022 HI

181 309

106 261
103319
215 19<1HI
103025
167713 HI

16 Z09 129 HI

1-, 193 I .. HI

18 11S3039 HI

19

20 199902 HI
III 311

103319
1030Z4

179 In
103 323
1062n

21 119231 HI

ZZ 117319 HII

LOOM._tru_1d PaDeI
SCIlEW ) IDetruzD_t
WASHE.. , 1-.k '10 , PaDeI
NUT, He.. '10-32 ) Gl'ouDd

UAIlNESS, Wiriq

SWITCH, SCarter
Cl...A.WP, liar_•• (2)

CABLE, Battery .lamper (2)

CABLE, Battery.1l.unper

CABLE, Battery to Starter tPwiti .... )

CABLE, Battery to Starter (Nc,atin)

WIRE, m.trwnent .lunper

WIRE, lcDitioo Switcb to Circuit
Breaker

WIRE, Lipt Switcb to Circuit
Breaker

WIRE, Hou~ter to Jcnition Switch

WIRE, Ammeter to Circuit Breaker

WIRE, IcDitioo Switcb to COODector C*)

WIRE, Connector to Haro.dbrue Switcb
(*,

WlRE, HaDdbrab Switcb to W&1'1lini
Lilbt (*)

LAMP. HaDdbra.ke WarDin, GE
" 303 Bulb) 28 Volt. (*,

SWITCH, IiaDdbrake Warran, C*,
BRACKET

01132. up
SCREW, Cap 1/4 NF x )
1/2" ) Brake •

WASHER. Flac 1/4" , Switch
WASHER, Lock 1/4" ) WouDtm.
LUG ) SIN 01132
NUT. Hex 5/16" NF (2) ) • Up
GROU),(£T )

WJllE, Hou~ter to Female
CODDector

WIRE. lDatr\lment Paaal Loom to
Jpitioa Switcla

CABLE, St.uter GrGWMI

REGULATOR, Voltace (See CUJnl'DiDe
£Dei- .......w)

BRACKET
SCIlEW, Cap 1'4 NT •
1-3/1" (4) Reptator

WASHU, Lock 1/4" C.. , ) 10 Bracbt
NUT. 1/4" NF (06) )

SCUW, Cap 1/1 NC. )
3/4" (2) ) Bracket

WASHJ:Jl. Lock 1/1" (1) , .. " .._
WASHER, nat 1/1" )

WUU: ... platoI''' Ow...

OAUOE, T.C. T............ DIe.

Z3 1~7U4 HZ

24 HL-3151

Z5 117 311 HI GAUGE, Entt- Temperatu .... Dlela

26 117 316 HI GAUGE. EIatiDa Oil Pr.. eure. DNII

Z7 117 317 HI GAUGE. Fuel IliIuIl

Z8 .77 123 C91 SWITCH. Ipitioo (Totether Wttla .. In
Jumper 101 9.1 HI .rill _k "­
Iplli_ Swilell 190 3065HI)

ZSA 101 981 HI

29 1077"9 Hl

30 21427. Hl

3) 140758 HI
161752 HI
121 .41
12062Z

32 157996 Hl

33 157 991

34 15.. 051
107755 HI
163 578 HI

35

36 112339 HZ
.. 32580
173 ....3 HI

37 16) 54. HI

38

39

40

41 171ZlOHl

WIRE, Jamper Jpidaa (UNd wttIa
lpiti_ Swilela .77 123 C91)

SWnCH. Lipt

BREAKER. Circuit

BREAKER, Clrcdt
SCREW. Macht- (4) ) Breaker
WASHER. Lock II (") ) Wouat-
NUT. Hex '-32 (4, ) m.
SENDER. Tentperature EaaiDe

SENDER, Temperatur., T.C_

SENDER. Flaal Tpk
GASKET ,
SCREW. CReplac.. ) Seader
161 316 HI Screw. ) Movnd-,
101 ..,. Hl Wa.ber' (5) )

LAUP ASSEWBLY. Dub (See u,hl-
iDe in tbie .eclioa)

5WnCH. StopUp'
PLUG, ButtGD
SCREW, :Set CI)

LJjHT. Tail. co ~ C:SeeLiptlq ill
thi ••• ctiaa) (

I..AJ,(p ASSDlB~ Y. (See LLptiq lD
tid•• ectiaa,C.. ,

BATTDY. (Pr•• to Lite 7907X) (4,

1.(0),1

CLAloIP, 1farM•• to Seat Deck
"A.SHJ:R. Lock 3/1" ) Clamp to
NUT. Hex 3/1" HI' ) Seat Dack
CLAJG', Itua.la. to SGI4 _ Frou
Fr..,..

.. ASHEJl. Lock 5/16" ) Clamp
WA.!IIIEIt. J'1aI 5/16" ) to FUM
fliT. ,... 5116" NC , Fr_
\.~l.AMP....... ~ Ute ..
a.an.. aaocb ,I)

'TaAP........... UW-r ~
..... '..l'

CLAMP. "Hunu Tn.aaaIe ... CJ)
CLAMP. aar..., ..,. h_ '))
IICa&W, c.. 11. JCF. )
1"'" I C .."MIlD. I..edlll." (l~) at ,......

NUT .... :14"'" C)' ,-.....•., . .,N,aua • V.

---------------------------0-21.~ _!.'~~~.s-.IJ ••~...~.

: ..1 "5~ Hl
103311
103026
141 ,,5) Hl

103 320
615031 .. 1
IOZ ,,..
16.043 Hl

U'017 H1

UI 15' H1
UI15'1O.1. '.1
IOl l19
10'014

1&..1



1rIIWtG (C_,-) - ~oM"_"
(a.. PIec. 1Ia..... ) rraONT • au.P. LAMPAMEMBLT

Cl...AJo(p, HanI.I. to n.,....... 1
HeN.iq (3)

CLANP. llara.•• to R.al' Fl'ame
CLAMP, Cable to BWkbead
SCIlEW, Cap 5/16 NT x ) Clamp
1/2" ) to

WASHER, Lock 5/16" ) Bulkbead
SCIlEW, Cap liZ NT x )
liz" ) StarAI' to

WASHER (2) ) Gl'ouucI
NUT, Hex liZ" NT )
CUP
GIlOI6lET
CLAMP TO LA.NP (4)
WASHEIl (a) ) t.iountiq
NUT, l/Z"-l.oNF) Clamp to
Et_ (4) ) "-,mp

W.ASHI:R, Flat 5/16" • Bolt Stud OG
FI'OGt Fl'ame (4)

t:LAMP, Cab... to Bulkhead
GIlOJoO.\.ET (Z,
NUT
SCIlEW, Door HI 114 .91 LAMP ASSEMBLY(Gutcle Lamp No.

"'591, (4)

2 271 560 SEA.LI!D UNIT (G. E.

] UI 196 IU RETAINER

lZ9", HI

'~. 139 HI10Z _II HI
III 331

103 no
111_j31

163." HI
1030Zl
154 055 HI
107544HI
176150 HI
116149 rn
11452 III

615 031 III

204 1.JZ HI
161615 HI
119610 HI
115121 HI

6

BOOT (Not FUJ'Di.h-.d Separat.ly)

-:ON'NECTOR • WDUNO (Hoc Funt
Separat.ly)

TEaWINAL (Noc Ful'.i .... eI s....,••"'.....,

________________________ ~,G-22.- 82._.•' ,......... _



ELECTRI~ SYSTEM
UF. PART
MO. HUMBER DESCRlP'!J)N REF. PART

NO. NUMBER DESCRIPTION

UGHTDfG

f

n

I

176 85Z HI LAMP ASSEM8LY, (Front .. Rear) 6 IZO 586 HZ DOOR
(Oobbl 'MI-Z5Z7) (4) « 527 SCREW, Door Allembly to Body (Z)

2 181 365 HI RETAINER 7 BULB, St0l' Lite Trad .. (fIII683)t
3 167707 HI SEALED BEAM 8 BULB, TaU Lite Trad41 (*6Z3)

4 BODY. (Not Serviced Separately) 9 876 392 C91 SOCKET " PLATE ASSEMBLY177 359 HI SUPPOR T, Front Li,ht (Z)
177 360 HI SUPPOR T, Rear Li,ht (Z) 10 BODY, Not Serviced Separately
Z19778 NUT, Jam 1-1/4" NF (Z» Lilht 168 344 HI SCREW, Stop Li,ht Terminal (4)
J 31 035 WASHER, Lock 1-1/4" ) Support 1Z1 841 WASHER, Lock, Stop Li,ht Terminal(Z) ) Rear 119 095 HI BRACKET - LSi Stop Li,ht88Z 790 Cl PLUG, Rubber w 3/3Z" Hole (8) 140 ZZ6 HI WASHER (Z) ) Bracket
176750 HI CLAW-P (4) 11.) .319 WASHER. Lock 1/4" (4) ) to Stop
173443 HI SCREW, Set (4) 1030Z4 NUT, Hex 1/4" NP' {., , Lilhta18 452 Rl NUT, Elna I/Z" NF-lO

11 154466 HI LAMP ASSEMBLY, Dub (2)
5 129 317 H3 LIGHT ASSEM!5LY, (Tail .. Stop BULB, Trade ('303) GE 28 Volta (2)Z4-28V) (Z)
~



ElECTRJCAL SYSTEM

W(IRlNG (Detroit DtODePif'ce Ha uellme•• )

,.,
.., ~._...._.__._.J



BECTRICAL 5YSIEM
HI'.
MO.

PART
M11IIJU:R DESCRIPTIONDESCRIPTION

'WUlMO (Detr'oit Dl••• l) - Colltllw.d
(ODe Piec. Ha...... )

1 196.06 HZ
IlZ 226 HI
120 217
no 614

213934 HI

109214 HI
143 142 HI

116 949 HI

196978 HI

153969 HI

2

3

4

5

6

7

•
9

201 37b HI

196943 HI

140719 HI

10

11

12

13

14

140 719 HI

187 396 HI

214 Zt2 HI

215232 HI

215 233 HI

15 211 025 HI

15A 211 026 HI

15B 183 135 HI
211 OZZHI

181 309

106 261
103320
215 199 HI
10302S
167713 HI

16 143863 Hl

17

18

19

20

126287 HI

Z14 263 HI

208927 H1

163855 HZ
1.1 339

103320
103025

22 187 219 HI

23 187 364 HZ

24 HL-3151

25

26

187 318 HI

117 316 HI

187 317 HI

LOOM. Instnament
SCREW ) In.trument
WASHER, Lock '10 ) Panel
NUT. Hex 10-32 ) Ground

HARNESS, Wirin,

SWITCH, Starter'
CLAMP, Harne .. (2)

CABLE, Battery Jumper (2)

CABLE, Battery Jumper

CABLE. Battery to Starter (Politive)

CABLE, Battery to Starter (Negative)

WIRE, Instr'lment Jumper

WIRE, Ianition Switch to Circuit
Breaker'

WIRE, Li,bt Switch to Circuit Breaker

WIRE, Hourmeter to lenition Switch

WIRE, Amm.ter to Circuit Breaker

WIRE, IanltiOll Switch to Connector (.)

WIRE, Connector to Handbrabo Switch
(.)

WIRE, Handbrake Switch to Warn,n,
Llpt (.,

LAMP, Handbrake Warnln, G£
(I 303 Bulb Z8 Volts) (.)

SWITCH, Handb ..ake Warnin,
BRACKET

SIN Oll32 .. 'Jp
SCREW, Cap 114 x
I/Z" NF Bracket

WASHER, Flat 1/4' ) .. Switch
WASHER, Lock 5/16" ) Mountin,
LUC ) SIN 0113Z
NUT (2) ) • up
CROMWET )

WIRE, Pr...... re Switch Gro"nd

SWITCH, Pr ... ure, Hourmrter

LOOM, P. B. $wi'ches to Junction

RECULATOR. Voh.r.

BRACKET
leREW, Cap 5/J6 NF x
I" (2) )

WASHER, Lock 5/16" (2) )
NUT, Hex 3/8" NF (2) )

Bracket
Mounlin,
(Presto
Lite 26-
ZIMC)

GAUGE. T. C Temperature. Dash

HOURMEfER, Da.h

AMMET ER, Da.h

GAUCiE, En,lrw T.mperature. Dash

GAUGE. En,inc Oil Pr ... ure. Da.h

GAUGE, Fuel. Dash

REI'.
NO.

plitT
NUMBER

28 877 I Z3C91

ZIIA 136 372 HI

Z9

30

31

107749 HI

214 Z78 HI

140H8 HI
168 7~Z HI
IZI 841
120 blZ

SWITCH. lallition (Tog ..the r with Wir"
11J9981 HI wHi work (or I,nltion
Switch 190 HS HI)

WIRE, Jumper Ianltior (U.ed with
lenition Switch 877 lZ3 C91)

SWITCH. Lilht

BREAKER. Circuit

BREAKER. Circuit
SCREW. Machine (4)
WASHER. Lock *8 (4) Breaker Mea.
NUT. Hex 8-3Z (4)

SENDER, Temp:rature. En,ine

SENDER, Temperature, T. C•

SENDER. Fuel Tank
OASKET
SCREW, (Replaces
161 316 HI Screw Ie
108 489 HI Washer) (5)

)
) Sender
) M.:IuntiD&
)

.,
~
i

1
j.,

I
I

3Z 157 996 HI

157996 HI

154051 HI
107755 HI
163 578 HI

33

34

35

36 1I l 339 HZ
43Z 580
173443 HI

37 HL-3685
14: 539

39

4(; 18:l 039 HI

184 536 HI41

42 119231 Po!
181 4.31

163839Hl
1030Z8

117 HO Hl43

44 f-lA-1359

45 1t''fZ14HI

46 ZOo 999 HI

167713 HI
141 453 HI
103 3Z1
103026

LAMP ASSEMBLY, Da.h (5.. LlJht-
inl in this section) (Z)

SWIlCH. Stop Li,ht
PLUC, Button
SCREW, Set (8l

SENDER, En,ln. Oil Pre .. ur.
BUSHING

LIGHT. T.aU Ie Stop (See LI,htln, ill
thl •• ection) (4)

LAMP ASSEMBLY. (See LI,btfnc in
thi. section) (4)

CABLE, Starter Ground

HARNESS, Wiring. Generator to
Reau!&tor

WIRE, Re,ulator to Ground
SCREW. Cap lIZ NF x )
1-1/Z" ) Battery

WASHER (Z) ) Ground
NUT, Hex lIZ" NF )

WIRE. Ground En,ine Shutdown

WUlE. uround Emeraency Shutdown
Solenoid

SWITCH. P. B. Emerl.ncy. EDalM
!"lutdown (Z)

WIR£, Jumper, Amm.ter to Sbut­
doW!: Switches

CLAMPS

GROMMET
CLAMP. Harn ••• to Seat Deck
WASHER, Loclt )'8" ) Clamp to
NUT. Hex 3/8" SF ) Seat Deck

(.) - SIN 01132 .. UF



NO. NUMBER DESCRIPTION

WIlUN(; (Detroit Di l) - Continued
(011. Pi.c. Ham )

141 453 HI

103320
615031 Rl
10Z 634
161 043 HI

U9 017 HI

iss ;;9 HJ
158 159 HI
181 315

103 319
1030Z4
1296611 HI

136 l39 HI
10,Z81.11HI
181 331

1033Z0
204 732 HI
167 685 HI
181 431

163839 HI
103 OZ8

Idl 315

103319
1030Z4

181 431

163839 HI
103028

CLAMP, Harne .. to Stud on Front
Frame

WASHER. Lock 5/16" ) Stud to
WASHER, Flat 5/16" ) Front
NUT, Hex 5/16" NC ) Frame
CLAMP, Front Drivin, Lite to Bear-
ina Blocb (2)

STRAP, Harne .. to Uppe .. ';':,:1rloul1c
H(•. ~~~7)

CLAMP. Harne .. to Tranlmi .. ion (2)
CLAMP, Harne .. to Rear Frame (3)
SCREW, Cap 1/4 NF x ) Clamp
1" (3) ) Mountin,

WASHER, Lock 1/4" (3) ) to Rear
NUT, Hex 1/4" NF (3) ) Frame
CLAMP, Harne .. to Flywheel
Houlin, (3)

CLAMP, Harne'l to Rear Frame
CLAMP, Cable to Bulkhead
SCREW, Cap 5/16 NF x ) Clamp
1/2" ) Mounting to

WASHER, Lock ) Bulkhead
CLAMP, Cable to Bulkhead
GROMMET (2)
SCREW, Cap 1/2 NF x )
l-l/Z" ) Starter to

WASHER (2) ) Ground
NUT, Hex uz- NF )

SCREW, Cap 1/4 NF x
1" (6) ) Volta,.

WASHER, Lock 1/4" (6) ) Rei. Mt,.
NUT, Hex 1/4" NF (6) )

SCREW, Cap I/Z NF x ) Battery
1-1/Z" ) Ground

WASHER (2) ) to
NUT, HexJ/Z"NF ) Fra.me

',.",

lZ-1'



BRAKE
SYSTEM

r.
f:

SECTION 13

Tabl. Of Cont.nt.

Group

AIR HORN •• • • • • • • • • • • • • • . • • • • • • • •. 13-9

BRAKE ., AIR CONNECTIONS • • • • • • • • • • •• 13-3

GOVERNOR ••••• • • • • • • • • • • • • • • • • • •• 13-6

POWER CLUSTER ••••••••••••••••.•• 13-I_)

SAFETY VALVE •••••.••••••••••••••• 13-14

TREADLE VALVE ••••••.•••••.•••.•. 13-11

REFER TO ALPHABETICAL INDEX cam A-3

13-1
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BUJeE $YSTEM

BRAKE. AIR CONNECTIONS

13-Z -
...................... U



NO. NUMBER DElCRIP1'ICM

aa..ua: • AlA C:OtoU:CnONS • Coatl.1IM

LINE.COMPRESSOR TO RESERVOIR I. H.C.

COMi'RESSOR, AII' (Se. I. H.e. 0.11T
Enatn. Manual)

16491'7 HI
IS.s 606 HI

153516 HI

.s 175Oil HI

4 166750 HI
10Z III HI

4 ZIS 61T HI
134054 HI

S 157919 HI

153 5Z1 HI

160 9"" HI

175 ~I HI

ZOO 651 HI

ll5 616 HI

10Z III HI

134 OS. HI

157 919 HI

153 5Z1 HI

ZI5 6ll HI

160997 HI

164 987 HI
153606 HI
175 Oil 3011

153607 HI

,us 616 HI

15) 60. HI

'115435 HI
940) 490
10Z III HI

7 171 116 HI

6

• 195 017 HI

FlTTINO, Dllchar ••
OASKET, Dhchar •• Fltttn,

ELBOW, 90°
SIN 1001 thru OIUl

l!2. Ntl!CBER

9

10

nil II' HI

19541) HI
a 40l no

. 4t'!' 'It

11 U) 5-

ADAPTD. hUlhad, ~o

TUBE
NUT, T'Abe
CLAMP. T'Abe to Frame

ELSOW. ~

LINE-RESUVOUt TO R. H. BRAKE VALVE
ELBOW· U IU 524HI

SIN OIlU • 'AP
U 15) 515HI

TUBINO, Copper ) S/~ J~I llZW ftl
CLAMP. Tube to Fram. 'Z) , ~ru 01 IlZ

HOSE. All, ) SIN OIIU
CLAMP (Z) ). up

COr-."NECTOR
SIN 1001 thr.aOIIZZ

CONNECTOR
SIN OIlU. up

NOTE: TM lollow&", put. marked'
re,lace Iteme I thru 5 aboH
'll'M"Curnml". En,,- I. u....

COtoCPP.ES50R. AII' (S.. Cummln.
NH.Z5OCI a:n.t"e Manual) (-,

ELBOW, 900 ,-,
SIN 01001 thru OIUl

ELBOW,.,
SIN olin. up

TUBlNO. Copper ,e)
SIN 01001 thru OIlZl

HOSE, All, ") (Z)
SIN IOU. up

CLAMP C" CZ'
SIN 01001 thru 01 III

CLAtoCPP'
SIN OIlU. up

COS'NECTOR ,.,
SIN 1001 thru OIUl

COrINECTOl' ")
SIN OIlU. up

Bt'SHINO, R.ducer ,.)
SIN OIlU • up

NOTE: TM foUowt ... par •• ma"QcI ~
replace U.m. 1 dan 5 • ltema
marked • above D.tnlt
DIe.. 1 £act- I ..

COMPRESSOR. (See ,_,. Ofu",
DI... I Eatt.. D.a1er, C~)

ELf ", 900 ('»
,IN 01001 tIt".Ollll

FIT •• NC. Dl.char .. (~
CASKET, ll"char •• n.·.", C~
ELBOW ('"

SIN olin. up
TUB~O. Copper ,~

r/N 01001 lIma OlUl
HOSE. A.. y I'"~

~.'N Olll) • up
ELII lW. ~ ''')

TUb
NUT, Tube
CLAMP, Tube 10 Frame

ADAPTER. Bulkhead. 900

HOSE ASSEMDLY

14 15) ", HI

IS UI 9,. HI
HA-IHI

16 17914: HI

RESERVOIR. AII'

··U"BOLT m
NUT, E._ (4)

ELSO •• .ao
TUBIfoo~. Copper
CLAMP. AI FOOln..onle a.arl ...

TEl:

LlNE-R. H. BIlAXE VALVE TO L. H. aRAICE VALVE

11

II

IU7um

15] 556 HI

VALVE. BraN, R. H. 'See ara"
Val.... " Ill.. Secli_)

TUBISC. Co",..r

ELSOw, ~

UNI:.L. H. BltAKJ: \'AL\'I: TO roUBLE CHECK VALVa:

NOT U!I:D

COHHECTOIt, ,R.paAue 115Tn to,
TUBE. ~,_

ELBOW, tOO

VALVE. DN"I. Check, Iroelu ........
below enarked •

BODY (.)
QUID£.A ..nl. C.,
SHVTTLI: • Jl'iI5I::\T ret
QASKET ,e)
CAP tel
WI.mEk. Main. 1'.'·(.J tl,
&CUW •• /L.1 ..... ":h., ~.)IZl

£LBOW. ~.

LlNE.DOVau: CHIlCIC VALVE TC' R. H_ P\.)WI:R CLusr-R

ELBOW. 900

TUBE. ",,1-

ELBOW. '10°

POWER CLUSTER. It. H. ,lee ""'1'
Clue •• r 'n .h.le .ecd_,

LlNE.DOUBLI: CHECK VAL\' r: TO L. H. POwn CLUaTa

ELaOW. ~

rUBr. Nyl_

ELBOW, 900

H.' --------- __
............ AI._&&rA I),'

"lO I .. ~I HI

II 116 OilHI

U 1757n HI

U 1149U JQ

In 05) HI
179 067 H1
17.Me HI
1190'9 HI
In 010 HI
106 Zil
In 011 HI

Z4 11'011 HI

U 175711 HI

Z6 116OU HI

17 ITS 1'77 til

ZI

Zt In 71-: HI

)0 175161 HI

II In '777HI



DESCRIPTION

BRAD: • AIR. CONNECTIONS - Continued
"

32 ... POWER CLUSTER, L. H. (See Power
Clulter in thi. Iect1on~

LINE-L. H. BRAKE VALVE (REAR PORT) TO
PRESSURE GAUGE

33

34 195089 HI

-. 832 HI

182 40l HI36

37

38

172 815 HI

In 8~~HI

39

40

172 835 HI

154893 HI

VALVE. Brake. L. H. (See Brake
Valve in thll .. ction)

BUSHING, Reducer

ELBOW, 900

TUBE, Nylon

UNION, Bulkhead

TUBE, Nylon

ADAPTER

GAUGE, Air Preune

41

LINE-RESERVOIR TO GOVERNOR

4Z 160 815 HI

43 12Z 696 HI
140 578
159680 HI
181 313
103319
103024

« 153530 HI

45 139744 HI
445686

4« 576

lOS 423

IZ4 976 HI

155464 HI

195088 HI
9403486

lOZ 804 HI

195090 HI

ZOZ 804 HI

1950'13 HI
9403486

140367 HI
177748 HI

102118 HI
103 320
10Z 635

....

VALVE, SaIety (S~e Safety Valve in
thi •• ection)

TEE

TUBING, Copper
CLAMP, Tube to Frame
CLIP
SCREW, Cap 1/4 NF x 3/4"
WASHER, Lock 1/4"
NUT, Hex 1/4" NF

CONNECTOR, At Manifold Flttin, (Z)

FITTINCi, Mar ifold
PLUG, Pir 3/8" (In unu.ed Port in
ManlCold

PLUG, Pipe 1/4" (In unuled Port in
Manifold) (4,

~:LBOW, St. 900 x 1/4"

NIPPLE, Cl..".e

CHECK UNIT, Air Supply

TUBE
NUT, Tu~

COUPLING, 900 Bulkhead

HOSE AS.~EMBl..oY

COUPLII'Ci, 9:>0 Bulkhead

TUBE
NUT, T .be

ELBO". 900
CLAMP, Tube ~o Frame (2)

CiOVERNOR, (See Ciovernor in thb
•• etlon)

CLAMP
WASHER, Lock 5/16('
NUT. Hex 5/16" NC

_" .....

56 140 367 HI

LINE-GOVERNOR TO COMPRESSOR. L H. C. EMaJNE

56 215 466 HI

57 132963 HI

140 5·,~

57 215613 HI

132 112 HI

58 140363 HI

51\ 117383 HI

ELBOW, at OoVl' _.r
SIN 010Ct thna 01122

ELBOW
SIN 01123. up

TUBING
SIN 01001 tbru OllU

CLAMP, Tube to Frame (2,
SIN 01001 tllna OllU

HOSE ASSEMB LY
SIN 01123 • up

CLAMP. Tube to Fra.ne (2,
SIN 01113 • lip

ELBOW, 900 at Compre .. or
SIN 01001 tllna 01122

ELBOW
SIN 01123 • lip

56

LINE-GOVERNOR TO COMPRESSOR.
CUMMINS ENCiINE

140367 HI

56 215466 HI

57 127 !.17 HI

177 748 HI

57 215 1,15 HI

132 lIZ HI

58 140361 HI

58 110 <in HI

ELBOW, 900 at Oovel'ftOr
SIN 1001 thna 01122

ELBOW
SfN 011Z3 • lip

TUBlNCi, Copper
SIN 1001 thrll 011Z2

CLAMP (2)
SIN 1001 thna 01122

HOSE, Alumbly
SIN 01123 • up

CLAMP, Tube to Frame (2,
SIN 01123. up

l":LBOW, 900 at Compre .. or
SIN 1001 tbna 01121

E.LBOW, Swivel
SIN 01123. up

LINE-GOVERNOR TO COMPRESSOR
DF.TROIT £NCiINE

56 140361 HI

51> 215 ~6 HI

57 126898 HI

177741 HI

57 ZIS 614 HZ

13Z liZ HI

58 140 )63 HI

~-'-----------------------------------------------

ELBOW, 900 at Oovel'ftOr
SIN 1001 din OIUJ

ELBOW
SIN 01123 • up

TUBINCi, Copper
5/ N 1001 thru OIUJ

CLAMP, Tube '0 Frame
SIN 1001 thna 01122 (Z)

HOSE, Alumbly
SIN 011Z3 • up

CLAMP, Tube to Frame (Z)
SIN OI1Z3 • up

ELBOW, 900 at Compl'e .. ol'
SIN 1001 thna OIUZ



BRAKE SYS1EM
iir. PART
NO. NUMBER DESCRIPTION DEaCRJPTJON
aaAKE • AIR CONNECTIONS- Continued

5. 117 l83 HI ELBOW
SIN 01lZ3 " up

LINE-I.. H. BRAKE VALVE TO AIR CONTROL VALVE

59 15198ZHI BUSHING, Reducer

60 153530 HI CONNECTOR

61 195437 HI TUBE
9403486 NUT. Tube

62 202804 HI COUPLING, 900 Bulkhead
63 195 090 HI HOSEASSEMBLY
64 153 48Z HI UNION, Bulkhead

65 19! 459 HI TUBE
9403486 NUT, Tube
9410057 NUT, Lock

66 140367 HI ELBOW, 900

LINE-RESERVOIR I'lRAIN

67 140 363 HI ELBOW, 900

61 121 51a HI TUBE. Nylon

69 153530 HI CONNECTOR

70 139439 HI COCK, Drain

LINE-R. H. POWl:R CLUSTER TO FRONT
WHEEL CYLINDERS

71 HL-3553 ADAPTER. at Power Clu.ter (2)
7Z HL-3753 GASKET (2)

13 195097 HI TUBE ASSEMBLY
156609 HI CLAMP, at Steer'", Cylinder Pivot

Bo••

74 179804 HI TEE. Brake
172848 HI CLIP
181 314 SCREW, Cap 114 NF x 7/8"
103319 WASHER. Lock 1/4"
103024 :roT. Hex 114" NF

12ZZ04HI TUBE ASSEMBLY. Tee to Wheel
Cylinder. (2)

167 195 HI CLAMP. Tube to Front Axle Pad (Z)
l81 345 SCREW, Cap 5116 NF x 1-314" (Z)
103320 WASHER. Lock 5116" (2)
103025 NUT. Hex 5116" NF (2)

LINE-L. H. POWER CLUSTER TO REAR
WHEEL CYLINDERS

76

77

78

79
Ii

.0

.1,
'~

'"

HL-3553

HL-3753

195096 HI
167 195 HI

195091 HZ

195on HI

195 091 HZ

A:::>APTER

CASKET

TUBE ASSEMBLY
CLAMP, Tube to Frame

ADAPTER, Bulkhead, 900

HOSEASSEMBLY

ADAPTER, Bul1l!'.eacl.900

REr. PART
NO. NUMBER

8Z 195098 HI
167 195 HI

83 19'1127 HI

194 150 HI

84 179804 HI
17Z841 HI
181 314

103 319
1030Z4

85 122 Z04HI

167 195 HI
181 345

1033Z0
1030Z5

TUBE ASSEMBLY, Ste.l
CLAMP, Tube to Frame

HOSEASSEMBLY. Tub. Mumbly
to Bralte Te.

NUT, Jam

TEE. Brake
CLIP
SCREW. Cap 1/4 NF x )
7/8" ) CUp to

WASHER. Lock 114" ) ~ear Axle
NUT. Hex 114" NF' )

TUBE ASSEMBLY. Tee to Wheel
CyUncien (Z)

CLAMP, Tube to Boleter (2)
SCREW. Cap 5/16 NF x ) Tube
1-3/4"(2) ) Clamp

WASHER. Lock 5/16" (Z) ) to
NUT, Hex 5/16" NF (2) ) Bohter

LINE-I..H. BRAKEVALVETO HORNVALVE

86 lU a39 HI

87 175765 HI

aa 175774 HI

89

90 175775 HI

91 175764 HI

92

93

175773 HI

102 ~la HI
102634
103320

H-l0---_.............-.

ELBOW

TUBING

CONNECTOR

VALVE. Horn (See AII' Horn in thh
U1:UMl)

LINE-HORN VALVETO HORN

ELBOW, 900

TUBINCi

CONNECTOR, Mal.
"

HORN. AII' (See Air Horn in thla
•• ction)

CLAM; ) Tube
NUT. Hex 5/16" NC ) to
WASHER, Lock 5/16") OoYenlOI'

. "

13-5



BRAKE SYSTEM
iiI'. PART
NO. NUllBER DUCRIPTroM

12

\~.cLllil
\..

'.."" .._ .._ .._ ..-..-.._ ..- ..-.._ .._ .._ ..-"_ .._ .._.'_"_ .._.''"'''''' ..

" 10 6 5 1

ItEr.
NO.

PART
NtTMBER -

4 9 8

L~
1

19 11 18 16 15

160446 HZ OOVERNOR ASSEMBLY, Item. 1
thru 19

171601 HI BODY ASSEMBLY, IDclud.. nem.
I • Z

1 111 611 HI JsODY

2 177619 HI FILTER (1)

1 151 425 HI PLUO, Pipe (4)
111620 HI PISTON ASSEMBLY, Include. Item.

4, 5.6

4 111 621 HI PISTON

5 3 04t. lOS Jll -o» RINc. 1/31 x 11/32 x 1116"

6 111622 HI WASHER

7 117625 HI OROMMET (2)

• 177614 HI SPJUNO, Val"

9 177 623 HI VALVE, _/In .. rt
10 177 626 HI SPRINO, Eldaauu S~m

13 14 13

11 177 627 HI STEM, Exhau.t
117 621 HI ADJUSTINO SCREW. SPRJNO

ASSEMBLY. !bclud .. ltema 12 tbn
17

1Z 177 6H HI SCREW, AdJu.tiq
13 177630 HI SEAT, Sprine - t.ow.? (2)
I. 177 631 H1 OUIDE

15 117 632 HI SPRlNO

16 177 Ul HI SEAT, Spriq • Upper
17 109014 NUT, Hex 1/4" NC

I. 160 C94 RI RINO, RetalDfftc
19 177 635 HI I::OVJ:Jt

186 303 SCREW, Cap 5/1610'. f
3-114" (Z) ao..nuw

103320 WASHER, Lock Sl16" Cz) Moaat:iDI
103025 NUT, Hea 5/16" NF (2) ,

------------- H•••,_.. .,. .JJ.'I ."



BRAKE .SYS1r:M

AIIl HOllN

------_..-------
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23
16,

21 20 19 '18 17' 24 25 14

28

29
.::

15 30
"

31 26 27 "

12

.... 12

..13

'.

.,-



IIRAICE SYSTEM
:\REF. PART
NO. NUMBER

AlIl HORN - Continued

DESCRIPTION

1!.7 140 HI

158016 H!

Z 103373

3

4 158 012 HI

5 363 220 Rl

6 .. 'Itt Oll HI

7 IS8 01.. HI

I 158015 Hi

9 loiS 986 HI

10
181 315

103024
103319
145 775 HI

217 16S HI

11 145 988 HI

11 219375 HI

12 145 989 H1

13 145 qqO HI

14 145991 HI

15 145992 HI

15 219435 HI:-~
16 1..599) HI

17 1..5 994 HI

18 219438Hl

19 II • 5(12

ZO I"~ ~9SHI

ZI '''5'96 HI

ZZ 14\ 977 HI

Z3 145 'l98 HI

n 1..59" HI

Z.. 1Z4944

H

!
,. 145999 HI

~,__'l

DUTTONASSEMBLY. H(lrn (Include.
Item. 1 tnI''' 10)

BUTTON

PIN. Cotter 3/3l. x 3/4"

BODY. (Not Fumlehed Separately)

STEM

"0" RING. Stem 1/8 x 11.. x 1/16"

VALVE. Inlet

SEAT. Sprlnl

SPRING

PLATE. Stralrwr .

CAP. (Not F"rnlehC'd ~pllratdy'

SCREW. Cap I'" NF:t )
1" (2) ) Horn B"ttOft

NUT. Hex 1/4" NF (2) ) Attachlnl
WASHF.R.Lock 1' .... (2) )
HORNASSEMBLY. (Order Hor.l
217 165 HIl

SIN -01 to 01151 nc"pt 011-411
HORNASSEMBLY. (Jncl"de. Item.
11 thr" 33)

S/NOI15Z. upahoOll ..8

COUPUNG. McunUnl (V.ed with
Horn 1..5 775 HI)

COUPLING. Mounhn. (Uu'd ",-ith
Hrornlli' 165 HI)

BELL. Short

DELL. Lnfll

WASHER. Special

BODY. (ll •• d .'lth !-forn I..S 77S HI)

BODY. (U•• d ",'Ith Horn ZII 165 HI)

SEAT ASSEMBLY. Sp"l",

SEAT. SpriG, (Ca..d ""It), ''''rn
145 775 HI only' (2'

SCREW. Set (2)

NUT. Lock S1l6" NC (2)

SPRING (Z)

DIAPHRAuM(2)

CONTACT. Sprl"l1 Cl,

('OVER, Cl.' .. d ",ath H ••rn loiS 77'> Hll
Cl,

~ OVER. Ctla"d with Hurn ZI7 If>'> HI)
CZI

NUT. Thin 51' NF

WASHER. Lock

GASKET

UF. PART DDCIUPTIONNO, NUMBER _

27 35 l.21 RI

28

za 219 ..37 HI

29 113 II ..

3£- 120 375

31

32 1..6001 HI

33 146002 HI

111 l ..1

103025
103 310

GROMMET

, E\\'. (Pan 0{ 1..5 775 HI - Not
• urnlah.d S.,,-rately)

,RE\\'. (Und WithHorn 217 165 HI)
(8)

WASHER. Lock 11.... (8)

NVT. ~ex II .. co (Uled with Horn
1..5 775 HI) (8)

SCRE"'. (Pan ol 145775 HI - Not
Furn,ah.d S.parat.ly)

SCREES iZ)

RETAINER Screw (U.. d with H"rn
1..5775 HI) (Z)

SCREW. Cap 5/16 HF lit )
1-1'4" ) Horn

NUT. Hn 5/16" SF ) AttachiDI
WASHER, Lock 5/16" )

------------ - - .... a_____ '..'.. _a_.
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BRAKE SYSTEM
REF. PART
NO. NUMBER DESCRIPTION

am

DESCRIPTION

TUADLI: VALVE - Conthllled

162 410 H3

178964 H3

172 305 HI

172319 HI

,78 170 HI

155 380 HI
107 762

2 155379 HI

3 145973 In.. 178 171 HI

5 178 172 HI

6 ISS 382 HI

7 1!.5 377 HI

8 180077

9 103 320

10 155376 HI

11 155 381 HI

12 179071 H2

13 172 323 HI

1. 172 322 HI

15 172321 H2

16 172 320 H2

17 236 183 Rl

18 172 326 HI

19 145 958 HI

20 172 304 HI

2! 172 312 HI
179025 HI

22 172 314 HI

23 172 315 HI

24 172 311 HI

25 303572 HI
164 354

26 172307 HI

27 172 3e8 HI

28 172 309 HI

VALVE ASSEMBL?, (Include. all of
the (ollowin,)

VALVE BRAKE, (Include. Item.
In 305 HI. 172319 H2, 348 192 CI
" 17 thru 19)

VALVE. Inlet-Exhault A.,embly
(In.:1udu Item. 21 thru 28)

PISTON, A.. embly (Includu Item. 12
thru 16)

TREADLE SERVICE KIT, (Include.
Item. 1 thru 5)

PIN ROLLER
PIN, Cotter 3/32 lit ~/8"

TREADLE

ROLLER

PIN, Fulcrum

PIN, Roll

BUTTON, Stop

BOOT

SCREW, Cap 5/16 NC x 3/4" (3)

WASHER, Lock 5/16" (3)

PLATE, Mountinl

PLUNGER

SCREW, Cap

WASHER, Lock

SEAT, Sprinl

SPRING. Rubber

PISTON

GROMMET, Pilton Return

RETAINER, Pi.ton

SPRING, Pilton Retur"

BODY

VALVE INLET" EXHAUST
RE',AINER, Valve

GROMMET, Valve

SPRING, Valve

GROMMET, Exhauu Valve

SEAT, Exhault Valve
SCREW, *8-32 x 3/8" Pan Hd.

SPRING INLET VALVE

DIAPHRAGM

WASHER, Diaphralm

H-_1S

REF. ,lit
NO. N\1MBt:R

29 299470 Rl
44576
4.. 581

111 339
10) 320
103 025
348 192 CI

RING, Retaininl
PLUG, Pip, 1/4" (3) ) In Unu.. cI Poru
PLUG, Pipe I/Z" (6) ) In Brake Val .....

SCREW, C"p !6) )
WASHER, Lock (6) ) Valve Mountiq
NUT, Hex (6) )
FILTER VI!:NT



BRAKE 5YS1EM
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REF. PART
1"9 NUM!3::;_ER.:;_;__ __

BRAKE SYSlEM

POWER CLUSTER - Continued

PART
NUMBER

.'-1 r03 HZ

271 505

103 3ll

Hl:.-3552

HL-3753

184826 HI

2117331-11

109032 HI
21 191 Rl
138 628 HI

2 165716 HI

3 165718 Hl

4 l69033HI

5 211735 HI

145 949 HI

8

169035 HI

169034 HI

8 2J1736Hl

165721 HI

211 738 Hi

10 1·,9 037 HI

II l65 722 HI

12 :b5723HI

12 211740Hl

13 165724 HI

13 ll1739HI

14 184828 HI

1(,9036 HI15

15 211 I.H HI

16 1&48~7 HI

\7 103321

DESCRIPTION

CLL'STER, Powe r - Cornpi ete (2)
S/:"1094,1096&up

:-':UT, Hex 7/16·'!':F (6) ) Power
) Clu s te r

WASHER, Lock 1/10" (6) ) to Frame

PLUG (4) ) In Unused
) Port. of Power

GASKET (4) ) Ctus te r

CYLI!'>DERASSEMBLY, Air, Includes
Item. I thru 4 allo 7 thru 13 plu.
17 '" 18

CYLlliDER ASSEMBLY, Air, Includes
Item. 1 thru 4 ats o 7,9, II, 12, 13,
17 " 18

S/!'> 1094, 1096" up

SHELL, Air Cylindt:r
SCREW, Cap 5/16 x 5/8" GP. 8 (81
WASHER. Lock (8)

WIPER, Air C;·linaer

PISTON" ROD

GROMMET
SIN 1094, lC96 " up

STRAP, Boot

SPRING. Return

~OOT. Pi.ton Rod
51 N J 001 thru 1('Q5 except 1094

BOCr
SIN 1094, 1096" up

HEAD
S/!'I 1001 thru 1095 except 1094

HEAD, (Include. Items 11,12" 13)
51 N 1094. 1096" up

INDICATOR
SIN 1001 thru 1095 except 1094

HAIR
S/!'I 1001 thru 1095 except 1094

FILTER
SIN 1094, 1096" up

RING
SIN 1001 thru 1095 except 1094

RETAINER
SIN 1094, 1096" up

STUD (3)

BRACKET
SIN 1:>01thru 1095 except 1094

BRACKET
SIN 1094, 1096 " up

SPACER

WASHER, Lock 3/8" (4)

REF.
NO.

18 17',839

19 ; 02 384 HI

20 169042 HI
445684

11

22

165,31 HI

165788 HI

23 165787 HI

24 145895 HI

25 1.45943 HI

26 1.65731 HI

27 145 944 HI

28 169 041 HI

169040 HI29

30

31

145 952 HI

145 951 HI

32 169038 HI

127 536 HI

181 394

103 322

16'1 039 HI

109 044 HI

211737Hl

DESCRIPTION

r.IOLT,3/8xl':-':C(4)
SCREW, Bleeder

CASTING
PLUG, Drair. 1/8"

VALVE " SEAT, Check

SPRII'\G, Valve Retainer

RETA!,'lER, Valve

SPRING, Piston Return

CUP, Pillton Primary

PISTON ASSEMBLY

PLA TE, Piator. Stop

WIRE, Lock

GASKET, FiUe r (~ap

CAP, Filler

RING, Sealini
SIN 1001 thru 1095 except 1094

BUSHING, Reducer 3/& to 1/4" (at
Shell)

SCREW, Cap 7/16 x 7/8'· NF­
Cylinder to Ma.ter Cylh;der Support
(2)

WASHER, Lock 7/16" - CyUnder to
MAlter Cylinder Support (,)

SI N 1001 thru 1095 except 1094
CYLINDER, HydrAulic, lnc lude s lten18
19 thru 31 except 26

KIT, Power Clu.ter, Inc Iude s I each
of Items 2, 3, 8, 12, 21, 25 II 27
(AR)

S/N 1001 thru 109S.except 1094
KIT, Power Clulter, Include. 1 each
of It"mlJ Z, 3, 8, 21, 25 ,k /.7 (AR}

SIN 10?.., 1096" up



.'

, "_ -~........... ,.. ~"""~"",,,"'_'., -,_.._..

~}~.--~~~~~-----------------------"------------~~~---~~-------- • .m .. _
n.w PAHT DESCRIPTION Aio~". PART l>ItICP.JPTION
:-iO. NUMBER NC,. NUI'.3.11! ' ~ __
SAFETY VALVF

7----

139434 H! VALVE, S&1ety'(Includ.~ the foUowiAl-

141 Z,,",HI BODY

Z 167871 HI ''IN, k.l.a ••

3 140 Z80 HI NUT, Lock

4 140 Z78 HI SP'q,lNCi

5 140275 HI BALL

6 141 245 HI CAGE, Spriq

7 140279 H' NUT, AdJu.Un.

t,[ • ,. •
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1411'0'(1
I1IU·'fl
lUZUUI
I,U·IHI

••·U)4Hl
los.:.n.a
h.untfl,..u,..ta
I- UUHl
hUUtu
141••• HI
1'.11' Ut.:
I.O.h.HI
l1t40t.4IU

14,.UHl
14" .. mlu,um
IUlntH,"t,.."
IO'.~11I
.1I.-lUi
Uo.,O\;11I
Zfl .." 'HI
'"4UIII

PI..An:. lu,.' S""'M'
".UtfER '4)tJr:c"1,, ~.,.'" S..m....
O~, AL. :IoCod.'5mbol fU
DEC.AL. MM•• Symbol (I,
DECAL. •••••
D£~AL. Sal•• ,. '.",uell.u
DECAL. c.... ,••, Ot, T.m'_"."ln
(,.placH In.,SHI,

DE~AL. 0.••• 1 ,
IJI:.CAL. 011 P, " •• ""-1
OI:CAL. At, Ro•• ", .. , 0,.1.
DI:CAL. PAT'''''''',
MeAL. PAT· ........ ' fl,
I:\~'TRccno~ PI..ATE. CoW ... Ih.,P'4K"". n.H.,
DI:CAL. F.. I P,iml•• n. tf ) fl'
DI:C AL. Pa•••• !\wft~ r a.H. )
DI:'.AL. ~ ,. CIA CJ. If.»
DI:CAL. \...... La .... ,,,,.CIO,
s.m". P. H.I fll

DEC41.. 01' ,... ,., n.H.' IS)
DEC4L. c..__r.'.r - •""at a.H.,
DI:(.AL. It ., Fu ".H.J
DI:C.AL. rat ...
DE( AL. H,..,.II1.c R••• ", .. ,
PItOD\.'(.; GRAPHIC. Traum ... _
nit." '".'nac"".D~CAL Ott

Dr:CAI.. Off
Dr.t;AL. ... n.,
DI:(.,,1.. (...,14••• , n f(..mm1_1
Dt(.AL. t ....... Enw Ny Au,.
d_a

PI:C.\1.. C.......• Cle.,."u
,.LA fr 11••• 8ra" La,h,
Itl\'r:. P" fl)
t.!f.r .\1.. ( '1_ • tt."._ I'll' :\"'. (ll
PJ: (." I.. 1~,~)l Pr••• ".... 51'
111"H.IOU.Cp

zonO'tR
107110HZ
,Onlltel
1I ,n'HI
U41UHI
10""HI

14,.,OHI
14'"IHI
lU",tu
'''''IHI1"......1
IC>UnHI
hltOlH'
10)U ..HI

PI..ATE. Lube • lat.,..... a.He ,
PLATE. ....~ • 1aetNC'dea fOrn.a..,
PLATE ..... M .... ,nc.... CDtt .... ,
PI..ATE. s.m.
PLATE. N.nw
SCREW I.)

1'00101

<0"-':\. G,....
:o\O~~u: AlSEWltLY
~LAMP. G...... c­
.U~CH. \·.heM,...n..
HOS1:. 1,,. aan.''-l
HASDLE. Wlw.1 " W,......
HA~DLE. E ...
WUSCH 1"..

PAG!:
I••.,
I••'....
14.'

I•••...,
••

14.11

1•• 11
14."
I••"
14.'1'4.'1".1 ••••••

ACUIIOUE. pa1'l' IXD&X
.iC~IOt"
U'UHH'
iJO'UOH'
lU401.H'
lOU I Uti

1.17.~'
IOIH.Hl
":".IHI
Uoo .. H'
l"'lhHl

le.","1
'OU""'Ii lOSt".
IUn'HI
lOOOlTHI
lfl,.. tu
lOn4t.U

A(.CI:Ml'LA fOR Kl'!
B\"("'Q; f UVEU:A 6. l~mc..lOA
BCCKEl l£ETM • ~LT O~
"CCta:TTEETH. W&t..D~
CAe. IIDE Z~C.\.OIUU AUENeL T
ClMI........... (.1) , ..... ,

c•• IlDE E!'fCI.OICU
CA•• W/FRO~T .IPEA
OAT M&.LAIT IaT (100I".)
DRT M1.1.AI1' IaT '600LM.)
BAnR • DEFROITER IaT O. H. •
CCMJG:ca,

MEAnR. DEnClnR JaT co. ... ,
H'I'DllAtUC ...... COMYEJWO!ICKIT
I.OAJ)ER TO 1.OOGER COt'CY£UlO~ KIT
UAA Wlmxnr DEFAOSTER KIT
UU WIPER IaT
..... 1 .CCICET • W/T£ET"
..... 1 BCCKET •• ,0 lnT"

• • I h"m Ka,



ACCBSOIIfS & ATrACHMBm

aC'cuu
AU capacld •• calC1llated by SAE Formo1&.
All.Wllle an DOmlALlcwer...al1 dlmeulou.

BUCKET "'IDTH CAPACITY EDGE np SIDE EDGE TEETH
ZI536IHI IlO bache. 4 c,.. yeS. ra," 87unCI 160196HI 11S406HI WeW 0.

10lnOHI Boll Oa
ZI551ZHI 101 bache. 4 c•• ",. ra," I7UnCI ZI69S~HI 160196HI Zl S40(.HI Well! 0.

100nOHI Bolt 0.
llUUHZ 110 'O\CIM. 4-"1 cu. ~ ... a," 876)81CI 160&96HI 11S406HI W.ld 0.

101"OHI Bolt 0.-'llinm nO'Deh .. 5 cu. yd. rat.d 186HJCI 140196HI 215406HI 11'.14 On
10lnOHI Bolt 0.

I ll5l7lHI 126 hach•• Rock Bucket 11t.404CI

TlU IlQUlPMZKT

LOCK BEAD SEAT VALVE DUN\(-~-'-I~
,_n_RE__ S_IZ_E +-"_H_E_E_L__ I-F_LA_N_G_'E_I-R_IN_Ci__ +_RJ_N_Ci__ +_"0'_' -Rl-N-Ci+S-T-E-N----l~·~-OA-6-L6-1"-0~Hl:1~9:'1~~8H1
1).Sl15 - 10 Ply 17b4S'H) 161771HI I65)Z8HI 16Z7IOHI 141ZSlHI Z06619H2 • • ..
Super Hard Rock~~----------~------~------+-------~--------~------~-----.~--------+---------~16.SlU - 14 Pl, 101699H1 U"J7HI 141155HI 141Z54HI
Super Ha~ Rock

IUU1HI 106019H1 1066Z0HZ

I 9184IHI

"1848HI

16.SIn - 10 PI, 101699H1 1799)7HI 141USHI 141ZS4HI
Sur. Cirlp 1411S)HI 106619H1 106610H1

16.5/15 - ZOPl, 101699.0 1799)7HI 141USHI 141ZS4HI
Super Harel Rock 1411"Hl 1066I'H1 106620HZ 191841...1

Z6. S/15 - 16 Pl, 101699tu
hpe .. lta rei Rock

1199)7HI .14IZSSHl 141254Hl

1411S)HI 10661,HZ Z06610Hl 1'1141HI

Z6.S/U - 10 PI, 101699HZ I79937HI 141Z5SHI 1411S4HI
L&Dd "11 141153HI 10661tHZ Z066Z0HZ 1'll4lHl

u.s/n -14PI, I764S9H) I61778HI
Su... Cirip

I 65J1IHI 16Z710Hl

U.5/15 - 14Pl, 176t59H) I6117IHl
!ape.. Harei Roc It

I 6511IHI 1627.0Hl 141Z5JHI 10661tHZ 1066Z0Hl 191141Hl

141Z"HI Z0661tHZ 100000HZ 191I4IHI

16.S/15 - 16 Pl, 101699Hl 1799)7HI 1411SSKI 1411S4HI
Sur. Cirip 141Z5JHI Z0661'HZ Z066Z0HZ '''I4IH!

............. "AlII 01• u'-"."'.1.,-,., I."



ACCfSSORES & AnACHMENYS
~..:~

_,' ~_...._-.~.
".

--_.. ,
,II' '" ", \

I ,---""\
~. ,',__ I,-, ,, ,

, ", I'I '\..,,I J "" _-,',\ ~ .. '--,-"'"
1\ \. ,,,~_, \
I " -.. ,
I ',....... I-:::::!::::;:::===~"''' ....- - -"'-_.,'

I
I

I

I

avca:T LJ:vzJ.&a • POIl110MDm:CAl'Oa XlT

.4 .... ........._ii •• _· fiCA
(allY. &let 1 '-'1) .....



,
:!

NUMBER

l

3

4

Z07384HI

Z06UOHI

Z71583

1033Z5

Z063Z8HI

151\Z8ZHI

Z063Z9HI

Z063Z0HI

Z06330HI

2e&331 HI

IUCICI:T L&VJ:LZa. POIITIOK IHDlCATOI. JaT
JeT, Bucket Leveler. POlition In­
dicator (7 -Ineh]

DRAW:NG, In,tanation

SCREW, Cap. 5/8 NF x I.l/Z

WASHER, Lock. 5/8

CAM

WASHER, Lock (Z)

INDICATOR

RING. Retaining (Z)

WASHER. Tbrust (Z)

WASHER, Tbrult (Z)

RJ NG. Retaining

BUSHING

BRACKET. Rear

FOLLOWER ASSEMBLY. Cam
FOLLOWER
BUSHING

WASHER, Lock.1/4

NUT. 1/4 NF

VALVE. Control

LEVER
VALVE. Emergency Control

RING. Retalnin,

SEAL. Plunger

GROMMET, Plunger

PLUNGER

SPRING

BO'1Y

CAP

RING. Sealin,

SPR!N(";
60

37

38

Z063ZIHI

Z063Z6HI

RING. Retaininl

PLUNGER

WIPER

SLIDE

NUT, Tube

PII". Cleyll

NUT. Jam - 5/14 tlF (Z)

CLEVIS, Rod End

"U" BOLT (;!)

PIN. Sprin,

WASHER. Flat. lIZ (4)

NUT .I/Z NF (4)

H('''6£, R. H. Brake Val". '0 Control
·a!ve

rOUPLING. Stral,bt

HOSE. Control Valve co, '"" 'Ilille.
Valve

STRAP," ;~o.e. '0 '~;"et
Cylinder Hou (Z)

VALVE, Mam ContI' 1)1(l..ee Sectir, .. 11)

YOKE, I 'Z" (Z)

SEAL (Z)

ABSOP.EER ",,/PLUG, 445684 a~d two
S£'~L, 3760ZZR91

PLUG

U-BOLT
Nt. T. .:NF (Z)

ANGLE.
BOLT, !/4NFxl"(Z)
WASH".... , Lock 1/4" (Z)
NUT, H..x 1/4" (Z)

LEVER.(Bucket) See Sectioa 9

DRAW" ·.,.ta11at"'n
FRAM ..., r. ''''rk

5

6

7

8

9

10

11

IZ

ZO(,3ZIHI

Z06319HI

Z07501 HI

ZI091 n,a
ZOZ604HI
ZI0918HI

103319

VAL\ £:

WASHER

Plr.

COUPL" " 00· (1)

SC,REW, ( .p /4 Nf' x 7/8 (2)

WASHER, - ./4 (l)

WASHER, Lod 1/. ez)
NUT - 1/4 NE" (2)

TUBE

BRACKET, f'rfl ...

BUSHING

39 Z06327HI

40

41

4Z

43

Z063ZZHI

9403532

IOZZ79HI

114499

Z063Z5HI

Z075Z7HI

13

14

IS

16

103024

186634HI

188577HI
18856ZHI

188575HI

188572HI

169240RI

188571HI

44

45

47

197307HI

106Z65

17

18

1':'

ZO

ZI 188570Hl

48 1845ZIU

49 Z0640SHI

50

51

Z06406HI

ZO' ~9HI

ZZ 188563HI

Z3 18851,8H ,.

H 18851>7Hl

Z5

Z6

Z7

1885h5Hl

1811564H1

188S( 1Hl

188576Hl

5Z 1~'IO'7Hl

Z8

Z9 ZOM07HI

30

31

3Z

181)14

101)261

10HI9

51

54 1040)9

55 17&OZZR91

56 8115""3CZI

"7 -l4!»684

H 1030Z.

3~ Z07568Hl

35' Z07499HI

36 ZO';319HI

58 IIlOZ7HI
114496

886005CZ
181115
103319
101024

FGH-10798
88Z0Z6CI



PART
Ift1MUR

Dr.
NO. DE8C1UPTION Ii,.

NO.
1m

NtlMBIR

...
BUCKET TOOTHAIIEwaJ..Y

(W.W.II,
215406HI BUCKET TOOTHASSEMBLY, Com-

pl.t.
TOOTHASSEMBLY

1 Z06957H3 ·.HANK
~ 1I1Z66H2 'lIP, R.plat: •• bl... 160163Hl PIN, Roll

215412Hl DRAWINCi,In.tallatlan
5 215416Hl SPACER

215417HI SHIM

,.

"

I
~I

J

I

l

CE.11254A

aUCD:T TOOTHAIR"'L!
(Bolt OIl,

208330Hl BUCICETTOOTHASSEMBLY, Com-plete
TOOTHASSEMBLY

2 206957H3 SHANK
3 181266HZ TIP, Replac•• ble
4 160163Hl PIN, Roll

;.:5 103075Hl SLEEVE

6 271665 BOLT - 7/1 NC x 4-1/4 (1'
7 103347 WASH!:R, nat - 7/1 (4'

• 18549Rl NUT - 7/1 NC (2)
201137Hl CHART, hcllet Tooth luta1ladoD

-:. NOTES: Bucket t.etb .bou1d b. located wiCbtb. two "nd te.th a. near to bucket .
pollibl.. Spac. the r.mabaln. t•• th '«I,"lIy .t appl'oxlmat.ly 9 to 10 lac _c.nt.r ••._
Bucket tootb .... mbly part numben .1" lor r.ferenc. only. AII.mbU •• '*--ot
be ord.1' from tbe Part. C.nt.r. Component part," mule be ord.r.d a. ladIridaalIt.m ••

l-.:.c



¢, ACCESSOIES & AtTACHMENTSIi- pAaT gr. pDT
~!O~~'~HUMBS~ftR~~R~ D_ac__~__T_xm_________ ~N~O~.__N~YMB~~E~R~ D_ac~ ON ___

3

2

4

3 CE.IIZU

CABWITH raONT Wlnll
202338Hl KIT. Cab Attachment 1789)OH1 RUBBER, Siele (2) )183234H1 DRAWING, Cab. Wlndlhitld 17893WZ RUBBER. R.. r )Wiper Inlt.1lation 195071H1 RUBBER. Front (2' ,

C.b187'48Hl MANUAL. C.b tnlta1lation 181425 BOLT - l/Z NF x 3/4 (4) , MOUAt.195063H1 CABASSEMBLY 103323 WASHER. Lock - l/Z (4) ," 178924H3 CANOPYASSEMBLY 103028 NUT - 1/2 NF i4) ) lq~
1 NBS CANOPY 181364 BOLT. 3/8 NF :It 1 (8, ,

106263 WASHER, Flat. 3/8 (1Z) ).;. 2 171926Hl WINDOW. R.... 103321 WASHER. ;.ock - 3/8 (8) ,17892.7Hl MOLDING 1030Z6 NUT. 3/8 Nr (8) ):., 113998Hl FILLER
5 157558H1 BLADE. Wiper. Btl3 In901Hl WINDOW,R.... Qua..t... (2)

18990ZH1 MOLDING (2' 6 157556H1 ARM. Wiper - 18"189903Hl FILLER (2,
18lnOHl RETAINER. R. H. 7 164459Hl MOTOR. W1ndlM.ld Wipe..UI5I1H1 RETAINER, L. H.
1"495Hl RETAINER. R.... 161931Hl SPACER (2)

18625ZH1 SCREW (Z, Wipe.. Moto.... 195U5H1 WINDSHIELDASSEMBLY 155531Hl WASHER. Lock (Z) MOIIIltlqU FllAME 179616Hl NUT (Z,."4Hl GLASS. Windlhl.W
216460Hl MOLDING 4 157557Hl VALVE. Control18n10Hl SCltEW, C.p 1795Z6Hl TUBE106261 WASHER. Flat. 1/4 (4) 15198ZH1 BUSHING, R.duc.r10U19 WASHER. Lock. 1/4 (4) 164839Hl ELBOW109014 NUT. 1/4 NC (4) lU3Z7Hl NIPPLE, Clo..

175773Hl UNION-,'" U1364 BOLT - 3/. NF x 1 (1) ) Whad. 139017H1 CLAMP (2)"
103)21 WASHER. Lock .318 (3) ) Ibi.ld 165895H1 HOSE, Wiper Ext.nlion103026 ~~~ ;,'AJ"'::~.... ) Mt,..""",ff

: it



.',

i

~.
t,

197747HI
1I1853H1
1I1149H1
178971H2

178987liZ

Z 178979H1
178910Hl
183991H1

3 178903H1
178969H1
18IZ0IHl

4 171910Hl
18U09HI

5 1789l1HI

181749Hl
10U19
1090'4

6 1I9'IIHl
189319Hl

17979'
10"1,
109014

III210Hl
106161
10""
10,014

18'''6HZ
189"5HZ

<,

KIT, Cab Sid. Enclo.ure
MANUAL, Fib.r,lalt Cab Inltallation
ENCLOSURE, Sid.
DOOR ASSEMBLY. L. H. (Induct..
It.m. Z thru 4)

DOOR ASSEMBLY, R. H. (Inc1udu
It.m. Z and 3)

WINDOW, 0001'
MOLDINO, Door
nLLER, Door

LATCH, Door - L. H.
LATCH. 0001' - R. H.
SCREW. R. H. • L. H. Latcb (I)

HANDLE, L. H. (Wltb KeYI)
SCREW (Z)

ROLLER ASSEMBLY (')

SCREW, Cap (a) ) RollII'
WASHER. Lock - 1/4 <I, , Mount_
NUT - 1/4 NC (I) ) In,

ENCLOSURE ASSEMBLY, L. H.
ENCLOSURE ASSEMBLY, R.H.

BOLT - 1/4 NC. 5/1 (..:) EnclOI"'"
WASHEJl, Lock - 1/4 (CI;) to
NUT - 1/4 NC (6) ) Canopy

SCUW I Cap (11) ) Enclo-
WAaKER, nat - 1/4 (I) ) IUI'I
WAlMER, Lock - 1/4 (12» MOIlftt_
NUT. 1/4 NC (12) ) hi'

JU:TA1NER ASSEMBLY, L. H.
, UTA'jNJ:R AllEMBLY, R. H.

7 191Z311H2
191237HZ

• 191023Hl

9 19102'HI

10 103341

11 191264Hl

lZ 191265HI

1I1Z11Hl
103'19
1090'4

13 1I15Z'HZ

181210Hl
106261
10U19
109084

14 197729Hl
197731HI
143606Hl
11913IHI
10J341
1.1I64Hl
197732Hl

11130,
106261
IOU I"

111311

119514Hl

Rr.TAlNE1L, Front. L. H.
.U:T~!!':-&:R, Front - R. H.

KANDLE, T••

SPRINO

WASHER, Flat.3/.

.PIN, Sbort

P.'N, L9Il1 .
S~R.EW, Cap (2) , lteta ....
WASHER, Lock - 1/~ (2) , CO
NUT - 1/4 NC (2, ) Cuopr
STRIKJ:R (2)

SCREW, Cap (4)
"·.'8HER. Flat - 1/4 (4) )
'KAati.;1I:, :.ock • 1/4 (4' )
NUT. 1/4 xc (4) )

DOOR AUEACBLY. 1.ow1l'
HANDLE
PIN, LoD,
SPIUNO
WASHER, Flat _ ".
PIN, Short
STOP, Door

BOLT - 1/4 NF. III (4)
WASHER. Flat - lIt (5)
WASHER, Lock - 1/4 (5)

'CJlEW, Cap - 1/4 NF. 5/8

RUBBER, Mowatiq (R. H. I&d.,
Front)



.....'1
ACCESSORIES & A'n'A·CHMINTS .<~r.::-~~---....:;"'~---~~:r.R~"-m,.....---_---- __' .~Ii,.. PART DUCIUPTJON Ii,.. 'liT DElCJUPTlON ;~

NO. Nl1!CBI:R NO. NVlCBIR

1
- ......c::........__::...~:.- ....-.J

\ --"_"\\
\ \.
\ .\\'

I '\

~ ..- ..-)\ \\
____._ ..--1-. .._. ' '_\_

3

.
•J

-,
t I.
•
It~

~

CE.IIUO

UAa Wlna IaT
ZOOOZ7Hl JaT, R.... W'Pel' 7 17n7'HI EL80W
Z06050Hl DRAWINC, lA.tallation
Z06051HI DRAWlNO. Cuopy R... ol'k 1 140510 CLAMP (4)

"l 1 164459Hl MOTORASSEMBLY. WipeI' lIZIZOHI SCREW, Cap (1)
10lll. WASHER. Lock (2) ClampZ I6Il99HI ARM, WipeI' IOlOU NUT (Z)

1 157551Hl BLADE. W1p... 9 lIZM9Hl TUBE
4 l'U96HI BRACKET. Motor MeNDt 10 ",nOHl CROMMET

179625HI ICREW, Cap (4) 8l'ack.t 11 In479Hl TEE U.. d wh.D cab i.155"lHl WAlHER. Lock (4) Mo'W\~. 14Jl4lHI ADAPTER IIlI_".d 100•• to12114' NUT (4) III, ..5614 PLUC. Pipe PI", Tube (9)
5 157557HI VALVE, Control

6 10540. NIPPLE

"I~' '16.'

,-.,r'

"l



n~.~--------------------~~~ _

I

I



IiF.
NO.

1I~062C91
.SS064C91

211017Hl

IOl025
103320

133832Hl
215289Hl
113868Hl
201874Hl
196349Hl
1331S3
103321
21S231Hl

179818

b15031Rl
103320
102634

127440Hl
107544Hl
139017Hl
201875Hl

1 144046
1 21156Rl
1 120702

2 101801R91
168802Hl

3 187226H2
3 197598H2

4 123700Hl
168802Hl

5 120063

6 197599Hl

7 1598~9H3
279027R91

8 120063

9 123700Hl
l68802.Hl

10 187Z26HZ
10 197598H2

11 123700Hl

12 120063
13 120702
14 144046

161802Hl
12 120063
13 144048

'2
13

4442S8

120063
144048

KIT, Heater. Detroeter. G. M.
KIT, Heater. o.lroeter, I.H••
Cummine

DRAWING, Inetallation
KIT, Heater (Evan. HV-210S27)(Se.
H•• t .. r Kit in thie "ection)

NUT - S/16 NF (4) ) Hut.,.
WASHER. Lock - S/16 (4) ) Mou·,t­

ill,

187"5Hl

187. :'t,Hl

187"7Hl

18749981

18932"Hl

KIT. Rear WlDcIotPDetroetel'

DRAY:ING. lJaeta11atton

DRAWING. Canopy Rework

TUBE. DlUue.r

CUP. Formed (2)

SCREW. Cap - 1/4 NF II 3/4 (4)

WASHER. Lock - ". '4)

NUT - 1/4 NF (4)

CLAMP (2,

COLLAR ASSEMBLY

TERMINAL
WIRE. Connector to H•• ter
CONNECTOR
GROMMET. HOle Support (4)
BRACKET (G. M. ) (2)
SCREW (4)
WASHER. Lock (4)
SUPPOR T. HOle (I. H. and Cummine)
(2)

!CREW, CAp - S/16 NC
x 1 (4)

WASHER, Flat - 5/16 (4)
WASHER. Lock - 5/16 (4)
NUT - 11110 NC (4)

103319

103024

187488Hl

2790UR91

200112.Hl

14.ii

Ho••
Support
UledWith
215231Hl

GROMMET, Floortx· ... d (2)
GROMMET, JunctiO'l Plate
STRAP. Water Hoae (3)
CLAMP, Ho.. (5)

UNE HOT WATER Jo!"ED

BUSHING (G. M. Only)
ADAPTER (I.a, Only)
ELBOW, Street Elbow (Cummine
Only)

COCK, Shut-off
CLAMP

HOSE (G.M. Only)
HOSE U.H. • Cummina Only)

NIPPLE
CLAMP
ELBOW. 90'

UNE FRONT DEFROSTER

HOSE, Delro.ter

TUBE, Diffueer
CLAMP (2.)

UNE HOT WATER RETURN

ELBOW. 90'

NIPPLE
CLAMP

HOSE (G. M. Only)
HOSE U.H. • Cummine Only)

NIPPLE

ELBOW, 90'
ELBOW. 45' (G. M. Only)
8USHING. Reducer
CLAMP
ELBOW, 'treet ) (Cummlne
BUSHING, Reducer (Z)) Only)

TEE
VALVE, Drain - rec:-ived
with en.ine

:;';LBOW. 900
BUSHING, Reducer (2)

)
)
, (I. H.
) Only)
)
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,,,'
Ii,.. PART
.!!O. H11MBI:R DUCRIPTION

ACC"MULA TO.. IaT

30 Z15695HI

31 2U70lHI

31A ZU70ZHI

3Z ZI5696HI

33 Z15697HI

34 ZI5699HI

34A ZI5700HI

35 ZI5698HI

Z08430HI
Z10Z45Hl
Z09596HI

HL-33U

Z Z09604HI
2A IIU44Hl

3 307915RI
3A 1094/t1

KIT, Accumulator
!)RAWING, Rework
DRAWING, [n.tal1&tion

GAS, End

"0" RJIIIG(Z)
KNOB, Lever

RING, Back-up (Z)

CYLlNDER
LEVER
BUSHING (2)

"0" RING (Z~
FITTING, Grea .. "T" RING

4 209605HI

181349

PIN, ~r Mountlnl GUIDE, Teflon (Z)
SCRE". Cap - 5/16 NF
x 2-112

WASHER, Lock - 5/16
NUT - 5/16 NF

PIN, W/ Cotter (2)
PIN, Cotter (2)

PISTONPin
Mountinl103~20

103025 36 215703HI PORT. Fond

37

38

39

40

ZI5693HI VALVE. Air

CAP

CORE

NUT

5 1147a.f
NSS

1040376 CLEVIS, Rod End (2)

ROD
"0" RING
"0" RING

7 135711HI
7A Z83189RI
7B Z5U8ZRl 41 STEM
I 210247HI TUBE, Boom Raile 42

43

"0" RINfi
9 210248HI TUBE, Valve to Boom ~aiu Tube "0" RING

10

11

1Z

9410981

Z96247RI

140493Hl

ELBOW
HOUSING
ANGLE, Accumulator
LUG
LUG
DECAL, Precharle
PL\TE. In.truction

210246Hl
153890Hl
153891Hl
134195H2
209606HI

"0" RINIj

VALVE, Control

13 NSS

I.. NSS

15 140791ril

16 164523RI

HOUSING

PLUNGER

SEAL, Oil (2)

"0" RING (2)

BALL (3)

CAM. Ball

17 140806Hl

18 140808HI

19 140793Hl

20 140807HI

21 164517Rl

181350

615031RI
19503Rl

22 2'16U7RI

Z3 9410981

Z4 Z09602HI

ZS 9410Z07

Z6 Z96Z47Rl

27 14" 872HI
IC6Z63
1i134RI

za Z!)nI7HI

Z' 14.3511Hl

SPRING, Detent

~ND. PIunler

"0" RING

SCREW, Cap - 5/1C. NF
x 3 (Z)

WASHER, Flat - 5/16 (2)
NUT - 5/16 NF (Z)

Valve
Mtl.

"0" RING

.ELBOW

'ruBE, Valve to Accumulator

ADAPTER

"0" RING

"U" BOLT (Z)
WASHER, Flat - 3/8 ~4)
NUT - 3/8 NF (4)

ACCUMULATOR

RETAINER, Nut (Z,

-------------------------------.~~w~.~.M&..--.M.aa.uA~...~Of~MM~~-.~'CA~-----------------------------~..~
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DBSCRIPTICIC
ACCESSOIES & AnAOIMENlS

:U,.. PART
NO. trJMBER

ii,. pmf
NO. JMIBIR

30 7341

31 7992

32. 46U6

33 6583

34 6917

35 4632.5

36 5815

37 527!;

39 15075

39 9449

40 28464

41 9466

42 45219
4397
42.2.Z

43 44043
4397
4ZU

44 Z7309':'

4S2.2.6

DDCIUPTlON

WASHER. Lock (2.)

Ol1ARD. Dirt (2.)

SLEEVE, Swivel (2.)

"0" JUNO (4)

JUNO, Back-up (4)

STEM, Swivel (2)

"0" JUNO (4)

PIN (2)

HOSEASSEM~LY (2)

COUPLING (4)

HOSE, 1 x Z7-1/Z inch (Z)

SWIVEL (Z)

CLAMP (Z)
WASHER. Lock (Z)
NUT (Z)

CLAMP (Z)
WASHER, Lock (2.)
NUT (Z)

TUBE ASSEMBLY, Lower
DECAL, Clam Openln,
DECAL, Clean Dally

KlT, 4-in-l Bucket (With Teeth
(*Houllt Put Number)

KIT. ''-In-1 Bucket (Le.. 'reeth)
(*HOUlhPart Number)

CLAM CYLINDER. RELIEF VALVE
GROUP (Se. Breakdown) (Ref. )

INDICATORASS1!:MBLY.Tilt (5••
Breakdown) (ReI.)

DRAWINO. Indicator Inltallation

BUCKET. HYDRAULIC
LINES OROUP

CL.\M

EDGE, Cuctin, (Weld On)

BUSHING (4,

BUSHING (2)

PLATE, Cc.mpaccion

Fl1'TING. Greaee (Z)

PIN. Clam to Moldboard (Z)

PIN, Cotter (6)

PIN, Clevil (Z)

PIN, Cylinder Top Hin,e (Z)

PIN, Clevll (Z)

PIN, Cylinder Lower Hlnle (2.)

PIN, Clevie (Z)

MOLDBOARD. Bulldoaer

BUSHING (3)

EDOE. Cuttinl
BOLT. Plow (16)
NUT (16)

EDGE. Corner (Z)
BOLT, Plow (6)
NUT (6)

TOOTHASSEMBLY. Bucket (Wlth
Bolte) (2.05748HlOn!yt (7)

BOLT (7)

BOLT (7)

NUT (Z)

TOOTHASSEMBLY, Bucket (Le..
Boltl) (7)

PIN (7)

TIP, Replaceable (7)

SHANK (7)

HOSE (4)

TUBE ASSEMBLY. Upper

SWIVEL (2)

BOLT (2.)

~•... :J
"I

;
, c

• 2.05748Hl

• 205749Hl

55505

55506

1 950018

Z Z72.34

3 Z2.744

4 2Z792

5 48Z30

6 lZ031

7 2bZ23

8 4627

9 10834

10 46399

11 10835

12 "2.999

13 10833

14 951049

15 412.36

16 2U31
3880
42.2.7

17 "6498
3880
41Z7

18 26161

19 15789

ZO 15790

2.1 42:8

Z2 26160

Z3 ~195

2.4 25334Ml

:U 2.6157

26 8439

Z7 27308

za 2.6089

19 %349



l'Oua.m.oHl: BUCKET ICZT
11LT DrmCATOa Alll:W8Ll'

55505 INDICATOR ASSEMBLY, Tnt 6 74515 HOLDER. l"cUe.tol' &1'
CD-lZ CAP 7 Z071U POINTER

Z 36526 INDICATOR • 7383 WASHER, Flat (4), ZO~ZZO BAR, IneUe.tor 9 1375 BOLT (4)
4 Z351 eOLT 10 17166 NUT (4,
5 17165 NUT 11 745Z6 CLAMP (1)



ACCESSORES & AnACHMENTS
-----'~~~-----~--------~~~~~~~~~~~~~P~AR~T~~~~-----------------------
REF. PART DESCRIPfION REF. DESCRIPTION
NO. NUMBER NO~.~N~U~MB~~E~R~ __

28

JOUJl-lN-ONJ: BUCKET lOT
CI..IU( CYLlNDJ:Jl AND llJ:LIJ:J' VALVI: CiJlOUr

CLAM (.YU:-:DER A:-:D REUEF 1~ , "'2l "0" RI:-:G (l)VALVE GROL'P
31700 VO\LVE, Rd1ef Ib l8~1. " -RING ASSEMBL Y (l)

Z 7872 PLt:G, Pipe (4) 17 lH5l STUD H)
3 14040 SCREW, Cup Point (2) 18 9016 :-:UT (4).. 3169. BOey 19 121)3I FITTI:-'G, Gre •• e (l)

S 11h8 SEAT (l) lO 4123b BUSHl:-JG (Z)

I- IH69 PLUNGER (2) II Zb046MI ROD, Piston (Z)
7 15518 SPRING (l) II 2.l940 Rll'G, Wiper (2 )

• 11051 PLUG, Adju.tment (AR) Z3 l8ll1 FLANGE· (2)
9 !laO 9 "0' RING (2) 24 28l15MI CYUNo.tR HEAD (l)

/10 41066 CAP (2) 25 :!.8728 PISTO~ (2)
/

II 1060S1o&4 CYUNDER. Clan. (2) 2t:. 5815 "0" IirNG (2)
I
/11 2604. TUBE ASSEUBL Y (2) 27 HS17 PIStON (2)

1) 23694 .. 1 RING, Wear (2) 28 9025 il2l14 ZSM11o&1 V-RING ASSEUBLY (2, CAL. Cam Openinl

/
li..ifII i .... 7."'"



ACCf3SOVe & ARACHMINTS
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~~p~~~. ~~~C~C!II!.~DI!!.!IJA!J~!!.!S==~!!N!!ns!L , _
~. NUIIIWl DIIC...,JON _lIO. IICJII8Pl DDCIUP'I1.llR

'.
lOS..09H1
lllQS9H1
lOl'~H1
2.lSlS1H1
10/.)0411-11
191111111

'l'l~C\\2

•
..

214233H1

-

20100zHI
201003Hl
11l(o.&'Hl
,o.t047Hl
I7,"014Cl
1l76075Cl
87601ZC1
.76077Cl

1 .760nCI
2 12aSUHI

179162
101322

3 1o.a005H1
4 196876Hl

111431
18452JU
10U6S

5 153f.76Hl
6 115706H1
, .n071C1
• 1~701HZ
9 2\17"9111
10 1.1S49Hl

1'''81
101lZi

11 113692Hl
11 lal691Hl

114233.1
U ZOl010HZ
14 '7(OlO9Cl
-15 9410362

l02blS
106263

II, 8760"ZCI
17 128S4lHl

11986Z
I031U

II ZOIOCMHI
l' '76109(:1
1.0 196176Hl

I.IUI
llU1a.
I06ZU

11 1536UHl
U 115706H1
U 'UOIICI
Z' lU'JOltQ
15 1"''''111
U IllMtID

11M11
191Ul

For Br4I.kdowD of ... parate kit.,
(••• le,.nd below).
HYDRAULIC, 4-in-l Kit
J..OA;)ER TO LOGGER KlT
DRAWING. Hydraulic In.t.allatiOD
DRAWING, a.iOr Frune - Rework
DRAWING. V.lv~ aDd Se., Dec'"
DRAWING. Val". CODlrnl. esc.Pa,. 14-21)
BUCKET CYLINDER &See Bruk­
cIowD) (Sote Pa,. 14-20)

HYDRAULIC VALVE. CONTROL
«Iloop cs.. Br.a'kdowD) CS .. e
Pa,.14-13)

DRAWlNG. R. H. - Boc.m Rework
DRAWING. L. H. - Boom Rework
STUD. Ba.. (1 'l)
PLATE (2)
"0" lUNG. H1-~ ••• llre Inlet
"0" RING, Low-Pr ••• ure 0Ial1.t
"0" RING. Tube Port. ft)
"0" RING

LINE - VALYE THRU L.H.
BOOM TUBE

"(Y'RiNG
FLANGE. Split (2)
SCREW. CaF - 7/1(. NC :It 1-111 (4)
WASHER. Lock - 7/16 (4)
TUBE. L.H.
CLAWP
SCREW. Cap - l/l N.r· x 1-112
NUT - III NY
W.A.SHER. Flat - Ill.
"V" BOL'!' (3)
FLANGE. SpW ,~)
"0" RING (3)
TUBE
PLA TE. Clamp
HOSE
SCREW. Cap -1/8 NC:II: 1-1/4 (12)
WASHER. Lock - l/8 (11)
CLAMP (6)
PLATE (3)
NUT - 3/1 NC (6)
TUBE,. Boom L. H.
"0" RING
PLUG

NUT _ 3/8 sc (6) "U"
WASHER. nat - lIe (6) Bolt

LINE - VALVE THRO .R.H.
BOOMTUBE

"0" RING ••
FLANGE. Split (Z'
SCREW. Cap - 7/16 Ne :II: 1-1/2 (4)
WASHER. Lock - 7/16 ft)
TUBE. .R.H.
"0" RlNG
CLAMP
SCUW. Cap - liZ NF:II: 1-lIl
NUT - 111NF
WASHER. Flat - 111
"U" BOLT (3)
FLANGE. Split (6)
"0" Il.lMG (3'
TUU
PLA TE. Clamp
HOB)!:
SCIlEY. Cap - 3/8 NC a 1-1/4 (11)
WASHE" Lock - 3/' (11)

27
28

1')3692:HI
18lf'o93Hl
184l':Rl
20800"'tZ

CJ...AWP (6)
PLATE (3)
NUT - 3/1 NC (6)
1"J BE. Boom R. H.

NUT - 3/1 NC (b)
WASHER. Flat - 3/8 (6)

PLUG
l:oosE
T(lBE
tIO..'E

LIN!. - R.H. TUBE TO
REl..JE.· VALVE

ADAPTER
TUBE
ELBO~·. 9~'
Y' RING

UNE - 1••H. T1J~E TO
R£l.JEY VALVl:

ADAPTER
TUBE
ADAPTER
"0" RING

LL"'iE - RELIEF VALVE TO
MANIFOLD BLOCK

f'U"
Bolt

"0" RING
ADAPTER
TUBE
CLAi.IP (DrOll lDclicator W,. )
SCREW. Cap - 3/8 NC )
:II:3,. a' )

WASHER. Lock - 11I (1»
PLUG. Tl'be (3, )
NVT a, )
ADAPTER (Z) )
"0" RING (3) )
ADAPTEa. )

COUNTEIlWElCiHT

SCJU:W, Cap - 3/4 NF )
.1-1/4 'I' , CGQDtU.W~" J1aI. - 3'...(I) ) ......

W~· ~k - 31' tl) ) ~ti'DI
NUT- 3/4 NI' (I) J
BAL1.A.$T KIT (7100 !be.)

No... tcr"" - ComlDO" to IIoda IIlla.
• - Hydra.u1ic .-m-l llit _yo

•• - Loader to Lot.tll: kit oalJ.

29

10ZblS
106Z63

--30
-·31
--3l
··33

94i036l
11l()'!1HI
879304C1
Z11040?1

·34
·35
·36
·37

9410206
lO8OO~Hl
9410tH
816109C1

-38 9410106
.39 108C'07Ul."0 , .. ozoe
*41 876109C1

*42 876109CI
*43 CHI0206
.". 208oo8H1
• 109Z47H1

- 179837

- 103311

• Z17M2Hl
• 166897Hl
• 9410Z06
• 876109Cl
- "10960

•• Zl~).4'H1

171635

lOU6I
10l3U
Z111!?

1582Z8Hl



ACCESSORE " AnACHMENTS
RF.F. PART
~O I"UMBER

- --~----_ --- -
REF. PART
NO. NUMBER

DESCRIPTION DESCRIPTION

CYLI~DEIl • LOADF. TO LOCiGEIl KIT

;

on30.~C 't2. CYU:'-:DER I., ~781SIiCI Rl:'-:G. Re ta irung
,,7-1701 C II "CD. Pi s ton 17 l1l.)901.1 ·0 Rl:'-:C (l)

1902S"HI f'll"SHI:'-:G I s d78190CI PIS TO:S. ~li
10'14. ! ri r Il:'\C, Crease (2) 19 tl70196Ci BUSHl;\;G (2)

. 7·';~~5 SCREW. CdP - . " :'-:C lap 2.0 175~15CI q.:::-';G. Lock (l)1: ...
x I -I, ~ ('.:0) to

1,~97:, ,\ ASHER. Lock (to) Cv l ind e r II 87,,:J7ICI ?ArKlNG. Piston (2)
~7~ 1 ,2'-. 1 CAP .!.! 878197q PIS TO:-';. Half
,,,71:1107CQI SE.-1.L B 875934C I SCREW. Cap - 5/8 :SC x 4-1/4 (8)

.,7,,3 ~"C 1 Rt '\ C• Cord !4 :l81094CI WIRE. Lock

i5.l~··H!l i'U:"G. Loc;" (3) 25 879312C 1 C 'iU:-<DER
7", i '.4 3l.! 1 GLA);D 20 175907HI BUS: lI:SG

.:: Hil Yo" A.SHER. Back-up 27 878954CI WASHER (4)
175920HI Pl:'llLOCK

(. '1l3 I Jill 0 RI:"G 271627 SCREW. Clop -3/4:-';FlL 1-11 8
'r- 10",.68 WASHER. Flat - 3/4,76 i91 C I PACKl~;G. Rod 103120 WASHER. Lock - 3/4

191417HI RING. Cord (2),,7f11.,~(. I BL'SHI:'-:G

.,71;1sec 1 PI);

"

1 C

II

12

13

Io!



ACCHSOIB & ARACHMENlS
'EF. PART
_"'0. XUlIllER

HL-3Hl

z 197169Hl

3 109454

IOiOB

LEVER

or:.SCRIPTJOt( REF. PART
NO. NUKBER

1'4--1

,
VALVJ: CONTI.OL UNXACiJ: • 1.OQGE1. •• -'&-1

e.USHING (2)

ROD. UDk5 1971bOHl

PIN. WICotterFITTING. Gua.e



ACCESSORES & AnACHMENTS

SPOOL v.u. 'IE JaT
THaEE .." -til.1)(LOOGJ:



." ·--t,· ':'•.' '. '....;.. '. oi.o •

T~ SPOOL VALVE JaT
(LOCiCZ.. a.4-&..1)

,;.I·lljJt!1 vAL': E. Ti.ret: Spool (Hu.co 38 156806Hl
"~~'53 -8i

39 156803Hl
44<1~h'~1 PLl'G, Pip<

..0 156802.Hl
z 30hlc9Rl '0' RI;';G ("!o)

41 lSc807Hl
3 : 9,!o99Hl SPACER

4Z lS6808Hl

" 19;!686Hl PLC'G (l)
43 156804Hl

5 l14"'i2HI SUEV.'::
44 19Z688Hl

0 lO';:;o5Hl PISTO:'( (l)
45 Z08088Hl

7 ZlH94Hl RI;>';G, Retainini (ZI
46 Z08089Hl

iJ 2 d1'~5Hl SF-ACER (Z)
47 19Z69lHl

9 21H90Hl CAP. Plung e r (l)
48 U4493HI

; 0 1t>fJIZF: BALL (8)
H 176440Hl

\ 1 lH491 HI CA..\1. Detent (l)
50 156813Hl

lZ If,:;7~Hl SEAT, Sprini (Z)
51 156814Hl

13 1'n;, 93HI SPRING (l)

14 1~Z697HI PI!':. Plu,llier

15 2.14496Hl I:\SERT (Z)

16 192.689Hl 3PRl:;G (3)

17 i.llZOBHl RING. Retaininil (3)

18 H093t,U '0" RI:-':G

19 17619-'Hl CAP

20 15i:>S15H1 SCHEW. Cap (. 0)

l1 NSS HOUSI;>.;G

zz ZlZ9S5Hl "0" RI:-lG (6)

23 llH07Hl RI:-':G. Scraper (3)

Z4 151:.&.:lH1 PLATE, Seal (il)

Z5 15c:.t!.!lH 1 SCREW. r>~te (0)

Z,6 Z,13Z,06Hl RING. Scrape r (3)

Z,7 :-.iSS PLU::'IiGER. Float I
z'ij ::'lis., PLC'::'IiGER. Double Actinil (2.)

I
Z9 ZOBOr,,)HI SPACER t
30 lS61iOlHl PLUG

I
31 30LC,16Rl "0" RI:-lG (6)

3Z 15b 1105H1 SPRING

33 15tdlOHl POPPE'! I
34 lSt.IH lHl SLEEVE

f35 313'S79Rl '0' RI:-lG

36 151, ~2.SHl RING. Back-up I
37 lSf.809Hl POPPET, PUol

DESC~

SPRING, Pilot

NUT. AdJIo.tini

PLUG. Pilot

NUT

NUT, Ca.tIe

SCREW, Adjuatinl

SEAT, Sprina (4)

CAP, P1unler

SCREW, Cap

SLEEVE

PLUG (4)

SPRING (4)

POPPET (4)



IOAIfT SlCTlOM ""1fT MCTION ""1fT IICTD SlCTIOM""0 ""0 MO ".fn' Mb
_II

"AGe". ..UtIlI." "ac:.c ... NU... " "ac:.c ... NV"." "AGI ....

"2 9'19 1" - 15 ClOClt>O& ('II 3 - 3 875 934 C1 1" - 2044 043 1" - 15 t.10266 (I 1 - 17 876 003 C1 6 - ,".. S27 12 - IS 610 289 ('II 1 - 17 87f>004 cr 6 - 7No. "" 57C1 13- 11 610 293 (91 1 - 17 876 011 (I 11 - 8It.. 'HI8 13 - 11 !l10299 (1 1 - 17 87C1011 C1 11 - SA"" 21'1 14 - IS 61':1132 (1 6 - 'I 876 012 (I 11 - 22 '49 '4 - IS '·522C1 14 - 1') H5 132 (1 6 - 11 876 012 C1 11 - 32 HI ,.. - 16 46 31S 14 - 15 61S 13ftt.l 6 • 9 876 016 (;.1 6 - 72 37S 'It - 16 lot- 316 lit- II) 61':1Hl (,1 1 - 17 876 018 C1 11 - 73 lI80 14 - IS lot. 399 14 - 1':1 61':1393 (,1 1 - 17 876 018 (I 11 - 88.. 222 14 - ,'; 46 498 14 - IS 611) 394 (,1 1 - 17 876 019 c i 6 - S.. 227 14 - II) 41:1 230 lit- II) 61':111':10CI 4 - 13 87b 019 (I 6 - 7.. 228 14 - I" 5S SUS 14 - IS b15 tl51C1 4 - 13 876 065 (I 11 - 15.. 397 ,.. - IS S5 50':1 14 - 16 b1., 398 (.1 1 - 17 876 068 Cl 11 - IS.. 627 14 - IS ':II).,Ob lit - I') 61'1 399 c i 1 - 17 117b 070 (.1 11 - ISS 27'S 14 - IS 74 1)2') 14 - 16 619 497 (,91 1 - 17 876 070 Cl 11 - 16S 809 14 - 17 74 S2C1 1" - 16 lo51 862 (;1 11 - SA 876 071 (I 10 - 4,81S 14 - IS "1)0018 1..- lS 702 676 (;1 4 - 9 876 071 C1 10 - 8S 811) 1" - 17 9S1 049 14 - IS 701 738 ('II 2 - 40 876 071 (.1 10 - 116 022 II,- 17 1 103 02S 2 - 11 70l 999 (;1 1 - 17 876 071 (.1 14 - 196 5':;1 14 - II) 9 401 706 10 - 14 1175U23 (91 4 - 11 676 072 (I 10 - 36 9i7 14 - IS 9 402 711 10 - 13 871)027 (1 10 - " 876 072 (I 10 - 47 342 14 - 1S 9 402 713 10 - 13 1171)027 C1 10 - 8 1176071 Cl 10 - 77 383 14 - 16 9 402 818 10 - 13 87')028 (,1 10 - 8 876 072 Cl 10 - 87 872 1" - 17 9 402 86" 2 - 19 ~75 028 (Z 10 - 4 676 072 cr 10 - 117 119') 14 - IS 9 402 &67 10 - 13 87..021i(l 1U - 3 876 072 c i 14 - 197 992 I" - 15 9 403 48b 13- .. 117.,U29 (,1 lU - 7 876 074 C1 10 - 38 4)9 1" - 1') 9 403 486 13- S 871)030 (I 10 - .. 876 074 (,1 10 - 49 016 l4 - 17 9 403 490 13 - 3 117S030 (.1 10 - 8 "7~ 074 C1 10 - l'9 02S 14 - 17 9 403 S32 14 - S 81') 176 C91 11 - 15 876 074 ci 10 - ,9 449 1" - IS 9 "09 949 6 - 7 I:!71)176 C92 11 - IS 876 074 C1 14 - 199 "66 14 - 15 9 41U 01)7 10 - I) tl7S 176 C93 11 - IS 87b 075 C.1 10 - 3HI H2 4 - 4 9 410 0':17 10 - 9 111':1118 C1 2 - 19 lI7607S tl 10 - 710 833 14 - 15 'I 410 0')7 13- S 875 181 c i 12 - 10 876 o7S (,1 14 - 1910 834 14 - 15 9 410 20.. 2 - 9 117S409 (I 9 - " 1176077 1:1 10 - 310 83S 14 - 15 9 410 20S 10 - 11 87S 4~3 C91 4 - It 876 077 C1 10 - 112 031 II,- 15 9 41U lOb lit- 19 87~ 1t76'1 It - 5 117f»077 (,1 il- lS12 0~1 14 - 17 9 410 207 10 - 13 87S 477 (,1 4 - 'S 876 077 C1 1" - 1913 OSI 14 - 17 9 410 207 lit- 13 117S478 c i " - 5 87b 083 (1 10 •. 313 4611 14 - 11 9 410 2S6 2 - 1b 87S 479 (,1 I,- 4 1116083 C1 10 .• 7U 469 14 - 17 9 410 3')9 I,- 12 1I1S480 'I 4 - S 87b 08~ C1 10 - 314 04b lIt- 17 9 410 3'59 6 - 2 117S493 C.Y1 4 - 6 87b 08S (,1 10 - 7IS Ols 14 - 15 9 410 3S9 6 - 3 117S49S C91 .. - 3 1176088 Cl 11 - 715 'H8 !It- 17 9 410 361 CI - 2 87') SO'l(1 9 - 4 876 088 c i 11 - 88IS 789 14 - IS 9 410 3&2 lit- 19 117') 511 C91 1 - 13 1176092 Cl 11 - 8IS 790 lit- IS 9 410 363 11 - ') 87.,')12c i 1 - 13 876 092 C1 11. - SA17 165 14 - Ib 9 410 978 2 - IS illS S13 1.1 1 - 13 876 093 Cl 11 - 217 166 14 - l'J 9 410 979 1u - 11 'US ')14C.91 1 - 13 876 093 (,1 11- 322 4S2 1" - 17 9 410 '179 10 - l:i H 7S SI'5C1 1 - 13 876 097 C1 11 - 722 744 14 - 15 9 410 980 14 - 19 87S SIS C1 1 - 17 876 097 C.l 11 - 8822 792 II,- IS 9 410 981 II,- 13 tl7'5523 c i 11 - IS 1176 101 C1 11 - 822 9"0 lIt- 17 9411 107 10 - 13 815 S74 C1 3 - 3 87b 101 c i 11 - SA24 '527 1" - 17 20 410 7'56 2 - 16 t!7~57S (1 3 - 3 117b 102 (,1 11 - 226 0"8 14 - 11 117S'586C91 8 - ) 87b 102 C1 11 - 32b 089 1" - 15 tl7SS88 c i .. - 3 tl7b 108 (,1 10 - 112b IS7 14 - 1'5 8H S8'1c i 8 - 3 87b 108 c i 11 - lS2b 160 1" - 15 C tl7SS90 C1 8 - 3 876 108 ci 11 - 1626 lb1 14 - 1') 1175'592c i 8 - 4 876 109 c i 14 - 192b 223 lit- IS 1:175593 c i I - 4 876 HO C1 11 - ,27 231 14 - is 0 12 1" - 16 87S 594 C1 I - 4 87b ill cr 11 - 1527 234 14 - is 11'59lS Cl 14 - 20 117SS9S cr 8 - 4 876 111 ci 11 - 1627 301 14 - IS l7b 344 C'I1 4 - 9 tl7':1'9b C.1 I - 4 876 119 C1 8 - 427 309 1" - 1':1 194 291 (I 4 - 4 tl7'5b'51 e91 2 - 9 87b 120 Cl 8 - 428 213 14 - 17 281 800 (.92 9 - 4 87') 70'1 Cl 11 - 15 1176 121 (.1 8 - 428 464 14 - 15 304 734 C1 11 - 8 1175 718 Cl 11 - lS 876 159 c i 10 - 428 'H4 lit- 17 307 963 C'J! 2 - 4. 87., 719 c i II - 15 R7b iS9 C1 10 - 928 728 lit- 17 311 164 '91 10 - 13 117S720 (,1 11 - 15 "76 159 C1 10 - 1431 698 14 - 17 31':120'1C1 2 - 7 87., It53 ('II 9 - 4 876 161 (.1 2 - 1'1Jl 700 14 - 11 326 21H ('II 2 - 4A 87S 8S7 cr 9 - 4 876 165 C1 2 - 1936 S26 14 - 16 340 173 (,1 1 - 13 875 'Ill)Cl 11 - 7 876 181 C1 2 - 4041 23b 1" - IS 3411 192 C1 13 - 11 1175 '117 C1 6 - '5 876 299 c i 6 - 941 236 1" - 17 Cl03b~l (,91 J - J 87'5918 C1 6 - '5 876 299 C91 6 - 1141 666 14 - 17 60b 506 (,1 4 - 11 US 932 '1 6 - S 876 304 C91 6 - 9
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87b 304 (91
87b 30S (91
876 308 (91
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876 372 (,1
876 374 1..1
876 387 (,1
87b 392 (,91
876 396 (,1
876 Ht> (,1
111b404 (I
876 428 (,91
87b 444 Cl
876 4410 (91
876 445 (,1
876 445 (.1
876 459 (.91
87b 68b (.1
87b b86 (,1
876 686 (,1
U6 712 (.91
816 782 (,91
876 783 (,91
876 789 (91
876 799 (,1
87b 948 (,1
877 123 (.91
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877 202 (I
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877 202 (.1
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877 203 (.1
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871 203 (I
877 230 (.1
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877 231 (,1
871 231 (I
877 304 (,91
877 330 (,91
177 380 C91
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877 )83 C91
1J77 438 (.<11
877 44b C1
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877 588 Cl
877 601 (,1
877 811 (,1
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877 825 (,1
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878 06'"(,1
878 Ob5 (,2
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878 094 (;1
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6 - 11
b - 9
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h - 11

140 - 3
10 - 13
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b - 11
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4 - 5
1 - 8
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1 - 8
1 - C?
1 - 7
2 - 9
2 - 11
2 - 12
b - 5
4 - 6
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6 - 9
2 - 11
6 - 11

12 - 9
12 - 13
12 - 17
10 - 3
10 - 5
10 - 7
11 - 5
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10 - 5
10 - 7
11 - 5
10 - 3
10 - 7
10 - 3
10 - 7
6 - 11
b - 11
10 - 13
11 - 17
6 - 11
11 - 8
11 - 8
1 - 13
9 - 4
'" - 5
2 - 40

11 - 5
11 - 5
11 - 5
11 - 5
11 - 2
11 - 2
11 - 3
11 - 3
14 - 20
11 - 3
11 - 3
11 - 3
11 - 3
11 - 3
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4 - 5
11-16
11 - 88
11 - 81
2 - 40

14 - 20

1l7" itll! (,1
k18 1119 (,1
818 190 (.1
RH I'll (,1
li11! 192 (,1
1418 193 e21
1S18196 (I
878 197 (,1
8711 198 (,1
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1178222 el
878 223 0:1
818 224 (1
878 237 ci
878 274 Cl
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878 304 (1
878 38b (,1
878 387 (,1
878 388 (,1
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878 441t(.1
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818 "'49(,1
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878 b18 (,1
878 632 (,2
878 9H C2
878 954 (,1
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879 204 (1
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879 312 (1
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879 676 (I
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880 624 (,91
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1181 046 (,1
881 094 (,1
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882 216 (I
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8112 322 C91
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R82 421t(;92
882 790 (,1
R82 84S (.91
882 910 (,1
88' 001 (.1
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883 078 Cll
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883 170 (91
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883 409 (,93
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885 062 (;91
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885 629 (,1
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Nt.) )~) 14 - 13 108 bl)1HI 9 - 3 122 1)11HI 8 - ) 131 I)1S6HI .. - 4"" ) 3~3 1~ - 21 109 04b HI 9 - 3 122 696 HI 13 - 4 131 81)0H2 14 - 2Ht. 3 ")0 1 - 'I 10'1 214 HI 12 - 3 122 763 HI 1 - 11 131 '131 HI 13 - 3HI. ) 1)1)0 1 - 9 109 nlo HI 12 - I) 122 811 HI 2 - 13 132 112 HI 13- 4
Nt. ) 1)1)0 2 - 11 109 214 HI 12 - 7 III 947 HI 2 - 14 132 11)9HI 2 - 21

"" ) I)~Z 13 - 13 109 214 HI 12 - 'I 122 947 HI 2 - 21 132 222 HI 12 - )
Nt. ) "H 13 - I) 109 214 HI 12 - 13 122 9'" HI 2 - 11 132 222 HI 12 - I)

"" ) 6U 12 - ) 10'1 214 HI l2 - 17 123 21)0HI 4 - 4 132 222 HI 12 - 7Ht. ) 611) 12 - I) 109 247 HI 110 - 19- 123 700 HI 14 - 11 132 222 HI 12 - 10"" ) 611) 12 - 7 110 902 HI 13 ._ ... 124 1'18 HI 9 - 1 132 226 HI 12 - 3Nt. ) UI) 12 - 17 112 002 HI 2 - 11 124 281 HI 2 - 14 132 226 HI 12 - I)Ht. ) 71)) 13 - I) 112 001 HI 10 - 14 lZ4 77: HI 9 - 7 132 226 HI ~2 - 7Nt. ) 7'>3 13 - 13 112 327 HI 14 - 7 1210910b HI 12 - 3 132 226 n 12 - 9NS 902 1\ - 3 112 339 H2 12 - 3 124 "lob HI 12 - I) 132 226 HI 12 - 10NS 'f04 tI - 3 112 339 H2 12 - ~ IZ4 'I4b HI 12 - 7 132 22b HI 12 - 13HS 914 8 - 3 112 339 H2 12 - 7 IZio '17b HI 13 - 4 132 226 HI 12 - J7
"S 9U 8 - 3 liZ 339 H2 12 - 'I lZ"> 003 HI 10 - I) 132 S43 HI 11 - l'Jf!, "19 8 - 3 liZ 33<1 H2 12 - 1) lZ"> 003 HI 6 - 4 132 780 HI 6 - )
HS v.;t 8 - 3 112 339 H2 12 - 17 12'>1.)'18HI 9 - 3 131 787 HI 6 - 7~ "1.) " - 3 liZ 3b4 t1Z 14 - l lZ'> 1'>9H2 110 - 2 132 7'13 HI 6 - 7!<is 9'~ tI - 3 IlJ 027 t11 14 - S 11'>901)HI 10 - 14 132 862 HI 6 - 7.c- ...
HS '92') 8 - 3 113 1)84HI 2 -/3 126 2!17HI 12 - 3 132 8b) HI 6 - 7HS 'f29 IS - 3 113 b'l4 HI 9 - 3 12.,287 t11 12 - 7 132 864 HI 6 - 7

"' <H2 2 - II) 113 868 HI 12 - 10 120 2<17HI 12 - 9 132 871 HI 6 - 7
21 llS "1 10 - 14 11) U8 HI 1.4- 11 Il6 1117HI 12 - 17 132 876 HI 6 - 7101 '181 HI 12 - 'I 114 S27 HI 3 - 3 12b 81S HI 11 - 15 132 881)HI 6 - 7101 981 "'1 12 - 13 114 8S1 HI I) - 7 12b Set8HI U - 4 132 892 t11 6 - 7102 271 HI 11 - 2 liS 086 t11 'i - ., 126 98'1 HI 2 - 11 132 893 HI 6 - 7102 279 t11 14 - ., ns 706 HI 10 - .. lZb '189 HI 2 - 14 132 894 HI 6 - 7

102 3'4 HI 13- 13 Ill)706 HI 10 - IS 127 440 HI 1 - 10 132 900 HI 6 - 7102 818 HI 12 - S 11')706 HI 10 - 11 127 440 HI 2 - 9 132 '101 HI 6 - 7102 818 HI 12 - 7 lIS 706 HI 14 - 1'1 121 440 t11 2 - 11 1)2 902 HI 6 - 7102 818 HI 12 - 10 Ill)8)) HI 9 - 9 127 1040 HI .2 - 13 132 '103 HI 6 - 7102 818 HI II - 14 116 49) HI 2 - 14 127 440 HI 14 - 11 132 908 HI 6 - 7102 818 HI 12 - 18 116 4'1) HI 2 - 15 121 4a7 HI 2 - 12 1)2 910 HI 6 - 7102 818 HI 13- ) 116 493 HI 2 - 19 121 SI')HI, 14 - 2 132 911 HI 6 - 7102 818 ,41 13 - 4 116 49) HI 2 - 21 121 536 HI 13 - 13 1)2 '112 HI 6 - 7
102 818 HI 13 - 5 lib 598 HI 3 - 3 121 6U7 H3 14 - 2 1?2 913 HI 6 - 1103 075 HI 110 - 6 116 94'1 HI 12 - 3 121 617 HI 13 - 4 132 929 HI 6 - 7103 49'1 t11 10 - U 116 94'1 HI Il - I) 127 127 HI 5 - 2 132 9b3 HI 13 - 4'
10) SI1 HI 4 - 4 lib 949 HI 12 - 1 128 107 HI 11 - 1 133 832 'Hl 14 - 1110) Sl1 HI 10 - 14 lib 949 HI 12 - 9 128 107 ttl 11- BI) 134 045 HI 11 - 5103 536 HI 14 - 2 116 949 HI Il - 13 128 316 HI 2 - 22 134 054 HI 13 - )
103 S31 HI 14 - 2 116 949 HI 12 - 11 128 316 HI 2 - 2) 134 151 HI 10 - 13
104 469 HI 12 - 3 lib '183 HI 2 - 9 128 1)33HI 5 - 3 134 195 H2 14 - 13
104 sao HI 8 - 3 llb '183 HI 2 - 11 128 533 HI 5 - 4 134 202 HI 9 - 3
104 S71 HI 4 - 4 111 240 HI 12 - 1 128 533 HI 5 - 5 134 319 HI 2 - 11104 737 HI 11 - 6 117 240 HI 12 - 17 128 542 HI 10 - ~ 134 704 HI 9 - 5101)898 HI 14 - 2 117 2Sb HI 9 - 4 128 542 HI 10 - 4 U5 121 HI 5 - 2106 662 HI 4 - 4 111 383 HI 2 - 21 128 542 HI 10 - 7 US 122 Hi 5 - 2
lOb 662 HI 10 - 14 111 383 HI 13 - 4 128 542 HI 10 - • U5 123 HI 5 - 2107 150 HI 2 - 9 117 383 Hl 13- 5 128 542 HI 10 - 11 1)1)711 HI 14 - 13107 )36 HI 2 - 100 117552 HI 6 - 4 128 542 .HI 14 - 19 U5 754 HI 5 - 3101 544 HI 12 - 5 111 613 HI 4 - 6 128 119 HI 4 - 12 135 754 HI 5 - 4101 S44 HI 12 - 14 118 491 HI 1 - 3 12'i 317 H3 12 - 15 135 7S4 HI 5 - 5107 544 .41 14 - 11 119 059 HI 9 - 4 129 509 HI 4 - 5 135 155 HI 5 - 2101 149 HI 12 - 3 11'1 U8 HI 14 - 8 129 668 HI 12 - ) US 765 HI 5 - 2107 749 HI 12 - S 119 231 HI 12 - I) 129 668 HI 12 - 5 135 .14 HI 5 - )
107 149 HI 12 - 7 11'1 231 HI 12 - 7 129 b68 HI t2 - 7 135 914 HI 5 - 4101 749 HI 12 - 9 119 231 HI 12 - 13 129 668 HI 12- 10 135 914 HI 5 - 5101 149 HI 12 - 13 11'1 231 HI 12 - 17 129 668 HI 12- 14 U5 '115 HI I) - 3107 749 HI 12 - 11 120 418 HI 2 - U 129 668 HI 12- 18 135 9.5 HI S - 4
107 755 HI 12 - .3 120 418 HI 2 - 19 130 019 HI 6 - 4 135 915 HI 5 - 5101 755 HI ..2 - 5 120 584 H1 2 - 24 130 596 HI 9 - 4 In 916 HI 5 - )
107 755 HI Il - 7 120 5.6 H2 12 - 15 130 974 HI 12 - 5 US 916 HI 5 - 4
107 155 HI 12 - 9 120 605 HI 2 - 3 131 566 HI 11 - 17 135 916 HI 5 - 5107 755 HI )2 - 13 120 622 HI 10 - 1~ 131 5b7 HI 11- 17 136 U9 HI 12 - 3107 755 HI 1.' - 17 121 50. HI 5 - 7 HI HO HI 10 - 13 U6 139 HI u- S107 863 HI , - 110 121 1)1'HI U - 5 Ul HO HI 11- 17 136 139 HI 12- 7107 941 HI 8 - ) 121 5)0 HI 1 - 7 131 571 HI 10 - 13 136 139 HI 12- 10107 942 HI .- 3 121 no HI .- ) 131 571 HI 11 -17 116 139 HI 12 - 14
107 '143 HI 8 - 3 121 .16 HI 1 - 13 131 Sl4 HI 10 - 13 136 U. HI 12- 11108 61)0HI 9 - 3 121 204 HI u- , III Sl4 HI 11 -17 116 142 HI 5 - )
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136 142 HI 5 - 4 140 lSI HI 12 - 5 145 703 HI 11 - 8 150 178 HI 2 - 12136 142 HI 5 - 5 140 758 HI 12 - 7 145 775 HI 13- 9 ISO 178 HI 2 - 21136 275 HI 6 - 7 14t'!'758 HI 12 - 9 145 895 HI 13 - 13 150 269 HI ) - )
136 276 HI 6 - 7 140 758 HI 12 - U 145 943 HI U- 13 150 600 HI 14 - 2
136 277 HI tI - 1 140 758 HI 12 - 17 145 944 HI U- n UO 715 HI 2 - 9
1,. 278 HI 6 - 7 140 7'11HI 14 - 13 145 949 HI u":" 13 150 742 HI 9 - 5
136 279 HI 6 - 7 140 793 HI 14 - 13 145 951 HI 13- 13 150 751 HI 2 - 3
136 280 HI 6 - 7 140 806 HI 14 - 13 145 952 HI 13- 13 150 189 HI 9 - J
136 2111HI 6 - 7 140 807 HI lit - 13 145 958 HI n- Il 151 207 HI 2 - 2113~ 282 HI 6 - 7 140 808 HI lit - 13 145 97) HI 13 - 11 151 425 HI 13- 6136 21) HI 6 - 7 140 860 HI 10 - 13 145 977 HI 13- 9 151 It30HI 2 - 1913e.284 HI 6 - 7 141 In Hl 5 - 7 145 986 HI 13- 9 151 982 HI 13- 5136 285 HI 6 - 7 141 128 HI 5 - 7 145 9811HI 13- 9 151 982 HI 14 - 7136 286 HI 6 - 7 141 130 Hl 5 - 7 145 989 HI 13- 9 152 039 HI 11 - 7136 287 HI 6 - 7 141 131 HI 5 - 7 145 990 HI 13- 9 152 039 HI 11 - 81S136 2111HI 6 - 7 141 24/, Hl 13- 14 145 991 HI 13 - 9 lS2 127 HI 3 - 3136 291 HI 6 - 7 lit 1 2"5 Hl 13 - lit 145 992 HI 13- 9 152 127 HI 5 - 7136 292 HI 6 - 7 141 253 HI 6 - 12 14!>993 H1 13 ... 9 152 539 HI 2 - 3136 294 HI 6 - 7 141 253 HI 14 - 3 145 991tHI 13- 9 152 539 HI 2 - 4
136 296 HI 6 - 7 141 254 HI 6 - 12 145 995 HI 13- 9 152 539 HI 2 - 40
IH 297 HI 6 - 7 141 254 HI lit - 3 1"'5996 HI lJ- 9 152 539 HI 2 - 7136 298 HI " - 7 141 255 Hl 6 - 12 145 998 HI 13- 9 152 540 HI 2 - 3136 299 HI 6 - 7 141 255 HI lit - 3 1ltS"'19HI U - 9 152 5ltOHI 2 - 4136 372 HI 12 - 17 141 453 HI 12 - 3 Ilt6001 Hl 13- 9 152 540 HI 2 - 7136 395 HI 12 - 3 l.e.l 1t51Hl 12 - 5

I 146 002 HI 13- 9 152 713 HI 8 - 3136 395 HI 1~ - 9 141 453 HI 12 - , 141;018 HI 1 - 17 I 152 762 HI l - 13136 999 HI 6 - 7 141 1t53Hl 12 - 10 1lt6~)l HI 9 - 11 lr;, ..,~."~ " - .~ _'
137 001 HI 6 - 7 141 453 HI 12 - 13 He C": '~. .,'':'·fi' 152 938 HI 2 - 11'0.137 054 HI 10 - 13 141 453 HI 12 - 17 14~ 63" HI 9 - 11 152 944 HI 2 - )137 058 HI 6 - 7 141 1t53Hl 12 - 18 146 989 ....1 9 - 9 152 945 HI 2 - )137 491 HI 2 - 11 141 51t)HI 11 - " 147 863 1-'3 11 - 2 152 945 HI 2 - 4131 956 HI 2 - 7 141 56'SHl 14 - l 14' 8U "3 11 - 8 152 945 HI 2 - 7131 457 HI 2 - 9 142 409 HI 2 - 12 147 165 Hi 11 - 2 15) 263 HI 14 - 20138 470 HI 1 - 5 14) 142 HI 9 - 7 147 165 HI 11 - 3 U) 264 111 14 - 20131 628 HI 13- U 14) 142 Hl 12 - ) 147 IU HI 1 - 7 15) 3)6 HI 4 - 5131 193 HI 12 - 5 143 142 ~tl 12- 5 147 871 H2 11- 2 15) 336 HI 4 - 6138 911 M1 ., - 11 143 142 HI 12- 7 147 el2 HI 11 - 2 153 436 ~1 12- 1131 925 HI 9 - 11 143 142 HI 12 - 9 14r 872 HI Il- l 153 482 HI 10 - 5131 926 HI ., - 11 143 14Z HI 12 - 10 147 183 H2 11 - 2 153 412 HI 10 - 9139 016 HI il- l 143 142 HI 12 - 13 141 897 H5 11 • 2 153 4.2 HI 10 - 14139 016 HI 12 - 5 143 142 HI 12 - 17 147 8en H!> 11 - 8 153 482 HI U- 5139 016 111 12- 7 14) 148 HI 14 - 9 141 912 HI 11 -

, IS) 490 HI 2 - 22..139 017 HI 9 - 4 16) 206 HI 5 - 7 147 912 HI 11 - 8 153 490 HI 2 - 23139 017 HI 12- 10 \43 518 HI 14 - 13 147 989 HI 14 - 2 153 490 Hl 2 - 24139 017 HI 12-13 143 606 HI 9 - 4 141 177 H2 1 - 7 153 492 HI I - 3139417 HI 12-11 143 606 HI 14 - I 141 281 HI 10 - 14 l!Jl 521 HI U- )139 017 HI 14 - 5 143 712 HI 9 - 9 141 574 HI 4 - 12 153 524 HI 13- 3139 017 HI 14 - 1 14) 792 HI 1 - 10 141 587 HI 4 - 12 153 525 HI U- 3139 017 HI 14 - 11 143 155 HI 2 - 9 148 806 HI 4 - 13 153 52. HI 13- 3139 34) HI 5 - 7 143 163 HI 12 - 1 141 108 HI 4 - U 153 no HI 13- •139 434 HI 13 - 14 143 In HI 12 - 17 141 811 HI 4 - 11 lSI no "1 u- s139 439 HI u- S 143 892 H2 14 - 2 141 125 HI 4 - 11 153 5S. HI u- J&39 676 HI 2 - 15 143 194 H2 14 - 2 14. 826 HI 4 - 11 153 6U HI 13- 3139 144 HI u- 4 14) 950 HI 14 - 2 141 827 HI 4 - 11 153 607 HI 13- 3140 226 HI 12 - 15 143 951 HI 1..- 2 '41 121 HI 4 - 11 153 601 HI 11- 3140 275 HI u- 14 14) 952 HI 14 - 2 148 829 H2 4 - 11 153 60. HI 2 - 7140 271 HI 13 - 14 144 OU HI t\ - 3 148 830 HI 4 - 11 153 610 HI 2 - J140 279 HI U- 14 144 070 HI 9 - 9 148 833 HI 4 - 12 153 611 Hl I - 14140 210 HI 13- 14 144 079 HI I - 3 141 .n H2 4 - 13 153 611 HI I - IS140 36) HI n- 4 144 24) HI 9 - 12 141 851 HI .. - U 15:161' Ifl 1 - 14140 )6) HI 13- 5 144 243 HI 14 - 21 141 110 Hll 4 - 5 153 61. HI 12 - 10140 367 HI n- 4 144 244 HI 1 - 5 141 8U HI 4 - 11 153 640 HI 1 - 14140 '61 HI U- 5 144 244 HI 9 - 7 148 ... HI 4 - 11 15' 675 HI 10 - 5140 4" HI 14 - 13 144 244 HI 9 ... 9 1.8 889 H). 4 - 11 In .15 HI 10 - •140 5U HI 2 - 16 144 2..4 HI 14 - 13 141 890 HI 4 - 11 153 .76 HI 10 - 5140 719 HI 12- ) 144 659 HI 6 - 7 148 911 HI 9 - 11 153 676 HI 10 - 9140 71. HI 12 - 5 144 661 HI 6 - 7 149 224 HI 4 - 1) 153 676 HI 14 - 1.140 719 HI 12- 7 144 120 HI 2 - 40 149 246 HI 4 - 12 15) 610 HI 10 - 4140 719 HI 12 - • 144 172 HI 14 - 13 149 ioU 111 4 - 11 153 ••0 HI 10 - •140 71. HI 12- U 145 270 H2 14 - 2 149 420 HI 4 - 12 as, 691 HI 2 - •140 719 HI 12 - 17 145 125 HI 2 - 15 149 421 HI 4 - 12 1n 6'1 HI Z - 11140 146 HI 2 - 11 14!,)412 d I - 17 149 422 HI 4 - 11 15J .90 HI 14 - 13140 751 HI 12 ~ , 145 517 HI 4 - 11 149 421 H2 4 - 11 US 191 HI 14 - U
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IS) .,'1 HI '. ;:1 - ) 1~~ 210 HI 2 - 7 ISb 11) HI 11-11 IbO '32 Hl153 'n HI 12 - 1 • - ,:tIS) 'u HI 12 - 11

l~S J7b HI i!- 11 Ub 8U HI ll-U 160 '" Wl U- ,IS~ )':'1 HI 11 - 11 ISb IU HI 11 -,15 161 (4) Hl U- S15) 9h HI 12- 3 ,~~ 319 HI u- 11 ISb 11) HI 14 - 2J 161 (4) Hl U- SIS) "ft HI 12 - ~ 155 J!: HI 11- 11 Ub 814 HI 161 04) HI U- 7,15) 97b HI 12- 155 )81 HI 11- 11 11-117
U6 114 HI H,I 04) HI U - 10'15) n6 HI 9 - 1 155 )82 HI 1) - 11 11-13 lU OU HI 12-11 t154 022 HI 9 - 4 155 464 HI u- 156 114 HI H-n4 n. 814 HI 161 04) HI U - 1.154 OS! HI 12 - ) 14-ll ~154 051 "1 12 - 5

155 5)1 HI 14 - 7 156 115 "1 11-11 161 111 HZ 14 - Z i154 OSI HI 12 - 7 U5 HI HI 14 - • 156 US "1 11-13 161 III HI 10 - 14 ~154 0~1 HI 12 - .. US 9)2 HI 2 - 14 15b 115 HI 14 - 2) 161 27) Hl 4 - 11 ,,.
154 OS! HI 12 - 1) ISS '1)2 HI 2 - 15 n. 'll HI 11-11 161 345 Hl ,,- 11 ·..lS4 051 HI 12- 17

155 9)2 HI 2 - 19 156 'll "1 ll-n lU 141 HI ,,- 11 '\,1
1". 055 HI US 9)1 "I 2 - 21 156 III HI 11-15 161 )49 "1 4 - 11 112 - 5 ISS 991 HS II - 7 156 III "I 14 - 2J .. 1 J61 HI . :~154 055 "1 12 - 14 .- 7154 090 HI lSb 087 "I 1 - 7 15b '22 "1 11-11 161 14' HI 10 - , ·4 - It 1S6 lS2 "1 .'154 092 H2 )- ) lS6 III "1 11-11 161 14. HI 10 - 7 · .4 - 4 1S6 28) HI )- ) 156 'll "1 161 902 HI154 111 H2 2 - 14 11-15 14 - Z .....~
154 131 H2 156 )06 "1 4 - 5 15. all HI lit - 2J lU 111 Hl I - 72 - 19 156 )29 "1 4 - 4 u. 125 "1 11-11 162 112 HI I - ., , .IH 111 H2 2 - 21 15. ;)0 HI ,4 - 4 U6 125 "1 11-11 lU 401 Hl 4 - S154 Ul H4 2 - lit 156 145 "1 4 - U n. 125 "1 162 410 H) lI-11154 111 Hit 2 - 15 14 - 2)U6 )46 HI 4 - 12 15•• '" HI ltl 5SJ Hl 5 -

~r;154 131 H4 4 - 4 ., ~;.2 - 19 156 )47 HI 4 - 12 UP 140 "I u- 162 111 HI 14 - , .'154 117 Hit 2 - 21 9 .;t154 156 H2 14 - U6 141 HI 4 - II 157 lSi "1 4 - 12 162 110 Hl 14 - , ~,2 ISft )49 HI 4 - l.l 157 lU "1 2 - 2) 161 424 HI l:'"154 261 HI 14 - 2 4 - •u. no HI .. - 12 157 55ft HI 14 - 7 161 4)1 HI Z - 14154 )01 HI 6 - 9 U6 lSI H2 It - 12 I"U 557 "1 14 - 7 161 4)' HI I - 14151t )01 HI 6 - 11 156 n;! HI 4 - 12 157 557 "1 lit - 9 1'1 441 "I 1 -151t)04 HI 6 - 9 •156 357 HI 4 - .. IS? 551 HI lit - 1 161 "2 HI
Z - • '~

154 )04 HI • - 11 156 )U HI 4 - 4 157 ~SI H1 lit - • 161 541 Hl 12" •154 )05 HI 6 - • 156 )U HI 4 - 4 as7 634 HI 4 - 12 163 541 HI n-u154 )05 HI 6 - 11 U' "1 HI 4 - 5 U1 7U HI .- It lU nl HI u - , ::U4 4" HI u-u 1" 4)1 HI 2 - 11 151 .It "1 II- I lU U' HI U· •. ~~154 10) H2 14 - 19 15' 595 Hl ,- , 157 , .. Hl U .. , 'U nl HI 11" ,U4 1)9 HZ 14 - 2 Uf» S9. HI ,- , 151 ... HI u- 5 161 Sfl HI 12 - • 'IS. IU HI 13- 4 ISf»60Z HZ 4 - 5 ISl .. 6 HI 12- ? 161 ~1I HI u-nU5 lOTHI f» - 9 156 .0. HI u- 5 1'7 ft. HI 12- 9 16) HI HI 12-17 ~.US 101 HI 6 - 11 1S6 101 HI 11 - 11 U? 996 HI 12 - U lU no HI Z - 11U5 101 HI 6 - .,
U6 .01 H} II - lJ ISl '96 HI 12 - 17 16) lIS HI U- ., ;~

In 101 HI .- 11 1S6 .01 H 11 - 15 151 au HI U- 9 161 In HI U- z /;U5 10. HI 6 - 9 U' 101 HI 14 - 2) lSI OU HI u- 9 163 11. HI 12- , ;lU 109 HI 6 - 11 U6 102 ttl 11 - 11 158 014 HI U - 9 ,,; 13. HI u- s ,:.155 110 HI 6 - • 156 10l HI 11 - U 151 UU HI u- 9 16) 11. HI 12- , -1In 110 HI 6 - 11 n. aozHI 14 - 2) 151 016 HI 13 - • In U' HI 12 .. 10US 2.01Hl 1 - ) 156 10) HI 11 - 11 151 IS. HI 12- ) In U' HI 12 - 14 4:ISS 201 HI 2 - 4 iS6 10) HI 11-1) lSI 159 HI 12- 5 16) II. HI 12-17US 214 HI 1 - ) U6 80) HI 1-\ - 2) UI U' HI u· 7 In n. HI 12-11 j:>.'In 214 HI Z - 4 1S6 104 HI 11-11 lSI IS. HI u- 10 161 ISS HZ u- , ~,US 2&4HI 1 - 1 1')6 .04 HI 11-U UI U' HI u- I) .. , .n HI 12- ., "us 2U HI 2 - J IS. 10. HI 1. - 2) "8 159 HI u- " 163 ass t(Z 12- • )In 2n HI 1 - 4 156 105 HI 11-11 151 110 HI 14 - , 16) ISS HZ 12-UISS 26Z HI 1 - 4A 156 lOS HI l1-ll lSI 221 HI 14 - l' US 19. HI 11- •US 262 HI 2 - 7 Uf» lOS HI 14 - 2) ua 282 HI 14 - 5 lU 191 HI 11- 6
• TI"S 2n HI z - ) 15. 106 HI 11-11 asl 296 HI I - , 164 26) HI .- :IlU ZU HI 2 - 4 U. 106 HI ll-U 151 291 HI I -

, 164 zn HI z - 22 " .~
155 26' HI Z - ItA 156 106 HI 14 - 2) UI 299 HI ·- , 164 459 HI 1" .. ., -::In 26) HI 1 - 1 U' 10? HI 11-11 UI n. HI I - ) 1M 4Sf HI 14- •US 2M HZ 2 - ) lU 101 HI 11-1) UI '96 HI ·- 4 164 ". HI 4 - •us 26(, H2 2 - 4 156 107 HI 14 - 2) asl n. HI ·- 1 1M 710 HI l"4A'~US 264 H2 Z - ? 15ft 101 HI 11-11 In ,.6 HI ·- 10 16.. 714 HI 10 - 11ISS 266 HI 2 - , 156 10. HI 11-1) UI ,n HI ·- • 164 .,. HI 1 - f15526' HI 1 - .. 156 .0. HI 14 - ZJ UI n1 HI ·- • I... 'S' Hi , - nISS 2.. HI 2 - 7 156 10. HI 11-11 U' 194 HI il- I 1M II. HI u- IUS 26., HI 2 - I 15t 10. H' u-n 159 tlO HI u- 4 164 n. HI 14 - .,
In Z6J HI 2 - 4 156 10. "~ 14 - 21 159 '2' H) 14 - 11 1M .. ., HI u- I155 261 HI Z - ? 156 110 ...:l 11-11 160 161 HI 14 - • '" 021 HI U- • :1lU Z6I HI Z - S 156 110 ~.~~ 11-1) 1M Itt HI 14 .. J 161 on HI 11- •US 261 HI Z - " 15. liD HI 14 - ZJ 1.0 zn HI I - 11 161 126 HI .- IlU Z.I HI I - 1 U6 III HI 11-&1 160 446 HZ u- • 161 III HZ .- .. . I
In no HI 2 - ) 15t IU HI \l-U 160 115 HI IS- .. I., III H' 14 - Z I
US 210 HI Z - .. 156 III HI 1+" n 1M 925 HI .- • ItS III HZ 14- ZIn no HI z - 4A 156 IU HI l1-lS 1'0 .Z6 HI .- • ,., lj4 HZ 14 - I .
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165 2)5 H2 111- 2 1.9 032 HI U- n 1711OSTH2 ·- 5 ITS 04. H1 5 - •US 236 H2 14- 2 169 on H1 u- n 174 059 H) ·- 5 17'1 all H1 u- I1n 2)7 H2 1, - 2 1.' 0)11H1 u- n 174 0612HI ·- 'I 175 127 H1 12- 14165 251 H1 .. - 3 1.9 035 H1 u- n .174 0619H1 ·- 'I 17~ 381 H1 2 - 11
16'1 2U HI .- II 1•• 0361HI 13 - U 174 075 HS ·- 'I 175 (10) HI 2 - 40,
US 321 H1 14 - 3 16' 0)7 H1 u- n 174 076 H1 6 -. 5 17S 764 H1 I) -

,
In ·36" H1 2 - 9 16. 0)' H1 13- 13 174 077 H4 ·- 5 175 7615H1 u- ,US )70 H1 2 - 9 1." on H1 n- 13 174 079 H2 6 - 5 17S 761 HI u- ,165 )71 "1 111- 2 1." 04U HI 13- 13 1h OtO HI ·- II In 77) H1 1) - , .~165 )72 H1 1 - • 169 041 HI 1)- n 174 0111HI 6 - 'I 17'1 773 HI 14 - IIn 31) H1 2 - ., 1619042 H1 13 - 13 174 09' HI ·- S 17'1 774 H1 1 -

,
165 'h HI 2 - 9 169 044 HI u- 13 174 099 HI ·- 'I 17'1 774 HI 1 - 1716') )7') HI 2 - 9 169 0711HI 2 - 24 174 100 HI 6 - 'I 175 774 H1 u- ,16'1 U' H1 2 - 9 169 20. H1 4 - 5 1711287 HI 11 - 7 17'1 775 H1 1 - II165 )17 "1 2 - 9 1.9 '155 H2 11 - • 174 290 H1 11 7 17'1 775 HI 2 - U1"'· 'n HI 4 - 1 16195'16 HI 11 - U 174 291 HI 11 - 7 17'1 77'1 HI u- ,I .,., HI II - II 169 '1.0 H2 11 - " 174 297 Hl 11 - 7 115 775 HI 14 - •165 6M HI 5 - 7 169 5.4 H1 11- • 114 297 HI 11 - lIS 17'1 777 HI l' - IIn 714 "1 10 - 13 169 '1.4 HI 11 .A 1111 291 HI 11 7 17'1 107 HI .- ,an fl4 HI 11-11 16' SU HI 11- I 174 299 H1 11 - 7 17'1 101 HI t - 41., 71' HI u-u In 'In HI 11 - I 174 299 HI 11 - II 17'1 109 H1 t - •lU III HI u-u 169 H6 HI il- 1 174 )00 HI 11 - 7 17'1 110 HI .- ,In 711 HI u-n 169 'In HI 11 - I 174 )00 HI 11- IllS 17S 144 HI 1 - ,1.') 722 H1 U-1) 169 '110 H1 11- I 174 lOI HI 11 - 1 175 856 HI 11 - ZIn 72J H1 U-11 In no H1 11 - IA 174 )01 H1 11 - lIS 17'1 1610HI 11 - ZUS 724 HI u-u ....714 H1 1 ~ ) 174 )04 HI 11 7 175 161 H1 11 - Zus 731 HI u-u 1619724 HI 1 - 7 174 )04 H1 11 - lIS 17'1 16'1 H1 11 - Z165 7)2 H1 u-u III '159 H2 14 - 1 174 )11 H1 4 - 'I 175 US "1 11 - JUS 711 HI 13-13 III 823 H1 12- 5 174 319 H1 4 - ] In 166 HZ 11 - Z165 III HI n-n 111 912 H1 11- 2 174 )21 H2 4 - 4 17'1 .07 HI 11 ZIn 794 HI 11-11 17Z 171 HI 14 - 2 114 321 H1 4 - 4 17'1 907 H1 u- I.~
16') 794 H1 11-13 112 ]04 HI 13- 11 174 329 H1 4 - 4 1'1S 907 H1 H - 2016'1 794 HI 11-15 172 )U,) HI 13- 11 174 U2 H1 4 - 4 In 920 HI , - 1US "4 HI 14 - 23 172 )07 HI n- Il 174 ))] H1 4 - ) In 920'Hl 1. - ZO165 895 HI 14 - • 172 ]01 HI 13-11 174 1U HI 4 - 4 17. 026 HI u- t '16. no HI U- 1 172 10. HI U-Il 174 ))4 HI 4 - 1 17. 027 HI li- t16. 711 HI ? - 40 172 ]11 HI U-ll 174 ns HI 4 - 4 17610]4 HI Z - ,U. 711 HI Z - 40 172 )12 HI U-11 174 U. HI 4 - 1 1n 197 HI ll-Il16. 197 HI 14 - 19 172 )14 H1 U-ll 174 ))1 HI 4 - ) 176 197 HI n-n167 070 HI 9 - 11 172 llS H1 1)-11 174 ))9 HI 4 - ) 176 197 H1 11-lSIn Oll HI ,- 11 172 319 H1 U-ll 174 141 H1 4 - ) 176 197·H1 14 - II167 19'1 HI u- S 112 ]20 H2 U-lt 174 ]42 H1 4 - 'I In lt1 HI n-n167 )21 HI 4 - S 17Z 321 H2 U-ll 174 )41 HI 4 - 1 In 215 HI t - I167 )2] HI 4 - 'I 17Z ]2Z HI 13-n 174 )4') HI 4 - I 17t 217 HZ Z - 11,:167 'In HI Z - .. 17Z :2] HI U-11 174 346 HI 4 - 4 176 n. HI t- ,~.
167 6.1SHI 12- ] 172 U6 HI U-11 174 346 HI 4 - 'I 176 Z40 HI • -. 4' !In 685 HI 12- 10 172 4)2 HI Z - '" 174 ]4' HI 4 - 9 In Z41 ... .- t167 6n HI u - 14 III 414 HI Z - 4A 174 157 HI .- 'I 17' 266 HI 11 -~"167 t., HI U-1I 112 4U HI .2 - 4A 114 n. HI 4 - 'I 17. nz HI ~-167 707 HI u-15 171 69' HI 10 - U 174 5610HI 4 - • 176 ])4 HI 4" <.167 711 HI U- , 112 U5 HI u- 4 174 ,n HI 4 - 'I 176 US HI 4 - •167 7U HI 12-U 172 'U HI .2 - U 1;~ ,.. HI 4 - 6 176 ,'. HI ~ .',167 7U HI 12 - 17 172 nz HI u- 4 174 no HI 4 -

, 176 In HI " -..'167 III HI n - 14 III "4 HI n- 4 174 ]7\ HI 4 - 6 176 U' HI .. -"9·It 167 .57 HI .2 - 16 17Z US HI u- 4 174 ~~Z HI 4 - • 116 n, HI " -, .,j. 167 '71 HI 10 - U 172 .41 HI u- 'I 174 U5 H. 4 - J 17t '41 HI 4- •~? 167 '71 HI 10 - 14 In 014 HI 10 - 14 174 U6 HI 4 - 6 17. 142 H1 ...,.. U. ]44 H1 12- 3 1n 44' H1 12- ] 174 U7 HI 4 - ] 176 hS H1 .. - ,.'." 1" )4 .. HI 12 - 1') 1U ..., HI 12- • 174 U' HI 4 - ] ..,t ]46 HI .. - '.1.1 n. HI 14 - • lU 4,\) HI u .. u 174 ]11 HI 4 - ] 176 ]47 HI 4·,·'161 456 HI I - 11 lU 441 HI U-15 174 ]11 HI 4 - 4 '16 14' HI 4- ..U. 491 HI Z - 11 lU 441 HI u-n 174 112 HI 4 - S 176 '4' HI 4- •1" 75' HI U- I In ns HI ·- S 174 ]16 HI 4 - S 176 ISZ HI .. _..
16. 152 HI u- s III "Z HI li- Z 174 117 HI 4 - 4 176 152 HI 4 - •1•• 152 HI U- 7 lU 'U HI Z - U 174 ,It HI 4 - ) 176 n5 HI .. - ,1.. 752 HI 12- 9 In 9~0 HI 1" - U 174 41S HI .- 4 176 lSI HI 4 - J161 752 HI U - 1] 174 00. HI 10 - 14 1h 6" H2 .. - 11 176 na HI 4 - •161 nz HI 12-U 174 04£ Hl 6 - .. 174 ... HI 11 - 7 176 ,tl HI .... 9:... 7n HI 1 - 14 174 ..... HI 6 - 4 17.. 6" HI 11 - .2 176 '6] HI 4 - •1" In H1 I - 15 174 041 H2 ·- 4 174 .. 7 HI 11 - • 176 ]M HI 4 - I . I •.161 10Z HI 1" - 11 174 04. H) 6 - 4 1'" 694 HZ 11 - • 17. ,., HI 4 .. 91.. In HI 2 - Zl 114 049 HI ·- 4 174 92] HZ u- ] 176 440 HI n-u"I '17 HI 14 - I U4 on HI ·- , 174 ." HZ 11 • l In 440 HI 11 - all
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117 3'16 HI 12 - 7 190 769 HI 10 - 11 193 1025 HI 2 - 10 195 090 HI 10 -187 396 HI 12 - 9 I'll 023 HI lit- e 1"3 ,,25HI l - loA 195 090 HI 13 -187 396 HI 12 - 13 I'll024 HI 14 - 8 193 425 HI 2 - 7 195 090 HI 13 -111 396 HI 12 - 11 191 105 HI 11 - 11 193 426 HI 2 - 3 195 091 H2 13 -191 106 HI 11 - 11 2 -
,~, 092 HI 13 -187 4118HI 14 - 11 193 426 HI 4 .,;)

117 495 HI 14 - 11 191 121 Hl 4 - 3 193 426 HI 2 - loA 195 093 HI 13\j 117 496 HI 110 11 I'll231 H2 110 - 8 193 426 HI 2 - 7 195 09b tfi. 13 -"f'. 111 4.7 HI 14 - 11 I'll238 H2 14 - 8 193 488 HI 4 - 11 19S 097 til 13 -~
17 11174'19 HI 110 - 11 191 264 til 14 - 8 193 488 HI 4 - 12 ~~:, ,,"'11 HI 13 -1117SOO HI 2 - 3 I'll265 HI 110 - 8 193 843 HI 11 - 5 l'i5 1H ,"'1 14 -; 187 810' HI 1..- 7 I'll417 HI 1 3 193 848 HI 12 - 5 195 190 H3 6 -'7 111 9"'8HI , - 22 191 417 HI 1 7 193 848 HI 12 - 9 19!!192 H5 6 -118 OU HI 2 - 22 I'll417 HI I" - 20 193 8"8 HI 12 - 13 195 250 H5 H -UI 3211HI 10 - 14 191 474 HI 11 - 17 I'll,127 HI 13 - 5 195 251 HI 11 -1111503 HI 2 - 22 191 475 HI 11 - 17 194 150 HI 13 - 5 1'15 253 H2 11 -1111524 H2 14 - II I'll416 HI 11 - 17 194 201 HI 10 - 14 1'15 260 H2 11 -111 562 HI 1 - 5 191 477 111 11 - 17 194 219 HI 10 - 4 195 2610 HI 11 -111 562 HI 14 - 5 191 479 HI 11 - 17 194 219 HI 10 - 8 195 301 H5 11 -181 563 HI 1 - 5 I'll"40 HI 10 - 13 1910 220 HI 10 - " 195 ::\02HI 11 -118 563 HI 14 - 5 191 643 HI 10 - 13 194 220 HI 10 - 8 195 30S HI to -188 564 HI 1 - 5 I'll643 HI 10 - lit 194 253 HI 2 - 22 195 418 HI 9 -111156..HI 14 - 5 191 848 HI 6 - 12 19" 2"2 HI 2 - 22 .95 "31 HI 1 -11115"5 HI 1 - 5 I'll848 HI lit - 3 194 2"2 HI 2 - 23 195 433 HI 13-181 565 HI 110- 5 192 034 HI 2 - 23 194 2"2 HI 2 -24 195 4H HI 13-III 567 HI 1 - 5 192 241 HI 2 - 10 19" 27" HI 5 - 7 195 437 HI 13-118 567 HI 14 - 5 !92 369 HI 11 - 7 194 278 HI 4 - 5 195 "59 HI 13-181 1563H) 1 - 5 I';'~~7 HI 10 - 4 1910 282 HI 4 - 4 195 534 H2 1 -III 561 HI 14 - 5 hot ~07 HI 10 - 9 194 288 HI 4 - 4 195 558 HI " -188 569 HI 1 - 5 192 "80 HI 10 - 3 194 288 HI 4 - 5 195 559 HI 4 -118 569 HI 14 - 5 192 680 HI 10 - 7 194 290 til .. 3 195 571 HI 4 -118 570 HI 1 - 5 192 "85 HI 3 - 4 194 292 HI 4 - 4 195 591 H2 1 -118 570 HI 14 - 5 192 686 HI 11 - 11 194 292 HI 4 • 5 195 592 H2 1 -181 S71 HI 1 - 5 192 686 HI 11 - 13 194 293 HI 4 - 4 195 604 HI 2188 571 HI 14 - 5 192 686 HI 11 - 16 194 293 HI 4 - 5 195 60S 'H2 2 -188 572 HI 1 - 5 192 ~86 HI 14 -2) I'll,293 HI 5 - 1 1<)5 6?2 HI 11 -181 572 Hl 14 - 5 192 681 HI 11 - 11 194 294 HI 4 - 4 195 "..9 HI 1188 573 HI 1 - 5 192 688 HI 11 - 11 194 294 HI 4 - 5 195 635 HI 2111 514 HI 1 - 5 192 681 HI 11 - 13 194 294 HI 5 - 7 195 647 HI 14118 575 HI 14 - 5 192 688 HI 11 - 15 194 363 H2 4 - 9 195 678 H2 11 -III 576 HI 1 - 5 192 681 HI 1'"- 23 194 401 HI 11 - 5 19!o"79 HI 1 -188 576 HI 14 - 5 192 689 HI 11 - 11 194 413 HI 5 - 7 195 6911'HI 1 -111 577 1 5 192 689 HI 11 - 13 194 417 HI 5 7 195 599 HI 1188 51 14 - 5 192 b89 HI 11 - 15 194 422 HI 5 - 7 195 700 HI 1 -1as " 110 - 7 192 689 HI 14 - 23 194 423 HI 5 - 7 195 715 HI 111. '" 14 - 7 192 691 HI 11 - 11 194 424 HI 5 - 7 195 71'.4HI 5 - 'UI. '\' ~ 2 - 15 192 691 HI 11 - 13 194 427 HI 5 - 7 19!»785 111 5 -118 1\' ;l ~ - 21 192 691 WI 11 - IS 194 495 HI 14 - 7 195 78) 1-'1 ,-.

188 "4C? I'H 14 - 8 192 691 HI 14 - 23 194 552 H2 11 - 5 195 787 III 5 ~11" e5) HI ,4 - 8 192 692 HI 11 - 11 194 553 H2 11 - 5 195 'It":. HI 2 - Z,,,,901 HI 13 - 3 192 693 HI 11 - 11 194 554 HI 11 - 5 195 919 HI 9 -~89 311 HI 4 - 11 192 693 HI 11 - 13 194 555 HI 11 - 5 195 'i2U HI 9 - ,:.'11,;318 HI 14 - 8 192 693 HI 11 - 15 194 610 HI 6 - 5 195 927 H4 10 -119 319 HI 14 - 8 192 693 HI 14 -2) 194 611 HI 6 - 5 195 9~" H4 10 - .189 324 H1 lIt- 11 192 694 Hl 11 - 11 194 616 HI 8 - 4 1,};929 HI 9 ..189 3n H2 14 - 8 192 695 Hl 11 - 11 194 617 HI 8 - .. 196 023 HI 9 ...:_-189 136 H2 14 - 8 192 6'/6 HI 11 - 11 19" 618 HI 8 - 4 196 032 H2 10 -119 139 HI 4 - 9 192 6'17 HI 1l - 11 194 619 HI 8 - 4 196 032 H2 10 -119 '.4 HI 14 - 8 192 697 HI 11 - 13 194 621 HI 8 - 3 196 on HI 10 ~189 In HI I - 4 192 697.HI 11 - 15 194 651 HI 5 - 7 196 on HI 10'119 134 HI 8 - 4 192 697 HI 14 - 23 194 651 HI 5 - 7 196 043 HI119 '01 HI 14 7 1"2 691 HI 11 11 194 654 HI 5 7 196 U.., HI119 902 HI 14 - 7 192 699 HI 11 - 11 1 '14 714 H2 11 - 6 196 091 H4119 901 HI 1" - 7 192 699 HI U - 13 194 89'1 HI 3 - 3 196 0"1 H4 10 ,119 986 HI 2 - loA 191.699 HI 11 - 15 19..901 HI 3 - 3 196 092 HI 10 ,.;,190 1111HI 8 - 3 192 649 HI 14 - 23 194 916 115 11 - 2 196 092 HI 10 -Ito U' HI 14 - 20 1'12 912 HI 9 10 194 '117HI 11 - 2 19~ 093 HI 10 ..&90 3002HI 6 - , 1'13 252 HI 1\ - R 194 917 H2 11 - 3 196 on HI 10 -190 JOl HI 6 193 252 HI 11 - 8A 194 921 HI 11 2 196 (194HI 10 -190 302 HI 6 • '" 193 421 HI 2 - 14 l"S Ob) HI 14 - 7 196 094 HI 10 -190 JH HI 12 - 3 19:5421 Ht 2 - 1'> 1'15 071 HI 14 - 7 196 095 HI 10 - ,190 hS HI 12 - 5 19:5421 HI 2 - 19 195 ClI7HI 13 - 3 196 \)95HI 10'- .,190 34'JHI 12 - 7 193 421 HI 2 - 21 19')088 HI B - .. 196 096 HI 10 .;190 51- HI 2 - 40 1'13 425 HI 2 - 3 195 0119HI 13 - .. 196 096 HI 10 .,

""INftD

(R.v. No.1 1.71,

. /f.4!'
t;,f_;~."~~.~ .." 4· .,."



IICT10M....
'AGe ....

IICT10M
AIIO

,AGe ....

196 091 HI 10 - .. 191 091 H2 1 - In 198 S69 H) 10 - ) 1'19 )78 H] 11 - 7196 097 HI 10 - 8 197 109 H2 2 - 9 1911642 HI 10 - 11 19" 310 HI 11- 7196 099 HI 2 - 1~ 197 149 HI 9 - 12 198 64) HI 10 - 11 199 )8) HI 11 - 7
196 2)0 HI 2 - 19 197 160 HI 9 - 12 ·198666 HI 1 - 14 199 38) H2 11 - III
196 271 HI 2 - 3 197 160 HI 14 - 21 198 667 HI 1 - 14 In 399 HI :I - )
196 274 HI 10 - 13 197 163 HI 9 - 12 191 679 HI 10 - 11 199 ~26 HI 2 - IS
196 -277 HI 10 - 14 197 166 H2 9 - 12 191 610 HI 1 - 14 199 627 HI 2 16
196 3H HI 5 - 2 197 169 HI 14 - 21 198 681 H2 1 - 14 199 In HI 2 - 1119ft))5 HI 5 - ) 197 111 HI 14 - 19 191 b112HI 1 - 14 199 902 HI 12 - 5 'j196 336 H2 5 - 4 197 192 HI I - ) 191 U) HI 2 - 11 199 902 HI 12 - 13 "
196 3)7 HI 5 - 5 191 307 HI 14 - S 19157~0 HI I - :I 200 027 HI 14 - 9 ""196 349 HI l't- 11 197 343 H2 12 - S 19a 754 HI .- ) 200 OlftHI 2 - II196 380 H2 9 - ) 197 451 H2 12 - 7 19a 764 HI 10 - 7 2CO 112 HI 14 - 11196 424 HI 9 - 3 197 4111tH 11- 2 1'18769 HI 10 - 14 200 200 HI 5 - 219ft427 HI 9 - 3 197 H4 H) 2 - 9 198 772 HI 10 - ) 200 206 HI 2 - 9196 457 HI 9 - .. 197 541 HI 2 - 9 19a 772 HI 10 - 7 200 223 H2 2 - 2219ft487 H) 1 - 10 197 54) HI 2 - 13 191 7116H2 1 - 10 2QU 225 HI 2 - 2)196 490 HI 1 - 10 197 544 HI 1 - ) 198 787 H4 1 - 10 200 226 H2 2 - 21196 ~98 HI 1 - ) 197 541 H1 2 - 11 19a 718 HI 5 - 7 200 227 HI 2 - 24196 500 HI 1 - 1 197 57. HI 9 - 12 198 791 HI 1 - 13 200 221 H) 2 - 2419. 635 HI 10 - 11 197 5.. HI 9 - 9 198 ::.19HI 1 - 3 200 314 HI 1 - U196 14) HI 9 - 9 197 591 H2 14 - 11 198 119 H2 3 - 3 200 )11 HI 1 - 13196 145 HI 9 - 9 191 599 HI 14 - 11 198 819 H3 1 - 3 200 319 HI 1 - U196 146 HI 9 - .. 197 624 HI S - .. 198 933 HI 1 - 1 200 )20 HI 1 - 1319ft141 HI 10 - 11 197 729 HI 14 - a 19.,'na HI 1 - 7 200 H2 HI 2 - 19196 104 HI 9 - 3 197 7)1 HI 14 - 8 199 023 HI 9 - 9 200 tlSllHI 13- )
U' .06 HI 12 - 3 197 7)2 HI 14 - a 199 024 HI .. - .. 200 9U H2 6 - 9196 106 HI :2 - 5 19" .,...7 HI 14 - 8 199 026 HI q - 9 200 962 H) 6 - 9
196 106 H2 12 - 7 197 ~Sl HI 6 - 9 199 032 HI 9 - 9 201 111 HI 11 - 6
196 106 H2 12-11 197 751 HI (, - 11 199 035 HI 9 - 9 201 182 HI 11 - •196 100 H) 12 - 13 197 763 HI 6 - 9 199 Oll HI 9 - .. 201 186 HI 11 - •196 10. H4 12- 9 191 161 HI ·- 11 199 Oll HI 9 - 9 201 117 HI 11 - •196 101 HI U- S 191 "'4 HI ·- 9 199 060 HI 5 - 2 201 189 HI 11 - •196 101 H2 12- ) 191 "'4 HI 6 - 11 199 11) HI '10 - 7 201 376 HI 12- 1196 101 H2 12 - 7 197 181 t42 6 - 4 199 115 HI 1U - ) 201 376 HI 12-111....101 HI 12- 3 197 911 HI ]- ) 199 116 HI 10 - 3 201 512 HI 10 - U196 176 HI 10 - 5 197 914 HI )- ) 199 In "1 10 - 14 201 H3 HI 10 - 15. 1.6 n6 HI 10 - 9 197 975 HI 3 - ) 1" 154 HI 1 - ! 201 66) HI 2 - 9~

'~ 196 IT6 HI 1~ - 19 191 916 HI )- ) 199 163 HI \. - 11 201 663 HI 2 - 11«, 19. 119 HI 6 - 9 197 .17 HI )- ) 1~ 163 HI 10 - U 201 661 HI 2 - 12), 196 110 HI 6 - 9 197 996 HI 4 - U 199 203 HI 11 - 2 201 ..6 H2 2 - •.; 19. III HI 6 - 9 191 997 H) 10 - 4 199 206 HI 11- 2 201 661 HI 2 - 11.":._
,,'... 196 112 HI 6 - 9 197 ''illHI 10 - • 199 224 HI 1 - 7 20....9 H2 6 - 12,

196 112 HI 6 - 11 191 110 HI ·- ) 199 221 H) 1 - 7 201 699 H2 H- I..t'
196 In HI 6 - 9 191 III H1 ·- ) 19. 26] HI 1 - 1 201 102 HI .- •196 I,)HI 6 - 11 191 262 ttl 1 - " 199 263 HI 9 - 11 201 113 HI 6 - •196 144 HI 6 -

, 191 211 HI 4 - 10 199 2ft5HI 1 - 7 201 7U Ml 6 ..U,196 In HI ·- 9 191 422 HI 10 - , 199 265 HI 9 - 11 201 715 HI 6 - ·..196 116 HI 6 - 9 191 422 HI 10 - 1 199 2n HI )- ) 201 715 HI 6 - 11196 .16 HI ·- 11 198 423 HI 10 - ) 199 294 HI )- ) 201 &26 HI 2 - 1196 In H1 ·- 9 191 42) HI 10 - 1 199 2., HI )- ) 201 026 HI 2 - 11196 In HI 6 - 11 191 421 H2 10 - ) 199 295 HI 10 - 1~ 201 826 HI 2 - I"19ft191 HI 6 - 9 198 421 H2 10 - 1 199 29~ H\ )- 4 201 826 HI 2 "U,196 191 HI 6 - 11 198 427 H) 10 - ) 199 )09 .'1 5 - ) 201 127 HI 9 .. .'196 892 HI L - 9 1911427 H3 10 - 1 199 )15 H! 5 - 5 201 IIZ1HI 9 - •196 892 HI 6 - 11 198 432 H) 10 - ) 199 316 HI 5 - 2 201 UI HI 2 - 2Z196 195 HI 6 - 9 1,91432 H) 10 - 1 19'.'21 HI )- 1 201 I.. HI 2 ~19~ .43 HI 12- j 19. 431 HI 1 - 10 19'"329 HI )- ) 201 a.. HI 2 ..
~'tl.43 HI lZ - S 191 455 HI 10 - ) I" j31 HI )- ) 201 In HI 1
196 '4) HI 12- 7 191 455 HI 10 - 7 199 1)2 HI ~ - ) 201 n~ HI
196 '43 HI 12- 9 191 461 HI 11 - , 1'9 "4 HI ,- J 201 In HI
196 94) HI 12- 13 191 462 HI 11- S 199 n. HI J - I 202 087 Hl
196 943 Hl 12- 17 198 463 HI 11 - , 199 ,n HI ,- ) 202 0.. HI
196 944 HI 1 - 15 191 464 HI 11 - 5 199 339 HI )- ) 202 019 HI
19. no HI ,- ) 191 't13HI 2 - 1 199 J40 HI )- ) 202 0.0 HI
196 .11 HI 12- 1 191 51)4"1 2 - 4 19' J44 H) )- ) 202 091 HI
196 9" "1 12 - '5 198 50! HI 2 - 1 199 )U H2 ,- ) 202 092 HI
196 911 HI 12- 7 19. 520 HI 2 - 3 199 )<\6HI 1- , 202 on HI
1" 9'91HI 12 - , 191 520 HI 2 - 4 '99 J4, H2 )- ) 202 09) HI
"6 \ J HI 12- U 191 520 HI 2 - ., 199 J49 HI )- I 202 09) HI
'96 91. HI 12 - 11 1'1 SJ6 HI 10 - 11 199 )51 HZ ,- ,. 202 094 HI
196 .11 HI li- Z 191 "I HI 10 -' , 199 152 H2 )- ] 202 096 HI
196 .91 HJ 10 - 4 191 "I HI 10 - 7 199 )5) HI J - 3 202 091 HI
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202 098 HI 2 23 205 49S HI 10 - 9 .208 330 HI 14 3 210 8lb HI. 202 099 HI 2 - 24 205 565 HI 11 - 13 208 330 HI 14 •. b 210 843 HI 1 - :'202 100 HI 2 - 24 205 Sb5 HI 11 - 1b 208 430 HI 14 - 13 210 84')HI 3 -202 101 H1 2 - 22 205 56S HI h- 23 208 561 HI 11 - 16 210 846 HI 3 -202 101 HI 2 - 23 205 6S4 HI 14 - 2
10 - 11 210 847 HI 3 -20S 748 HI 14 IS 208 840 H3 210 876 HI 3 -202 101 HI 2 - 24
2 - 22- 22 205 7It9HI 14 - IS 20tl853 HI 210 8"17HI 3 -202 102 HI 2 208 871 HI 2 - 23 210 878 HI 3 -202 102 H1 2 - 2;; 205 873 Hl b - 9 208 883 HI 2 - 24202 102 H1 2 - 24 205 873 HI 6 - 11 l08 '125 HI 9 - 12 210 911 HI 1 -202 10) HI 2 - 22 205 895 HI H- 2 20tl927 H1 12 - 17 210 917 H1 lit -202 103 H1 2 - 23 205 920 HI Iii - 9 208 933 HI 11 - 15 210 918 HI 1 -202 103 H1 2 - 24 206 050 H1 14 9 201t933 HI 11 16 210 918 HI 14 -202 lOS HI 2 - 22 206 051 HI 1" - 9 2011934 HI 11 - Ib 211 000 HI 1202 lOS HI 2 - 23 20b 08b HI 2 - 25 208 '137 HP 11 - 16 211 008 HI 1 -202 lOS HI 2 - 24 20b 087 HI 2 -lS 208 937 HI 11 15. 211 017 HI 14 - 11202 106 HI 2 - 22 206 267 HI 1 - 10 208 938 HI 11 - 16 211 022 HI 12 - 9,I{ 202 106 HI 2 - 23 206 319 HI 14 - 5 208 939 HI 11 15 211 022 HI 12 - 13 "~~202 106 HI 2 24 206 320 HI 1..- 5 208 939 HI 11 - 16 211 022 HI 12 - 17202 295 HI 1 - 3 206 321 HI 14 - 5 208 940 HI 11 - is 211 025 HI 12 9202 338 HI 14- 7 206 322 HI 14 - 5 208 9lt1HI 11 - 15 211 025 HI 12 - 13~.

202 587 HI 1 - 5 206 32S HI 1..- 5 208 9"1 HI 11 - 16 211 025 HI 12 - 17202 590 HI 1 - 5 20b 326 HI 14 - 5 208 942 HI 11 - 15 211 026 HI 12 - 9202 59S HI 1 - " 206 327 HI 14 - 5 208 943 HI 11 - IS 211 026 HI 12 - 13,
202 599 HI 1 - 5 206 328 HI 14 - 5 208 944 HI U - l!i 211 026 H1 12 - 17202 600 HI 1 - 5 206 329 HI 14 - 5 208 945 HI 11 - 15 211 040 HI 14 - 19202 602 HI 1 - 5 206 330 HI 14 - 5 208 946 HI 11 - 15 211 041 HI !4 - 19202 602 H1 1 - 10 206 331 HI 14 - 5 208 ~47 HI 11 - 15 211 055 H1 1 - 8202 604 HI 14 - 5 206 406 HI 14 - 5 208 948 H1 11 - 16 211 055 HI 1 - 9202 804 HI 10 - 14 20ft407 HI 14 - " 208 949 H1 11 - 16 211 1)78Hl 1 - 8202 804 H1 13- 4 206 408 Hl 14- 5 208 953 HI 10 - 13 211 149 H1 1 - 8202 804 HI 13 - 5 206 409 HI 14 - 5 208 953 H1 10 - 14 211 149 HI 1 - 9202 953 HI 1 - 10 206 410 H1 14- 5 208 951tHl 10 - 13 211 175 Hl lit - 3202 962 H1 10 - 3 206 "68 H2 1 - 7 209 115 HI b - 5 211 239 H1 6 - 5,202 962 H1 10 - 7 206 619 H2 b - 12 209 129 HI 12 - 9 211 2"S H1 6 - 5202 989 HI 10 - 7 206 1119H2 14 - 3 209 129 HI 12 - 13 211 431 H2 10 - 1120) 1.2 H2 b - 5 20b 620 H2 14 - 3 209 132 Hl 1 - 7 211 ..b3 H2 8 - 320) 194 H3 6 - 3 20b 620 H3 II - 12 209 324 HI b - S 211 "b3 H3 8 - 3203 19. Hl 10 - 11 l06 620 H3 lit- 3 209 325 H'. b - 5 211 b3" HI 4 - 920) 2111HI 9 - 4 206 957 H3 14 - 6 209 331 HI 10 - 3 211 b35 H1 4 - 920) ~06 H3 10 - 3 206 990 H1 1 - 7 209 331 HI 10 - 7 211 b88 H2 9 - 320) 306 H3 10 - 7 20b 998 H1 12 - 7 209 335 HI 10 - 3 211 733·H1 13 - 13lD) 317 H1 1 - 7 206 999 pH 12 - 17 209 HS Hl 10 - 7 211 731.HI 13 - 1320) 372 I'll 1 - 1 207 209 HZ 14 - 2 209 5b4 Hl b - " 211 HI} HI 13- 1320) 427 H2 6 - 3 207 210 H2 1" - 2 209 59b H1 1" - 13 211 736 Hl 13 13,20) 794 HI 10 - 5 207 211 1'12 I" - 2 209 602 Hl 14 - 13 211 737 H1 '3 - 13·~O) 794 H1 10 - 9 207 253 H2 9 - 9 209 bOlotH lIt- 13 211 738 H1 13 - 13204 149 H2 10 - 3 207 384 H1 lit- 5 209 b05 HI 14 - 13 211 739 HI 13 - 13204 lit. H2 \0 - 1 207 499 H1 14- 5 20c;606 H1 lit- 13 211 740 H1 13- 13204 150 Hi' 10 - 3 207 501 H1 lit- 5 209 787 H1 14 - 13 211 99) Hl 9 - 3204 no H£ 10 - 7 207 'S27Hl 14 - 5 210 021 I'll 9 - it 211 994 H1 9 - 3204 151 I'll 10 - 3 207 ~b8 H1 14 - 5 210 0"" Hl 2 - 12 211 99'SH2 9 - 4204 151 Hl 10 - 7 207 592 Hl 4 - 13 210 087 H3 1 - 3 211 996 H1 9 - ...204 159 I'll 1 - 8 207 593 HI " - 13 210 177 H1 b - 5 211 998 H1 2 - 16204 201 Hl 1 - 8 207 .,94Hi 4 - 13 210 178 H1 6 - 5 212 000 H1 q - 4204 209 Hl 1 - a 207 949 Hi lit- 19 210 187 HI 6 - ~ 212 06, H1 6 - 9204 571 Hl 1 - a 207 982 H! 14 - 19 210 188 H1 6 - 5 212 232 H1 1 - 9204 7)2 I'll 12 - ) 2011002 H1 14 - 19 210 2"5 H1 1" - 13 212 2117Hi 4 - 5204 7JZ I'll 12- 5 2011003 I'll 1" - 19 210 246 H1 14 - 13 212 33'-H1 1 - 7204 73Z I'll 12- 7 loa 004 Hl 14 - 19 210 247 Hl 14 - 13 212 332 H1 1 - •204 732 Hl 12- 10 208 OO~ HI 14 - 19 210 248 Hl 14 - 13 2.2 It" HI 11 - 16204 732 H1 12- 14 208 006 Hl 14 - 19 210 286 HI 9 - 9 l12 it99H1 11 - 16'204 732 HI 12- 18 208 007 H1 14 - 19 21U 287 H1 9 - 9 212 !l01H1 11 - 16204 '''4Hl )- 3 208 008 H1 14 - 19 210 602 H2 10 - 11 212 !l02HI 11 - 16't 204 '40 Hl 10 - 13 208 009 H2 14 - 19 210 7lt5H1 1 - J 212 619 H1 9 - 3204 -::-"i 11 - b 2011oro H2 14 - 19 210 801 H1 it- 3 212 955 HI 11 - U204 9". H2 2 - 25 208 02'SH1 11 - II 210 802 H3 .. - 9 212 955 HI 11 - 15205 ,~. H1 2 - 9 208 (i47H1 14 - 19 210 803 H3 " - 9 212 955 HI 1', - n20~ ;'6~H1 2 itO 20. 0118H1 110- 23 210 8010H1 " - ~ 213 192 HI 1 - 17,_,370 H1 .~- 4D 2l'801.19H1 1" -23 210 80'S~11 It - 3 213 206 HI 11 - 1)""09 Hl l' - 19 208 090 Hl 11 - 11 210 80:'H1 4 - 3 213 206 H1 11 -205 462 I'll 1',- 2 208 090 HI 11 - U 210 fl07Hl 4 - 3 213 206 H1 14 ~'205 ~., Hl 14- Z l08 090 H1 14 - 23 210 812 Hl!, 4 - • 213 207 HI 11 -.J054" ;~, 10 - 5 208 1)7 I'll lit- 6 210 812 H2 4 - 5 213 201 H1 11 ""1,.
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2U 207 HI lit- 23 215 013 H1 10 - 3 217 546 HI 11 - 5 2~ Hit 1'41 14 - IS2n 208 HI 11 - 13 215 013 HI 10 - 4 21"1547 HI !1 - 5 2, 943 1'41 14 - 11213 208 HI 11 - 15 215 013 ·H1 10 - 7 217 !l48HI \l - 5 H 046 1'41 14 - 17213 208 HI lit- 23 215 013 HI 10 - 8 217 5lt9HI 1.1- 5 2...'\5 1'41 14 - 17213 356 HI 9 - 7 215 OlltHI 10 - 3 217 550 Hl 11 - 5 30 605 1'44 14 - 11
213 J71 H2 6 - 2 215 alitHI 10 - 7

217 ~~1 HI 11 - 5213 835 HI 9 - 7 215 112 HI 14 - 2 217 ~52 HI 11 - 5213 878 HI lit 2 21!1 171 HI 14 - 3 217 553 HI 11- 5Z13 931tHI 12 - 17 215 199 HI 12 - 9'. 217 554 HI 11 - 5 R213 979 ~2 12 - 9 215 199 HI 12 - 13 217 555 HI 11 - <;213 980 HI 12 - 13 215 199 HI 12 - 17 217 556 HI 11 - 5211t080 HI 8 - It 215 231 HI 14 - 11 217 671 HI 1 - 8 68 829 Rl 2 - 22214 082 HI 8 - 3 215 232 HI 12 - 9 217 61'1HI 1 - 9 68 875 Rl 6 - 7214 082 HI 8 - 4 215 232 HI 12 - 13 217 791tHI 3 - 3 79 051 Rl 9 - 10214 085 HI 8 - 3 215 232 HI 12 - 17 217 8lt2HI lit- 19 90 961 R1 11 - 16211t III HI 9 - 7 215 233 HI 12 - 9 217 .,,99HI lit - 1 104 1t97R2 9 - ~21..113 HI 9 - 7 2iS 233 HI 12 - 13 218 1.32HI 1 - 8 110 146 R91 5 - 2214 122 HI 14 - 2 215 233 HI 12 - 17 218 132 HI 1 - 9 117 613 Rl 4 - 5214 187 HI 4 5 ll5 289 HI 14 11 218 1t21HI 1 - 9 122 322 R91 ':? 23214 188 HI 9 - 7 215 312 H2 lit- 3 218 701 HI 2 - 24 122 323 R91 2 - 22211t192 HI 9 - 1 215 349 HI 14 - 19 218 102 HI 2 - 24 160 09,.Rl 13- 6211t193 HI 9 - 1 215 351 HI 14 - 19 218 703 HI 2 - 21t 164 !IllR1 14 - 13214 222 HI 11 - 13 215 361 HI 14 - 3 218 711 HI 2 - 24 Ih 52:5Rl 14 - '3214 233 HI 14 - 19 215 406 HI 14 - 3 218 718 HI 2 - 14 169 240 Rl 14 - 5214 233 HI 14 - 23 215 1t06HI 14 - 6 218 890 HI 2 - loA 215 611 R1 4 - 4. 214 263 HI 12 - 17 215 412 HI 14- 6 219 093 HI 10 - 3 215 611 Rl 4 - 5~.
.' 214 272 HI 12 - 9 215 416 HI lit- b 219 093 I'll 10 - 7 Z15 611 R1 5 - 7~:. 214 272 HI 12 - 13 215 1t17HI 14 - 6 219 375 HI 13 - 9 229 051 Itl 6 - 5214 272 HI 12 - 17 215 446 Hl 13 - 4 219 435 HI 13 - 9 229 938 Rl 2 - 4A'r 214 278 HI 12 - 9 215 466 HI 13- It H9 437 HI 13 - 9 236 183 R1 13 - 11
,;:; 214 278 HI 12 - 13 215 512 HI lit- 3 219 438 HI 13 - 9 2!12482 R1 14 - 13
~

214 218 HI 12 17 215 605 HI 11 - 5 219 489 H2 10 - 14 252 483 Rl 8 - 3214 338 HI 11 - 5 215 b13 HI 13- 4 220 150 HI .6 - 2 252 483 Rl 8 - 4214 339 Hl 11 - 5 215 614 H2 13- " 220 413 HI 10 - 13 251t091 R1 8 - 3;;. 214 391 HI 9 10 215 615 HI 13 - 4 220 414 HI 10 - 13 254 954 R1 4 - 3~ 214 393 HI 9 - 10 215 616 HI 1)- 3 220 414 HI 10 - 14 269 181 R1 4 - 13"
" 214 400 HI 9 - 10 215 bl1 HI 13- 3 220 843 HI 4 - 5 27b 578 R91 4 - 13.~ 214 402 HI 9 - 10 215 632 HI u- 3 240 844 HI 4 - 5 279 024 R91 10 - 13~ 214 407 HI 9 - 10 215 b93 HI 14 - 13 UO 845 HI 4 - 5 279 027 R91 1:)- 11
.~
iI. 211t490 HI 11 - 13 215 695 HI 14 .•13 2..' 148 HI 6 - 5 279 027 1t91 14 - 11f'" 214 490 HI 11 - 15 l!lS696 HI 14 - 13 211 177 HI 6 - 2 219 021 R91 2 - 24i 214 490 HI 14 - 23 21S 697 HI 14 - 13 2"1 178 HI 6 - 3 27q 991 Rl 2 - 12214 1t91HI 11 - 13 215 U8 HI 14 - 13 n1 290 HI 2 - 9 281 189 1t1 14 - U" 214 491 HI 11 - 15 21S 699 HI 14 - 13 221 3b2 H2 1 - 13 285 251 1t1 6 - 5~. 214 491 HI lit - 23 215 100 HI lit - 13 221 381 HI 10 - 4 la5 723 1t1 4 - 5t 214 4~2 HI 11 - 13 215 101 HI 14 - 13 221 ]83 HI 10 - 8 215 724 R1 I - J ..214 49l HI 11 - 15 215 702 HI 14 - 13 22~ 384 HI 10 - 4 217 049 1t1 4 - 5,. 214 492 HI 14 - 23 215 703 HI 14 - 13 221 384 HI 10 - 8 287 049 1t1 4 - •.,.

214 493 til 11 - 13 215 977 HI 1 - 1 221 712 HI 1 - 7 291 141 R91 4 - ,-,.. 214 493 HI 11 - 15 215 978 HI 1 - 7 2U 190 H1 1 - 13 292 3ll 1t1 14 - 20r 214 493 HI 14 - 23 21b 010 HI 9 - 10 222 191 HI 1 -13 293 139 Itl 9 - 7.214 49..HI 11 13 21b 294 HI 1 - 1 222 191 HI 1 - 11 Hb 247 Itl 10 - u

t 214 494 HI 11 - 15 216 460 HI 14 - 1 222 192 HI 1 - 13 296 247 Itl 14 - U214 494 HI 14 -2) 216 54b HI 5 - 4 222 223 HI 14- 2 299 470 R1 13-11214 495 HI 11 - 13 216 820 HI 5 - 4 223 216 HI 14 - 2 299 899 1t1 11-214 495 HI 11 -15 21b 955 HI 14 - 3 279 029 HI 2 - 24 301 016 1t1 11 - 1" ,- 214 495 HI 14 -23 21b 971 H1 11 - 15 291 739 HI 9 - 12 301 ca IU 11- l'214 496 HI 11 - 11 217 059 HI H- 19 30] 572 HI 13- 11 301 .116R1 14 - ZJ214 496 HI 11 - 13 217 144 HI .- 5 113 114 HI 2 - 4A 301 103 R91 14 - 11214 496 HI 11 - 15 211 146 HZ 6 - 4 327 146 HI 4 - 9 303 491 Rl .-214 49b HI 14 ·23 217 141 H1 6 - 5 659 380 HI 11 - b 304 1199Rl 2 -214 547 HI 1 - 7 217 141 HI 6 - 4 875 481 HI 4 - 4 304 699 Rl 2 -214 ~95 H1 5 - 7 217 149 H3 6 - 5 178 296 HI 10 - 14 30b 970 R1 1 -214 604 HI ., - 3 217 150 HI b - 4 881 174 HI 2 ItA 307 915 R1 9214 668 HI 9 - 10 217 US H4 II - 2 181 636 HI 12 - 5 307 91S Rl 14 -2_4 771 HI 4 - 9 117 156 H3 6 - 3 888 SOl HI 4 - .. 309 046 In 2 -214 779 HI 4 - 9 217 lb4 HI 6 - 4 309 233 R1 Z -214 797 HI 9 - 10 217 Ib5 HI 13- 9 309 237 1t91 2 -214 79. HI 9 - 10 217 214 .:1 6 - 5 309 1193R91 2 -214 182 HI 6 - 5 217 379 HI 4 - 6 M 310 700 IU 6 -214 183 HI 6 * 5 217 389 HI 4 - • 310 936 1t1 11 -214 8U HI 9 - 10 217 544 HI 11- 5 110 93b R1 11 -214 944 HI 1 - 7 217 545 HI 11 - 5 23 694 "'I 14 - 17 310 93b Rl 14 -

U"I,..D .T",... OP
(R.v, Nq. I 1.71)
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NLoW AND DlSP.L..ACJ;D PARTS UST

NOTE: Thl. li.t i. prf'p.r ..d tu ••• i.t di.tributur p.rt. (>f'rAonnel i, keepln, thf'ir inv..ntory record.currf'nt.

The inform.tion on this .heet ...·ill not bf' covered in lutur. revi.lon., .0 you m.y w.nt to r.t.ln
this copy. Futur e rf'vl.ion. will Indud .. new .nd dl.pl.ced p.rta inform.tlon lor th.t r ..vi.lon only.

N..... nd dl.pl.c ..d p.rt. ii.t ..d below .re n..w .nd di.pl.c ..d part. lor .pplic.tion •• hown on p.lle. li.t ...d
lor this m.chin .. , not ne c..... rily nf'W .nd di.pl.c ..d lor oth .. r .pplic.tion. ror this m.chin .. or in the!
IH .y.tem.

"

The lolluwinll i•• li.t 01 nf'W .nd di.pl."f'd paru lor th~ Modf'1H-I008 Payloadf'r P.rt. C.t.log,
Form PM-H-I008-Z ·relu.f'd s ince PM-H-IOOB-Z aatf'd April. 1968

PACE NEW PART DISPLACED PACE NEW PART DISPLACEDNO. NUMBER PART NUMBER No. NUMBER PART NUMBER
1-5 306970 Rl ZOI Z93 HI 6-9 615 114 Cl 876611 C)
1-7 196045 HI -- 6-9 615 IlZ CI 876 301 CI
1-9 '886 064 C91 -- 6-11 615 IlZ Cl 876 301 CI
1-9 1891 5Z5 C91 - - 6-9 ZOI 70Z HI l08 014 HZ
1-10 884894 CI -- 6-11 877 383 C91 - -I-ll 88Z ZZ4 CI -- 9-3 8114 389 CI 165 IZ6 HI
1-11 f08S Z60 C91 -- 9-3 894 189 CI 164 261 HI
Z-4A 1879 19Z C91 -- 9-4 Z81 POO C9l 158 395 HI
Z-4A 1879 407 C91 - - 9-4 475988 RI - -','Z-4D IS 004 119 R91 -- 9-5 16 008 RI - -Z-4D 18 004 IZOR91 - - 10-7 \ 885 l45 Cl - -Z-4D f8 004 lZI R91 - - 10-8 885.;44 CI --Z-9 309237 R91 - - 10-14 879 2~1I Cl - -Z-9 )09 ZH RI -- 10-14 II 40Z 706 --.'a-u 886 487 CI - - 11-3 ; 118711773 C94 194916 HS
Z-IZ 885445 CI - - II-S..t. 877811CI - -Z-IZ ZIO 044 HI -- 11-5 877 8Z5 CI - -Z-14 116493 HI - .. - - II -~ , 88Z 216 CI 17 Z14 Rl
Z-IS 199 6Z6 HI 186536 HI 11-5 877 8Z6 cr 176 OZ8HZ-.(
Z-IS 116 49J h: -- 11-51 877 8Z4 CI - -".Z-19 lib 493 I~I - - 11-51 883 5S) CI 18 4SZ RIZ-ZI 116 493 HI - - 11-5 f08l 845 C91 194401 HIZ-16 475988 RI - - 11-6 894 81Z C91 lOI 186 HIZ-16 .67 957 H: -- - 11-6 894 S9ZCI --fZ-16 9410 Z56 - - - 11-7 174 l87 HI --3-3 19 l63 RI 1845) RI 11'8A 11883 075 C94 - -3-3 606608 C91 156 l7.1 HI 11-88 1883 409 C91 --3-1 889 614 CI .ZIO 859 HI 12-9 llSZHHI --3-] 189 615 CI - - IZ-9 101 981 HI 116 37Z HI)-3 ZIO 877 HI - - 12-13 101 981 HI 136 37Z HI4-J ".88 593 C91 - - lZ-9 163 5.8 HI HL 168514-4 . 875481 CI - - 12-11 16) 548 HI HL-.6854-4 3400451 RI - - 12-10 886 4n CI --4-5 878110 CZ -- lZ'IO 113868 HI --4-6 117611 HI - - 14-5 104 039 --4-1) .89Z 436 C91 l07 S9ZHI 14-5 III OZ7HI --6-4 885629 CI 219610 HI 14-0j 186005 C2 - -6-1 1]6 l75 HI -- 14'·5 n85 1105Cll --

,

• - For orde .. n,. procedure lor di.pl.ced part .hown, r.ler to this c.tal,' ••

, - o.t.1I p.rt. lur this ••• em ..l, or .U.chment .re .11 new .nd .r .. lI.t .." un the p.,e .hown I" thl. [8vl.I_,
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